&I ‘ SEE INSIDE COVER

GA8700985 REV 7
xxx 2020
FROM SERIAL #202 105

GOLDACRES




For further information about any of the products
shown please visit - www.goldacres.com.au.

© Goldacres Trading 2020
This publication and all designs are copyright.

No part, products or designs may be reproduced
by any process except in accordance with the
Copyright act 1968.

All information in this operator’s manual is based
on the latest product information available at the
time of printing. The policy of Goldacres is one of
continuous improvement and as such, Goldacres
reserve the right to alter any specifications and
designs without notice and without incurring any
obligation regarding such changes.

No part of this manual may be reproduced
without written permission from Goldacres. All
photographs and technical information remain the
property of Goldacres.

Goldacres Trading Pty Ltd
3 Morang Crescent
Mitchell Park Vic 3355

Ph: 03 5342 6399
Fax: 03 5342 6308

DOWNLOAD AN ELECTRONIC VERSION OF THESE

MANUALS ON THE GOLDACRES WEBSITE: ‘
goldacres.com.au H
Under Parts & Service > Owner-Operator Manuals:

GA8700988 - Operator’s Manual, Crop Cruiser G6 MY |9

Under Parts & Service > Parts Manuals:

GA8700985 - Parts Manual, Crop Cruiser G6 MY |9




Contents

I CHASSIS 7
Chassis. . . . . . . . 7
Access Platform & Boom Rest - LeftSide . . . . . . .. 8
Access Platform & Boom Rest - LeftSide . . . . . . .. 9
Access Platform & Boom Rest - LeftSide . . . . . . . 10

Access Platform & Boom Rest - Left Side

Access Platform - RightSide. . . . . ... ... ... 12
Access Platform - RightSide. . . . . ... ... ... I3
Boom Rest - LeftSide . . . .. ... ... ... ... 14
Boom Rest - RightSide . . . ... ... ....... I5
Centre Platform . . . . . . ... ... ... 16
Hand Wash Bottle Assembly . . . .. .. ... ... 17
ToolBox . . . .. .. ... L 18
Bonnet. . . . . . ... 19
Bolt-in Crossmember . . . . . ... ... ... ... 20
FanPump Guard. . . . .. ... ... ... ..... 20
TowBar . . ... .o 21
Left Hand Mirror. . . . . . . . .. ... ... ... 22
2 PUMPS 23
Spray Pump-Zeta260 . . . ... ... ....... 23
Spray Pump - Zeta 260 - Hydraulic Drive . . . . . . . 24
Spray Pump-ARAGMSP400 . . . . ... ... ... 25
Spray Pump - ARAG MSP400 Assembly . . . . . .. 26
Spray Pump - ARAG MSP400 Assembly . . . . . .. 27
Spray Pump & Suction Filter Mount . . . . . . . . .. 28
Hydraulic Fill Pump. . . . ... 00000000 29
Hydraulic Fill Pump. . . . . .. ... 30
Chemical Transfer Pump. . . . . . .. .. ... ... 31
Chemical Transfer Pump Assembly . . . . . . .. .. 32
3 FLUSH TANK 33
Flush Tank & Frame . . . . . .. ... ... ... .. 33
Flush Tank & Frame . . . . . .. ... ... ... .. 34
Flush Tank - Check Valve Assembly . . . . . . .. .. 34
4 RH POD 35
Brake Booster & Battery Pod - Catai Booster. . . . . 35
Brake Booster & Battery Pod - Catai Booster. . . . . 36
Brake Booster & Battery Pod - Catai Booster. . . . . 37

Brake Booster & Battery Pod - PBR Booster . . . . . 38
Brake Booster & Battery Pod - Mounting . . . . . . . 39
Pneumatic Manifold-2WD . . . . . .. ... ... 40
Pneumatic Manifold-4WD . . . . . ... ... ... 41
5 LHPOD 43
LHPod-Mounting. . . ... ... ... ....... 43
LHPod-Base . . . ... ... .. ... ....... 44
LHPod-Base . . . ... ... .. ... ....... 45
LHPod - 2" Fill-Standard. . . . . . ... ... ... 46
LH Pod - 3" Fill - Hydraulic Pump. . . . . . ... .. 47
LHPod- 3"Fill-Direct . . . . .. ... ....... 48
LH Pod - Chemical Pump . . . . . . ... ... ... 49
LH Pod - Rinse Tank Drain. . . . . . ... ... ... 50
LH Pod - MicromaticRinse . . . . . ... ... ... 51
Ball Valve - 3-Way - Main Tank/Hopper . . . . . .. 52
Pressure Delivery Manifold . . . . .. ... ... .. 53
Tank Fill Manifold. . . . . . ... ... ... ..... 54
Hopper Manifold. . . . . . ... ... ... ..... 54
Main Tank Rinse/Rinse Tank Fill Manifold . . . . . . . 55
Main Tank Rinse/Agitation Manifold. . . . . . . . .. 56
Valve - Quick Fit 2 Way Assembly. . . . . . ... .. 57
Rinse Tank Fill Manifold . . . . . .. ... ... ... 58
Wash Down Gun Assembly . . . . . ... .. .... 59
Chemical Flow Meter . . . . . ... ... ... ... 60
Chemical Probe Hose Lance. . . . . ... ... ... 6l
Enviro Coupling& Hose . . . . . ... ... ... .. 61
6 DIRECT CHEMICAL INJECTION 63
NotFitted . . . . . ... ... .. ... . ... 63
7 DUAL PRODUCT 65
NotFitted . . . . . . ... ... ... L. 65
8 INDUCTION HOPPER 67
Induction Hopper-60L . . . . . ... ... ..... 67
Induction Hopper - Tank Assembly . . . . . . .. .. 68
Induction Hopper - Tank Assembly . . . . . . .. .. 69
Induction Hopper - Frame Assembly . . . . . . . .. 70
Induction Hopper - Frame Assembly . . . . . . . .. 71
Hopper Bottom - 2" Flanged . . . . . . ... .. .. 72



9 FOAM MARKER TANK 73
NotFitted . . . . . . . ... ... ... ... 73
10 TRANSCAL 75
NotFitted . . . . . . . . ... ... 75
Il MAIN TANK 77
Tank Assembly - 6000L . . . . .. ... ... .... 77
Tank Assembly - 6000L . . . . . ... ... ..... 78
Tank Rinsing Nozzle, Elbow - Assembly. . . . . . .. 79
Tank Rinsing Nozzle, Tee - Assembly . . . . . . . .. 79
VenturiFiller . . . . . . ... ... 80
Supermix Agitator . . . . . ... oL 81
Inlet - Tank Fill 1" - Chemical Pump . . . . . . .. .. 81
Inlet - Tank Fill 2" - Straight . . . ... ... ... .. 82
Inlet - Tank Fill 2" - Angled. . . . . . ... ... ... 82
Inlet - Hopper Fill 2"- Straight . . . . . ... ... .. 83
Inlet - Hopper Tank 2" - Angled . . . . . . ... ... 83
Inlet - Boom Recirculation (RapidFlow only) . . . . . 84
Inlet - Tank Fill 3". . . . ... ... oo 84
Outlet - Tank Overflow 2". . . . . . . ... ... .. 85
Outlet - Tank Overflow 3". . . . . . ... ... ... 85
Breather Valve Assembly . . . . ... ... ... .. 86
Dry Sight Tube - Cap & Tube Assembly. . . . . . .. 87
Dry Sight Tube - Float & Guide . . . . . . . ... .. 88
Dry Sight Tube - Locating Cap Assembly . . . . . .. 89
Dry Sight Tube - Float Assembly . . . . ... .. .. 89
Dry Sight Tube -Mount . . . . . . ... ... .... 90
TankCradle . . . . ... ... 91
12 WHEELS & MUDGUARD 93
Mud Guards - Front Axle - 2WD - 380-480 Tyre . . . 93
Mud Guards - Front Axle - 2WD - 520-620 Tyre . . . 94
Mud Guards - Front Axle - 4WD - 380-620 Tyre . . . 95
Mud Guards - Front Axle - 4WD - 380-620 Tyre . . . 96
Mud Guards - Rear Axle - 380-620 Tyre . . . . . .. 97
Crop Deflectors - Front Axle -2WD . . . . . . . .. 98
Crop Deflectors - Front Axle-4WD . . . . . . . .. 99
Crop Deflectors - Front Axle-4WD . . . . . . . .. 99
Crop Deflectors - Rear Axle - 2WD & 4WD. . . . 100
Tyres&Rims. . . . ... ... L. 101
13 BOOM CENTRE 103
Paralift Arms & ParaliftRear. . . . . . . ... ... 103

Boom Centre - Base Assembly . . . . . ... ... 104
Boom Centre - Base Assembly . . . . . ... ... 105
Boom Centre - Tilt Assembly - 30-36ém. . . . . .. 106
Boom Centre - Tilt Assembly - 30-36m. . . . . .. 107
Boom Centre - Tilt Assembly - 42m. . . . . . . .. 108
Boom Centre - Tilt Assembly - 42m. . . . . . . .. 109
Boom Centre - Yaw Assembly - 30-36m . . . . . . 10
Boom Centre - Yaw Assembly - 30-36m . . . . . . 11
Boom Centre - Yaw Assembly - 42m . . . . . . .. 112
Boom Centre - Yaw Assembly - 42m . . . . . . .. 13
Boom Centre - Flow Dividers & Check Valves . . . |14
Boom Centre - Centre Level . . . . .. ... ... 15
Cable MountRear. . . . . ... .. ... ..... 16
Oversize SignMount. . . . . ... ... ... ... 117
Double Roll Shocker Assembly . . . . . ... ... 118
Deltalink . .. ... ... ... ... ....... 19
Lower Limit Switch-Raven . . . . . .. ... ... 120
Manual Grease Station. . . . . . ... ... .... 121
RapidFire Components . . . . . .. ... ... .. 122
RapidFire Components . . . . . .. ... ... .. 123
SprayBar. . . . ... 123
NoracSystem . . . . . .. .. ... ... ... 124
Norac Spare Parts List. . . . . .. ... ... ... 125
Norac Spare Parts List. . . . . .. ... ... ... 126
14 BOOM WING 127
Boom Pivots - 30-36m. . . . . ... ... ... L. 127
Boom Pivots -42m . . . . .. ... ... 128
Boom Fold Adjuster - 30-36m. . . . . .. ... .. 129
Boom Fold Adjuster-42m . . . . ... ... ... 130
Cable Drum-30-36m. . . . ... ... ... ... 131
Cable Drum-30-36m. . . . . ... ... ... .. 132
Cable Drum-42m. . . . . ... ... oo 133
Cable Drum-42m. . . . . ... ... ..o 134
MidWing-42m . . . . ... ... L. 134
Bi-Fold-30-42m. . . . . .. ... ... L. 135
3D Breakaway 2.0 . . . . . ... 136
3D Breakaway 2.0 . . . . . ... 137
3D Breakaway 2.0 - Mechanism. . . . . .. .. .. 137
Boom Protector Assembly - Quter . . . . . . . .. 138
Boom Protector Assembly - Inner. . . . . . .. .. 138
Fence Line End Protector - Quick Fit . . . . . . .. 139
Boom Cables -24-36m . . . . . ... ... .... |40
Boom Cables-42m . . . . . ... ... ... ... 141



Boom Cable Springs - 30-36ém. . . . . .. ... .. 142 Hydraulic Schematic - 30-36m Booms. . . . . . .. 172
Boom Cable Springs-42m . . . . . ... ... .. 142 Hydraulic Schematic - 30-36m Booms. . . . . . .. 173
Upper Pivot Assembly. . . . . ... ... ... .. 143 Hydraulic Schematic - 30-36m Booms. . . . . . .. 174
Lower Pivot Assembly. . . . . ... ... ... .. 143 Hydraulic Schematic - 42m Booms . . . . . . . .. 175
SteelInnerWings . . . . . ... ... ... ... 144 Hydraulic Schematic - 42m Booms . . . . . . . .. 176
Aluminium Outer Assembly 36-42m . . . . . . .. 145 Hydraulic Schematic - 42m Booms . . . . . . . .. 177
Aluminium Outer Wings. . . . . . ... ... ... 146 Hydraulic Schematic - 42m Booms . . . . . . . .. 178
Aluminium Break Away Tip . . . . . .. ... ... 146 Hydraulic Schematic - John Deere Steering . . . . . 179
Touch DownWheel . . . . ... ... ... ... 147 Hydraulic Schematic - John Deere Steering . . . . . 180
Touch DownWheel . . . . ... ... . ... 148 Hydraulic Schematic - John Deere Steering . . . . . 181
Hydraulic Schematic - John Deere Steering . . . . . 182
15 ELECTRICS 149 Hydraulic Schematic - Norac Active. . . . . . . .. 183
Lighting - Boom Tip LEDs . . . . . ... ... ... 149 Hydraulic Schematic - Norac Active - Hose List . . 184
Lighting - Headlight & Indicator . . . . . ... ... I50 Hydraulic Schematic - Norac Passive . . . . . . . . 185
Lighting - Bonnet LED Light Bar - Optional . . . . . I50 Hydraulic Schematic - Norac Passive - Hose List . . 186
Lighting-Cab Front . . . . . ... ... ...... IS Hydraulic Schematic - Adjustable Axle Steering. . . 187
Lighting - Cab Front LED Light Bar - Optional. . . . 151 Hydraulic Schematic - Adjustable Axles . . . . . . . 188
Lighting - Cab Lights Rear . . . . ... ... .... 152 Hydraulic Hoses - Crop Cruiser. . . . . ... ... 189
Lighting - Beacon Lights . . . . . ... ... .... 152 Hydraulic Hoses - Crop Cruiser. . . . . ... ... 190
Lighting - Tail Lights . . . . ... .......... 153 Hydraulic Hoses - Crop Cruiser. . . . . ... ... 191
Lighting - Service Lights . . . . . ... ... .... 153 Plumbing Schematic - Zeta 260 Pump. . . . . . . . 192
Lighting - Night ProLEDs . . . . . ... ... ... 154 Plumbing Schematic - Arag MSP400 Pump . . . . . 193
Lighting - EgressRelay . . . . .. ... ... .... 154 Pneumatic Schematic - Chassis . . . ... ... .. 194
Reverse Warning Beeper . . . . .. ... ... .. I55 Pneumatic Schematic - Boom Sections . . . . . . . 195
Horn. . . . ... ... ... .. IS5 PneumaticHoseList. . . ... ........... 196
Cabin - Fridge - Optional . . . . . ... ... ... 156
Cabin-FuseBoxes. . . . . ... ... .. ... .. 157 |7 DECALS 198
Cabin-FuseBoxes. . . . ... ... ... ... .. 158 Decals-BaseKit. . . ... ... ... ...... 198
Fuse Box A'-Cabin. . . ... ........... 159 Decals-BaseKit. . ... .............. 199
Fuse Box ‘B'-Cabin. . . ... ... ... ..... 160 Decals-BaseKit. . . ... ............. 200
Fuse Box ‘C'-Cabin. . . . ... ... ... .... [61 Decals-BaseKit. . .. ... ............ 201
Electrical Connectors -AMP. . . . . . . ... ... 162 Decals-BaseKit. . .. ... ... ......... 202
Electrical Connectors -AMP. . . . . . . ... ... 163 Decals-BaseKit. . . ... ............. 203
Electrical Connectors - Deutsch. . . . . ... ... 164 Decals-BaseKit. . . .. ... ... ........ 204
Electrical Connectors - Deutsch. . . . . ... ... 165 Decals-BaseKit. . .. ... ... ......... 205
Electrical Connectors - Weather Pack. . . . . . .. 166 Decals-BaseKit. . .. ... ... ......... 206
Electrical Connectors - Weather Pack. . . . . . .. |67 Decals - Cabin & Miscellaneous . . . . . . ... .. 207
Electrical Connectors - Din Hirschmann . . . . . . |67 Decals-Bonnet . . ... ... ........... 208
Electrical Harnesses & Components. . . . . . . . . 168 Decals-Tank. . . . ... ... ... ... ... 208
Electrical Harnesses & Components. . . . . . . .. |69 Decals-DrySight Tube . . . .. . ... ... ... 209
16 SCHEMATICS 170 18 HYDRAULICS 210
Hydraulic Schematic - Transmission . . . . . . . . . |70 Hydraulic Oil Tank & Frame . . . . . . . . ... .. 210
Hydraulic Schematic - 30-36m Booms. . . . . . .. |71 Hydraulic Oil Tank & Frame . . . . . . . ... ... 211



Hydraulic Oil Tank Assembly . . . . . .. ... .. 212
Hydraulic Oil Tank - Steel Gauge Pane . . . . . .. 213
Hydraulic Oil Tank - Return Filter . . . . . . . . .. 214
Hydraulic Oil Cooler Assembly . . . . . . ... .. 215
Steering Orbital . . . . . .. ... ... ... ... 216
Auto Steer - Trimble Manifold. . . . . . ... ... 217
Auto Steer - John Deere Manifold. . . . . ... .. 218
Pump Flow Control Manifold . . . . ... ... .. 219
Priority Valve & Pressure Filter . . . . . . ... .. 220
Boom Rest/Fill Pump Hydraulic Block. . . . . . .. 221
Boom Rest/Fill Pump Hydraulic Block. . . . . . .. 222
Pressure Relief - RadiatorFan. . . . . . ... ... 223
Hydraulic Return Manifold. . . . . . ... ... .. 223
Boom Lift Accumulator Lockout. . . . . . ... .. 224
Pressure Reducing Valve Assembly . . . . . .. .. 225
Double Pilot Check Valves - Bi-fold 30-36m . . . . 226
Double Pilot Check Valves - Bi-fold 42m . . . . . . 227
Double Pilot Check Valves-42m . . . . . ... .. 228
Flow Dividers . . . . ... ... ... ... .... 229
Yaw Control Valve Assembly . . . . .. ... ... 229
Hydraulic Cylinder - Boom Lift . . . . .. ... .. 230
Hydraulic Cylinder - Yaw 30-36m . . . . . . . . .. 23|
Hydraulic Cylinder - Yaw 42m. . . . . . . ... .. 232
Hydraulic Cylinder - Yaw Charge Line. . . . . . .. 233
Hydraulic Cylinder - Boom Tilt . . . .. ... ... 234
Hydraulic Cylinder-Fold . . . . . ... ... ... 235
Hydraulic Cylinder - Bi-fold . . . . ... ... ... 236
Hydraulic Cylinder - BoomRest. . . . . . .. . .. 236
Hydraulic Cylinder - Centre Leveling . . . . . . .. 237
Cylinder Rose End - Spare Parts. . . . . . ... .. 237
NORAC Assembly & Spool Block. . . . . . . . .. 238
NORAC Valve Block. . . . .. ... ... ... .. 238
Spool Block - Parts in Common . . . . . ... ... 239
Spool Block - 30-36m - Base Assembly . . . . . .. 240
Spool Block - 30-36m - NORAC Passive . . . . . . 24|
Spool Block - 30-36m - NORAC Active. . . . . .. 242
Spool Block - 30-36m - Bifold. . . . . . ... ... 243
Spool Block - 30-36m - Bi-fold & NORAC Passive . 244
Spool Block - 30-36m - Bi-fold & NORAC Active . 245
Spool Block - 42m - Base Assembly . . . . . . . .. 246
Spool Block - 42m - NORAC Passive . . . . . . .. 247
Spool Block - 42m - NORAC Active . . . . . . .. 248
Spool Block - 42m - Bifold . . . . ... ... ... 249
Spool Block - 42m - Bi-fold & NORAC Passive . . . 250

Spool Block - 42m - Bi-fold & NORAC Active . . . 251
Spool Valve Mounting Assembly. . . . . . ... .. 252
19 PLUMBING 254
Dual Pressure Filter Assembly. . . . . .. ... .. 254
Suction Filter Assembly . . . . . . ... ... 255
Suction Filter Bowl Assembly . . . . .. ... ... 256
3” Direct Fill - Front Mount Option . . . . . . . .. 257
Fill Flow Meter - Teejet . . . . . . ... ... ... 258
Fill Flow Meter - Teejet & Shut Off Valve . . . . . . 258
Flow Control Valve - Centrifugal Pump . . . . . .. 259
Flow Control Valve - Diaphragm Pump . . . . . . . 260
Flow Control Valve - Raven controller . . . . . .. 261
Flow Meter - Raven Controller - Flange Clamps . . 262
Flow Meter Assembly . . . . . .. ... ... ... 263
Flow Distributor & Boom Recirculation Valve. . . . 264
Flow Distributor & Boom Recirculation Valve. . . . 265
Nozzles - Teejet Single Body. . . . . ... ... .. 266
Nozzles - Teejet Clock Face Body. . . . . . . . .. 267
Nozzles - Altek Clamp. . . . . . .. ... ... .. 268
Nozzles - Altek Dual Spray Body . . . . . ... .. 269
Nozzles - Altek Spray Stop - Push On Type. . . . . 270
Nozzles - Altek Spray Stop - Push In Type. . . . . . 271
Nozzles - Direct Control - Single . . . . . ... .. 272
Nozzles - Direct Control - Dual . . . . . ... ... 273
Nozzles - Direct Control - Dual Assembly . . . . . 274
Nozzles - Fence Line - Solenoid Operated . . . . . 275
Nozzles - Tip Strainers. . . . . . . ... ... ... 276
Nozzles-IDK-Cap . . . . . . . ... ... ... 276
Nozzles - IDK-Tips. . . . . ... ... ... ... 276
Nozzles-ID3-Cap . . . . .. ... ... .. ... 277
Nozzles-ID3-Tips . . . . .. .. ... ... ... 277
Nozzles- AIXR-Tips . . . . . ... ... ... .. 277
Plumbing Lines - Miscellaneous . . . . . ... ... 278
Plumbing Lines - Miscellaneous . . . . . ... ... 279
Boom Poly - Pipe Clamps - Singles . . . . . . . .. 279
Boom Poly - Pipe Clamps-Multi . . . . ... ... 280
Plumbing Lines - Nozzle Brackets . . . . . . . . .. 28|
Plumbing Lines - Nozzle Bracket Kits . . . . . . .. 28|
Plumbing Lines - Mid Breakaway Assembly . . . . . 282
Plumbing Lines - Mid Breakaway Assembly . . . . . 283
Boom Poly - 3/4”- 600mm . . . . ... ... ... 284
Boom Poly - 3/4”- 1 100mm. . . . ... ... ... 284
Boom Poly - 3/4”- 1200mm. . . . ... ... ... 284



Boom Poly - 3/4”- 1600mm. . . . . ... ...
Boom Poly - 3/4”-2100mm. . . . . ... ...
Boom Poly - 3/4”-2600mm. . . . . ... ...
Boom Poly - 3/4"-3100mm. . . . . ... ...
Hoses . . . . . . . . ... . .. ... .. ...
HoseClamps. . . . . . ... . ... ... ...
CableTies . . . . ... ... ..
Spiral Guard . . . .. ... oo
Chemical Probe Hose Lance. . . . . . . .. ..

Enviro Coupling&Hose . . . . . . ... .. ..

20 ENGINE & TRANSMISSION

Cummins Engine / Allison Transmission. . . . .
Allison Transmission . . . . . . .. ... ....
Allison Transmission . . . . . ... ... ....
Air Governor - Air Pump Fitting. . . . . .. ..
AirCleaner. . . . . ... ... ... ... ...
Charge Air Intake Pipes . . . . . ... ... ..
Hydraulic Pumps - Fan & Main. . . . . . . . ..
Hydraulic Pumps - Fan & Main. . . . . . . . ..
Hydraulic Pumps - 32cc/22cc . . . . . . . . ..
Hydraulic Pumps-Fan. . . . . ... ... ...
Air Conditioner Compressor & Belts . . . . . .
Coolant System Plumbing . . . . . ... .. ..
CombiCooler . . . ... ... ... ......
CombiCooler . . . ... ... ... ......
Header Tank Assembly . . . . . .. ... ...
EngineMounts . . . . . ... ... L.
SumpDrain . .. ... oo
Heat Shield. . . . . ... ... .. ... ....
Engine Air Divider . . . . . . .. ... ... ..
Fuel Tank. . . . . . . . . .. o L
Fuel Filters . . . . . . . . . ... ... ...
Fuel Filter - Primary Assembly. . . . . . . . ..
Flud DrainPoint. . . . . ... ... ... ...
Exhaust - Turbo Pipe. . . . . . ... ... ...
Exhaust. . . . ... ...
Exhaust. . . . ... ...
ExhaustStack. . . ... ... ... ...

21 DRIVE LINE, TRANSFER CASE &
DIFFERENTIAL

Front Axle - 2WD 3m - King Pin Assembly . . . . . 316

Front Axle - 2WD 3m - Steering Cylinder. . . . . . 317
Front Axle - 4WD 3m - Steering & King Pins . . . . 318
Front Axle - 4WD 3m - Steering & King Pins . . . . 319
Front Axle - 4WD 3m - Steering Cylinder. . . . . . 320
Front Axle - 4WD 3m - Drive Shafts . . . . . . .. 321
Front Axle - 4WD 3m - Drive & King Pins . . . . . 322
Front Axle - 4WD 3m - Drive & King Pins . . . . . 323
Front Axle - 4WD 3m - Drop Leg Mounting . . . . 324
Front Axle-4WD -Drop Leg. . . . . . . ... .. 325
Front Axle-4WD -Drop Leg. . . . . . . ... .. 326
Front Axle - 4WD - Idler Sprocket & Shaft . . . . . 327

Front Axle - 4WD - Lower Drive Hub Assembly. . 328
Front Axle - 4WD - Lower Drive Hub Caliper Mount

Front Axle - 2WD -Drop Leg. . . . . . . . ..
Front Axle-2WD-Hub . . . . ... ... ..

............................ 328
Rear Axle - Cast Differential Assembly . . . . . .. 329
Rear Axle - Drive Shaft, Diff to Drop Leg. . . . . . 330
Rear Axle - Differential . . . ... ... ... ... 331
Rear Axle - Drop Leg Mounting. . . . . . ... .. 332
Drop Leg - Rear Lower Assembly. . . . . ... .. 333
Drop Leg - Rear Lower Assembly. . . . . ... .. 334
Drop Leg - Rear Upper Assembly. . . . . .. . .. 334
Drop Leg - Rear Upper Assembly. . . . . .. . .. 335
Remote Breathers - Front Drop Legs . . . . . . .. 336
Suspension-Front. . . . . ... ... 337
Suspension-Front. . . . . ... ... 338
Suspension-Rear . . . .. ... ... 339
Suspension - Rear Sway Bar - 3m 2WD & 4WD . . 340
Suspension - Front & Rear - Miscellaneous . . . . . 341
Ride Height Valve - Front . . . . . .. . ... ... 342
Ride Height Valve -Rear. . . . . . ... ... ... 343
Drive Shafts-2WD . . . . . .. .. ... ... .. 344
Drive Shafts & Transfer Case -4WD . . . . . . .. 345
Drive Shafts & Transfer Case -4WD . . . . . . .. 346
Transfer Case - 4WD - Axle Engage. . . . . . . .. 346
Transfer Case - 4WD - Rear Housing. . . . . . . . 347
Transfer Case - 4WD - Power Take Off . . . . .. 348
Transfer Case - 4WD - Input Shaft . . . . ... .. 349
Transfer Case - 4WD - Ouput Shaft. . . . . . . .. 350
22 CABIN 351
Cabin-Claas. . . .. ................ 351
Cabin-Claas. . . . ................. 352
Cabin-Claas. . . . ................. 353



Cabin-Claas. . . ... .. ... ... ....... 354

Cabin - Assembled. . . . ... ... ... ..... 355
Cabin- Assembled. . . . ... ... ... ..... 356
Cabin - Overhead Components. . . . . . ... .. 356
Cabin - Right Corner Panel . . . . ... ... ... 357
Fuel Gauge. . . . . . .. . ... ... ... 357
GPS AccessoriesBar. . . .. ... ... 358
Fuse Box CoverMount . . . .. ... ... .... 359
Seat& Console. . . . . ... .. .. ... ... .. 360
Seat - UpperSection. . . . . ... ... ... ... 361
Seat - Lower Section. . . . .. ... ... ... .. 362
ClaasConsole . . . . ... ... ... ....... 363
CANTRAK Assembly . . . . ... ... ... ... 364
Ram Mount Assembly . . . . . ... ... ... .. 364
G Motion Joystick Assembly. . . . . ... ... 365
Gear Selector Assembly . . . . ... ... 366
Switch Panel Assembly. . . . . .. ... ... .. 367
Left FootRest . . . . . ... ... ... ...... 368
Pedal Assembly . . . . ... ... ... ... ... 369
Pneumatic FootValve . . . . . . ... ... .... 370
Cabin - CarbonFilter . . . . .. ... ... .... 371
ISOBUSRavenPlug . . .. ... ... ... .... 372
John Deere Roof Mount. . . . .. ... ...... 373
23 BRAKES 375
Brakes-Front . . . . . ... .. ... ... ... 375
Brakes-Rear. . . . . ... ... ... ... ... 376
Brakes - Service Parts - Front & Rear . . . . . . .. 377
Brakes-Rear-Lines. . . . ... ... ....... 378
Brakes - Covers - Front2WD . . . . . . . ... .. 379
Brakes - Covers - Front4WD . . . . . .. ... .. 380
Brakes - Covers-Rear. . . . . ... ... ..... 381
Hand Brake Actuator Assembly. . . . . . . .. .. 382

Hand Brake Actuator Assembly. . . . . . ... .. 383



Chapter |

CHASSIS

Chassis

ITEMNO. |PART NUMBER | DESCRIPTION

| GA4659845 Chassis |
GA4659846 Chassis - suit adjustable axle option

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | - Chassis - 7



Access Platform & Boom Rest - Left Side

LH Boom Rest

Pneumatic Ram

Continued over page

8 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY'19 - REV 7



Access Platform & Boom Rest - Left Side

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | - Chassis -



Access Platform & Boom Rest - Left Side

|

- ,/&

: ‘\=
AV PTAYX —

a
e
= =

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA4659765 Access Platform Main

2 GA4659760 Lower Ladder I
3 GA4656185 Nut M12 Nyloc ZP 9
4 GA5000577 Washer |12mm Flat SS HD 13
5 GAS015643 Valvg, Needle, 6mm push type inlet x 1/4" male BSP thread inlet, |
Legris
6 GA5069674 Pneumatic Cylinder, 63 x |75 mm, 3/8” ports, aluminium I
7 GA7000001 Brass Breather Silencer 3/8” BSP Flat |
8 GA5001029 Nut M6 Nyloc ZP 9
9 GA5001043 Washer |6mm Flat SS HD 16
0] GA500094| Bolt M16 x 60 GR8.8 ZP I
I GA4553025 Bush Ladder Pivot 2
12 GA4553030 Bush Nylon Ladder Pivot 4
13 GA4505410 Ladder Pivot Bush Retainer Plate, 12.4 ID x 40 OD x 3mm SS 2

Continued over page

[0 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY'19 - REV 7



Access Platform & Boom Rest - Left Side

ITEM NO. | PART NUMBER | DESCRIPTION

15
16
17
I8
19
20
21
2
23
24
25
26
27
28
29
30
3
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

47
48

GA5000335
GA4656180
GA5071280
GA5000305
GA4507330
GA5052815
GA5000117
GA5000141
GA4659780
GA4912550
GA5075080
GA5009639
GA4658771
GA4552835
GA4658765
GA4553055
GA5000351
GA4658810
GA5004063
GA5004437
GA50481 15
GA4658770
GA5000355
GA4658767
GA5001223
GA4572135
GA4505590
GA4659775
GA5052590
GA5003643
GA501 1475
GA4553060
GA5069110

GA3500348
GA5000903

Bolt M12 x 60 GR8.8 ZP

Set Screw M 12 x 40 GR8.8 ZP

Nut, M2 Half Lock Nut, ZP

Set Screw M12 x 30 GR8.8 ZP

Plate, Ladder Fold Stop Access Platform

Rubber Stopper, Diameter 50 x 35 mm Long, With M10 x 35 Stud

Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

Handrail Mid

Boom rest top, Left side, Sub assembly
Hex nut protection cap suit M16, Black
Grease Nipple [ /4" UNF Long

Boom rest link assy-short link LH

Pin, Hydraulic cylinder to Boomrest
Boom rest link assy-long link RH

Nylon Bush Mid Handrail

Bolt M12 x 75 GR8.8 ZP

Mounting bracket, Left side mirror

Bolt M6 x 20 SS A-70

Washer 6mm Flat SS

Nut Mé Nyloc ZP

Boom rest link assembly - short link RH
Bolt M12 x 80 GR8.8 ZP

Boom Rest Link LH suit Pivoting Mid Handrail
19mm E type circlip

Paralift spacer bush

Link Plate Handrail Mid

Bracket, Middle Handrail link

Nut M8 Nyloc SS

Washer 8mm Flat ZP HD

Bolt M8 x 30 GR8.8 ZP

Nylon Bush Mid Handrail suit Link Plate

Hydraulic Cylinder, Bore 2”, Rod 1.25”, Stroke 6”
Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x 3/4” UN

male O-ring
Bolt M16 x 25 GR8.8 ZP

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7

W — — — — — — NN

o

— AN AN — — W PN — — — WO wWw = — N = N —

Chapter | - Chassis - | |



Access Platform - Right Side

v\

TN
1

N

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[2 - Chapter | - Chassis



Access Platform - Right Side

ITEM NO. | PART NUMBER | DESCRIPTION

O 0 N o U1 AW

o — o

o x W

N N NN NN DD — — — —
o L1 A WD — O Vv 0N o

GA4659795
GA4659760
GA4553030
GA4505410
GA4507250
GA4507255
GA5008629
GA5011607
GA5000577
GA5012461
GA5000335
GA5000319
GA5000559
GA50001 17
GA5006161
GA5000141
GA5004437
GA5004077
GA5004050
GA5004053
GA50481 15
GA4553025
GA5000903
GA5001043
GA5001051
GA5066595

Access Platform RH

Lower Ladder

Bush Nylon Ladder Pivot

Ladder Pivot Bush Retainer Plate SS
Mount Plate Lower Ladder LH Rubber Holder RH Platform
Mount Plate Lower Ladder RH Rubber Holder RH Platform
Door holder, Female, Rubber, Black
Door holder, Male, Rubber, Black
Washer [2mm Flat SS HD

Nut M2 Nyloc ZP

Bolt M12 x 60 GR8.8 ZP

Set Screw M2 x 40 GR8.8 ZP

Nut M2 Hex ZP

Washer |0mm Flat SS HD

Bolt M10 x 25 GR8.8 ZP

Nut M10 Nyloc ZP

Washer 6mm Flat SS

Bolt M6 x 30 GR8.8 ZP

BHCS Mé x 16 SS A2-70

BHCS M6 x 20 SS A2-70

Nut Mé Nyloc ZP

Bush Ladder Pivot

Bolt M16 x 25 GR8.8 ZP

Washer [ 6mm Flat SS HD

Washer |6mm Spring SS

Latch, Suit Crop Cruiser bonnet & ladder

G6 Crop Cruiser Parts Manual MY'19 - REV 7

A DA O DN DNDNDNMNDNMDNMMNDN— — NN N —

o

— 0 0 0 N 00 A~ NN

Chapter | - Chassis - 13



Boom Rest - Left Side

ITEM NO. | PART NUMBER | DESCRIPTION

GA5067885 Pin cover, Black, clip on, plastic |

GA5071225 Plastic wear strip 65 x 270 x 10mm
GA5052345 End cap, Insert, 75 x 75 mm, black, plastic
GA4572135 Spacer bush, 40 OD x 25.8 ID x 9 mm thick

|

2 GA5000307 SHCS M2 x 30 ZP GR12.9 I
3 MACHO|52 Bush with shoulder, 12.3 ID x 25 OD x 2| mm long [
4 GA5069105 Roller suit Boom rest SP 201 | I
5 GA4658745 Pin suit Boom rest roller |
6 GA5051230 CSCS M5 x 16 Countersink SS 8
7 GA5070980 Plastic wear strip polystone 7000SR 65 x 510 x 10mm |
8 GA4658721 Boom rest top sub assembly |
9 |
10 |
Il |

[4 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Rest - Right Side

ITEM NO. | PART NUMBER

O 00 N o U1 AW N —

o — o

No o xw

GA4659975
GA5069105
GA5067885
GA4658745
MACHO152
GA5000307
GA5070980
GA5051230
GA5017681
GA5001043
GA500096 1
GA5000903
GA5012129
GA5020510
GA5049800
GA5049025
GA4572135

DESCRIPTION

Boom Rest RH, Crop Cruiser
Roller suit Boom rest

Pin cover, Black, clip on, plastic
Pin suit Boom rest roller

Bush with shoulder, 12.3 ID x 25 OD x 21 mm long
SHCS M12 x 30 ZP GR12.9

Plastic wear strip polystone 7000SR 65 x 510 x 10mm
CSCS M5 x 16 Countersink SS

Washer |” x 2” 7g Flat Thin SS

Washer |6mm Flat SS HD

Washer |6mm Spring ZP

Bolt M16 x 25 ZP GR8.8

Limit switch, Flexible arm, Micro, IP65, 10 Amp
Washer 4mm Flat SS

SHCS M4 x 40 ZP GR12.9

Nut M4 Nyloc SS

Spacer bush, 40 OD x 25.8 ID x 9 mm thick

G6 Crop Cruiser Parts Manual MY'19 - REV 7

— 0NN AN — OO0 AU — — — — = —

Chapter | - Chassis - 15



Centre Platform

i

A X
II.’.!\ ‘
/s & Il

ITEM NO. | PART NUMBER | DESCRIPTION

GA4659860 Platform Rear Cabin 6000L |

|

2 GA50l1I16l Set Screw M10 x 40 GR8.8 ZP I
3 GA50001 17 Washer [0mm Flat SS HD 4
4 GA4552080 Crush tube, 10.2 1D x 15 OD x 5 mm long I
5 GA5000141 Nut M10 Nyloc ZP 2
6 GAS01 1171 Set Screw M10 x 50 SS A2-70 I
7 GA4552075 Crush tube, 10.2 ID x 15 OD x |5 mm long I
8 GA5000577 Washer |2mm Flat SS HD 7
9 GA5000297 SHCS M12 x 25 GR12.9 ZP 6
0] GA5050330 SHCS M12 x 20 GR12.9 ZP |

GA4503567* Shim, 2 mm, Flange plate, Rear platform
12 GA4503566* Shim, | mm, Flange plate, Rear platform
* NOTE: Exact shim width and quantity required will vary on individual basis.

|6 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hand Wash Bottle Assembly

ITEM NO. | PART NUMBER

O 00 N o U AW N

o

GA5075110
GA5051275
GA4659146
GA5070735
GA5001681
GA5006101
GA50001 17
GA4552920
GA50481 15
GA5004437
GA5004065

DESCRIPTION

Water tank, 30L, Black plastic, With soap dispenser
Soap dispenser, Suit hand wash tank GA50751 10
Bracket Hand Wash Platform Mounted

Hand wash bottle tap

Hose Clamp, 1" SS (20-32/12W)

Bolt M10 x 65 GR8.8 ZP

Washer 10mm Flat SS HD

Bush fresh water bottle mount

Nut Mé Nyloc ZP

Woasher 6mm Flat SS

Bolt M6 x 20 GR8.8 ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Q
&

N O DN NN — — —

Chapter | - Chassis - |7



Tool Box

TOOL BOX SHOWN WITHOUT OPTIONAL CHEMICAL
FLOW METER MOUNTED.

SEE CHAPTER 5 ‘LEFT HAND POD’ FOR CHEMICAL FLOW
METER

DETAILS.

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 NN o8 U1 AW N —

W~ - o

I8 - Chapter | - Chassis

GA5068675
GA4502895
GA4504470
GA4503890
GA5004437
GA5012461
GA5000577
GA500031 1
GA50001 17
GA5006161
GA5004050
GA5000141
GA50481 15

Tool box, T handle, Black, w 500 x h 350 x d 400 mm
Tool box shelf

Bracket-Suzi coil holder, bolt on L/H
Bracket, Tool box mount, inner
Washer 6mm Flat SS

Nut M12 Nyloc ZP

Washer |2mm Flat SS HD

Set screw, M12 x 35, ZP GR 8.8
Washer |0mm Flat SS HD

Bolt M10 x 25 GR8.8 ZP

BHCS M6 x 16 SS GR8.8

Nut M10 Nyloc ZP

Nut Mé Nyloc ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

AN AN A DM OO DM OODNDN— — —



Bonnet

BONNET SPARE PARTS

PART NUMBER DESCRIPTION

GA3000082 Globe, HB3, 12v, 60w, Narva
GA5075415 Indicator / Running Light Assembly, LED

Bonnet Grill Mesh, suit GA5072135 and GA5072145, 2015 - 2019 design, no
center support (one piece front mesh)

ITEM NO. | PART NUMBER | DESCRIPTION

GA5072135 Bonnet, Crop Cruiser, G5 G6 |

GA5072720

|

2 GA4502630 Spacer block, Bonnet latch, HDPE 2
3 GA5066595 Latch, Suit Crop Cruiser bonnet & ladder 2
4 GA5004437 Washer 6mm Flat SS 8
5 GA5070460 SHCS M6 x 60 SS A2-70 4
6 GA5004055 SHCS M6 x 20 GR12.9 ZP 4
7 GA0500078 Washer, |7 ID x | 7/8” OD x |/8” Thick, Nylon 4
8 GA4552765 Bolt Shoulder, suit SP Bonnet 2
9 GA5000925 SHCS M16 x 40 GR12.9 ZP 2
10 GA5001043 Washer | 6mm Flat SS HD 2
I GA5001029 Nut M16 Nyloc ZP 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | - Chassis - 19



Bolt-in Crossmember

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4658415 Cross Member Bolt In |

2 GA5001741 Washer 20mm Flat SS Heavy Duty 8
3 GA501 1333 Bolt M20 x 60 ZP GR8.8 4
4 GA5048125 Nut M20 Nyloc Coarse ZP 4

Fan Pump Guard

ITEM NO. | PART NUMBER | DESCRIPTION

GA4507 145 Fan Pump Pulley Guard Plate [
GA5004696 BHCS M8 x 16 SS 3
GA5004919 Washer 8mm Spring SS 3
GA5003643 Washer 8mm Flat SS Heavy Duty 3

A W N —

20 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY'19 - REV 7



Tow Bar

(2]

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4659180 Towbar assembly

GA4659185 Pin assembly Tow bar

GA5002077 Key ring, 25mm, SS

GA5010905 Linch pin, 7/16" OD x 45.mm long
GA50061 11 Bolt M10 x 35 ZP GR8.8
GA5000137 Washer 10mm Spring SS
GA4504175 Plate, Top keeper Tow bar

- GA5001491 Chain 2mm x 20 SS, 20 links

N oA W —
— = NN = K —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | - Chassis - 2|



Left Hand Mirror

0o

ITEM NO. | PART NUMBER | DESCRIPTION

22 - Chapter | - Chassis

GA5054120
GA5054125
GA5054130
GA5069795

Side mirror, Complete assembly, Suit Claas cab

Side mirror glass, Suit Claas cab -
Cover Cap Mirror suit Class Cab 201 | -
Grommet, Rubber, 28 OD x 7 thick, Material up to 2mm thick -

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 2

PUMPS
Spray Pump - Zeta 260

GA5076496

060439 !{'
GA5075689

GAS7B07 — 4 I\
887
GA5020060
GAS077086
CASOTESRT ) o é
GAS076444 o8 \
GAS076101 t & %
GAS076518 ——————@ CO—GAS076075 (G 3
v GA5020060 i
GAS076536

GA5077086

GA5076101
GA5076497

jGA5076560

o O=———GA5076443

GA5076101

GA5076536

GA5076060

A
B <
GAS075710 @ o

GAS076497 = B GAS076565
S -
GAB076443 WO GASOTES18  GASOT7102 { GASTB0T3 —(__ )
GAS076557 1> 2> crsorsoso
= RS2 Gasoresas GASDT6380
GA5076101 : 17/ E¥ 180571
=,
= GA5076089 -
GA5076443 Ry Q T 7 GAs0T4
197 O GAS076101 050HO
GAS076560 S ] 0183 ITL'
. w
GAS076060 > GASOTBAOT s, R GAST6082
GAS076512 ————— D . !
GAS076101

020985

021404
GAS075754 :
GAS075603 r\ ‘
GASO75763
GAS075738 @ )

GA5075763

GA5075603 @

GA5075633

GA5075776 -~
%103 e \ N
‘Q =

GA5076564

PUMP ASSEMBLY

PART NUMBER | DESCRIPTION

GA5054500 Pump Zeta 260 MI-1|

@ GA5076387
S f 06%076459
GA5076449

GA5076455

PUMP SERVICE PARTS

O
r 22 —
@ GA5075800 — /\\\
GAS076514 —8 |\

GA5075616

GA5075758 GA5078301 %
GA5076483 GA5078353 GA5076562 %
GASO075734 ‘ < GAS076478

GA5076512

, ®7GA5O76457
) ®—GA5075634
o

140349 s
GA5076562

PART NUMBER | DESCRIPTION

GA5077793 Pump Diaphragm Kit suit Zeta 260 and RO250 Udor Pumps

Pump rebuild kit, includes diaphragms, seals & valves, Suits both Zeta 260 and RO250 in
GAS077792 PTO and Hyd Drive
GA5023115 Seal kit, 60cc & 80cc hydraulic motor, GA5009525 and GA5047515

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 2 - Pumps - 23



Spray Pump - Zeta 260 - Hydraulic Drive

REAR VIEW

ITEM NO. | PART NUMBER | DESCRIPTION
|

O 00 N oy L1 NN —

X oo = o

24 - Chapter 2 - Pumps

GA5054500
GA5047515
GA5000577
GA5000575
GA5000321

—J

pumpcover250

GA5016169
GA5076307
GA5004085
GA3500310
GA3500313
GA5048385
GA5003643
GA4525010

7 :"\\\\'?/ *{/( -~

¢

AR “
\ e«(’y/" Z\0

o

Pump Zeta 260 MI-|

Motor, hydraulic, 80cc/rev, 25.4mm shaft, Suit spray pump drive
Washer 12mm Flat SS HD

Washer |2mm Spring SS

SHCS M2 x 40 GR12.9 ZP

Plate, Rear Pump Shaft Cover, RO250

Magnet, High strength, [2mm diameter x |.5mm thick

Pump RPM sensor with Connector suit 4400/4070

Bolt M8 x 20 GR8.8 ZP

Hydraulic adaptor, Nipple, 1/2” BSPT male x | /2” BSPP male
Hydraulic adaptor, Nipple, 3/4” BSPT male x | /2” BSPP male
O ring, 42.5 x2.62 mm, BS131, suit 2" hose barb

Washer 8mm Flat SS HD

RPM sensor mount bracket, suit Udor MI pump

I
2
2
2
I
I
[
I
I
I
|
I
|



Spray Pump - ARAG MSP400

Fit RPM Sensor
GA3000186

Sensor, Pump RPM, Arag MP400

i 0

{lo®o]]
HH

ITEM NO. | PART NUMBER

- GA3000186
I GA2000123

2 GA20001 14
3 GA20001 15
4 GA5077834
5 GA5077860
6 GA3500313
7 GA3500310

8 GA3500002
9 GA3500334

10 GA3500333
[ GA3500544
12 GA5052690

DESCRIPTION
Sensor, Pump RPM, Arag MP400

Pump, Multistage Centrifugal, Hydraulic Drive, 2” FP Flange Inlet,

2" SP Flange Outlet, Arag MP400

Flange Clamp, and Gasket, [.5”

Flange Clamp, and Gasket, 2”

Hose barb, Elbow, 90 degree, 2" flange x | 1/2" hose

Hose barb, Elbow, 2 FP Flange X 2 HB 90 Degree

Hydraulic adaptor, Nipple, 3/4” BSPT male x | /2” BSPP male
Hydraulic adaptor, Nipple, 1/2” BSPT male x | /2” BSPP male

Hydraulic Adaptor Elbow, 90 Degree, 9/16” male JIC, 9/16”
Female Swivel

Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4”
BSPP female swivel

Hydraulic adaptor, Elbow, 90 degree, | /2” BSPT male x | /2"
BSPP female swivel

Hydraulic Adaptor Nipple, | /4” BSP O-ringx 9/16” JIC

Pneumatic fitting, Elbow, 90 degree, | /4" BSP male x 8 mm push

type, Metal

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 2 - Pumps - 25



Spray Pump - ARAG MSP400 Assembly

1871

21,
24 /n
GA3000186 Sensor, Pump RPM, Arag MP400
Pump, Multistage Centrifugal, T7 Inlet Té Outlet, Arag MP400,
i GA2000129 Pumg Only, Nf Motor orgRPM Sensor ° i
| GA5073640 Impeller kit MSP400 PP pump -
2 GA2000182 Pump tube cover -
3 GA5078740 Radial Ball Bearing, 6305-2RS, Suit, ARAG, MSP400, 970000.06 | -
4 GA5073620 Tightening kit -
5 GA2000183 Spacer -
7 GA2000184 Circlip inner -
8 GA2000185 Circlip outer -
9 GAS078744 Self-Locking Nut M10 INOX UNI7474, Suit, ARAG, MSP400, i
B1226|
0] GA2000186 Bearing support -

Continued over page

26 - Chapter 2 - Pumps



Spray Pump - ARAG MSP400 Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

12
I3
14

I5

16
17

20
21
22
23

24
25A
25B
26A
26B

27

28

29

30

31
32

GA5073625
GA5078745
GA2000187
GA5078747

GA5078748

GA5078749
GA5073630

GA5078750

GA5078751
GA5078752
GA5078753
GA2000188
GA5078755

GA5078756
GA2000189
GA2000191
GA2000190
GA2000192

GA5078757

GA5078744

GA5078758

GA5073645

GA2000193
GA2000194

Internal spacer MSP400 pump
Bracket, Fixing, Suit, ARAG, MSP400, 970050.05

Shaft

Bolt, Impeller; Tightening, Suit, ARAG, MSP400, 97000.082
Fixing Screw, 10x268mm S/S, Suit, ARAG, MSP400 Pump,

970050.091

Plug, 1/4”M, Suit, ARAG, MSP400 Pump, 970000.084

Seal spacer

Nut, Self Locking, M8, INOX UNI7474, Suit, ARAG, MSP400

Pump, BI1225]

Washer, Flat, 8.4x15x1.5 INOX, Suit, ARAG, MSP400 Pump,

B202HO

Washer, Flat, D10.5x21x2, INOX, Suit, ARAG, MSP400, B202J0 -

Washer, Grover, D 8.2 INOX UNII751, Suit, ARAG, MSP400
Pump, B222H0

O-ring, .78 x 12.42 mm, Viton

Screw, TCEI, 8x30, INOX UNI5931, Suit, ARAG, MSP400 Pump,

VIC25L

Screw, TE, 8x25 INOX
Flange, Inlet, T7F

Flange, Inlet, 220 2" FP
Flange, Oulet, T6

Flange, Outlet, 220 2" SP

Screw, TCEI, 10x35, INOX UNI5931, Suit, ARAG, MSP400 Pump,

VIC26M

Self-Locking Nut M 10 INOX UNI7474, Suit, ARAG, MSP400,

B12261

Washer, Grover, 10.5x17.5x2.2 INOX, Suit, ARAG, MSP400

Pump, B222J0

Pump motor, Hydraulic pump, MP400/MSP400, Arag,

9700000. |00

Fork D.4, DIST.47, MSP400, ARAG, 10006
Fork D.5, DIST.59, MSP400, ARAG, 10007

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 2 - Pumps - 27



Spray Pump & Suction Filter Mount

LEFT SIDE SHOWN

@

GA4659140 Pump Mount Bracket, Crop Cruiser LH

ITEM NO. | PART NUMBER | DESCRIPTION
|

|

GA4659141 Pump Mount Bracket, Crop Cruiser RH I

2 GAS500031 | Set screw, M12 x 35, ZP GR 8.8 4
3 GA5017655 Washer 1/2 Flat SS 8
4 GA501246| Nut M2 Nyloc ZP 4
5 GA50061 11 Bolt M10 x 35 ZP GR8.8 4
6 GA5002565 Washer, 3/8” ID x |” OD, Flat SS 8
7 GA5000141 Nut M10 Nyloc ZP 4

28 - Chapter 2 - Pumps



Hydraulic Fill Pump

SPARE PARTS

DESCRIPTION
GA5072631 Pump casing, Rear, Poly 3” BSP, Transfer, Viton, Hydraulic drive, GA5072085
GA5072605 Shaft seals, Carbon ceramic, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072610 Impeller, High volume, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072620 Drain plug, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072625 Filler plug, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072630 Pump casing, Front, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072600 Seal conversion kit, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072075 Seal kit, Pump, Poly 3” BSP, Service Kit, No Mech Seal

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5072075 Seal kit, Pump, Poly 3” BSP, Complete rebuild, suit GA5072085
I GA5072085 Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive I
2 GA5077876 Plumbing Fitting, 3” Flange to 3” BSP Thread 2

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 2 - Pumps - 29



Hydraulic Fill Pump

ITEM NO. | PART NUMBER | DESCRIPTION

10
I
12
I3
14
I5
6
7

30 - Chapter 2 - Pumps

GA5077875
GA5077871

GA3500364

GA3500333

GA5076723
FC300

GA5048655
GA5003643
GA5052590
GA5075782
GA5077128
GA2000131
GA5077717
GA2000216
GA5000999

Hose barb, Elbow, 90 degree, 3" flange x 3” hose

Hose barb, Elbow, 90 degree, 3” flange x 2” hose barb
Hydraulic adaptor, Nipple, 1/2” BSPT male x 7/8” UN male
O-ring

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2”
BSPP female swivel

Seal, EPDM, Suit 3" flange fitting

Hose clamp, Worm screw, 3"

Bolt M8 x 40 ZP GR8.8

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

Cam lever, 3/4" male coupling x | /2" male thread

Cam lever, 3/4" female coupling x 1 /2" male thread
Pressure relief valve, Spike, 4 Bar, 1/2" in, 3/4" out, Brass
Hose barb, Elbow, 90 degree, 3/4" male thread x 3/4" hose
Hose, Pressure, 20mm, Black 250psi

Hose Clamp, 3/4", SS

N

- — — — — — N 0 A NN



Chemical Transfer Pump

ITEM NO. | PART NUMBER | DESCRIPTION

GA4508500
GA2000030*
GA4508505
GA5066830
GA5004437
GA5004063
GA2000032
GA5077723
GA5077718

0 N o U1 AN —

O

Plate, Mount Shurflo Pump Crop Cruiser

Pump, Diaphragm, Chemical transfer 12v, Viton SHURflo
Plate, Cover Shurflo Pump Crop Cruiser

Speed clip M6

Washer 6mm Flat SS

Bolt M6 x 20 SS A-70

Reducing coupling, 2" female NPT to |" female NPT
Hose barb, Elbow, 90 degree, |" male x |" hose

Hose barb, Straight, |1” male thread x |” hose

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7

— — — oo oo 0 — —

Chapter 2 - Pumps - 31



Chemical Transfer Pump Assembly

ITEMNO. |PART NUMBER | DESCRIPTION

- GA2000030
| .
2 GA2000033
3 GA2000034
4 .

NOTE: Not all parts stocked.

32 - Chapter 2 - Pumps

Pump, Diaphragm, Chemical transfer |2y, Viton SHURflo

Motor Assembly Kit

Diaphragm, Drive Assembly Kit, Housing, replacement, SHURflo
Valve Housing Kit, Viton, replacement, SHURflo

Upper Housing Assembly Kit



Chapter 3

FLUSH TANK

Flush Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

| GA506996 | Tank, 520L, Fresh Water SP Black, Bare |
2 GA5076885 Lid, Diameter | | 3mm, With breather [
3 GA2000220 Hose, Suction, PVC, 25mm, Black - Cut to | 120 mm |
4 GA5001681 Hose Clamp, | SS (20-32/12W) I
5 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose |
6 F70127A Bracket, Tank strap, 50 mm 2
7 GA5011239 Bolt M12 x 50 GR 8.8 ZP 2
8 GA5007475 Washer 12 x 22mm Copper 2
9 GA5077708 Hose barb, Elbow, 90 degree, |/2” male thread x |/2” hose 2
10 GA5007231 Hose clamp, Cobra type, 1/2” 2

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 3 - Flush Tank - 33



Flush Tank & Frame
|

GA2000209 Hose, Clear, |2mm, Sight tube |

12 GA4658936 Fresh Water Tank Frame 520L I
|3 GAbL077746 Hose barb, Elbow, 90 degree, 3/4” female thread x 3/4” hose |
|4 GA5018315 Valve, Ball, 20mm, 3/4” male, female, Black Butterfly handle, [
Brass

I5 GA5077913 Nipple, 3/4” male x 3/4” male, Short |
16 GA5077838 Hose barb, Elbow, 90 degree, 2” flange x 2” hose |
|7 FC200 Clamp, Worm screw, Use with 2” standard flange port |

|

I8 GA5009335 Seal, 41.5 ID x 55 OD x 6.5 mm thick, EPDM, suit | 1/2” flange
19 GA5077839 Connector, Manifold, 2”, Male, M200BSP |
20 GA5077718 Hose barb, Straight, 1” male thread x |” hose |

Flush Tank - Check Valve Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA20001 I'l Valve, Check, 2” Female Thread Inlet and Outlet |
2 GA5077737 Hose barb, Straight, 2” male thread x 2” hose I
3 GA5077740 Hose barb, Elbow, 90 degree, 2” male thread x 2” hose |

34 - Chapter 3 - Flush Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 4

RH POD

Brake Booster & Battery Pod - Catai Booster

Continued over page

Chapter 4 - RH Pod - 35

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Brake Booster & Battery Pod - Catai Booster

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 AN W N

10

12
I3
14}
I5

20
21
22
23
24
25
26
27
28
29
30
31
32

36 - Chapter 4 - RH Pod

GA5070310
GA4658806
GA5066240
GA4658080
F70127A

GA4658085
GA5005787
GA5005788
GA3500218

GA3500249

GA5018321
GA5003643
GA5004085
GA5004917
GA50001 17
GA5000141

GA3500269

GA3500258

GA5048150

GA3500203

GA5014795
GA5011059
GA5006383
GA5006381
GA5010359
GA5069925
GA50481 |5
GA5000577
GAS501 1229
GA5012461
GA5066830
GA5004053
GA5004437

Air tank, Large
Brake pod support arm

Battery, Delkor 31-900, 900 CCA 2
Pod frame, Brake and Air tanks |

Bracket, Tank strap, 50mm 2
Mount arm, Brake Pod boom rest side |

Battery isolator switch large I

Battery isolator replacement key, suit GA5005787 -

Hydraulic adaptor, Nipple, |/4” BSP x |/4” BSP 3

Hydraulic adaptor, Bulkhead nipple, 1/4” BSP male x |/4” BSP )
male

Valve, Ball, | /4” female thread inlet / outlet, Lever handle, SS 3

Washer 8mm Flat SS HD 24
Bolt M8 x 20 ZP GR8.8 12
Nut M8 Nyloc ZP 12
Washer 10mm Flat SS HD 8
Nut M10 Nyloc ZP 4
Hydraulic adaptor, Tee, |1/4” BSP male x | /4” BSP male x | /4” )
BSP male

Hydraulic coupling, Elbow, 90 degree, 1/4” BSPT male x 1/4”

BSPT male >

Plumbing adaptor, Elbow, 90 degree, |/2” male thread x |/2” |

female thread, Cast

Hydraulic adaptor, Reducing bush, 1/2” BSPT male x | /4” BSPT |

female

SC3 single check valve 1/2” M/F I

Pressure switch, Low air, 55 PS| actuation, SPDT, [/8” |

Battery Jumper Stud Positive I

Battery Jumper Stud Negative |

Clip for brake hose 2
[/4” - 1/8” BSPT female reducing socket |

Nut Mé Nyloc ZP 2
Washer |12mm Flat SS HD I3
Bolt M12 x 25 ZP GR8.8 8
Nut M12 Nyloc ZP [

Speed clip M6 16
BHCS M6 x 20 SS I8
Washer 6mm Flat SS 20

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Brake Booster & Battery Pod - Catai Booster

ITEM NO. | PART NUMBER | DESCRIPTION

34

35

36

37
38
39
40
41
4
43
44
45
46
47
48
49

50

51
52
53
54
55
56
57
58

GA5004447
GA5069965

GA3500260

GA3500209

GA5014796
GA5006161
GA5012989
GA5070300
GA5070305
GA5017369
GA5069915
GA5001491
GA5002077
GA5003859
GA5007205
GA0500004
GA4505910
GA5070890

GA5071750

GA4905480
GA4905481
GA5006057
GA5051230
GA5050630
GA5069695
GA4514573
GA4503490

Washer 6mm Spring SS
Star Knob 40 OD x M6 x 20mm
Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x |1/4”

BSPT male

Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x |/4”

BSPT female

Valve, Check, Pneumatic, |1/4” thread female inlet & male outlet
Bolt M10 x 25 ZP GR8.8

Pinchweld, Small Black S/Bulb 10mm x | 6mm (cut 380mm)
Plug - Flush fit 1 /4” BSPT

Plug - Flush fit 1 /2” BSPT

Valve Pressure Relief

Nylon spacer Battery box

Chain 2mm x 20 SS

Key ring, 25mm, SS

Strap, Tank, 50mm, Goldacres branded - (Cut 670mm Long)
Clip for brake line 3/16”

BHCS M5 x 20, SS

Mounting Plate Brake Booster Catai

Brake Booster Catai 2013 Crop Cruiser

Seal Kit, Brake Booster Pump, Master Cylinder, Catai. suit
GA5070890 - | kit needed per cylinder (includes 2 seals)

Brake Tube Assembly | Catai Booster

Brake Tube Assembly 2 Catai Booster

Bolt M10 x 50 ZP GR8.8

CSCS M5 x 16 Countersink SS

Buss Bar, 300 amp

Nut M5 Plain ZP

End cover 09 Cropcruiser DCI pod full cover
Cover - POD shell Brake / Air Pod

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N

N~ N DA

[N S

N A

Chapter 4 - RH Pod - 37



Brake Booster & Battery Pod - PBR Booster

ITEM NO. | PART NUMBER

VO 00 N o8 U1 AW

o

I
12

38 - Chapter 4 - RH Pod

GA500671 |

GA5020000

GA3500259

GA5010359
GA5012999
GA5007475
GA5007205
GA50001 17
GA5065455
GA5000141
GA0500004
GA4905135
GA4905130

DESCRIPTION
Brake booster;, CA 4 Master Cylinder Unit

Seal kit, suit CA 14 Master Cylinder GA5006711 - | kit needed
per cylinder

Hydraulic adaptor, Elbow, 90 degree, 3/8” BSPT male x | /4”
BSPT male

Clip for brake hose

Pipe Adapter

Washer 12 x 22mm Copper
Clip for brake line 3/16”
Washer 10mm Flat SS HD
Bolt M10 x 30 ZP GR8.8

Nut M10 Nyloc ZP

BHCS M5 x 20, SS

Brake Line Pod - Rear Master

Brake Line Pod - Front Master

G6 Crop Cruiser Parts Manual MY'19 - REV 7

;NNNNN

N 0O oo



Brake Booster & Battery Pod - Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

I GA501 1263 Bolt M12 x 90 ZP GR8.8 4
2 GA5000577 Washer | 2mm Flat SS HD 4

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 4 - RH Pod - 39



Pneumatic Manifold - 2WD

ITEM NO. | PART NUMBER

|
2

40 - Chapter 4 - RH Pod

GA5069195
GA3500218

GA3500307

GA3500332

GA5013433
GA5076620
GA501 1411
GA4572280
GA5069335
GA5013809
GA5071235
GA5045145
GA5014857
GA5016617
GA5048550
GA5050210

DESCRIPTION

Manifold Pneumatic, 3/8”- 1/4”, 2 in 4 out

Hydraulic adaptor, Nipple, 1/4” BSPT male x |/4” BSPT male
Hydraulic adaptor, Nipple, | /4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x | /4"
BSPP female swivel

Pressure Protection Valve

Coupling, Air, 1/4” BSPP female x female

SHCS M6 x 40 ZP GR12.9

Crush tube, | 1.8 OD x 8 ID x 8.5mm long

Plug, |/4” BSPT male thread, Brass

Reducing Nipple 1/4” x | /8”

Pneumatic Solenoid Valve MAC 35 Series | /8” Ports with Fly leads
Elbow, swivel, push in 6mm, Brass |/8” BSP

Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

Connector, Female, 3 Pin, Weather pack

Pneumatic fitting, Nipple, | /8” BSPP male x 6mm push type

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pneumatic Manifold - 4WD

ITEM NO. | PART NUMBER

I
2

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5069195
GA3500218

GA3500307

GA3500332

GA5013433
GA5076620
GAS501 1421
GA4572280
GA5069335
GA5014857
GA5016617
GA5048550
GA5068804
GA5055720

DESCRIPTION
Manifold Pneumatic, 3/8”- 1/4”, 2 in 4 out
Hydraulic adaptor, Nipple, 1/4” BSPT male x |1/4” BSPT male

Hydraulic adaptor; Nipple, |1/4” BSPT male x 3/8” BSPP male

Hydraulic adapter, Elbow, 90 degree, 1/4” BSP male x |/4” BSP
female swivel

Pressure protection valve

Coupling, Air, | /4" BSPP female x female

SHCS M6 x 50 ZP GR12.9

Crush tube, 11.8 OD x 8 ID x 8.5mm long

Plug, 1/4” BSPT male thread, Brass

Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

Connector, Female, 3 Pin, Weather pack

Pneumatic valve bank 2 section with manual override

Plug, Brass, 1/8" BSPT

Chapter 4 - RH Pod - 41



42 - Chapter 4 - RH Pod G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 5

LH POD

LH Pod - Mounting

"

ITEM NO. | PART NUMBER | DESCRIPTION
| g |

LH Pod
2 GA5000347 Bolt M12 x 70 ZP GR8.8 4
3 GA5000577 Washer 12mm Flat SS HD 4

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 43



LH Pod - Base

Continued over page

44 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY'19 - REV 7



LH Pod - Base

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o U1 AW N

o — o

W W W WwWwwwwwNNRNNNMNNNNENNNODY — — — — — — —
©® N O AW — O VW ON0 R WN — O VW ®® N o AW

39
40
41
42

GA4600865
GA4401560
GA4401555
GA4401545
GA5004085
GA5003643
*

GA5052590
*

*

GA4902240*
GA4552135
GA5016749
GA5013799
GA5009647
GA5052600
GA5016753
GA5012175
GA501 1501
GA4552865
GA5077718
UVI00FP
GA5076007
GA5076013
GA5004437
GA5004447
GA5004050
GA5011229
GA5000575
GA5000577
*

GA501 1361
GA5003501
GA5008745
*
GA4658805
GA5049800

GA5045140

GA5049405
GA5017673
GA5018321
GA5000305

Plumbing Control Pod Frame

Plate, Side Cover B, Plumbing Pod

Plate, Side Cover A, Plumbing Pod

Plate, Decal Plumbing Pod

Bolt M8 x 20 GR8.8 ZP

Washer 8mm Flat SS HD

Main Tank Rinse/Agitation Manifold

Nut M8 Nyloc SS

Main Tank Rinse/Rinse Tank Fill Manifold
Hopper Manifold

Rotary Tap Sub Assembly, Plumbing Pod
Spacer for Altek rotary valve

Switch, Toggle, On / Off, Water proof, pvc coated, 25 amp
Red LED warning light

Green LED warning light

Bolt M8 x 75 SS A2-70

Toggle switch cover (narva)

Cover, Toggle switch, Waterproof

Bolt M8 x 120 GR8.8 ZP

Spacer, POD fill point fitting 3/ 4”

Hose barb, Straight, |” male thread x |” hose

Valve, Ball, |” female thread inlet / outlet, Full port, Lever handle

Cam lever, |” female coupler, |” male thread
Cam lever, Male plug, 1”
Washer 6mm Flat SS

Washer 6mm Spring SS
BHCS Mé x 16 SS A2-70

Bolt M12 x 25 GR8.8 ZP
Washer |2mm Spring SS
Washer |2mm Flat SS HD
Wash Down Gun Assembly
Washer 4mm Flat SS

Nut M4 Nyloc ZP

Filter, Inline, |/ 2” hose barbs
Tank Fill Manifold Assembly
Mounting bracket U shape
SHCS M4 x 40 GR12.9 ZP

Pneumatic fitting, Nipple, |/ 4” BSPT male x 6mm push type,
Brass

Elbow, 1/ 4” BSPT Male x 1/ 4” BSPT Female, 45 Deg
Washer |/ 2” High Tensile

Valve, Ball, | / 4” female, Black Lever handle, Chromed
Set Screw M2 x 30 GR8.8 ZP

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7

_ Q
s~ - - - -

—— — | — vt = -t A= == o=

5 © &

AN — — N OO — 00O 00O O

N — N —

Chapter 5 - LH Pod - 45



LH Pod - 2" Fill - Standard

micromatic rinse
is not optioned

ITEM NO. | PART NUMBER | DESCRIPTION
2

O 00 N o U1 AW N —

W~ — o

46 - Chapter 5 - LH Pod

GA5065680
GA5078142
GA5077737
GA5010193
GA2000229
*

GA4552870
GA50481 15
GA5004437
GA4504380
GA5004050
GA5076606
GA5076609

Plug, AS40 male

Street elbow, 90 degree, 2 male thread x 2 female thread
Hose barb, Straight, 2” male thread x 2” hose

Hose Clamp 2 1/ 4”

Hose, Suction, 5 mm, Wire reinforced - Cut to 180 mm
Rinse Tank Fill Manifold Assemblies

Spacer, Ring, 6 mm , POD fill point fitting

Nut M6 Nyloc ZP

Washer 6mm Flat SS

Plate, 2” Fill insert-Spray pod

BHCS Mé x 16 SS A2-70

Cam lever, 2” male coupler x 2” female thread

Cam lever, 2” female cap

G6 Crop Cruiser Parts Manual MY'19 - REV 7

— — N — A — — — N NN



LH Pod - 3" Fill - Hydraulic Pump

=g "‘\

g _I-‘lﬂ

Fit plug when
micromatic rinse
is not optioned

° 0
D I N

ITEM NO. | PART NUMBER | DESCRIPTION

GA5065680 Plug, AS40 male

|

2 GA50481 15 Nut Mé Nyloc ZP 4
3 GA5004437 Washer 6mm Flat SS 8
4 GA4504375 Plate Fill Mount 3” I
5 GA5004050 BHCS Mé x 16 SS A2-70 4
6 GA5076716 Cam lever, 3” male coupling x 3” female thread I
7 GA5077742 Hose barb, Elbow, 90 degree, 3” male thread x 3” hose |
8 GA4552875 Spacer-POD fill point fitting 89 I
9 GA5077737 Hose barb, Straight, 2” male thread x 2” hose |
10 GA5076719 Cam lever, Female cap, 3” [

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 47



LH Pod -

3" Fill - Direct

4

TR N

ITEM NO. | PART NUMBER | DESCRIPTION

O 0O N o 1 AW N —

48 - Chapter 5 - LH Pod

GA5077741
GA5077642
GA5078204
GA4401565
GA5000577
GA5000575
GA5000305
GA5076719
GA5078143

Hose barb, Straight, 3" male thread x 3" hose

Coupling, socket, 3" female thread

Valve, Ball, 3", Male NPT, Male Cam lock, stubbly, long handle
Plate, 3 Inch Side Fill Mount, Pod

Washer |12mm Flat SS HD

Washer |2mm Spring SS

Set Screw M2 x 30 GR8.8 ZP

Cam lever, Female cap, 3" |

N NN = = —

Street elbow, 45 degree, 3" male x 3" female I

G6 Crop Cruiser Parts Manual MY'19 - REV 7



LH Pod - Chemical Pump

ITEM NO. | PART NUMBER

2
3
4
5

GA5077718
GA4552865
GA5078164
GA5076007
GA5076013

DESCRIPTION

Hose barb, Straight, |1” male thread x |” hose I
Spacer, POD fill point fitting 3/4” I
Valve, Ball, |” female thread inlet / outlet, Full port, Lever handle [
Cam lever, |” female coupler, |” male thread I

I

Cam lever, Male plug, 1"

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 49



LH Pod - Rinse Tank Drain

Fit plug when
micromatic rinse
is not optioned

ITEM NO. | PART NUMBER | DESCRIPTION
|

| GA5065610 Hose barb, Elbow, 90 degree, AS40 x 20 mm hose

2 GA5065680 Plug, AS40 male |
3 & Rinse Tank Fill Manifold I
4 GA5077131 Cam lever, Female cap, 3/4” I
5 GA5077134 Cam lever, 3/4” male coupling x 3/4” male thread I
6 GA5018313 Valve, Ball, 20mm, 3/4” female, Lever handle, Brass [
7 GA4522315 Washer 27 ID x 40 OD x 2 mm thick SS 2
8 GA5077709 Hose barb, Straight, 3/4” male thread x 3/4” hose |

50 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY'19 - REV 7



LH Pod - Micromatic Rinse

Fit hose barb when
micromatic rinse is optioned

Vararalim)
o

§

aarara
\

ITEM NO. | PART NUMBER | DESCRIPTION

QO
:

| GA5065610 Hose barb, Elbow, 90 degree, AS40 x 20mm hose [
2 GA5003974 Nut M5 Nyloc ZP 3
3 GA5003983 Washer 5mm Flat SS 6
4 GA5018800 Rinsing socket, 3 pin, Micromatic / Enviro drum coupling I
5 GA0500004 BHCS M5 x 20 SS A2-70 3
6 GA5048090 Clamp, P-type, 35mm 2
7 GA5004437 Washer 6mm Flat SS 2
8 GA5004050 BHCS Mé x 16 SS A2-70 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 51



Ball Valve - 3-Way - Main Tank/Hopper

ITEM NO. | PART NUMBER

0 N o U1 AhWN

52 - Chapter 5 - LH Pod

GA5078177

GA5077723
GA5077718
F70146A

GA4502210
GAS501 1465
GA5003643
GA5004917

DESCRIPTION

Valve, Ball, 3 way, |" female thread inlet / outlet, Bottom port,
Butterfly handle

Hose barb, Elbow, 90 degree, |” male x |” hose

Hose barb, Straight, |” male thread x |” hose

Decal plate, suit |” banjo tap V-100, sticker mount

Mounting plate, to suit ball valve
Bolt M8 x 16 GR8.8 ZP
Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

N 00O NN — — N

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pressure Delivery Manifold

Silicone grease
all plugs

Take nuts and washers
off that comes on valve,
only leave one nutf on
that holds the bolt in on all 4 bolts

ITEM NO. | PART NUMBER | DESCRIPTION

GA5065530 Valve,Ball, 5 x AS40 female inlet / outlets, Lever handle |

I

2 GA5065615 Hose barb, Elbow 90 degree, AS40 x 25mm [
3 GA5065610 Hose barb, Elbow, 90 degree, AS40 x 20mm hose, Altek |
4 GA5065585 Hose barb, Straight, AS40, 33mm hose, Altek [
5 GA5065680 Plug, AS40 male, Altek |
6 GA5065620 Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb, Altek I

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 53



Tank Fill Manifold

ITEM NO. | PART NUMBER

| GA507698|

2 GA5078142

3 GA5077723

4 GA5077708

5 MACHO3 | |

6 GA5077740
Hopper Manifold

DESCRIPTION

Valve, Ball, 2” way, 2” female thread inlet / outlet, Lever handle I

Street elbow, 90 degree, 2” male thread x 2” female thread

Hose barb, Elbow, 90 degree, |" male x |" hose

Poly fitting suit fresh water fill 2” male - 2” female - |” female

I
|
Hose barb, Elbow, 90 degree, |/2” male thread x 1/2” hose |
|
|

Hose barb, Elbow, 90 degree, 2” male thread x 2” hose

ITEM NO. | PART NUMBER

|
2
3
4
5

54 - Chapter 5 - LH Pod

GA5065555
GA5065580
GA4582345
GA5077708
GA5065690

DESCRIPTION

Tee, AS40 female, no M8 inserts
Plug in hose tail AS40/25
Dummy plug AS40 G 1/ 2” female (45mm Delron)

Hose barb, Elbow, 90 degree, |/ 2” male thread x |1/ 2” hose
Safety pin, Suit AS40 plumbing fittings

w - = o —

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Main Tank Rinse/Rinse Tank Fill Manifold

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5065565 Plumbing coupling, Cross, AS40 female inlets / outlets
Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40

2 GA5065545* 2
Female

3 GA4582415 Plumbing adaptor, AS24 female x 3/4” BSPT male I
4 GA5065695 Safety pin AS24 2
5 GA5065640 Hose barb, AS24 female x 20mm hose |
6 GA5065615 Hose barb, Elbow 90 degree, AS40 x 25mm |
7 GA5065690 Safety pin, Suit AS40 plumbing fittings 4
8 GA5065680 Plug, AS40 male I
9 GA5002473 Valve nonreturn, check 3/4” |

I

10 GA5077717 Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 55



Main Tank Rinse/Agitation Manifold

ITEM NO. | PART NUMBER | DESCRIPTION

Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40

| GA5065545* 2
female
2 GA5065615 Hose barb, Elbow 90 degree, AS40 x 25mm |
3 GA4582395 Plumbing Fitting, Cap, AS40 I
4 GA5065690 Safety pin, Suit AS40 plumbing fittings I
5 GA4582415 Plumbing adaptor, AS24 female x 3/4” BSPT male |
6 GA5065640 Hose barb, AS24 female x 20mm hose |
7 GA5065695 Safety pin AS24 2
8 GA5002473 Valve non-return, check 3/4” I
9 GA350043 | Hose barb, Tee, 3/4” hose barb x 3/4” hose barb x 3/4” male |

thread

* Sub-assembly on following pages

56 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY'19 - REV 7



Valve - Quick Fit 2 Way Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GAS065545 Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40 i
female, Altek

GA5073750 Body

I I
2 GA5073755 Slide cap |
3 GA5073760 Red lever I
4 GA5065701 Retaining pin, Suit AS30 plumbing fittings |
5 GA5073765 Handle retaining pin I
6 GA5073770 Spring guide |
7 GA5073775 Switch rod I
8 GA5065835 Plug in adapter, AS30 x AS24 |
9 GA5073780 Retaining pin, 4 x 26 mm [
[0 GA5065690 Retaining pin, Suit AS40 plumbing fittings |

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 57



Rinse Tank Fill Manifold

ITEM NO. | PART NUMBER

o U1 N W N —

58 - Chapter 5 - LH Pod

GA5065565
GA5065575
GA5065610
GA5065690
GA4582345
GA2000082

GA5077708
GA5065580
GA5065680
GA5065560

DESCRIPTION

Plumbing coupling, Cross, AS40 female inlets / outlets

Hose barb, Straight, AS40 male x 20mm hose

Hose barb, Elbow, 90 degree, AS40 x 20mm hose

Safety pin AS40

Dummy plug AS40 G1/2 female (45mm Delron)

Plumbing Fitting, Cross, AS40, 3x Female |x Male, 2x M8 Inserts, No
O-Rings

Hose barb, Elbow, 90 degree, |/2” male thread x |/2” hose
Plug in hose tail AS40/25

Plug, AS40 male

Tee, AS40 female, M8 inserts

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Wash Down Gun Assembly

77

Vataie

s

My ey

7
&

ITEM NO. | PART NUMBER | DESCRIPTION
|

N o U NN

GA5023400
GA5071545
GA5071550
GA5071555
GA5071560
GA5077652
GA5078005
GA5077702
GA5051390
GA5049701
GA5051455

Pump, 12 Volt, 6.8It/min Max 100 psi, Male ports - Complete
Pressure Switch, suit GA5023400

Valve Assembly Kit, Viton, suit GA5023400

Diaphragm Assembly Kit, Santoprene, suit GA5023400
Check Valve Kit, suit GA5023400

Street elbow, 90 degree, |/2” female thread

Reducing bush, 1/2” male thread x 1/4” female thread

Hose barb, Straight, 1/2” male thread x 1/2” hose

Wash down gun, Suit EF / Advance / Evolution

Bush Brass reducing 3/4” x 1/4”

Suzi coil 12x8 x 5m (1/4 male swivel ends with springs)

G6 Crop Cruiser Parts Manual MY'19 - REV 7

I
I
I
I
2
I
I
I
I
I

Chapter 5 - LH Pod - 59



Chemical Flow Meter

ITEM NO. | PART NUMBER

O 00 N o U1 AW —

o — o

60 - Chapter 5 - LH Pod

GA200003 |
GA4401485
GA5078137
GA5077747
GA5004437
GA5012175
GA5070460
GA4509975
GA50481 15
GA5065455
GA50001 17
GA5000141

DESCRIPTION
Flow meter, Chemical transfer, 90 degree, Shurflo

Plate, Flow Meter Mount, Shurflo, Plumbing Pod
Street elbow, 90 degree, |" male x |" female
Hose barb, Straight, |" female thread x |" hose
Washer 6mm Flat SS

Cover, Toggle switch, Waterproof, Narva
SHCS M6 x 60 SS A2-70

Plate, Shurflo Flow Meter Clamp

Nut Mé Nyloc ZP

Bolt M10 x 30 GR8.8 ZP

Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N AN DA — N — 0O NN —



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION

GA4948250 Chemical suction probe, Assembled

I GA5013603 Poly Pipe 25 (cut 630mm long) |
2 GA2000220 Hose, Suction, PVC, 25mm, Black - cut 3200 mm long |
3 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo |
4 GA507601 | Cam lever, |” male coupling x |” hose barb, Banjo |
5 GA5018319 Valve, Ball, 25mm female thread inlet / outlet, Lever handle, SS |
6 GA500168| Hose Clamp, 1”7 SS (20-32/12W) 2

Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

GA5020600 Enviro drum / micromatic coupling with suction hose
GA5018803 Micromatic drum valve coupling, 3 pin, Viton seals |
GA5018799 Seal kit, Suit micromatic / enviro drum coupling GA5018803 -
GA507601 | Cam lever, |” male coupling x |” hose barb, Banjo
GA5001681 Hose Clamp, 17 SS (20-32/12W)

GA2000220 Hose, Suction, PVC, 25mm, Black - cut 2840mm long
GA5077718 Hose barb, Straight, |” male thread x |” hose

U N W N
— - ) .

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 5 - LH Pod - 61



62 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 6
DIRECT CHEMICAL INJECTION

Not Fitted

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 6 - DCI - 63



64 - Chapter 6 - DCI G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 7

DUAL PRODUCT

Not Fitted

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 7 - Dual Product - 65



66 - Chapter 7 - Dual Product G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 8

INDUCTION

Induction Hopper -

HOPPER

60L

ITEM NO. | PART NUMBER | DESCRIPTION

Plate, Hopper Mount Adaptor, Offset, Self Propelled (optional) -

GA4524985
| *
2 *
3 *
4 GA5000577
5 GA5000575

6 GA5000297

* Sub-assembly on following pages

Induction Hopper - Frame
Induction Hopper - Tank Assembly
Hopper Bottom 2” Flanged
Washer |2mm Flat SS HD
Washer |2mm Spring SS

SHCS M2 x 25 ZP GR12.9

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[
I
I
4
4
4

Chapter 8 - Induction Hopper - 67



Induction Hopper - Tank Assembly

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7

68 - Chapter 8 - Induction Hopper



Induction Hopper - Tank Assembly

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

—Z S 0 0 N o AW N —

X woo

o »

o ® N

N N NN NN
N W N — O

25

GA5071208
*
GA5077708
GA5020615
GA5078133
GA5078156
GA5077045
GA5051230
GA5003983
GA5003975
GA5077063
GA5077062
GAS507791 1
GA5077652
GA5077702
RNO075050
GA5077336
GA5077704
GA4522296
GA500666 |
GA5016473
GA3500391
GA500707|
GA5076615
FC220

Tank, Induction Hopper, 60L with Flange, includes lid
Pre-assembled 60L Hopper Bottom 2” Flanged

Hose barb, Elbow, 90 degree, |/2” male thread x |/2” hose

Valve, Ball, 12mm, |/2” Male, Female Butterfly, Brass

Street elbow, 90 degree, |/2” female thread x |/2” male thread

Tank flange, 1/2” female threads

Breather valve, Labyrinth type, |” male thread
CSCS M5 x 16 SS A2-70

Washer 5mm Flat SS

Nut M5 Nyloc SS

Nozzle, Drum & container rinsing

Valve, Drum & container rinsing nozzle

Nipple, Short, | /2” male thread x |/2” male thread
Street elbow, 90 degree, |/2” female thread

Hose barb, Straight, |/2” male thread x |/2” hose

Reducing nipple, 3/4” male thread x |/2” male thread

Nozzle, Tank rinsing, 3/4” BSPT female inlet

Hose barb, Elbow, 90 degree, |/2” male thread x 3/4” hose

Level indicator, 60L induction hopper

Hinge, Butt, 70 long x 50 wide x |.5, SS

Tape PM foam 6.4 x 18 L/Density

Tee, Threaded, 1/2” male x |/2” hose, TI12T
Latch, Adjustable, Induction Hopper Lid

Seal, EPDM, Suit 2" flange fitting

2” Full Port Worm Screw Clamp

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 8 -

— NN = = =

Induction Hopper - 69



Induction Hopper - Frame Assembly

0 N oy U1 AW N —

O

10
Il
12
I3
14
I5
)

GA4657560
GA4659155
GA500609 |
GA5075130
GA5012203
GA5003783
GA50001 17
GA5000855
GA5000879
GA5007329
GA4653490
GA4522294
GA5007073
GA4656855
GA4657570
GA4657565

70 - Chapter 8 - Induction Hopper

BEEE
|

GA4903049-60CC  Frame, Induction hopper,
Assembly

CCSP Hopper Mounting Assembly

Hose guide bracket

Bolt M10 x 100 GR8.8 ZP

Roll pin M8 x 30mm coated

Grease nipple, Short, | /4" UNF

End cap, Plastic, Black, Insert, RHS. 50 x 50, 0.8 - 2.5mm wall
Washer 10mm Flat SS HD

Bolt M16 x | 10 GR8.8 ZP

Bolt M16 x 180 GR8.8 ZP

Spring compression, 76.2mm x 25.4 x 3.15 mm, gold
Induction hopper latch

Mounting plate, Double spring

Spring, Tension, 38.2 OD x 284.3 long x 3.55mm
Induction hopper tank support 60L

CCSP Lower Hopper Arm

CCSP Upper Hopper Arm

— — — AN — — NN AN~ — = —

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Induction Hopper - Frame Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

18
19
20
21
22
23
24
25
26

GA5050330
GA5052905
GA5048380
GA4699435
GA5002077
GA5001491
GA5000141
GA5001043
GA5001029
GA5000559

SHCS M12 x 20 GR12.9 ZP

End cap, Plastic, Black, Insert, Round. 10mm, 0.8 - |.5mm wall

Pin, | Imm OD shaft, Spring Steel wire loop lock, Yellow zinc

Handle, Induction Hopper Latch arm

Key ring, 25mm, SS

Chain 2 x 20 mm SS 316 - Cut to 600 mm
Nut M10 Nyloc ZP

Washer |6mm Flat SS HD

M6 Nyloc Nut

Nut M12 Hex ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 8 -

|
I
|
2
|
|
8
4
|

Induction Hopper - 71



Hopper Bottom - 2” Flanged

ITEM NO. | PART NUMBER

I
2
3

O 00 N o U N

GA4552240
GA5078137
GA5077717

GA5077723
GA5018315
LO57A
GA5077908
FC220
GA5076615

72 - Chapter 8 - Induction Hopper

DESCRIPTION

Hopper Bottom Venturi Housing with 2" Flange MY 14 I

Street elbow, 90 degree, |” male x |” female, Banjo I
Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, I

Banjo

Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo

Valve, Ball, 20mm male & female thread, Black Butterfly handle
Venturi, 9mm outlet, Suit Induction Hopper

Ball valve, 2" Full port , 4 Bolt Flanged, short, Banjo

2" Full Port Worm Screw Clamp
Seal, EPDM, Suit 2" flange fitting, Banjo

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 9

FOAM MARKER TANK

Not Fitted

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 9 - Foam Marker - 73



74 - Chapter 9 - Foam Marker Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 10

TRANSCAL

Not Fitted

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 10 - Transcal - 75



76 - Chapter 10 - Transcal G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter I |

MAIN TANK

Tank Assembly - 6000L

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | | - Main Tank - 77



Tank Assembly - 6000L

ITEM NO PART NUMBER | DESCRIPTION

O 00 N oy U1 AW N

O X Wo - o

W W W W W NN DN DNDDNDDNDDNDDNDDNDDNDY — — — —
AN W NN — O VUV 0O NN o L AN W IND — O Vv 0o N o

35

GA5070915

*

*

GA5076880
GA4903086*

*
*
GA5078410
*
GA5076262
GA5077730
GA50767 14
GA5078204
GA5046955

*
*

*

GA2000228
GA5003325
GA5076720
GAS507774|
GA5078143
GAS5077751
GA5077747
GA5077722
GA5077755
GA5076602
GA5077675
GA5078324

*
*

*

GA5076097
GA5076605
GA5078296

Tank, 6000L, Crop Cruiser, Bare

Tank Rinsing Nozzle, Elbow - Assembly

Tank Rinsing Nozzle, Tee - Assembly

Lid, Black, Without breather, Medium, Diameter 355, Arag
Venturi filler - Complete assembly

Inlet - Tank Fill 2” - Angled, Sub-assembly

Inlet - Boom Recirculation, Sub-assembly

Nipple, 2” male thread x 2” male thread, Arag

Super mix agitator, Sub-assembly

Hose barb, Elbow, 90 degree, 2” fly nut end x 52 mm hose, Arag
Hose barb, Elbow, 90 degree, | |/4" male thread x | /4" hose
Filter, Basket type, Diameter 305 x 245mm deep

3” NPT Male x 3” Male Adaptor Long Handle

RHS, 19 x 19 x 1.6mm, SS - cut 2150mm

Dry sight tube - Locating Cap Assembly

Dry sight tube - Float Assembly

Inlet - Tank Fill 2” - Straight, Sub-assembly

Hose, PVC, 50mm, Black - cut 1550 mm

Hose Clamp 2" SS (40-60/ 12W)

Cam lever, 3” female coupling x 3” female thread, NSPT thread
Hose barb, Straight, 3” male thread x 3” hose

Street elbow, 45 degree, 3” male x 3” female

Tee, Hose barb, 1 /2"

Hose barb, Straight, | female thread x | hose

Hose barb, Straight, | male thread x | 1/4 hose

Hose barb, Tee, | hose

Fly nut, I"

O ring, 20.24 x 2.62, EPDM, G 10041

Reduction M-M [-3/4"

Qutlet - Tank Overflow 3”, Sub-assembly

Breather Valve Assembly

Inlet - Tank Fill 3", Sub-assembly

O ring, 42.52 x 2.62 mm

Fly nut, 2”

Elbow D.25 for fly-nut |"

* Sub-assembly on following pages

78 - Chapter | | - Main Tank

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N — N — — — NN — — — — — — - — - — ———— - = - =-N == = =



Tank Rinsing Nozzle, Elbow - Assembly

%
ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-1 Tank rinsing nozzle, Elbow, Complete -
I GA4572015 Tank rinse adaptor with cam lock |
2 GA5077912 Nipple, 6” long, 3/4” male thread, Banjo I
3 GA5077717 Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, Banjo |
4
5

GA5077336 Nozzle, Tank rinsing, 3/4” BSPT female inlet, Teejet |
GA5077132 Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo I

Tank Rinsing Nozzle, Tee - Assembly

0
ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-2 Tank rinsing nozzle, Tee, Complete -
I GA5077132 Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo I

2 GA4572015 Tank rinse adaptor with cam lock |

3 GA350043 | Hose barb, Tee, 3/4" hose barb x 3/4" hose barb x 3/4" male |
thread

GA5077912 Nipple, 6” long, 3/4” male thread, Banjo |

5 GA5077336 Nozzle, Tank rinsing, 3/4” BSPT female inlet, Teejet [

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | | - Main Tank - 79



Venturi Filler

ITEM NO. | PART NUMBER

N o O AN —

8

GA4903086
GA5007235
GA5077035
MACH0022
GA5077743
GA5078010
GA5050205
GA5077679
GA5076036
GA5049125

o3

DESCRIPTION

Venturi filler - Complete assembly
Hose clamp, Cobra type, | 1/2”
Venturi, Top of tank, 32mm OD outlet
Jet for Arag venturi

Hose barb female 3/4"

Poly Pipe Reducer Bush 3/4” x 1/2”

Hose Lay flat Blue, 32mm - Cut 405mm long

O-ring 30 x 3mm

Hose barb, Straight, | 1/2” fly nut end x |” hose barb

O-ring, 23.4 x 3.53mm, BS213

NOTE: Not all parts supplied with kit 500232 are used in this assembly.

80 - Chapter | | - Main Tank

N — — — —_— = —_ = =

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Supermix Agitator

GA4908705 Super Mix Agitator Assembly, with Fittings, No
Bypass

ITEM NO. | PART NUMBER | DESCRIPTION
I GA5077038 Agitator, Super mix, 3mm jet, Arag |

Hose barb, Elbow, 90 degree, |3mm hose, including 1/2” fly nut
and seal, Brass, Arag

3 GA5077943 Plug, 1/2” male thread, Banjo |
NOTE: Sikaflex 227 used when installing supermix agitator.

2 GA5075657 |

Inlet - Tank Fill 1" - Chemical Pump

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4572395 Main tank line return fitting |” I
2 GA5077718 Hose barb, Straight, |” male thread x |” hose |
3 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose |

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter || - Main Tank - 81



Inlet - Tank Fill 2" - Straight

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5077740 Hose barb, Elbow, 90 degree, 2” male thread x 2” hose |
2 GA5000527 Screw, Pan head, 112G x 25mm, SS 4
3 LO26A Barb to suit tank fill top I

Inlet - Tank Fill 2" - Angled

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078142 Street elbow, 90 degree, 2” male thread x 2” female thread, Banjo [
GA5000527 Screw, Pan head, [2G x 25mm, SS 4
GA5078141 Street elbow, 45 degree, 2” male thread x 2” female thread, Banjo I
GA5077737 Hose barb, Straight, 2” male thread x 2” hose, Banjo 2
GA4583370 Threaded Tank Flange 2” I

U A W N —

82 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Inlet - Hopper Fill 2"- Straight

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5078142 Street elbow, 90 degree, 2” male thread x 2” female thread, Banjo
2 GA5077739 Hose barb, Straight, 2” male thread x | 1/2” hose, Banjo

3 GA5000527 Screw, Pan head, 12G x 25mm, SS

4 GA5077737 Hose barb, Straight, 2” male thread x 2” hose, Banjo

5 GA4583370 Threaded Tank Flange 2”

Inlet - Hopper Tank 2" - Angled

— — N —

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078142 Street elbow, 90 degree, 2" male thread x 2” female thread, Banjo |
GA5000527 Screw, Pan head, 12G x 25mm, SS 4
GA5078141 Street elbow, 45 degree, 2” male thread x 2” female thread, Banjo I
GA5077737 Hose barb, Straight, 2” male thread x 2” hose, Banjo I
GA4583370 Threaded Tank Flange 2” I
GA5077739 Hose barb, Straight, 2” male thread x | 1/2” hose, Banjo |

o U1 AW N —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | | - Main Tank - 83



Inlet - Boom Recirculation (RapidFlow only)

ITEM NO. | PART NUMBER

| GA4572015

2 GA5077132

3 GA5077717

4 GA5077709

5 GA2000216

6 GA5000999
Inlet - Tank Fill 3"

DESCRIPTION
Tank rinse adaptor with cam lock

Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo |

Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, Banjo
Hose barb, Straight, 3/4” male thread x 3/4” hose, Banjo
Hose, Pressure, 20mm, Black 250psi (cut 1300 mm)

Hose Clamp, 3/4”, SS (16-27/12W)

ITEM NO PART NUMBER | DESCRIPTION

Tank Top Inlet Fitting, 3” Flange and 3” NPT Female Thread
Hose barb, Straight, 3” male thread x 3” hose |

U N W N

GA4550590
GA5077741
GA5000527
GA5077875
GA20001 16

84 - Chapter || - Main Tank

Screw, Pan head, [2G x 25mm, SS

Hose barb, Elbow, 90 degree, 3” flange x 3” hose

Flange Clamp, and Gasket, 3”

- — o

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Outlet - Tank Overflow 2"

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4583370 Threaded Tank Flange 2” I
2 GA5000527 Screw, Pan head, [2G x 25mm, SS |
3 GA5077740 Hose barb, Elbow, 90 degree, 2” male thread x 2” hose, Banjo |

Outlet - Tank Overflow 3"

ITEM NO. | PART NUMBER | DESCRIPTION

GA4550590 Tank Top Inlet Fitting, 3” Flange and 3” NPT Female Thread I
GA5000527 Screw, Pan head, 12G x 25mm, SS 6
GA5077875 Hose barb, Elbow, 90 degree, 3” flange x 3” hose I
GA20001 16 Flange Clamp, and Gasket, 3” I

AW N —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | | - Main Tank - 85



Breather Valve Assembly

ITEM NO PART NUMBER | DESCRIPTION

GA4583370 Threaded Tank Flange 2”
2 GA5000527 Screw, Pan head, 12G x 25mm, SS I
3 GA4551975 Spacer; 56mm OD, 5mm wall, |0mm Uniboard Poly I
4,5,6 GA5077046 Valve, Breather, Single Floating Ball I

86 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Dry Sight Tube - Cap & Tube Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

5\0@\IO\U'IAWN—

GA5065075
GA5002979
MACH0306
GA5004065
GA5004437
GA5004447
MACHO03 16
GA5015221
GA5014817
GA5012529
MACHO0307
MACHO0317
GA4902149

GA5017873
GA5008643

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Decal, Dry sight tube, 6000L, Crop Cruiser

Sight tube, Clear, 38 ID x 44 OD x 2000 mm long, Polycarbonate
Remote sight tube end cap (Blk Poly)

Bolt Mé x 20 ZP GR8.8

Washer 6mm Flat SS

Mé Spring washer SS

Tube End Cap with Light Attachment

Pulley, Upright, 19 mm, Suit sight tube cable roller
Screw |0G x 5/8” Pan Head SS

O-ring, 34.65 x 1.78 mm, BS024

Remote sight tube level indicator

Level Indicator Insert

Cable, Pre assembly, 5m - Includes cable and ferrules

Cable, Wire rope, 1.6 mm, 7x19 core, 316 SS, suit sight tube - Cut
to 5 metres

Ferrule, Hand swage, Nickle plated copper, suits GA5017873 cable

o R el R N N

N —

Chapter | | - Main Tank - 87



Dry Sight Tube - Float & Guide

ITEM NO. | PART NUMBER | DESCRIPTION

Dry Sight Tube - Locating Cap Assembly

|

2 GA5046955 9% 19 x [.6mm SS RHS - cut 2150 mm |
3 * Dry Sight Tube - Float Assembly I
4 GA5051370 BHCS M8 x 35mm SS I
5 GA5003643 Washer 8mm SS HD 2
6 GA5052590 Nut M8 Nyloc SS |
7 GA5001 101 Square tube Insert 19 x 19mm, Black I

* Sub-assembly on following pages

88 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Dry Sight Tube - Locating Cap Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

MACHO0308 Float tube locating cap (Blk Poly)

2 GA5015221 Pulley, Upright, 19mm I
3 GA5014817 Screw 10G x 5/8” Pan Head SS 2
4 GA5000527 Screw, Pan head, 12G x 25mm, SS 6

Dry Sight Tube - Float Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA5072660 Float Plate Dry Sight Tube |
GA5072665 Ball Float 4" Plastic 5/ 16" Whitworth Threads |
GA4401610 Plate, Float, Dry Sight Tube I
GA5003643 Washer 8mm Flat SS HD |
GA5004919 Washer 8mm Spring SS I
GA5048485 Set Screw, 5/16" x 3/4" BSW, SS GR8 |

o U AW N —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter | | - Main Tank - 89



Dry Sight Tube - Mount

ITEM NO. | PART NUMBER | DESCRIPTION

4
4

Dry Sight Tube Mount 6000L

GA4659830

2
3

GA5000311

Set screw, M12 x 35, ZP GR 8.8

Washer | 2mm Flat SS HD

GA5000577

G6 Crop Cruiser Parts Manual MY'19 - REV 7

90 - Chapter | | - Main Tank



Tank Cradle

O 0O N o 1 AW N —

GO X W~ - o

PART NUMBER | DESCRIPTION

GA5003859
GA4659770
GA4509520
GA4509521
F70127A

GA4659790
GA5011263
GA5050330
GA5000575
GA5012461
GA5001741
GA501 1321
GA500031 |
GA5071430
GA5048125
GA5000577

50mm Tank Strap - Cut 4200mm long
6000L Tank Cradle

Tank Stop, Rear RH

Tank Stop, Rear LH

Bracket, Tank strap, 50mm

Handrail Tank Cradle 6000L

Bolt M12 x 90 GR8.8 ZP

SHCS M2 x 20 GR12.9 ZP

Washer |12mm Spring SS

Nut M2 Nyloc ZP

Washer 20mm Flat SS HD

Bolt M20 x 50 ZP

Set Screw M12 x 35 GR 8.8 ZP

End Cap Insert, 100 x 100 x 4-6.3mm, Plastic Black
Nut M20 Nyloc Coarse ZP

Washer |2mm Flat SS HD

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N A A DN —-— DN - — — N

— = — N
oo PN O R

Chapter || - Main Tank - 91



92 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 12

WHEELS & MUDGUARD

Mud Guards - Front Axle - 2WD - 380-480 Tyre

ITEM NO. | PART NUMBER | DESCRIPTION

O 00O N o U1 AN WD —

N — o

> w

GA5003825
GA5020450
GA5003925
GA5066162
GA5011133
GA5002565
GA5050675
GA4655136
GA4655137
GA4655186
GA4655187
GA5012461
GA5000577
GA5000319

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Mudguard, Black plastic, 500 wide x 000mm radius
Bracket, Plastic, Black, Mudguard mounting, BK-P300BK |
End cap, 45 mm round, Black plastic

Bolt M10 x 25 SS

Nut M0 Dome nut SS

Washer, 3/8” ID x |” OD, Flat SS

Grub Screw M2 x 16 SS

Mudguard Bracket, Lower, 2WD FRH suit |8.4R46
Mudguard Bracket, Lower, 2WD FLH suit 18.4R46
Mudguard Bracket, Front, 2WD 2WS FRH 18.4R46
Mudguard bracket, Front, 2WD 2WS FLH [8.4R46
Nut M12 Nyloc ZP

Washer |2mm Flat SS HD

Set Screw M12 x 40 ZP GR8.8

12
12
48

Chapter 12 - Wheels & Mudguard - 93




Mud Guards - Front Axle - 2WD - 520-620 Tyre

ITEM NO. | PART NUMBER | DESCRIPTION

GA5003825 380-480 Tyre - Mudguard, Black plastic, 500 wide x 1000 mm

radius 2
I GA5066975 520-620 Tyre - Mudguard, Black plastic, 600 wide x | 50 mm 5

radius
2 GA4660550 Mudguard Bracket, Front Dropleg Left Front, 620R42 |
3 GA4660555 Mudguard Bracket, Front Dropleg Right Front, 620R42 I
4 GA4660560 Mudguard Bracket, Front Dropleg Left Rear, 620R42 |
5 GA4660565 Mudguard Bracket, Front Dropleg Right Rear, 620R42 I
6 GA4667910 Pipe 40H, Mudguard Mount, Suit 620 Wheels 6
7 GA5071209 U Bolt, round top, M12 x 91L x 50W 12
8 GA5003925 End cap, 45 mm round, Black plastic 12
9 GA5020450 Bracket, Plastic, Black, Mudguard mounting 12
[0 GA5050675 Grub Screw M2 x 16 SS 12
[ GA5000577 Washer 12mm Flat SS HD 72
12 GA5012461 Nut M12 Nyloc ZP 48
I3 GAS5011133 Nut M10 Dome nut SS 48
4 GA5066162 Bolt M10 x 25 SS 48
I5 GA5002565 Washer, 3/8” ID x 1”7 OD, Flat SS 96
6 GA50003 19 Set Screw M2 x 40 ZP GR8.8 24

94 - Chapter 12 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY'19 - REV 7



Mud Guards - Front Axle - 4WD - 380-620 Tyre

SERIAL #202105 TO #202213

ITEM NO. | PART NUMBER | DESCRIPTION
12

GA5071209 U Bolt, round top, M12 x 91L x 50mmW

I
2 GA5000577 Washer |2mm Flat SS HD 24
3 GA5012461 Nut M12 Nyloc ZP 24
4 GA5072330 Mudguard Pipe, Front Upper, 4WD Front, MY 16 2
c GA5003825 380-480 Tyre - Mudguard, Black plastic, 500 wide x 1000 mm radius
GA5066975 520-620 Tyre - Mudguard, Black plastic, 600 wide x | 50 mm radius 2
6 GA5072570 Pipe, Mudguard, Rear Axle Dropleg, Front
7 GA5020450 Bracket, Plastic, Black, Mudguard mounting 12
8 GA5003925 End cap, 45 mm round, Black plastic 6
9 GA5066162 Bolt M10 x 25 SS 48
10 GA5002565 Washer, 3/8” ID x |” OD, Flat SS 96
I GA5011133 Nut M10 Dome nut SS 48
12 GA5050675 Grub Screw M12 x 16 SS 12

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 12 - Wheels & Mudguard - 95



Mud Guards - Front Axle - 4WD - 380-620 Tyre

SERIAL #202198 ONWARDS

ITEM NO. | PART NUMBER | DESCRIPTION

GA5003825 380-480 Tyre - Mudguard, Black plastic, 500 wide x 1000 mm radius 2
GA5066975 520-620 Tyre - Mudguard, Black plastic, 600 wide x | 150 mm radius 2

2 GA5071209 U Bolt MI12 x 91L x 50W RT G/P 8
3 GA5000577 Washer 12mm Flat SS HD 16
4 GA5012461 Nut M12 Nyloc ZP 6
5 GA5003925 End cap, 45 mm round, Black plastic 12
6 GA5020450 Bracket, Plastic, Black, Mudguard mounting |2
7 GA5050675 Grub Screw M12 x 16 SS 12
8 GAS501 1133 Nut M10 Dome nut SS 48
9 GA5002565 Washer 3/8" ID x 1" OD Flat SS 96
10 GA5066 162 Bolt M10 x 25 SS 48
I GA5078567 Pipe, Mudguard Mount, Front 4WD Dropleg, Top and Rear 4
12 GA5078568 Pipe, Mudguard Mount, Front 4WD Dropleg, Middle 2

96 - Chapter 12 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY'19 - REV 7



Mud Guards - Rear Axle - 380-620 Tyre

ITEM NO. | PART NUMBER

W~ =

G6 Crop Cruiser Parts Manual MY'19 - REV 7

o ¥V © N oA W N

GA5003825

GA5066975
GA5050675
GA5020450
GA5072570
GA5003925
GA5012461
GA5000577
GA5066162
GA5002565
GA501 1133
GA5072575
GA5072580
GA5071209

# Quantities shown are per side.

DESCRIPTION
380-520 Tyre - Mudguard, Black plastic, 500 wide x 1000 mm |
radius

620 Tyre - Mudguard, Black plastic, 600 wide x | 150 mm radius [
Grub Screw M2 x 16 SS 6
Bracket, Plastic, Black, Mudguard mounting, BK-P300BK | 6
Pipe, Mudguard, Rear Axle Dropleg, Front |
End cap, 45 mm round, Black plastic 6

Nut M 12 Nyloc ZP 12
Washer [2mm Flat SS HD 12
Bolt M10 x 25 SS 24
Washer 3/8” ID x |” OD Flat SS 48
Nut M10 Dome nut SS 24

Pipe, Mudguard, Rear Axle Dropleg, Middle |
Pipe, Mudguard, Rear Axle Dropleg, Rear |
U Bolt, round top, M12 x 91L x 50W 6

Chapter 12 - Wheels & Mudguard - 97



Crop Deflectors - Front Axle - 2WD

ITEM NO. | PART NUMBER | DESCRIPTION
|

Crop deflector, LH front 2WD, Crop Cruiser

|
2
3
4
5

98 - Chapter 12 - Wheels & Mudguard

GA4503390
GA4503395
GA5000305
GA5000575
GA4535345

Crop deflector, RH front 2WD, Crop Cruiser

Set Screw M 12 x 30 GR8.8 ZP
Washer |12mm Spring SS
Washer, 50mm OD x 14.5mm ID, SS

o 0 00 —

G6 Crop Cruiser Parts Manual MY'19 - REV 7



ITEM NO. | PART NUMBER | DESCRIPTION

GA4507855 Crop Deflector, Front 4WD LH, Crop Cruiser I

|

2 GA4507860 Crop Deflector, Front 4WD RH, Crop Cruiser I

3 GA5069890 BHCS MI2 x |6 ZP GR12.9 10
4 GA5000577 Washer 12mm Flat SS HD

5 GA4535345 Wiasher, 50 OD x [4.5mm ID, SS 6

Crop Deflectors - Front Axle - 4W

ITEM NO. | PART NUMBER | DESCRIPTION

GA4406565 Plate, Crop Deflector, Front 4WD Drop Leg, LH
GA4406570 Plate, Crop Deflector, Front 4WD Drop Leg, RH
GA5050330 SHCS M2 x 20 GR12.9 ZP

GA5017673 Washer /2" Flat ZP HD

GA5000925 SHCS M6 x 40 GR12.9 ZP

GA5001043 Washer |6mm Flat SS HD

o U1 AN W N —
AN N 00 0 — —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 12 - Wheels & Mudguard - 99



Crop Deflectors - Rear Axle - 2WD & 4WD

ITEM NO. | PART NUMBER

100 - Chapter |2 - Wheels & Mudguard

GA4401535
GA4401540
GA4535345
GA5000577
GA5051530

DESCRIPTION

Crop Deflector, Rear, LH

Crop Deflector, Rear, RH
Washer, 50 OD x 14.5mm ID, SS
Washer |2mm Flat SS HD
BHCS M12 x 30 SS A2-70

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Tyres & Rims

COMBO. | ITEM NO. | PART NUMBER | DESCRIPTION
|

A GA5066228 Rim - DD13 x 46, 10 stud on 335 PCD, +52.5 offset
GA5067025 Tyre - 380/90R R46 (14.9 R46 156 A8) - Harvest
| GA 1500004 Rim - DD 16 x 46, 0mm Offset, 10 stud 335 PCD
B ) GA5066230 Tyre - 480/80 R46 (18.4 R46 158 A8) - Agrimax/Tanli/
Harvest
c | GA1500008 Rim - DD16 x 46, 10 stud on 335 PCD, - 20mm Offset
2 GA1500024 Tyre - 520/85R46, X-Load 173A8/ 169D, Harvest
D | GA 1500007 Rim - DW20 x 42, 10 stud on 335 PCD, - 65mm Offset
2 GA1500002 Tyre - 620/70 R42, HR45 AT - Harvest
A-D 3 GA5018892 Wheel nut, M22 x |.5mm, ZP
A-D 4 GA5070815 Hex Nut Cap Suit M22 Crop Cruiser Stud

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 12 - Wheels & Mudguard - 101



102 - Chapter |2 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 13

BOOM CENTRE

Paralift Arms & Paralift Rear

PARALIFT PIN KIT

PART NUMBER | DESCRIPTION

Pin kit suit paralift

gy ——

= 1

down to make GA5066646 for fitment.

NOTE: This kit requires GA5066645 to be cut

ITEM NO. | PART NUMBER | DESCRIPTION

GA5066673
| GA4658750
GA5066192
2 GA4658138
3 GA5067885
4 GA5051470
5 MACHO152
6 GA5066655
7 GA5012461
8 GA5066646
9 GA4562190
10 GA5066675
I GA4572135
12 GA5065486
I3 GA5050450
14 GA5070905
I5 GA50001 17
6 GA5000141
17 GA507008 1+

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Paralift arm

Weld on end, Paralift arm, Solid bush insert - Suit field repair
Paralift Rear, Tritech, 24m to 42m Boom

Pin cover, Black, clip on, plastic

SHCS M12 x 50 GR12.9 ZP

Bush w/shoulder, 12.3 1D x 25 OD x 21 long, Suit paralift pin bolts
Pin w/retaining plate, 28.575 OD x 180 mm long

Nut M12 Nyloc ZP

Pin with retainer, 1”7 OD x 180 mm long, Crop Cruiser lift arm
base

Spacer bush, 40 OD x 26 ID x 17.5 long, Paralift arms

Pin w/retaining plate, Stepped, 294mm Long, Suit paralift ram &
arm

Spacer bush, 40 OD x 25.8 ID x 9 thick, Paralift arm spacer
Glacier bush | 1/8"x |" long
Grease nipple 6mm

U bolt, Round top, MI0 x | I8 x | |5mm, with stopper washers,
ZP

Washer 10mm Flat SS HD
Nut M 10 Nyloc ZP
Hydraulic Cylinder, Bore 3”, Rod 2.5”, Stroke 26”

~ See Chapter 18 ‘Hydraulics’ for sub-assembly

2
|
10
10
10
6
I3

Chapter |3 - Boom Centre - 103



Boom Centre - Base Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4658138 Paralift Rear, Tritech, 24m to 42m Boom |

|

2 GA4658122 Centre Section, Tritech, 24m - 42m [

3 GA4656240 Delta link, Long 2
4 GA4683 145 Bolt I” UNC x 6” cut down from 7” 8
5 GA501768| Washer |" x 2" 7g Flat Thin SS 16
6 GA4656260 Boom Delta hanger adjuster bolt 4
7 GA5000577 Washer 12mm Flat SS HD 8
8 GA5012461 Nut M12 Nyloc ZP 4
9 GA5012439 I" Nyloc Nut UNC ZP 8
10 GA5000265 Bolt M12 x 120 GR8.8 ZP 2
Il GA5075125 M16 x 325 GR4.4 ZP 60.mm Thread 2
12 GA5075090 Wear pad, 380 x 74 x 12 mm, Polystone, Suit Tri Tech tilt arm 4
I3 GA5001009 Washer |6mm Flat ZP HD 4

Continued over page

04 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Centre - Base Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

I5
6

|7
18
19

GA5012463
GA5075240

DELTA-
LINKSA*

GA4524140
GA5018245
GA5011229

Nut M16 Nyloc SS
Bump Stop Rubber with threaded insert

Short Adjustable delta link

Locking plate suit adjustable delta link
U bolt, Round top, M8 x 50 x 60 mm
Bolt M12 x 25 GR8.8 ZP

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter |13 - Boom Centre -

105



Boom Centre - Tilt Assembly - 30-36m

ITEM NO. | PART NUMBER

O N o L1 AW N —

o NN e
O V0 O N o8 U1 AN W NN — O

GA4660190
GA4660185
GA5018538"
GA506505 1
GA4922221*
GA4922226*
GA5006151
GA5017681
GA5012446
GA3500147
GA501 1481
GA5003643
GA5078042
GA5078031
GA0500053
GA5017653
GA0500054
GA4572365
GA4502280
GA5000297

[06 - Chapter |3 - Boom Centre

&

DESCRIPTION

Tilt Arm Tritech 42m Dual Fold Cylinder RH inc. bushings
Tilt Arm Tritech 42m Dual Fold Cylinder LH inc. bushings
Hydraulic Cylinder, Bore 3”, Rod 1.25”, Stroke 18”
Hydraulic Cylinder, Bore 3.5”, Rod 1.75”, Stroke 5”
Cable Mount Rear, Flat fold RH

Cable Mount Rear, Flat fold LH

Bolt I" UNF 12 TPI x 8 GR8 ZP

Washer " x 2" 7g Flat Thin SS

Nut, I", UNF, 12 TPI, Nyloc ZP

Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring
Bolt M8 x 35 GR8.8 ZP

Washer 8mm Flat SS HD

Mounting clamp, Double type, Plate, Top, Group 2

Mounting clamp, Double type, Jaw, Pair, Group 2, 14mm
Bolt, | 1/8”x7 1/2” UNC, ZP, Gr8

Washer | 1/8”x2 1/2” x 7g Flat SS

Nut | /87, Nyloc, ZP, UNC

Tilt pin suit wide centre

Pin retainer

SHCS MI2 x 25 GR12.9 ZP

AN N O A O DM DN DN DNO

00}

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Centre - Tilt Assembly - 30-36m

GA5000575 Washer |2mm Spring SS
22 GA5000577 Washer |2mm Flat SS HD
23 GA5075220 Glacier bush flanged | 6mm suit boom cable pivot
24 GA500094 | Bolt M16 x 60 GR8.8 ZP
25 GA5001009 Washer |6mm Flat ZP HD
26 GA5012463 Nut M6 Nyloc SS
27 GA4905665~ 30-36m Cable damper assembly
28 GA4656201 Rose end, Bolt on, LH, Suit 24 - 36m boom
29 GA4656200 Rose end, Bolt on, RH, Suit 24 - 36m boom
30 GA5075060 Glacier bush 60mm ID 50mm long
* Sub-assembly on following pages

~ See Chapter 14 ‘Boom Wing’ for sub-assembly
~ See Chapter |8 ‘Hydraulics’ for sub-assembly

A — — DD N DA N DN O ©

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |3 - Boom Centre - 107



Boom Centre - Tilt Assembly - 42m

ITEM NO. | PART NUMBER

O N o L MW N

I
12
I3
14
I5
16
|7
18
19

GA4660190
GA4660185
GA5018538"
GA5065051
GA4922221*
GA4922226*
GA5006151
GA5017681
GA5012446
GA501 1481
GA5003643
GA5078042
GA507803 |
GAO0500053
GA5017653
GAO0500054
GA4683 145
GA3500147
GA4658875

108 - Chapter |3 - Boom Centre

DESCRIPTION

Tilt Arm Tritech 42m Dual Fold Cylinder RH inc. bushings
Tilt Arm Tritech 42m Dual Fold Cylinder LH inc. bushings
Hydraulic Cylinder, Bore 3”, Rod 1.25”, Stroke [8”
Hydraulic Cylinder, Bore 3.5”, Rod |.75”, Stroke 5”

Cable Mount Rear, Flat fold RH
Cable Mount Rear, Flat fold LH
Bolt | UNF 12 TPI x 8 GR8 ZP
Washer " x 2" 7g Flat Thin SS
Nut, 1”7, UNF, 12 TPI, Nyloc ZP
Bolt M8 x 35 GR8.8 ZP
Washer 8mm Flat SS HD
Double Clamp Plate Top GR2

Mounting clamp, Double type, Jaw, Pair, Group 2, 14mm, RCD- 4]

Bolt, | 1/8”x7 1/2” UNC, ZP, Gr8
Washer | 1/8x2 |/2 x 7g Flat SS

| 1/8” Nyloc Nut UNC ZP

Bolt I” UNC x 6” cut down from 7”

Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring

Fold cylinder mount SP flat fold

|
I
4
2
|
I
6

AN A © A~ © DN DN DO G

N

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Centre - Tilt Assembly - 42m

GA5000905 SHCS MI6 x 25 GR12.9 ZP

2| GA5075220 Glacier bush flanged | 6mm suit boom cable pivot 2
22 GA4912493~ Mount, Boom cable spring, Tritech 42m 2
23 GA4572365 Tilt pin 2
24 GA4502280 Pin retainer 4
25 GA5000297 SHCS M12 x 25 GR12.9 ZP 8
26 GA5000575 Washer |2mm Spring SS 8
27 GA5000577 Washer 12mm Flat SS HD 8
28 GA4659215 Top Rose End Large Tritech SP 2
29 GA4659220 Bottom Rose End Large Tritech 2
30 GA5012439 I" Nyloc Nut UNC ZP 2
31 GA5075060 Glacier bush 60mm ID 50mm long 4

* Sub-assembly on following pages
~ See Chapter 14 ‘Boom Wing’ for sub-assembly
~ See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |3 - Boom Centre - 109



Boom Centre - Yaw Assembly - 30-36m

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[10 - Chapter |3 - Boom Centre



Boom Centre - Yaw Assembly - 30-36m

ITEM NO. | PART NUMBER | DESCRIPTION

I
2
3
4

5

9

10
I
12
I3
14
I5
16
17
18

GA5007787
GA5001741
GAS99-603

GA3500198

GA3500333

GA3500332

GA3500358

GA3500203

A

A

GA501768|
GA4683 145
GA5012439
GA5049800
A

GA501 1361
GA5049025

Pressure Reducer Valve Assembly
Accumulator, Hydraulic, IL, precharged to 70 bar
Washer 20mm Flat SS HD

AN

Hydraulic adaptor, Bulkhead nipple, | /2 BSP male x | /2 BSP male 2

Hydraulic adaptor, Inline test point, |1/2” BSPP female swivel x |/2”
BSPT male x M 16 x 2.0 test port

No

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x |/2” BSPP

female swivel

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |1/4” BSPP

female swivel

Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male

O-ring

Hydraulic adaptor; Reducing bush, [/2” BSPT male x | /4” BSPT

female

Hydraulic Cylinder - Yaw Left side
Hydraulic Cylinder - Yaw Right side
Washer 1" x 2" 7g Flat Thin SS

Bolt I” UNC x 6” cut down from 7”
I" Nyloc Nut UNC ZP

SHCS M4 x 40 GR12.9 ZP

Yaw Control Valve Assembly
Washer 4mm Flat ZP

Nut M4 Nyloc SS

" See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N

N A — N N DN 00O — —

Chapter 13 - Boom Centre - | | |



Boom Centre - Yaw Assembly - 42m

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[12 - Chapter |3 - Boom Centre



Boom Centre - Yaw Assembly - 42m

ITEM NO. | PART NUMBER | DESCRIPTION

I
2
3
4
5

6

16
17
18
19

GA3500021
GA3500483
GAS5001741
GAS99-603

GA3500198

GA3500333

GA4683 145
GAS501768|
GA5012439

GA3500332

GA3500358

A

A

GA3500203
A

GA5049800
GAS501 1361
GA5049025

Pressure Reducer Valve Assembly

Accumulator, Hydraulic, 2L, 90 Bar pre charge, suit 42m yaw
Hydraulic Adaptor, 3/4" BSPP to | /2" BSPP Reducing Bush
Washer 20mm Flat SS HD

Hydraulic adaptor, Bulkhead nipple, 1/2" BSP male x 1/2" BSP male

Hydraulic adaptor, Inline test point, | /2" BSPP female swivel x /2"
BSPT male x M16 x 2.0 test port

Hydraulic adaptor, Elbow, 90 degree, |/2" BSPT male x |/2" BSPP

female swivel

Bolt 1" UNC x 6" cut down from 7"

Washer |" x 2" 7g Flat Thin SS

I" Nyloc Nut UNC ZP

Hydraulic adaptor, Elbow, 90 degree, |/4" BSPT male x | /4" BSPP

female swivel

Hydraulic adaptor; Nipple, 1/4" BSPT male x 9/16" UN male

O-ring

Hydraulic Cylinder - Yaw Left side
Hydraulic Cylinder - Yaw Right side
Hydraulic adaptor, Reducing bush, 1/2" BSPT male x | /4" BSPT

female

Yaw Control Valve Assembly
SHCS M4 x 40 GR12.9 ZP
Washer 4mm Flat SS

Nut M4 Nyloc SS
~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY'19 - REV 7

2
2
4
2

2

N AN —

Chapter 13 - Boom Centre - | 13



Boom Centre - Flow Dividers & Check Valves

ITEM NO. | PART NUMBER

N W —

9

10
I
12

A
GA5004437
A

A

GA5011389
GA5004107
GA5004447

A

GA3500106"
GA35001207
GA5051525
GA3500308

NOTE: Item 11 is cut down to 115 mm.
NOTE: Item 3 & 4 are only used bi-fold.
NOTE: Item 7 & 8 are only used on 42m

DESCRIPTION

Hydraulic yaw pressure reducing valve

Washer 6mm Flat SS

Double Pilot Operated Check Valve LH

Double Pilot Operated Check Valve RH

Bolt M6 x 120 GR8.8 ZP - Bi-fold & 42 m boom optioned
Bolt M6 x 70 GR8.8 ZP - Either bi-fold or 42 m boom optioned
Washer 6mm Spring SS

Double Pilot Check Valve Assembly, 42m Boom Fold, Front
Cylinders

Double Pilot Check Valve Assembly, 42m Boom Fold, Rear
Cylinders

A NN — — N —

Hydraulic Valve, Flow Divider, | - 3 1/min [
Hydraulic Valve, Flow Divider, 5 - |3 [/min |
SHCS M6 x 130 GR12.9 ZP - Cut down to | 15 mm 2
Hydraulic adaptor, Nipple, | /4" BSPT male x | /2" BSPP male 6

~ See Chapter |18 ‘Hydraulics’ for sub-assembly

[ 14 - Chapter |3 - Boom Centre

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Centre - Centre Level

ITEM NO PART NUMBER | DESCRIPTION -

6

GA3500477"

GA4907856

GA3500358

GA3500199

GA3500359
GA5001029
GA500094 |
GA5001009
GA5052590
GA5003643
GA5050355
GA4506750
GA5022480
GA5020320
GA5048125
GAS5001741

Hydraulic Cylinder, Bore 2.5”, Rod 1”, Stroke | |Omm, Back to Back

Cable Assembly, |2mm with Thimbles and Ferrules, Centre Level,
850mm eye to eye

Hydraulic adaptor, Nipple, |1/4” BSPT male x 9/16” UN male
O-ring

Hydraulic adaptor, Tee, 1/4” BSPT male x |1/4” BSPT male x 1/4”
BSPP female

Hydraulic adaptor; Nipple, 1/4” BSPT male x 3/4” UN male O-ring
Nut M16 Nyloc ZP

Bolt M16 x 60 GR8.8 ZP

Washer |6mm Flat ZP HD

Nut M8 Nyloc SS

Washer 8mm Flat ZP HD

End cap, 76.1 mm round, suit 65 NB pipe, Black plastic

Wear Strip SS for Centre Leveling Cables

Bolt M8 x 100 SS A2-70

Cable Adjuster, threaded, M20

Nut M20 Nyloc Coarse ZP

Washer 20mm Flat SS HD

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY'19 - REV 7

o —

o o

A A NN DA NN O DN

Chapter 13 - Boom Centre - | |5



Cable Mount Rear

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4656256 Boom cable tension adjust flat SP LH I

GA4656251 Boom cable tension adjust flat SP RH
2 GA5048125 Nut M20 Nyloc Coarse ZP 2
3 GA5001741 Washer 20mm Flat SS HD 2
4 GA4572515 Boom cable retainer, Pivot pin |
5 GA5017061 Turnbuckle, Eye ends, M22 thread & lock nut, Galvanised I
6 GA5070430 Nut M22 Lock Nut ZP LH Thread |
7 GA4572510 Pivot pin, Boom cable I
8 GA5009637 Grease nipple, Elbow, 90 degree, 1/4" UNF male |
9 GA5000941 Bolt M16 x 60 GR8.8 ZP I
10 GA5001043 Washer |6mm Flat SS HD 2
Il GA5001029 Nut M6 Nyloc ZP I
12 GA500031 | Set Screw M2 x 35 GR 8.8 ZP 4
I3 GA5000575 Washer |2mm Spring SS 4
14 GA5000577 Washer 12mm Flat SS HD 4

[ 16 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY'19 - REV 7



Oversize Sign Mount

GA4504300
Number Plate Mount

ITEM
PART NUMBER | DESCRIPTION

GA5009613 Oversize sign, Yellow, Reflective with folded edges

I I
2 GA5069875 Knob, Star grip nut M8 x 40 diameter 4
3 GA5003645 Washer 5/16 ID x | 1/4 OD Flat SS 4
4 GA4658150 Bracket, Oversize sigh mount arm, Bolt on 2
5 GA501246| Nut M2 Nyloc ZP 4
6 GA5000577 Washer 12mm Flat SS HD 4
7 GA5075160 U bolt, Square top M12 x 76 x 80 2
8 GA5004053 BHCS Mé x 20 SS A2-70 3
9 GA5004437 Washer 6mm Flat SS 6
10 F70906A Plate, Maximum road Speed warning sticker I
Il GA5004429 Nut M6 Nyloc SS 3

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |3 - Boom Centre - | 17



Double Roll Shocker Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5015139 Shock Absorber, Double eye, |9mm eye, 82mm OD, Black 4
2 GA4659360 Mounting bracket, Dual roll shock absorber 4
3 GA5012203 Grease nipple, Short, | /4" UNF 4
4 GA5000855 Bolt M16 x 110 GR8.8 ZP 4
5 GA5001009 Washer |6mm Flat ZP HD 8
6 GA5012463 Nut M16 Nyloc SS 4
7 GA5049490 Bolt 3/4" UNC x 4" HT ZP 8
8 GA5001741 Washer 20mm Flat SS HD 16
9 GA5048430 Nut 374" UNC Nyloc ZP 8

[18 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY'19 - REV 7



Delta Link

NOTE: See section ‘Cylinder Rose End -
Spare Parts’ in Chapter |18 ‘Hydraulics’ for
detailed rose end spare parts availability.

ITEM NO. | PART NUMBER | DESCRIPTION

DELTA-LINKSA Delta link, short, heavy duty, adjustable - Locking plate not included -
GA4524140 Locking plate, suit adjustable delta link SS
GA5018245 U bolt, Round top, M8 x 50 x 60mm
GA5052590 Nut M8 Nyloc SS

GA5003643 Washer 8mm Flat SS HD

GA5012203 Grease nipple, Short, | /4” UNF
GA5021925 Small bearing bush, Suit screw on rose end
GA5067605 Bearing, suit screw on rose end

O N o U1 AW N —
N N A DN NN — —

GA5067610 Circlip, suit bearing screw on rose end

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |3 - Boom Centre - | 19



Lower Limit Switch - Raven

ITEM NO. | PART NUMBER | DESCRIPTION

GA5012129 Limit switch, Flexible arm, Micro, IP65, 10 Amp

| |
2 GA4654161 Bracket mount Paralift Switch I
3 GA4523965 Boom Height Adjustment Bracket |
4 GA5067080 Knob Bolt M8 x 20 2
5 GA5065455 Bolt M10 x 30 GR8.8 ZP 2
6 GA50001 17 Washer |0mm Flat SS HD 4
7 GA505 1445 Nut M10 Nyloc SS 2
8 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
9 GA501 1361 Washer 4mm Flat SS 4
0] GA5049025 Nut M4 Nyloc SS 2

[20 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY'19 - REV 7



Manual Grease Station

ITEM NO. | PART NUMBER | DESCRIPTION

GA5070000 Grease Fitting Assembly - Includes GA5069995 & GA5055125 I

|
2 GA5069985 Grease fitting, Line connector, Straight 6mm 3
3 GA5004079 Set Screw M6 x 30 ZP GR8.8 2
4 GA5004437 Washer 6mm Flat SS 2
5 GA4552080 Crush tube, 10.2 ID x 15 OD x 5mm long 2
6 GA5070005 Grease line 6mm pre filled 6
7 GA5069995 Grease fitting, Elbow 90 degree, Line connector 6mm 3
8 GA5055275 PneL'Jmatic.ﬂtting, Straight adaptor, |/8” BSP male thread x Nut 6
retainer suit 6mm tube
9 GA5055125 Grease Nipple 45 degree |/8” gas thread ZP 6
‘ si - MANUAL GREASE STATION

LOCATIONS

\\;%E"" .\\ \‘\§|
| AT oRaTs

|
VANIL= “A
Jig

Sl
~ ‘\\\\g“

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |13 - Boom Centre - |21



RapidFire Components

ITEM NO. | PART NUMBER

A
B

@]

0 N o U1 AW N —

GA5054620
GA5054625

GA5071805

GA5068806
GA500409|
GA5004065
GA5004437
GA50481 15
GA5004447
GA5078068
GA5078058

[22 - Chapter |3 - Boom Centre

DESCRIPTION

Bowl, suit air dryer / oiler GA5068806 |
Bowl Lubricator, suit air dryer / oiler GA5068806 I

O-Ring Seal, 33x2mm, Suits GA5068806 Pneumatic Air Line Oiler
Reservoir

Pneumatic, air, Mini Filter Oiler and Regulator, 1/4” BSP [
Bolt M6 x 50 GR8.8 ZP

Bolt Mé x 20 GR8.8 ZP 2
Washer 6mm Flat SS I
Nut Mé Nyloc ZP 5
Washer 6mm Spring SS 2
Mounting clamp, Single type, Plate, Top, Group 2 I
Mounting clamp, Single type, Jaw, Pair, Group 3, 14mm 2

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



RapidFire Components

9

10
I

12
I3
14
I5
16
|7
18
19
20
21
22
23

PART NUMBER | DESCRIPTION
!

GA3500218
GA350021 1

GA5052690

GA5052695
GA5004382
GA5067010
GA4404570
GA501 1473
GA5003643
GA5052590
*

GA500471 |
GA3000202
GA501 1437
GA5004097

Hydraulic adaptor, Nipple, | /4” BSPT male x | /4” BSPT male
Hydraulic adaptor, Socket, |1/4” BSPT female x |1/4” BSPT female
Pneumatic fitting, Elbow, 90 degree, 1/4 BSP male x 8mm push
type, Metal

Straight Adaptor, Push in, 8mm x | /4" BSP

Tube, Nylon, 8mm, Black

Equal Tee push in 8mm

Plate, Mount, RCM Node

BHCS M8 x 25 SS A2-70

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

Flow Distributer & Boom Recirculation Valve Assembly

Bolt M8 x 25 GR8.8 ZP

ISO Node, Rate control module, RCM, Goldacres, Raven

Bolt M6 x 75 ZP GR8.8

Bolt M6 x 60 GR8.8 ZP

* See Chapter 19 ‘Plumbing’ for sub-assembly.

Spray B

ar

2

G A - ===

— N - N — O

ITEM NO. | PART NUMBER

AW N —

GA4404885
GA5006129
GA50001 17
GA4552075

G6 Crop Cruiser Parts Manual MY'19 - REV 7

DESCRIPTION

Plate, Spray Bar, Aluminium, Tritech

SHCS M10 x 30 GR12.9 ZP

Washer |0mm Flat SS HD

Crush tube, 10.2 1D x 15 OD x |5 mm long

Chapter |3 - Boom Centre - 123



Norac System

ITEM NO. | PART NUMBER

O 00 N o 1 N W N

o — o

GA3500136
GA3500146

GA3000127
GA5011229
GA5012461
GA5000577
GA5000575
GA4510595
GA3000128
GAS501 1259
GA5017623
GA5002601

=N
V),

N

DESCRIPTION

Hydraulic cylinder; Wing roll with position sensor, Norac |

Hydraulic adaptor, Nipple, 9/16” JIC male x 9/16” UN male

O-ring

Sensor, Linear position NF, UC5, Norac

Bolt M12 x 25 GR8.8 ZP
Nut M12 Nyloc ZP
Washer |2mm Flat SS HD
Washer |12mm Spring SS
Norac Valve Block

Plate, Mount, Norac Ultrasonic Sensor, Centre Section

Ultrasonic sensor, UC5, Norac

U Bolt Square top M12 x 76mm x | |Omm

Washer 3/8 Flat ZP HD
Bolt 3/8 UNC x | GR8 ZP Yellow

~ See Chapter |8 ‘Hydraulics’ for sub-assembly.

[24 - Chapter |3 - Boom Centre

A DA - — — — NN DA DN DN —

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Norac Spare Parts List

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 NN o 1 AW N —

o — o

DA W W W W WwWwwwwwwiNNNDNNRNNNOMNDRNODNODYDY — — — — — — —
O 0V 00 NN o8 UT A WD — O VOV 0N O LT DN WIN — O VvV 0NN o T M W

GA30001 10
GA30001 11
GA30001 12
GA3000113
GA30001 14
GA30001 15
GA30001 16
GA3000117
GA30001 18
GA30001 19
GA3000120
GA3000121
GA3000122
GA3000123
GA3000124
GA3000125
GA3000126
GA3000127
GA3000128
GA3000129
GA3000130
GA3000131
GA3500136
GA3500137
GA3500138
GA3500139
GA8700392
GA8700393
GA8700394
GA8700395
GA8700396
GA8700397
GA5075480
GA5075485
GA5075490
GA5075495
GA4510595
GA501 1259
GA3500363
GA3500146

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Console, UC5 Pulse, Display panel, screen, Norac

Controller module, UC5 Input pass through, Norac

Controller module, UC5 Valve, Norac

Controller module, UC5, CAN Bus, Norac

Electrical Harness, UC5 Battery feed fused, Norac

Electrical Harness, UC5 Main CAN Interface, ISO bus 4 pin DT
Electrical Harness, UC5 Network, IM, 14 AWG, Norac

Electrical Harness, UC5 Network, 10M, 14 AWG, Norac

Electrical Harness, UC5 Network, 10M, 18 AWG, Norac

Electrical Harness, UC5 Network, 20M, 18 AWG, Norac

Electrical Harness, UC5 Valve 2 pin DT, Norac

Electrical Harness, UC5, Main Interface Goldacres, Norac

Electrical Harness, UC5, Tilt Interface Goldacres, Norac

Network Coupler, UC5, 2 way, Black, Norac

Network Coupler, UC5, 2 way, white, terminator, Norac

Network Coupler, UC5, 3 way, Norac

Network Coupler, UC5, 8 way, Norac

Sensor, Linear position NF, UC5, Norac

Ultrasonic sensor, UC5, Norac

Connector, Plug, UC5 Network, 6 Pin, Norac

Connector, Plug, UC5 Network, 2 Pin, Norac

Connector, Plug, UC5 Network, 12 Pin, Norac

Hydraulic cylinder, Wing roll with position sensor, Norac

Hydraulic fitting kit, 12 parts, GNI, Norac

Valve block, 2 station assembly, Open centre LS Proportional, DT 4 Bolt
Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac
Manual, Installation UC5 AND UCA4.5 Severe terrain option, Norac
Manual, Installation, UC5 Goldacres active wing roll upgrade Norac
Manual, installation, UC5 Goldacres active wing roll, Norac

Manual, installation, UC5 Goldacres passive roll, Norac

Manual, UC5 operators, Norac

Manual, UC5 Pulse display kit Self Propelled, Norac

Bracket, Linear position sensor mount, Norac

Mounting bracket, main lift sensor UC4 Plus, Norac

Mounting bracket, suit ultra sonic sensor, low profile, Norac
Spacer, 2" square tubing 8" long, Black, Norac

Plate, Mount, Norac Ultrasonic Sensor, Centre Section

U Bolt Square top M12 x 76mm x | |0mm

Hydraulic adapter, Nipple, |/2” BSPT male x 3/4” UN male O-ring
Hydraulic adaptor, Nipple, 9/16” JIC male x 9/16” UN male O-ring

Continued over page

Chapter |13 - Boom Centre - 125



Norac Spare Parts List

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC female

41

42
43

44

GA3500144

GA3500145
GA3500147

GA3500200

[26 - Chapter |13 - Boom Centre

swivel

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/16” JIC male
Hydraulic adaptor; Nipple, 9/16” JIC male x 3/4” UN male O-ring
Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2” BSPP

female swivel

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 14

BOOM WING

Boom Pivots - 30-36m

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4535285* Shim, Imm, Lower rose end

- GA4535355* Shim, 3mm, Lower rose end -
GA4535360* Shim, 5mm, Lower rose end
GA4656200 Rose end, Bolt on, RH, Suit 24 - 36m boom

GA4656201 Rose end, Bolt on, LH, Suit 24 - 36m boom
2 GA5000327 Set Screw M2 x 45 GR8.8 ZP 4
3 GA5000577 Washer |2mm Flat SS HD 8
4 GA5012461 Nut M12 Nyloc ZP 4

* NOTE: Quantity will vary depending on adjustments needed.

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 14 - Boom Wing - 127



Boom Pivots - 42m

A -- r‘l;_}_—'

=
27

Ab

84Ot | /iy
h,w

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4537795* Shim lower rose end, |mm, 42m Boom
GA4659215 Top Rose End Large I

|

2 GA4659220 Bottom Rose End Large I
3 GA5001043 Washer |6mm Flat SS HD 24
4 GA5000931 Bolt M16 x 50 ZP GR8.8 12
5 GA5001029 Nut M6 Nyloc ZP 12

*NOTE: Quantity will vary depending on adjustments needed.

[28 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Fold Adjuster - 30-36m

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
4

GA4506970 Fold Adjuster Plate, Rear, 42m Dual Fold Cylinder

I
2 GA5075230 Bow Shackle 13mm WLL 3.25T Black I
3 GA5017061 Turnbuckle, Eye ends, M22 thread & lock nut, Galvanised I
4 GA5006039 Bolt, 1” UNF, 14 TPIx 4 1/2”, GR8 ZP 6
5 GA501768| Washer |" x 2" 7g Flat Thin SS 23
6 GA5012446 Nut |7 UNF 12 TPI Nyloc ZP 6
7 GA5012203 Grease nipple, Short, | /4” UNF 4
8 GA5008519 Circlip, External, 25mm 4
9 GA5070775 Boom fold adjuster eyelet bolt, HD 2
10 24MK4DB006  Bush / pin, Fold ram adjuster nut and bolt retainer 2
Il GA0500048 Lock Nut, I” UNF 12 TPI, ZP 8
12 * Boom Cable Springs |
|

I3 GA5075220 Glacier bush flanged |6mm suit boom cable pivot

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 14 - Boom Wing - 129



Boom Fold Adjuster - 42m

ITEM NO. | PART NUMBER

O 00 N o U1 N W N —

X oo —-o

o U

GA4506970
GA4506965
GA5006043
GA5017681
GA5012445
GA5008519
GA5006039
GA5070775
GA5010991
24MK4DB006
GA5012203
GA5006151
GA5001893
GAO0500036
GA4683145
GA5012439

[30 - Chapter 14 - Boom Wing

<1 # Quantities shown are per side.

DESCRIPTION

Fold Adjuster Plate, Rear, 42m Dual Fold Cylinder
Fold Adjuster Plate, Front, 42m Dual Fold Cylinder
Bolt | UNF 14 TPI x 6 GR8 ZP

Washer " x 2" 7g Flat Thin SS

Nut " UNF 14 TPI Nyloc ZP

Circlip, External, 25mm

Bolt, I” UNF, 14 TPIx 4 |1/2”, GR8 ZP

Boom fold adjuster eyelet bolt, HD

Nut, I" UNF, 12 TPI, ZP

Bush / pin, Fold ram adjuster nut and bolt retainer
Grease nipple, Short, [ /4” UNF

Bolt | UNF 12 TPI x 8 GR8 ZP

Washer |"x | 7/8" x |4g

Nut, 1", UNF, 12 TPI, Conelock ZP

Bolt 1" UNC x 6" cut down from 7"

I" Nyloc Nut UNC ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

2
2
4

w
o

- — — A — DA N O NN DO



Cable Drum - 30-36m

Optional boom weights

# Quantities shown are per side.
GA4659580 Cable drum, Boom hinge, Right side, TriTech
GA4659585 Cable drum, Boom hinge, Left side, TriTech
GA4659600 Boom drum hinge OFFSET 24+ RH

|
|
|
GA4659605 Boom drum hinge OFFSET 24+ LH |
|
I

2 * Upper Pivot Assembly

3 * Lower Pivot Assembly

4 GA501246| Nut M2 Nyloc ZP 20
5 GA5000577 Washer 12mm Flat SS HD 40
6 GA5000327 Set Screw M2 x 45 ZP GR8.8 10
7 GA4504535 Boom weight, Cable drum disc, 0.806 kg [
8 GA4504530 Boom weight, Cable drum disc, 1.792 kg |

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 14 - Boom Wing - |31



Cable Drum - 30-36m

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

[0
[
12
13
14
I5
6
|7
18
19
20
21
22
23
24

GAO0500025
GA5017681
GA0500036
GA5010991
GA4572495

DB-ADJ-16LAS

GA501 1269
GA5001043
GA5001029
GA4524690
GA5006039
GA5012445
GA5000935
GA4522725
GA5000325
GA5051470

Bolt I"UNF [2 TPIx 8 | /2" GR8 ZP
Washer |" x 2" 7g Flat Thin SS

Nut, 1", UNF, 12 TPI, Conelock ZP
Nut, 1" UNF, 12 TPI, ZP

Bolt I" UNF 12 TPl Boom drum stopper
Shim, cable drum pivot, SS, [mm

Bolt M16 x 100 GR8.8 ZP

Washer |6mm Flat SS HD

Nut M16 Nyloc ZP

Wear plate Upper boom top SS

Bolt, 1" UNF, 14 TPIx 4 /2", GR8 ZP
Nut " UNF 14 TPI Nyloc ZP

SHCS M16 x 50 GR12.9 ZP

Boom hose holder plate outer

SHCS M2 x 45 GR12.9 ZP

SHCS M2 x 50 GR12.9 ZP

* Sub-assembly on following pages

[32 - Chapter 14 - Boom Wing

G6 Crop Cruiser Parts Manual MY'19 - REV 7

® — N — — — W o — O — — — N —

N

# Quantities shown are per side.



Cable Drum - 42m

GA4659275
GA4659270

*

*

GA5012461
GA5000577
GA5000327
GA4504535
GA4504530
GAO0500025

O 0 N o 1 AW N

Cable Drums to suit 42m+ Left Hand
Cable Drums to suit 42m+ Right Hand
Upper Pivot Assembly

Lower Pivot Assembly

Nut M12 Nyloc ZP

Washer |2mm Flat SS HD

Set Screw M2 x 45 ZP GR8.8

Boom weight, Cable drum disc, 0.806 kg
Boom weight, Cable drum disc, 1.792 kg
Bolt, I” UNF, 12 TPIx 8 /2", GR8 ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
|
|

I

I

[
20
40
10

I

I

I

Continued over page

Chapter 14 - Boom Wing - 133



Cable Drum - 42m

10

I
12
13
14
I5
6
|7
18
19
20
21
22
23

* Sub-assembly on following pages

Mid Wing - 42m

PART NUMBER | DESCRIPTION
4

GA5017681
GA5012446
GA5010991
GA4572495
GA4524690
GA5000935
GA5001043
GA5001029
GA0500052
GA5006039
GA5012445

DB-ADJ-16LAS

GA4522725
GA5000325

Washer |” x 2” 7g Flat Thin SS

Nut, |7, UNF, 12 TPI, Conelock ZP
Nut, 1”7, UNF, 12 TPI, ZP

Bolt, 17, UNF, 12 TPI, Boom drum stopper
Wear plate Upper boom top

SHCS M16 x 50 GR12.9 ZP
Washer |6mm Flat SS HD

Nut M16 Nyloc ZP

SHCS, M12 x 50, Grl0.9, ZP

Bolt I” UNF 14 TPIx4 1/2 GR8 ZP
Nut [” UNF 14 TPI Nyloc ZP

Shim, cable drum pivot, SS, Imm
Boom hose mount plate outer
SHCS M12 x 45 GR12.9 ZP

— 0 = — NN AN = = = —

[ee]

# Quantities shown are per side.

ITEM NO. | PART NUMBER

0 N o 1 AW N —

GA4907220
GA4659287
GA5000577
GA5011239
GA5012461
GA5001043
GA5001029
GA500093 |

[34 - Chapter 14 - Boom Wing

# Quantities shown are per side.

DESCRIPTION

Outer Wing Inner Section 42m
Outer Wing Outer Section 42m
Washer |2mm Flat SS HD

Bolt, M12 x 50, ZP GR 8.8

Nut M2 Nyloc ZP

Washer | 6mm Flat SS HD

Nut M16 Nyloc ZP

Bolt M16 x 50 ZP GR8.8

G6 Crop Cruiser Parts Manual MY'19 - REV 7

o

N N A OO



Bi-Fold - 30-42m

ITEM NO. | PART NUMBER | DESCRIPTION

O 00O NN o 1 AW N —

- o

12

I3
14
I5
6
|7
18
19

GA4659725
GA4659730
GA5012203
2SF-007
GA5070335
GA5008519
GA501768|
GA5009463
24MK4DB006
GA5001709
GA5020320

GA3500348

GA5070845
GA5001045
GA5048430
2SF-003LAS
GA5012469
GA5049490
GA5009467

Boom Bi-fold Top Bracket

Boom Bi-fold Bottom Bracket

Grease nipple, Short, | /4" UNF

Pivot pin

Bolt 3/4” UNC x 5 1/2” GRS, zinc HT

Circlip, External, 25mm

Washer |” x 2” 7g Flat Thin SS

Glacier Bush, ID 25 x |5 mm long

Bush / pin, Fold ram adjuster nut and bolt retainer

Nut M20 Coarse ZP

Cable Adjuster, threaded, M20

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x 3/4” UN
male O-ring

Hydraulic Cylinder, Bore 2.5”, Rod 1.25”, Stroke 293mm
Washer 3/4" Flat ZP

Nut 3/4" UNC Nyloc ZP

2nd Stage fold pivot washer 6mm FMS 60 OD 25.3mm ID
Nut M24 Nyloc ZP

Bolt 3/4” UNC x 4” ZP GR8

Glacier Bush ID 25 x 30 mm long

* See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 14

2

2
|

A 00 © 0 N N

S o

N

AN NN DN DN DNDN

- Boom Wing - 135



3D Breakaway 2.0

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4656123 Alum Breakaway 2m, Suit 3D breakaway 2.0

| |
2 * Breakaway Mechanism |
3 GA5070530 Rose End " x | 1/4" male UNF thread I
4 GA4552225 Spacer bush, Rose end, Suit breakaway 3D 2.0 2
5 GA465613 | Rose End Clevis, Breakaway |
6 GA5011297 Bolt M16 x 90 GR8.8 ZP |
7 GA5000931 Bolt M16 x 50 GR8.8 ZP 2
8 GA4659810 Breakaway Hinge Bracket |
9 GA4659336 Lower Pivot Bracket 2
10 GA5014469 Rod end, Ball 16 mm ID, M6 female thread 2
Il GA5071060 Utility Clevis 10 mm |
12 GA5070505 Turnbuckle / rigging screw, 10mm, SS, Clevis ends |
I3 GA5075150 Eye Bolt 12mm x 100mm Short I
|4 GA5000559 Nut M12 Hex ZP |
|5 GA5016605 Spring, tension, 51.5 OD x 260 Long x 8mm, Breakaway |
6 GA5071105 Grub Screw M16 x 50 |
17 GA5000319 Set Screw M2 x 40 GR8.8 ZP 4
18 GA50001 17 Washer |0mm Flat SS HD 8

Continued over page

[36 - Chapter |4 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



3D Breakaway 2.0

ITEM NO. | PART NUMBER

19
20
21
22
23
24

GAS501 1161
GA5075080
GA5001043
GA5000577
GA5012461
GA5000141

DESCRIPTION

Set Screw M10 x 40 GR8.8 ZP 4
End cap, Plastic, Black, Cover, Hex. Dome, M16 3
Washer | 6mm Flat SS HD 3
Washer | 2mm Flat SS HD 10
Nut M12 Nyloc ZP 5
Nut M10 Nyloc ZP 4

* Sub-assembly on following pages

3D Breakaway 2.0 - Mechanism

# Quantities shown are per side.

ITEM NO. | PART NUMBER

O 00 N o U1 N W N —

IS

GA4659805
GA4659800
GA5000577
GA5000347
GA5012461
GA4505695
GA50001 17
GAS5011163
GA5000141

GA5068985

DESCRIPTION
Breakaway Mount

Breakaway Centre Pivot Fab Assembly

Washer |2mm Flat SS HD

Bolt M12 x 70 ZP GR8.8

Nut M2 Nyloc ZP

Link Plate Chain End, suit breakaway

Washer |0mm Flat SS HD

Bolt M10 x 70 ZP GR8.8

Nut M 10 Nyloc ZP

Chain, 5/8", 41 Pitch Breakaway Hinge, inc 2 Joining Links, 43

rollers total

G6 Crop Cruiser Parts Manual MY'19 - REV 7

# Quantities shown are per side.

|
I
2
I
|
2
2
I
|

Chapter 14 - Boom Wing - 137



Boom Protector Assembly - Outer

ITEM NO. | PART NUMBER

N

O N o~ U

GA5004437
GA5004107
GA50481 15
GA4656277
GA4600360
F70294A

GA501 1251
GA5000577
GA5012461|

DESCRIPTION

Washer 6mm Flat SS

Bolt M6 x 70 ZP GR8.8

Nut Mé Nyloc ZP

Support bracket, Folded wing, Tri Tech

Support bracket, Folded wing, Tri Tech,
Boom wing protector, Suit 50 x 50 x 200mm long (2mm SS)
U bolt, Square top, M12 x 52mm x 80mm

Washer [2mm Flat SS HD
Nut M12 Nyloc ZP

Boom Protector Assembly - Inner

# Quantities shown are per side.

4
2
2

suit Trijet clock face nozzles

A~ AN —

LEFT

SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
|

I
2
3
4
5

GA4402215
GA4505005
GA0500067
GA5004437
GA50481 15

[38 - Chapter 14 - Boom Wing

Boom Protector SS Fits Over Gusset
Boom Slide Protector SS with cutout
BHCS Mé x 65 GR12.9 ZP

Washer 6mm Flat SS

Nut Mé Nyloc ZP

2
6
12
6

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Fence Line End Protector - Quick Fit

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o L1 N W N

GA4656316
GA4656317
GA5004917
GA5006226
GA5004437
GA50481 15
GA5004107
GA5003643
GA5052600

Boom End Protector easy fit, Right Hand
Boom End Protector easy fit, Left Hand
Nut M8 Nyloc ZP

Boom stopper, Rubber, 210mm bumper, Suits 50 x 50mm RHS

Washer 6mm Flat SS
Nut M6 Nyloc ZP

Bolt M6 x 70 ZP GR8.8
Washer 8mm Flat SS HD
Bolt M8 x 75 SS

G6 Crop Cruiser Parts Manual MY'19 - REV 7

W o DN AN — W

Chapter 14 - Boom Wing - 139



Boom Cables - 24-36m

INDIVIDUAL PART FORM - SPECIFIC FITMENT 30-36M

PART
NUMBER DESCRIPTION QTY.

Cable, 10mm, Solid core, Heavy duty, Galvanised See below.
30-36m - Front - Cable cut length (Eye to eye length 6610mm) 7200mm
GA5000073 30-36m - Rear - Cable cut length (Eye to eye length 7230mm) 8530mm
30-36m - Bi-fold Front - Cable cut length (Eye to eye length 6220mm) 6830mm
30-36m - Bi-fold Rear - Cable cut length (Eye to eye length 6230mm) 7530mm
GA5000215 Thimble, Cable, suit I - 12mm 4
GA5005391  Ferrule, Aluminium, 40 long x 4.5 wall, Code | | 4
GA5001965 Heat Shrink 25.4mm Black x 120mm long 8

NOTE: Cable cut lengths are longer than eye to eye measurement.

FRONT CABLE
. XXXX .
REAR CABLE
XXXX
700.0
— S
Bk ]

PRE-MADE FORM - SPECIFIC FITMENT 24-36M

DESCRIPTION
GA4932680 Cable Front, Boom Bi-fold, TriTech 24-36m
GA4933640 Cable Front, Boom, TriTech 24 - 36m
GA4932685 Cable Rear, Boom Bi-fold, TriTech 24-36m
GA4933645 Cable Rear, Boom, TriTech 24

N N NN

SALES KIT FORM - UNIVERSAL FITMENT 24-36M

PART NUMBER | DESCRIPTION

GA1100033 Boom Cable Kit - Front 2
GAI1100034 Boom Cable Kit - Rear 2
GAI100037 Boom Cable Kit - Centre Level 2

[40 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Cables - 42m

INDIVIDUAL PART FORM - SPECIFIC FITMENT 42M

PART
NUMBER DESCRIPTION QTY.

Wire Rope, |2mm 6x25 1770 Galvanised MBL: 98.5kN See below.
42m - Front - Cable cut length (Eye to eye length 8280mm) 8645mm
GA5071480 42m - Rear - Cable cut length (Eye to eye length 8970mm) [0035mm
42m - Bi-fold Front - Cable cut length (Eye to eye length 7870mm) 8220mm
42m - Bi-fold Rear - Cable cut length (Eye to eye length 7830mm) 8885mm
GA5000215 Thimble, Cable, suit 'l - [2mm 4
GA5005391  Ferrule, Aluminium, 40 long x 4.5 wall, Code | | 4
GA5001965 Heat Shrink 25.4mm Black x 120mm long 8

NOTE: Cable cut lengths are longer than eye to eye measurement.

REAR CABLE

XXXX

700.0

25.0 460
0.0 46.0

PRE-MADE FORM - SPECIFIC FITMENT 42M
DESCRIPTION
GA4932690 Cable Front, Boom Bi-fold, TriTech 42m
GA4933650 Cable Front, Boom, TriTech 42m
GA4932695 Cable Rear, Boom Bi-fold, TriTech 42m
GA4933655 Cable Rear, Boom, TriTech 42m

N N NN

SALES KIT FORM - UNIVERSAL FITMENT 42M

PART NUMBER | DESCRIPTION

GAI100037 Boom Cable Kit - Centre Level 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 14 - Boom Wing - 141



Boom Cable Springs - 30-36m

GA4905665  30-36m cable damper assembly # Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4659710 Cable Spring-Shocker Mount Component
GA5010793 Spring, tension, 70 OD x 329 long x |12mm, large
GA5001043 Washer |6mm Flat SS HD

GA5000949 Bolt M16 x 70 GR8.8 ZP

GA5001029 Nut M16 Nyloc ZP

6 GA5075220 Glacier bush flanged 16mm suit boom cable pivot

Boom Cable Springs - 42m

U A W N —
— N NN DN MDD

GA4912493  42m cable damper assembly # Quantities shown are per side

ITEM NO. | PART NUMBER | DESCRIPTION

GA4659290 Mount, Boom cable spring, Suit 42 meter TriTech boom
GA5075095 Spring, Tension, 95 OD x 330 long x 14mm
GA5001043 Washer |6mm Flat SS HD

GA5000949 Bolt M16 x 70 GR8.8 ZP

GA5001029 Nut M6 Nyloc ZP

GA5075220 Glacier bush flanged 16mm suit boom cable pivot

o U1 AW N —
— NN AN DMDN

[42 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Upper Pivot Assembly

GA4932342  Upper pivot assembly ~ (2) # Quantities shown are per side.
ITEM NO. | PART NUMBER | DESCRIPTION
I GA4656190 Boom hinge bearing Mount 24+ I

Bearing, Spherical bush, 34.925 ID x 55.663 OD x 30.150mm thick,
GEZ34ES2RS

3 DB-ADJ-13 Bush, Stepped, 25.5 ID x 40 OD x 69.75mm long 2
GA5010573 Circlip, Internal, 55mm bore I
5 GA5012203 Grease nipple, Short, [/4” UNF I

Lower Pivot Assembly

2 GA5015659 I

Chapsand  Lewer pivelaesamly e # Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4656190 Boom hinge bearing Mount 24+ |
Bearing, Spherical bush, 34.925 ID x 55.663 OD x 30.150mm thick,

2 GA5015659 |

GEZ34ES2RS
3 DB-ADJ-02 Bush, Short, 40 OD x 25.5 ID x 23.75mm long 2
GA5010573 Circlip, Internal, 55mm bore [
5 GA5012203 Grease nipple, Short, | /4” UNF |

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 14 - Boom Wing - 143



Steel Inner Wings

Y

L
PART NUMBER | DESCRIPTION

GA4656822 Inner Wing 36m RH - 7848mm
GA4656827 Inner Wing 36m LH - 7848mm
GA4660180 42m Boom inner flat fold RH - 9348mm
GA4660175 42m Boom inner flat fold LH - 9348mm
NOTE: Steel inner wings are unique to the Crop Cruiser and will not fit other sprayers.

[44 - Chapter |4 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Aluminium Outer Assembly 36-42m

O 00 NN o8 U1 AW N —

)

Ox W o

J o

GA4660376
GA4660390
GA4660740
GAA455003 |
GA4550740
GA5001043
GAS5001051
GA5000915
GA501 1307
GA5001029
GA5053645
GA5000117
GA5000141
GA5011182
GA4403910
GA4403915
GA4404735

G6 Crop Cruiser Parts Manual MY'19 - REV 7

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

Mount Bracket, for Aluminium Boom

Boom Section, 36m Aluminium, U Bolt Mounted

Brace Bar, Aluminium Boom

Threaded Steel Insert Block suit 50x50x4 mm, Bottom Chord
Clamp Block, Aluminium Boom Mount

Washer [6mm Flat SS HD

Washer |6mm Spring SS

SHCS M16 x 30 GRI12.9 ZP

Bolt M16 x 80 GR8.8 ZP

M16 Nyloc Nut

U bolt Square top M10 x 52 x 75 mm

Washer |0mm Flat SS HD

Nut M 10 Nyloc ZP

Bolt M10 x 85 GR8.8 ZP

Spacer Insert, Aluminium Boom RHS Chord

Locating Plate, Spacer Insert, Aluminium Boom RHS Chord
Plate, Boom Clamp, Outer Support

N — — A N O — — — —

SIS

N NN

Chapter 14 - Boom Wing - 145




Aluminium Outer Wings

1055

i o N

L 5265 J

\ [~ —~T
- 6805 A
\ <[~ [~

L_ 6252

T

N T~T

1803
PART NUMBER | DESCRIPTION

GA4659820
GA4659925
GA4656067
GA4660390
GA4907345
GA4660650
GA4907220
GA4659287

24m Outer boom section (1055mm Long)

30m Outer boom section (3749mm Long)

33m Outer boom section (5265mm Long)

36m Outer boom section, Aluminium, U Bolt Mounted

36m Outer boom section (6805mm Long) - Complete with brace
42m Outer boom section, Aluminium, U Bolt Mounted

42m Outer boom inner section (6252mm long) - Complete with brace

42m Outer boom outer section (1803mm long)

Aluminium Break Away Tip

W

W

m

PART NUMBER | DESCRIPTION

GA4656640
GA4656123
GA4656124

Boom breakaway end - .75 m
Boom breakaway end - 2.0 m
Boom breakaway end - 2.5 m

[46 - Chapter |4 - Boom Wing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Touch Down Wheel

ITEM NO. | PART NUMBER

O 00 N o U1 N W N —

o — o

W

GA4902492
GA4902491
GA4657650
GA4657645
GA4657655
GA4583030
GA5052275
GA4535115
GA5012446
GA4657640
GA500031 |
GA5000559
GA501 1251
GA501 1465
GA5012461
GA5003643

DESCRIPTION

Touch down wheel LH

Touch down wheel RH

Boom Touch Down Wheel Arm

Pivot Pin, suit Boom Touch Down Wheel Swing Arm
Swing Arm Boom Touch Down Wheel
Spacer Touch Down Wheel

Press Wheel 5" with sealed bearings
Bearing Washer, suit Touch Down Wheel
Nut |” UNF 12 TPI Nyloc ZP

Mount Boom touch down wheel

Set screw, M2 x 35, ZP GR 8.8

Nut M12 Hex ZP

U bolt, Square top, M12 x 52mm x 80mm
Bolt M8 x 16 ZP GR8.8

Nut M2 Nyloc ZP

Washer 8mm Flat SS HD

G6 Crop Cruiser Parts Manual MY'19 - REV 7

RIGHT SIDE SHOWN

# Quantities shown are per side.

I
I
I
I
I
I
I
I
2
2
3
I
6
I

Continued over page

Chapter 14 - Boom Wing - 147



Touch Down Wheel

ITEM NO. | PART NUMBER | DESCRIPTION

16
|7
18
19
20
2|
22
23
24
25

GA5067085
GA5009463
GA4583100
GA5000117
GA5006101
GA5000141
GA5012203
GA5052375
GA5000577
GA5004919
GA4522315

[48 - Chapter 14 - Boom Wing

Universal shocker 320 eye-eye

I
Glacier Bush, ID 25 x |5mm long 2
Bush, Black nylon, 30 OD x 10 ID x [6.5mm 4
Washer 10mm Flat SS HD 6
Bolt M10 x 65 ZP GR8.8 2
Nut M10 Nyloc ZP 2
Grease nipple, Short, |1/4” UNF |
Hose Lay Flat 63mm Blue (cut 270mm long) |
Washer 12mm Flat SS HD 6
Washer 8mm Spring SS [
Washer, 27 ID x 40 OD x 2mm thick, SS 2

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chapter 15

ELECTRICS

Lighting - Boom Tip LEDs

ITEM NO. | PART NUMBER

I
2
3
4
5

GA5060057
GA5060056
GA5051230
GA5003983
GA5003975

DESCRIPTION
Clearance light with connector, Orange LED

Clearance light with connector, Red LED
CSCS M5 x 16 SS

Washer 5mm Flat SS

Nut M5 Nyloc SS

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter |5 - Electrics - 149



Lighting - Headlight & Indicator

| - High Beam

2 - Low Beam

3 - Indicator

ITEM NO. | PART NUMBER | DESCRIPTION

GA3000082 HB3 12V 60w Globe - High and low beam
| GA5075410 Headlight Assembly, High Beam, |2v, 60w, Projector -
2 GA5075405 Headlight Assembly, Low Beam, |2v, 60w, Projector -
3 GA5075415 Indicator / Running Light Assembly, LED -

Lighting - Bonnet LED Light Bar - Optional

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075510 Light, LED, Bar, Spot & Flood beam, 180WV - Includes connector I
GA4506725 Plate, Light Bar Mount, Lower Bonnet I
GA5004097 Bolt M6 x 60 GR8.8 ZP 2
GA5017645 Washer | /4" ID x | 1/4" OD x 16gSS 2
2
2

GA5004437 Washer 6mm Flat SS
GA50481 15 Nut M6 Nyloc ZP

o U1 AN W N —

[50 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Lighting - Cab Front

ITEM NO. | PART NUMBER

N o o AW N

v

— [
S, CANH
N U1l
\J.I.A)D&_ —
J , 1‘:'-.

GA5052825
GA5052830
GA5061240

GA3000250

GA4404375
GA5004041
GA5004437
GA5003643
GA5004727
GA5004917
GA50481 |5

DESCRIPTION
Wedge Lock, 2 Way, sockets, DT series
Receptacle, 2 way, pins, DT series

Pin, Male, solid, nickel, Number |6, Green band, AWG |4,

Deutsch

Light, LED, Work, Cabin, 30 Watt, with connector, brackets &

mounting hardware

Bracket, Light Mount, Claas Cabin
Bolt M6 x 16 GR8.8 ZP

Washer 6mm Flat SS

Washer 8mm Flat SS HD

Bolt M8 x 50 GR8.8 ZP

Nut M8 Nyloc ZP

Nut Mé Nyloc ZP

Lighting - Cab Front LED Light Bar - Optional

ITEM NO. | PART NUMBER

A w N -

v 4

GA5007381
GA5016617
GA5014857
GA5075505
GA5004107
GA5004437
GA50481 15

DESCRIPTION
Connector, 2 pin, Female, Weather pack
Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm

Light, LED, Bar, Spot & Flood beam, [20W
Bolt M6 x 70 GR8.8 ZP

Washer 6mm SS

Nut M6 Nyloc ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter |5 - Electrics - 151



Lighting - Cab Lights Rear

ITEM NO. | PART NUMBER | DESCRIPTION
: |

GA5052825 Wedge Lock, 2 Way, sockets, DT series
- GA5052830 Receptacle, 2 way, pins, DT series I
i GA5061240 Pin, Male, solid, nickel, Number |6, Green band, AWG |4, )
Deutsch
Light, LED, Work, Cabin, 30 Watt, with connector, brackets &

mounting hardware

| GA3000250

2 GA5004085 Bolt M8 x 20 GR8.8 ZP I
3 GA5003643 Washer 8mm Flat SS HD 2
4 GA5004917 Nut M8 Nyloc ZP I

Lighting - Beacon Lights

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5048975 Beacon, Rotating, Amber, DIN A pole mount, HI globe included 2
GA5012093 Globe, Beacon, HI 12V 55W, Narva -
2 GA50204 1 | Beacon insert screw in 2

[52 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Lighting - Tail Lights

ITEM NO. | PART NUMBER | DESCRIPTION

GA5018786 Lamp, LED, 12V, Brake / tail light / indicator, 190 x 100mm
GA501 1395 Bolt M6 x 16 SS A2-70

GA5004437 Washer 6mm Flat SS

GA50481 15 Nut M6 Nyloc ZP

AW DN —
AN 00 A~ N

Lighting - Service Lights

=
PART NUMBER | DESCRIPTION

GA5075500 Light, LED, Work, Flood beam, bare wires, |2v, 24W

GA5007381 Connector, 2 pin, Female, Weather pack

GAbL016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm

GA50061 13 Bolt M10 x 20 GR8.8 ZP

GA5003643 Washer 8mm Flat SS HD

GA5004917 Nut M8 Nyloc ZP

GA5003039 Electrical wire, 3mm, Twin core, Double insulated, Black outer , Red & black inner
GA5012161 Split Tubing, 7mm -

# Quantities shown are per work light.

— N = NN = —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |5 - Electrics - 153



Lighting - Night Pro LEDs

B i sar——

7

(B SE 8 a)———— {38 [E[o]
——(FFaE 3o H |

(B oo o.a]>)

ITEM NO. | PART NUMBER | DESCRIPTION

GA5060136
GA5060137
2 GA5060138
3 GA500738|
GA5050245
5 GA3000016

Harness, Boom Light 2 LED Strip, [2v 0.24Amp
Harness, Pivot Extension 2000mm

Harness, Pivot Extension 5000mm

4
2
Connector, 2 pin, Female, Weather pack 4
Seal, Cavity blanking plug, Weather pack connector 8

I

Harness, Quad splitter, suit night pro power supply

NOTE: The quantity shown is for a full 36 meter boom

Lighting - Egress Relay

ITEM NO PART NUMBER | DESCRIPTION

GA5068760

Relay, Delay timer

NOTE: The egress lighting delay timer relay is located inside the cabin fusebox. It is mounted to the vertical

panel closest to the door.

[54 - Chapter |5 - Electrics

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Reverse Warning Beeper

7T

QLYY

==
— ]
RO

GA50481 15 Nut Mé Nyloc ZP

|

2 GA5004065 Bolt M6 x 20 ZP GR8.8 2

3 GA501 1985 Reverse beeper, 12v 102db alarm |

4 GA5004437 Washer 6mm Flat SS 4
Horn

NOTE: Horn is located under cabin

ITEM NO. | PART NUMBER | DESCRIPTION -

I GA5011983 12 volt, disc horn, high tone

2 GA5004085 Bolt M8 x 20 ZP GR8.8 |
3 GA5003643 Washer 8mm Flat SS HD 2
4

GA5052590 Nut M8 Nyloc SS I

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |5 - Electrics - 155



Cabin - Fridge - Optional

ITEM NO. | PART NUMBER

GA5070396
GA5060061
GA5060062
GA5070397
GA5070395

[56 - Chapter |5 - Electrics

DESCRIPTION

Loom Fridge Claas Cabin

Electrical Harness, Cooler Cabin Fridge,
Electrical harness, Cooler Cabin Fridge,
Rocker Switch, Claas Fridge Cooler
Fridge Cooling Module, suit Claas Cabin

suit GATMC -

suit Raven -

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Cabin - Fuse Boxes

Continued over page

Chapter 15 - Electrics - 157

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Cabin - Fuse Boxes

- PART NUMBER | DESCRIPTION .

O O N o L1 AW N —

X o~ - o

16
|7
I8

GA5075040
GA4658690
GA5060025
GA5060326
GA5060033
GA5006379
GA5061790
GA5061 195
GA5060440
GA5012399
GA4552135
GA5049020
GA5020510
GA5004437
GA501 1421

GA5048640

GA5004050
GA5004429
GA5017643

[58 - Chapter |5 - Electrics

Diode, 6 amp, With wing key

Cabin Fuse Box, Mounting Plate Assembly
Fuse box, Auxiliary B, Cabin

Fuse box, Joystick C, Cabin

Fuse box, Main control A, Cabin

Stud, insulated, Battery power Feed Stud
Receptacle, 31 pin, HPD series, Deutsch
Deutsch Connector DRB Bulk Head suit 48 pin
Plug, 48 Pin suits Pins, DRB series, Deutsch
Nut, For connector, 24 shell, Deutsch
Spacer for Altek rotary valve

Bolt M4 x 25 Pan Head SS

Washer 4mm Flat SS

Washer 6mm Flat SS

SHCS M6 x 50 ZP GR12.9

Relay, 12V, 180 Amp Peak, 100 Amp continuous, 4 pin, Normally

open
BHCS Mé x 16 SS GR8.8

Nut Mé Nyloc SS

Washer, 1/4” 1D x 5/8” OD x |8g, Flat SS

G6 Crop Cruiser Parts Manual MY'19 - REV 7

I
I
I
I
I
I
I
2
2
I

12
8
8
|7
12



Fuse Box ‘A’ - Cabin

o By

/

@?@9 ROPPEEO ™

'II]

1 D | Dig 1]
Fil. [Fi2 F15 F1ﬁ FID

QD 15 I5 'IJ 1% 15 ?U piH wn 15

ITEM NO. | PART NUMBER

~N oy O AW N —

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5075040
GA5075035
GA5075030
GA5054840
GA5054845
GA5054850
GA5054855

GA5075055

DESCRIPTION

Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 2
Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, 12v 20a 14
Relay, Ultra Micro 1s0280, 5 Pin, Spst, 12v 20a
Mini Blade Fuses 7.5amp
Mini Blade Fuses 10 Amp
Mini Blade Fuses 15 Amp
Mini Blade Fuses 20 Amp

Flasher Relay, Suit Sp Micro Fuse Box, Blinker, Indicator, 3 Pin Iso,
Led 12v

U A W —

Chapter |5 - Electrics - 159



Fuse Box ‘B’ - Cabin

S

F4

oo
o

a4 o

ITEM NO. | PART NUMBER

N oy O NN —

GA5075040
GA5075035
GA3000396
GA5054845
GA5054850
GA5054855
GA5054865

160 - Chapter |5 - Electrics

DESCRIPTION

Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009
Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, 12v 20a

Fuse, Mini Blade, 5 Amp, 52705
Mini Blade Fuses 10 Amp

Mini Blade Fuses 15 Amp

Mini Blade Fuses 20 Amp

Fuse Mini Blade 30 Amp (52730)

o — W 00 U1 W

o

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Fuse Box ‘C’ - Cabin

oty |11/

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009
GA5075035 Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, |12v 20a 20
GA3000396 Fuse, Mini Blade, 5 Amp, 52705
GA5054840 Mini Blade Fuses 7.5amp
GA5054845 Mini Blade Fuses 10 Amp
GA5054850 Mini Blade Fuses |5 Amp
GA5054855 Mini Blade Fuses 20 Amp

N oUW N —
- (— — w o

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 15 - Electrics - 161



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

4084001014
4084001015
4084001010
4084001016
4084001062
4084001063
GA5047728
GA5068945

N oy U N W —

[62 - Chapter |5 - Electrics

DESCRIPTION

Connector, 3 Pin kit, Flow Meter, Including Male Pins, Raven
Connector, 3 Pin kit, Flow Meter, Including Female Pins, Raven
Connector, 3 Pin Kit, Speed Sensor, including Male Pins, Raven
Connector, 3 Pin kit, Speed Sensor, Including Female Pins, Raven
Pin, 16-20 Gauge, Male, Suit Speed Sensor - Flow Meter, Raven
Pin, 16-20 Gauge, Female, Suit Speed Sensor - Flow Meter, Raven
Plug, 2 pin, Black, fuel injector connector, IP65K, AMP

Connector, 3 Pin AMP super seal waterproof male

G6 Crop Cruiser Parts Manual MY'19

-REV7



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

I
2
3
4
5

G6 Crop Cruiser Parts Manual MY'19 - REV 7

4084001017
4084001018
GA5049175
GA5048905
GA5048900
GA5020785
GA5020780
GA5020560
GA5020559
GA5020561

GA5020575

0630171042-E
0630172526-B

DESCRIPTION
Connector, |6 Pin AMP, Square Flange, Suit Male Pins, Raven

Connector, 16 Pin AMP, Suit Female Pins, Raven
Connector, Backing Shell, Suit 16 Pin AMP, Raven

Pin, 14-18 Gauge Gold, Male, Suit |6 Pin AMP

Pin, 14-18 Gauge Gold, Female, Suit 16 Pin AMP
Connector, 37 Pin AMP, Male, Raven

Connector, 37 Pin AMP, Female

Connector, Backing Shell 23, Suit 37 Pin AMP, Standard size
Connector, Backing Shell 23, Suit 37 Pin AMP, Large size
Connector Dust Cap, 37 Pin AMP, Male, Raven

Dust Cap, |16 Pin AMP Connector, Male

Dust Cap, 16 Pin AMP Connector, Female

DustCap 37 Pin Series 23 (4000 series Connector Dust Cap, 37 Pin AMP,
Series 23, Raven

Chapter |5 - Electrics - 163



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER

GA5052820
GA5052825
GA5052830
GA5052835
GAS501 1831
GA5017719
GA5017721
GA5050740
GA5050750

O 00 NN o 1 AW N —

|64 - Chapter |5 - Electrics

DESCRIPTION

Plug, 2 way, socket, DT series, Deutsch

Wedge Lock, 2 Way, sockets, DT series, Deutsch

Receptacle, 2 way, pins, DT series, Deutsch

Wedge Lock, 2 way, DT series, Deutsch

Plug, 3 way sockets, shrink boot adapter, Deutsch

Wedge lock, blue, 3 pin, suit terminator, Deutsch

Wedge lock, blue, 3 socket, Deutsch

Receptical, 3 pin, shrink boot, Deutsch

Wedge Lock, orange, 3 socket, Deutsch
Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER | DESCRIPTION

10
I

12
13
14
5
16
17
I8
19
20
21

2
23
24
25
26
27
28
29
30
3

32
33
34
35
36
37
38
39
40
41

4
43
44
45

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5050760
GA5050761

GA5054350
GA5054365
GA5050840
GA5050845
GA5050765
GA5013783
GA5050960
GA5050965
GA5061780
GA5061785
GA5070590
GA5070595
GA5061790
GA5060440
GA5060445
GA5060450
GA5060455
GA5060460
GA5061170
GA5061260
GA5061270
GA5053235
GA5061220
GA5061240
GA5075255
GA3000022
GA5061225
GA5061230
GA5061235
GA5061200
GA5061205
GA5061210
GA5061215
GA5052840

Wedge Lock, Green, 3 pin, Deutsch

Wedge Lock, Green, 3 socket, Deutsch

Plug, grey, 120 ohm resistor terminator, Deutsch
Receptacle, 3 way 3 Pin, Y splitter; Deutsch

Plug, 4 way socket, DT series, Deutsch

Wedge Lock, orange, 4 way sockets, Deutsch

Wedge Lock, Green, 4 Way pins, Deutsch

Receptacle, 4 way, pins, DT series Deutsch

Plug, 6 way Socket, DT series, Deutsch

Wedge Lock, orange, 6 way sockets, DT series, Deutsch
Plug, 12 way sockets, DT series, Deutsch

Receptacle, |12 way suit pins, DT series, Deutsch

Wedge lock, green, 12 way suit pins, Deutsch

Wedge lock, Green, 12 way sockets, Deutsch
Receptacle, 31 pin, HPD series, Deutsch

Plug, 48 Pin suits Pins, DRB series, Deutsch

Wedge lock, 48 way suits Pins, DRB series, Deutsch
Flange connector, 48 way suits DRB series, Deutsch
Wedge lock, 48 way suit, Sockets, DRB series, Deutsch
Plug, 48 Pin suits Sockets, DRB series, Deutsch

Rubber boot, suit 48 pin DRB series, Deutsch

Pin, Male, Solid, nickel, Number 12, Deutsch

Socket, Female, Solid, Nickel, Number 12, Deutsch
Socket, Female, Nickel, number 14, Green Band, Deutsch
Pin, Male, Gold, Number |6, Deutsch

Pin, Male, solid, nickel, Number |6, Green band, AWG |4, Deutsch
Pin, Male, Nickel, Crimp style, Number |6, Deutsch
Socket, Female, Nickel, Crimp style, Number |6, Deutsch
Socket, Female, solid gold, number |6, Deutsch

Socket, Female, solid, Nickel, Number 16, Deutsch
Socket, solid gold, number 16, 16-20 AWG, Deutsch
Pin, Male, Solid, nickel, Number 20, Deutsch

Pin, Male, Solid, gold, Number 20, Deutsch

Socket, Female, Solid, nickel, Number 20, Deutsch
Socket, Female, Solid, gold, Number 20, Deutsch
Sealing plug, White, size 12 - 16, Deutsch

Chapter |5 - Electrics - 165



- Weather Pack

ctors

Electrical Conne




Electrical Connectors - Weather Pack

Ry
M

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5049685 Boot, Weather pack, Suit 2 pin connector

- GA5049690 Boot, Weather pack, Suit 3 pin connector

A GA500135] Connector, Male, 2 Pin, Weather pack

B GAS500738| Connector, 2 pin, Female, Weather pack

C GA500221 | Connector, Male, 3 pin, Weather pack

D GA5048550 Connector, Female, 3 Pin, Weather pack

E GA5007385 Connector, Male, 4 pin, Weather pack

F GA5007383 Connector, Female, 4 pin, Flat, Weather pack

G GA5004009 Connector, Male, 6 pin, Weather pack

H GA5048510 Connector, Female, 6 pin, Weather pack

I GA5049000 Connector, Female, 4 pin, Square, Weather pack

J GA5050805 Connector, Male, 4 pin, Square, Weather pack

K GA5016619 Pin, Female, Sealed, Weather pack, Wire 1.0 - 2.0mm
L GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
M GAbL016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

Electrical Connectors - Din Hirschmann

0, @

o8 3

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5048580 Din Hirschmann Connector K4L |12 LED.
2 GA5010039 Din Hirschmann Connector Std Black suit CeTop 3

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 15 - Electrics - 167



Electrical Harnesses & Components

RAVEN BASE SYSTEM

PART NUMBER | DESCRIPTION

GA3000361 Diode 4 Bank, Suit RCM Boom Harness, Raven

GA3000202 ISO Node, Rate control module, RCM, Goldacres, Raven
GA3000080 Electrical harness, Main chassis

GA3000078 Electrical harness, Main side console, Raven

GA3000075 Electrical Harness, Chassis, spray

GA3000072 Electrical harness, Claas Joystick aux functions, Raven side dash
GA3000083 Electrical harness, Claas seat power adaptor

GA5060066 Electrical harness, Tail light connection

GA3000073 Electrical Harness, Arens push button selector

GA3000081 Electrical harness, Engine monitor CAN

GA5060046 Electrical harness, Main cabin Claas

GA5060037 Electrical harness, Battery Lead Kit

GA5060042 Electrical harness, Power lead kit side console

GA3000086 Electrical Harness, Clarion Stereo Head Unit 15 Pin to ISO 16 Pin
GA506006 | Electrical Harness, Cooler Cabin Fridge

GA3000048 Electrical harness, Boom recirculation add in module suit Trimble
GA3000252 Electrical Harness, RCM, G6 Chassis

GA3000258 Electrical Harness, RCM, 16 section 3 Tier, Boom Center
GA3000264 Electrical Harness, RCM, |6 section 3 Tier, Breakout
GA3000205 Electrical Harness, Iso Terminator connection, suit RCM, Raven
GA3000259 Electrical Harness, Boom 36-48m, |6 Section , 2 Tier.

ISOBUS SYSTEM

GA3000062 Electrical harness, Raven ISO to Trimble FMX/FM 1000 display
GA3000138 Electrical harness, main ISO side console armrest

GA3000142 Electrical harness, Roof cable extension

GA8700070 Manual, Raven ISO product control

GA4905120 Job computer box / cover assembly

JOHN DEERE SYSTEM

PART NUMBER | DESCRIPTION

GA3000141 Electrical harness, steering valve cable
GA3000147 Electrical harness, JD autotrack node
GA3000148 Electrical harness, |D Starfire roof adapter
GA3000156 Electrical harness, JD Greenstar cable
GA3000144 Sensor, Linear non contact, Steering, 250mm
GA3000145 Rose end, M10 suit GA3000144
GA3000146 Stud end, M10 suit GA3000144

168 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Electrical Harnesses & Components

NORAC SYSTEM

PART NUMBER | DESCRIPTION

GA3000129
GA3000130
GA30001 16
GA3000117
GA3000120
GA30001 13
GA30001 12
GA30001 11
GA3000128
GA3000123
GA3000124
GA3000126
GA3500137

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Connector, Plug, UC5 Network, 6 Pin, Norac
Connector, Plug, UC5 Network, 2 Pin, Norac

Electrical Harness, UC5 Network, IM, 14 AWG, Norac
Electrical Harness, UC5 Network, 10M, 14 AWG, Norac
Electrical Harness, UCS5 Valve 2 pin DT, Norac
Controller module, UC5, CAN Bus, Norac

Controller module, UC5 Valve, Norac

Controller module, UC5 Input pass through, Norac
Ultrasonic sensor, UC5, Norac

Network Coupler, UC5, 2 way, Black, Norac

Network Coupler, UC5, 2 way, white, terminator, Norac
Network Coupler, UC5, 8 way, Norac

Hydraulic fitting kit, 12 parts, GNI, Norac

Chapter |5 - Electrics - 169



Chapter 16

SCHEMATICS

Hydraulic Schematic - Transmission

S
T o S
Q LIS
[Eieg J |g g
B = i S
“% Q 3 x ; Ele o T
Db o
o ° e o
] — ] —1 @

T} °

I

Transmission cooler lines

Cooler Package

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 16 - Schematics - 170



Hydraulic Schematic - 30-36m Booms

(Buipyes ainssaid posay poaq)

Xouw (Isd 05¥2)
pleleNoya W] )] ainssaid JESIN

o~
—— —— — —— &
T3AI/HO0T 110d FJINID aiod g 1HOIS 1IL JEERRRIIY [)[X] HITWOoOod
= SrELW
< zols ¢l &v A E
og . o= (0]
s e 9
Zﬁ Omh SV Q3dWVIS o s SV Q3dWVIS | s i ﬂoab
q o q o o
E o ALK s TR DX o
a9 |V q[ v (%
>
ORI M -
BoIo ou W
LN/ : \@ 1 w
i "X g
B
(e}
8/€9 8/€9 8/€D 8/€9 8/€9 8/€D 8/€9 8/€D 8/€D 8/€D ¥/19 C
s9 sV e v €8 e 4 v [ v
s
2 Vm 18 o2 vm e & WA 058 8C e vm g 8915 m vm 062-109%
N ¥ IV ¢s & ] & & S S AL
o1
/D
8¢
/\M il il 2o >
>0v8 OL YOva ‘WwoT T #NOA907 WOOg DUNDIPAH
DIOAULS *,T A0Y 5T OB ¥IANITAD DTTNVAGAH LLKOOSEYD o o o 4 PIOIUOW 1£££705¥D
Q3LVNLOV 0104 18 B NIVW NIHM G3SI9UING 38 TIIM 100d5- /19
TAATIHD01T TI09 TILNTD J3ANMAD LHOIY 171L J3ANMAD 437 111
4
(000z™"") N2
1omg ol ' Nk '
o ! !
P (0008 |
uwel - So-
9L -- 1PING MO
0Z100SEVO
| |
o S A FOIC vm 44
15610050 £56008% E =

SAIDAXOBUD
pajoiado jojid ajgnog |

2bBonb ainssaid ISd 00SE
§S¥1205VO

950U JNDIPAY PIDI] Y871 09AY
8504 DNDIPAY ,Z/1 O Wi

SAIDAX08UD
lbajoiado jod signog

9bBonB ainssaid 1S 00SE
S57120SVO

50U DINDIPAY
asoy
o

1q 7 ¥8ZL 00AY
0IPAY 2/ 1 40 Wy

W@

[[===

(0435 01 X JopUIA) 2

fou5 01 X J3pul) ,2

3427 P1og-ig YO PI03-Ig
01012059 0I01205¥9
1HOIN 104 1431 104

SIIANITAD 10419

oHFO WS | Y| g 8 (e oHROUWLS
SYSTLSYVO - X 3 - SYSTLSYVO
o 91
= | ! l—
8658105VO 8658105VO
TAD OINI 11IN8 3DHIO
S.8Lxe S8LX.E
1HORN d104 1431d104

SYIANINAD 104

Wwoy ANV Wwooe
N3 dOd WOJ4 d3ANITAD 104 NO §3IL 318vO

S€8000SVO

SOUS 9T ‘POY ST 2108 £ 1800L0SVO
SAIANIMAD 141N

Chapter 16 - Schematics - 171

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - 30-36m Booms

()
0o
[s+]
o
-
()
>
o
o
(D)
>
C
k=]
C
(e}
@)
dWNd T FIANMAD 1539 WOOR 1331 NOIVIS INvTa
I d
d
915 o Hne e
a v _ o _
L 8 v 1 d | 0 )
(2N 22) 24100 |d -
Q\TWMV
i £8S8W 8/€D =8V o[ 1T
) £V 78 v — -
JA w S 2 el e
= = 3
- - o—
@
6

~—
uw/ize
dWNd 114

INFWIISNIAY 1§38 WOO8
9XZ ¥IANITAD
0116905VO

JIANITAD 1S3 WOO4 1431

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[72 - Chapter |6 - Schematics



Hydraulic Schematic - 30-36m Booms

901

2

—
YD
— or 8
g
)
Wd10zZ1L 'B9y Wd109 ‘jelley puo
JEPDOIUN YJIM FD0Ig MO AJLIOld o
00000SEVO s !
(Buiyes - N
ainssaud posy prad) v S}
xou (15d 0£81) Joq n =G T 3
9z1 0} Jolas ainssaid |9 | Ll
— F1@
s§1 T
£01 ’ v—% [ 1$1 &
J0US WWIGZ ‘A81/2008 e
"ONNVIAAH HOLOW - 4 R SR
012020svO - eee o
Ar o 3 hl 1 )
dwng p}97 008 z SL
S
d rav = ¢
85 wn S o G
N = (1 6/1)
1S4005Z Uy} JaYB1Y OU Jas o _
|.X|Amv PUD SADA J31131 UHM
"SAIDA 189S O4NY S|quuli| oo
I 0521093 €Ll
56n05
o
2o
41!
g [(NEET
N ool MVA DNNVIAAH
LS )
_. JIANMTAD ONI¥IILS
€5
3NSS3Ud B0LLTOSVD EH__DH_
YOYO-021d

¥0r0-021d

| COH
052 1094
5655

ww/ (| X,52° X2

aaarnao onnvaain (o F—=——
7180905%O

BAOA

052 1094
S6no0

uoisuadsns MDA DIINDIPAY 1O} Sul|
abIpYsIP 7 9BI0YD AIQUISSSO 9SOH
022E06YVO

04 .. =(gd)xowd

£8£/00SVD

z/

oL

Continued over page

Chapter 16 - Schematics - 173

G6 Crop Cruiser Parts Manual MY'19 - REV 7



=

— —1—
2o

>

Hydraulic Schematic - 30-36m Booms

€
12 12
e N
A
B
L
1000
ABI/DD 77 = BA ABI/DD 7E = BA ABI/DD 7T = BA
297 + 29T
(4vas91) 154 00vZ O1 138 _ dWNd 3v3o 318n0a
IATA AT 3NSSI8d | o) £00005EVO
£E6900SVO _
]
T T = V E @ 0521094
- L 36105
S 1EQ
ﬂw zl E ~ o 2 901
v
@V ¢>
2 / NOJDIW 0L NOIOIMW 01
© A4 34NSSIAd EEINEERIINERE]
IS S - se d €10010SVO € osvo
73 A Sl :
= V6901
Q104INVW ©
~ NANL3Y ~ Wu
2D (1 2D d
8
S
2 901
v )t Wﬂgf 2
zhe Ll 1
VN JANA AL
EE] |l ES)
~ 210 NREILS 39GS QVT1
12 e m Lsemese

N
rieo
=)

G

o ‘ P
9Ll

{1000 10 DNNVAaAH
Sr06905VO

—
—_—
901
911
[
—
—

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[74 - Chapter |6 - Schematics



Hydraulic Schematic - 42m Booms

0

Chapter 16 - Schematics - |75

TIAFI/HDOO01 TI0d FEINID a1o41d IHOIY 1TIL JEERNRTT! aio4 LT WOOod
-lo SYELW
(Buiyas ainssaid poay ppaq) 04 oo ve g=
Xow (ISd 05¥2) C o svaznis || R Al 5
10Q 0/ 04 jolal ainssaid jog N 7 q o q q q o
= oo WLIETKH" oo AL s ML 4] s LA
8] v K] q] v
Py zots 4 ugs 975 [ 152
boyuo ou E W r— |
LN L/L mu T SX”\ _y
S " 6k el
918
8/€9 8/€9 8/€9 8/€0 8/€9 8/€9 8/€9 8/€0 8/€9 8/€9 /19
S8 SvY e kel €8 £V k4] (A4 19 v W,
j7A9 0LT
Q )
s S IS) IS] 8 8 ° gy 8 = N 052-109
@l Vw 18 st vm v s g g S X A Vw 21008
991 30018
v/\@ Aovd
231 =l [
HW%EEH 130d 33ANNAD 130d 33ANNAD
Ova OL Yove ‘WwoTT OINI1TIN8 3DHI¥O OINI LN IDHRO 1N0%207 woog u_,:D_U\»I
IHOULS ,T Q0¥ .52 08 “SIANTIAD DTINVHAAH LLb00SEVD JIANITAD LHOIY 1T1L YIANIMAD 1437 1711 4 PIOJUOW 1£22y05VO
Q3LVNLOV 104 18 8 NIVIW NIHM Q3SIOYIN3T 38 T1IM 1004S-a z/\9
T13AIT/HO017 1108 IULINID
9898106VO  o/1 d
ONISYHd NON Q>
(000" R
et 1HOIY 104 ] ™
QYVANVLS LON S|
90100SEVD ONISYHd NON 7
\\PY\\ S.8LX.E
Q10419 99 " r | oo
0210056V H H
L LA 9 7 7 IS
m&w»woumwgw j £56/005YD “@rg A | v A v A | v S8
pojoiedo joid sjanog SAIDA $05UD : ,f L, : §€80005VO
¥3ANIAD OL NO $1109 [/lﬁ Efysw% 1o1d sianog +—
3 1S} IS} wuwig”
oB0n6 ainssaidt 154 0058 | =1 9Bonb sinssaid 15d 005¢ uumwm N:m_mwo_ (@ S E| (¢ uumwm Binm
SSY1Z0SVO ®|A(~¢AI Ivj\v|® S§¥1205vO o8t 61
850y DINDIPAY PIDIq Z VBZL 09AY Al A; C M w 1 1
ssouzmophi gl iows S DS e ok oo wr
6L% = 8ES810SVO 8658105VO
¥3ANIAD 3AISINO sglxe D OIEATRE IR0
1HOR @104 H3aiod 2A0US .9 POY ST ‘9108 ,E 1800L05YO
HW:I_ EWWH S¥IANITAD Q104 SYIANIMAD 1411
S{0Us WWESZ X JSPUIAD 5T 20U WIWESZ X IOPUIAD 5T
S¥80L0SVO S¥80L0SVO
1HOIY 104 14314104 Wy ANV Wwioog
S3IANITAD 410418 AN3 QO¥ WO ¥3ANITAD d104 NO $3IL 318YD

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - 42m Booms

dWNd 1114 JIANITAD 1S3d WOO4 1431 NOILVIS ANV

91§ 1
q
£
i ]
918 Wm
g

o ]
v
v

G6 Crop Cruiser Parts Manual MY'19 - REV 7

L @ |v 4
98 4 1 o o 918
928
sl S K _ - _
1 a4 v d L 4 @ V. d 1 4 v d
2d /1D Z/19] 1d
/19D
zLPNo /858W 8/€0 =g'v Z/19] 1L
€9 eV (4] (A4 k) v
col m A v m €01 m
[ﬂ e = B B
B4
]
/D
154
[ MW L
Fm Wk —1
——
T @] —I D)
(\Q AINIWILSNIrAy 1533 WOOg
L9XZ ¥IANITAD
uwy/ize 0116905V
dWnd 1114 JIANMAD 1S3 WOO4 1431

|76 - Chapter |6 - Schematics



Hydraulic Schematic - 42m Booms

@
o]
2@

FID

901

911

i
-
(@EID
-

=
m
S
R
3
IS
v = A
=
4%
»\@
1 ]
——
—~ oweovo )
S——
¥ 1
)
VN 3 6
65 /D
S00ST UPU} kmgmrcn sl
I !
S QT@ PUD SAIDA JBIIS1 UHIM £
23 “SAIDA 12315 OJNY SIGUILI] um”w
1z 0S2-109d
56no5
L
2\
Ll
(@3 )

MYA DINNVITAH

IATVA ONIDNG3Y
JUNSSId BOLLVOSYD

¥0v0-021d

052-109¥ ®|v.01
9605

WW/LLX ST 1X,E

¥3annad onnvadad (0

8180905YD

WWZLLX,ST 1XE

a3anmo onnvaaaH (0

81809050

J3IANITAD ONIg33LS

4y
EH__E ¥0r0-021d
BAIDA

N
052:109%
S6n55

UoIsUSdSNS MOA JINDIPAY Joj BUl
SBIDYSIP / SBIDYD AGLUBSSD BSOH
0ZZE067VO

2@

ol

Chapter 16 - Schematics - |77

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - 42m Booms

S
= oe
5
A V :
] JAD
12
L s |s
1001
ABI/DD 77 = BA ABI/OD 7§ = BA I’O ABI[2D 77 = BA
d 2078 + 0072
(4v8591) ISd 00¥Z OL 135 dvind 8v3o 318n0A
IATVA 38 8NS5T | 09| £00005EVO
££69005v0 |
| 9 q
3 H 052:109%
R __# 5600
s 7D _ )
F\L s el ,EAM, ~ ot \ 901
—o | ——
: - BIO2
NOXIH 01 NOXIH 01
e YIS ST YL FANSSR
S} ) g s q £1001009 £100105Y
)2 s, -
* N
v V6901
d104INVW
—~ NYNLTY ~
2D L D
8
8 =
—CD um 901 "
e Ll
PN IAIVA ALRORd
e ONI¥3ALS ISN3S QVOT
12 ze i £560105YD

yie@
1)

> A4
i D
9Ll

1000 110 DNNVEAAH
S¥06905VO

G6 Crop Cruiser Parts Manual MY'19 - REV 7

|78 - Chapter |6 - Schematics



Hydraulic Schematic - John Deere Steering

o~
{85 )—
TIAI/AD0T 110 JJINID aio4 g 1HON 111 14371711 aiod 14T WOO09d
-lo SYELW
(Buiyes ainssaid poay poaq) 04 . . =
(=T st Ve @
xouw (IS4 05¥2) svaznvis || R Al Al =
Jlel 0o} Jolja1 ainssaid 4o N 7 918
3 0L O 48 [N gk} nh@&:vl_xgmc ngﬂ: q q o q o
978 918 928 {X ﬁ 928 _)i ﬁ %& F
8] v K] q] v q] |v
Z 9IS > 918
Payy
boyuo ou ﬂu zols EM_H_U«,} r— |
LaN9L/L T SX”\ _y
L
>3
918 [4
s/e0 ) lg/eo /60 ) le/eo /60 ) le/eo s/e0 ) lg/eo g/e0l le/co  wio 8/e0 8/60
S8 SvY e kel €8 £V k4] (A4 19 v o 1
S i) IS) i} 8 8 8] 8 8 m 8 052-1093
8 8 8 8 y r < v
w3 Vw 18 L2 vw % 4 MA 05e e e vm 813 3 56N
8¢
w _ _ _ _ 2@ >
B JNOXD07 WOOg DINPIPAH
OV 0L 50ve ‘wwoTT !
THOULS *,T A0 .57 U0 HIANTTAD JTINVHGAH LLb00SEVD P o O o d _ PIOWUOW LLLLy0SYD
Q3LVNLOV Q704 18 8 NIVIW NIHM Q3SIOYINI 38 TIIM 100d5-a Z/19
¥IANMAD LHOM 1IL JIANIAD 1437 1711
T13AIT/H007 1108 IULINID
4l
23
(000z™) NG
uw/e- |
18PIAIQ MO
901005EVD (0008™"") |
uw/gL-§ j “
9L Japiaig mol4
0Z100SEVO
I
| LA o 2 A | v
£§6/005%D J £56100§YO =
oo bosdo AZ 002 SE80005VO
0 1o1d 8iqno!
pajpiado joyd sjqnoq ﬁ E a4p1ado jod 8|gnog IO WG | Xs o IO WS |
5B0n6 ainssaid (54 0058 = = 960N ainssaid 154 005 SYSTLSYVO me SYSZLSYVO
SSY1T0SVO H TA VIXA IYAI) IH SSY1T0SVO . I « )
850y DINDIPAY PIDIq Z VBZL 09AY 550 Al A
e U DIINDIPAY PIDIG 7 W8T 00AY
SsoudunopkY 2/ jowy 3 A Vm g osoudINERALZ/ Lo wy 8658105VO 8ES8105VO
6L % = TAD OLNI 1118 30O
S.8LXE S8LX.E
1HOIY a104 14313104
SYIANITAD A104

(0435 01 X Jopunky 2
1427 PI03-IE

0101205%9

1HOIY 104

20445 Q1 X Japuk) ,2
UGy piog-1g

14371104

SYIANITAD 10419

wwo/y ANV Wwooz
AN3 AOd WOJ4 ¥3ANITAD d104 NO $311319vD
910N

DAOUS 9T 'POY 5T @108 £ 1800£0SVO
Jd0

940U$ .92 X POY . 9108 .5 9£00£05VD
SYIANIMAD 141

Chapter 16 - Schematics - 179

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - John Deere Steering

dWNd T4 YIANMAD 1S3§ WOOT 131 NOILVIS YNV
918 i ld
q o
9 v
L q V) Fl
o
978 !
L 8 © |v 4
915 o 1 Mo o @] s
z
1 3 Vv d 1 3l © |v d 5 v 4
s z19] 14 -
v19lo
3 g =
“e £L858W 8/€D =8V o[ 1L
£8 e 28 o 19 v
8 ] s
° 20l H A v = €0l g
= 8¢
v@
e >
2o
6T
thf

uw/ize
dWnd 1114

INAWALSNraY 1533 WOO8
9.2 43ANITAD
0L16905YD

J3IANIMAD 1S334 WOO4 1431

G6 Crop Cruiser Parts Manual MY'19 - REV 7

180 - Chapter |6 - Schematics



Hydraulic Schematic - John Deere Steering

4l
-
-

'
| S = =
R S| g
|
|
—C>
/eD
—CE 4 S
g
N
;N3
N
d 8
ZIRS A ]
1zl
RZ%%)
o 14 —
8 1
o g Loa [ 4 ﬂHﬂu\Z % aAsT EEEIORY
9l
r g L z } PIOJTH 24330 wor
3 Lo T J & smema
(41 o0
,vmr A s/t 3 !
4 =
—
wwo |, 84
e 2 ) 8
N = €01 (109 6/1)
15400SZ UPY} 19YBIY OU 135
PUD SAIDA JBII21 UHM pAb
/D "OAIDA 193JS OJNY 3183 Uuyo| B
0521008 I 4s ojny 2198Q uyor 7
4 56005
L —
e
611
g (@3Lud 41
T ool MYA DNNYAALH
A .
¥
7.:|~LL, YIANITAD ONIY3ILS
AV ONDNGR 25 o
3UNSSIA BOLLOSVO
[ YOP0-02TY

052-109%
36005

WW/LLX 52 1X,Z

¥3ANIMAD DNNVAAAH ﬂ

£18090SVD

WU/ LLX,5T'1XZ

a3anmo onnvaad (0

£18090SYD

:uvc_:&
o =[ed) xow d
£8//005VO

2

RS

SAA

052-109%
56n05

UoIsUBTSNS MDA DINDIPAY 10} BUIl
8BIOYDSIP / BBIOYD AIGUISSSD BSOH

HoLo=A 022806vVO
g 0/ =(1d)2d
Pg . =(zd) uwd
09 . =(ed)xoud

£8//00SVO

U]

oL

Chapter 16 - Schematics - 181

G6 Crop Cruiser Parts Manual MY'19 - REV 7



W@ %
A e
[ @
P L S s
A81/2D 77 = BA oo AB1/0D 7€ = BA IC’ AB1/02 77 = BA
d 4 14 297 + 9922
(vESID ISd 00¥2 01 135 _— dWNd ¥v3o 318n0a
IAWA H30T38 WNSSHI kmn% Q £0000SEVO
££69005Y9 %
e
14 T

FIED

~— ot 901

tZ41%}
e
Lon |
-
|
C

L’%ﬂ
| (2]
LLAN

Hydraulic Schematic - John Deere Steering

NOJDIW 0L NO#OIW 01
¥31714 34NSSIAd $53¥d
S £100105YD £10010SVO
92 =7l
X N
v V6901
d104INVW s
NEIIER] ®
2D L1 22 d
8
)
A Um 7o 11NN

2o Ll | vlme

VAN FE| o) INWA ALRIORY
2@ ONIIFILS 3NIS QV01
W2 e 8Ll

Sto) 1 2

q
41002 10 DNNVAIaAH
SY0690SVO

yI€@
)

G6 Crop Cruiser Parts Manual MY'19 - REV 7

182 - Chapter |6 - Schematics



Hydraulic Schematic - Norac Active

= SYELW
< zols m._sx E
[ =% . . =
h ozt N4 Dmmn_mz(hm N4 DM&MZ(Z m
& N~ q F.m o . h.m R . 1 .n_ o q 5 q H.n_ 5 95 g 1 .n_ .
_||_.LI_ 915 F@.::I_X_&q_ @Nmia:.l_x_&q_ 975 F@.::I_X_&i 975 5,.:& _X_&q_ 975 F@.::I_\ss
q] |v q] v a] |v q] v a] |v
4 978 9178 915 918
paly ols §E _ _ _
PO C I Wk
o) Fha 978 m@_ 918 _ 918 _ -
xv 9IS 4
8/€9 8/ 8/€D 8/€D 8/€D 8/€D 8/€9 8/€D 8/€D 8/€9 /19 8/€D.
s Sv e 144 €9 eV 29 g v W 21
32018 1004dS SFIOVA1I0D ot -
8/€D 8/€D
VN VN
¥IANITAD LHOI 1L _”WH_MM\WW \WM@M”_ ¥IANITAD 1437 1711
ol Umw mm A
8/£D 2 2
VS
pug 8|qeD
(D¥M) ¥3ANIAD 1108 ONIM A . s
L—— Z T 8/€0 \ U4
=3 8% et 9 o 9
25N ¢k w% e as(
9 € v 9 4 v q L v
— — — p— — L - — —
S1
3] _
[ A\
I | I X _
=] ioq
~. 08l
A duod aunssadgd
| IS——
|
_.@. o o Lo ToéT_ e
SOt | WO s | F
| ._.M.xq_ T T S | 2D
& v _
A 1 N
hdAll
e d S
— — — — - - - — - - 2@
1108 ONIM JAILDY 32019 DVION 081

Chapter 16 - Schematics - 183

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - Norac Active - Hose List

GA3500649-REVO0_HYDRAULIC HOSE KIT, Gé, MY17, NORAC ACTIVE ROLL, KIT-14_30072
PART No HOSE No DESCRIPTON s ORIENTATION ap TEBOTH
GA3500445 150 HYDRAULIC HOSE, PRESSURE TO NORAC BLOCK 1/2" E:I:Eﬂ 1R
GA3500446 151 HYDRAULIC HOSE, TANK TO NORAC BLOCK 1/2" Ej:m 2R
GA3500447 152 HYDRAULIC HOSE, TILT CYLINDER LH ROD END 3/8" E:I:Eﬂ 1Y
GA3500448 153 HYDRAULIC HOSE, TILT CYLINDER LH BASE END 3/8" pO——T1m’ 2Y
GA3500449 154 HYDRAULIC HOSE, TILT CYLINDER RH ROD END 3/8" E::m 1B
GA3500450 155 HYDRAULIC HOSE, TILT CYLINDER RH BASE END 3/8" pO———Tm 2B
GA3500451 156 HYDRAULIC HOSE, NORAC BLOCK, 1B TO SPOOL BLOCK LH A 3/8" or——Tm 1B, IR
GA3500452 157 HYDRAULIC HOSE, NORAC BLOCK, 1A TO SPOOL BLOCK LH B 3/8" or——Tm 1B, 2R
GA3500453 158 HYDRAULIC HOSE, NORAC BLOCK, 2B TO SPOOL BLOCK RH A 3/8" or——Tm 1Y, 1R
GA3500454 159 HYDRAULIC HOSE, NORAC BLOCK, 2A TO SPOOL BLOCK RH B 3/8" opO—ma 1Y, 2R
GA3500455 160 HYDRAULIC HOSE, TILT CYLINDER BASE LINK 3/8" Ej:cﬁ 0 1B, 3R
GA3500456 161 HYDRAULIC HOSE, NORAC BLOCK, 3B TO TOP OF WRC 2 3/8" E:I:Eﬂ 1Y, 1B
GA3500457 162 HYDRAULIC HOSE, NORAC BLOCK, 3A TO TOP OF WRC 1 3/8" Ej:m 1Y, 2B
GA3500458 163 HYDRAULIC HOSE, LEFT END OF WRC TO LEFT A 3/8" pO———m 2Y, 1B
GA3500594 164 HYDRAULIC HOSE, RIGHT END OF WRC TO RIGHT A 3/8" E:l:l:ﬂ 2Y, 2B

[84 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - Norac Passive

Id

o SYELW
& zols so)( E
_ll plele] . . Q|
2h oz N2 Dw.mm.\/\(; L 4 N2 DMLME(E L 4 | 4 J | J m
J.l L| L o oL o
_||_.L|_ Ewg_cy.: @.__I(_\X _&q_o @N%{YS :m.l,_\x _&q_o E% limll ° an_qy.:ﬁ ,_X _&q_c Emﬁ@: @_“I/_\X _&q_c
pauy " Z 3 978 9IS _ _ 9IS _ _
S ORI et
c m Id "~ W] 918 @ m@_ 918 @ @_ 918 & m@_
b= 975
8/€D 8/€D 8/€9 3/€9 8/€D 3/€D 8/€9 3/€D 8/€D 8/€D
30078 100dS $3¥OVA10D 8 sY _\m jad e afqe ol S
w\\n.mm 8/€D
¥IANITAD LHOW 1111 _”w”_wwmu ¥IANIMAD 1437 L1
\se e
& &
)5 e
_g e vl _ J I S _ _
N
8 K
) ) .
I L I X
= g
081

Lot o

L

AAOA |05 C

Jlete}
081

o
L d
SR SR
§l e —4\ M L W\._/Ma
YV
<> s
— — — — — — — 2@
AD079 OVION 051

Chapter 16 - Schematics - 185

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - Norac Passive - Hose List

GA3500650-REVO0_HYDRAULIC HOSE KIT, Gé, MY17, NORAC PASSIVE ROLL, KIT-15_30071
PARTNo HOSE No DESCRIPTON S‘;E?Tspr ORIENTATION ap Te BOTH
GA3500445 150 HYDRAULIC HOSE, PRESSURE TO NORAC BLOCK 1/2" @j:ljﬁ 1R
GA3500446 151 HYDRAULIC HOSE, TANK TO NORAC BLOCK 1/2" Bj:t]g 2R
GA3500447 152 HYDRAULIC HOSE, TILT CYLINDER LH ROD END 3/8" @j:ug 1Y
GA3500448 153 HYDRAULIC HOSE, TILT CYLINDER LH BASE END 3/8" ) — 2Y
GA3500449 154 HYDRAULIC HOSE, TILT CYLINDER RH ROD END 3/8" &1:1:]@ 1B
GA3500450 155 HYDRAULIC HOSE, TILT CYLINDER RH BASE END 3/8" ) — < 2B
GA3500451 156 HYDRAULIC HOSE, NORAC BLOCK, 1B TO SPOOL BLOCK LH A 3/8" BO————§ 1B, 1R
GA3500452 157 HYDRAULIC HOSE, NORAC BLOCK, 1A TO SPOOL BLOCK LH B 3/8" 51— s 1B, 2R
GA3500453 158 HYDRAULIC HOSE, NORAC BLOCK, 2B TO SPOOL BLOCK RH A 3/8" 1 — < 1Y, 1R
GA3500454 159 HYDRAULIC HOSE, NORAC BLOCK, 2A TO SPOOL BLOCK RH B 3/8" BO————§ 1Y, 2R

[86 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Schematic - Adjustable Axle Steering

Left Cylinder Right Cylinder
(GAS060750) (GAS060750)

olo ©

©

} Steering Orbital
GAS000031

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 16 - Schematics - 187



Hydraulic Schematic - Adjustable Axles

1/4" Ball Valve x 4
(RL20-0404)

iz

Rglsto Front
(GAS070240)

/4"

74

Left Front Left Rear
(GAS070240) (GAS070240)

v

74

=

Optional adjustable axles
Hydraulic Manifold
(Stacks to ke added to

boom rest manifold)

To spools on
back of sprayer

188 - Chapter |6 - Schematics

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Hoses - Crop Cruiser

GA3500638-REVO0_HYDRAULIC HOSE KIT, G6, MY17, STAGE 2, KIT-01
PARTNo HOSE No DESCRIPTON S\;E?TSVEPE ORIENTATION o EEDBSOTH
GA3500112 5 HYDRAULIC HOSE, FAN MOTOR CASE DRAIN 1/4" ED:DE
GA3500113 6 HYDRAULIC HOSE, FAN MOTOR RELIEF TO DRAIN 1/4" %ﬁ—ﬂn
GA4905083 102 | HYDRAULIC HOSE, BOOM REST LEFT TO SUB BLOCK 1/4" Br——rs
GA4905084 103 HYDRAULIC HOSE, BOOM REST LEFT TO SUB BLOCK 1/4" ED:DE
GA4904955 11 HYDRAULIC HOSE, FAN MOTOR TO RETURN MANIFOLD 1/2" %D:Dﬂ
GA3500114 12 HYDRAULIC HOSE, RELIEF VALVE TO FAN MOTOR PRESSURE 1/2" RU:D@
GA3500117 13 HYDRAULIC HOSE, FAN PUMP PRESSURE TO RELIEF VALVE 1/2" %:m
GA4904970 14 HYDRAULIC HOSE, SUB MANIFOLD TO RETURN MANIFOLD 1/2" @g———0 270°
GA4904985 17 HYDRAULIC HOSE, PRESSURE TO SUB MANIFOLD 1/2" Qor——m
GA4904990 18 HYDRAULIC HOSE, TRANSMISSION TO TRANS COOLER 1/2" @u—m
GA4904995 19 HYDRAULIC HOSE, TRANSMISSION TO TRANS COOLER 1/2" aOo——m
GA4908095 20 | HYDRAULIC HOSE, HYDRAULIC HOSE, SUMP, DRAIN, ENGINE 1/2" Br———s
GA4905005 21 HYDRAULIC HOSE, SPEED CONTROL, R TO DIAPHRAM PUMP 172" U —1
GA4905050 30 HYDRAULIC HOSE, OIL TANK DRAIN 1/2" S —"]
GA3500085 108 HYDRAULIC HOSE, 22cc PUMP TO PRESSURE FILTER 1/2" %D:Em
GA4905055 31 HYDRAULIC HOSE, SPEED CONTROL TO RETURN FILTER 3/4" Eg:m
GA3500083 106 HYDRAULIC HOSE, 32CC PUMP TO PRESSURE FILTER 3/4" %TY—TTD
GA3500084 107 HYDRAULIC HOSE, DIAPHRAM PUMP TO RETURN TEE (T) 3/4" ED:D@
GA3500101 1 HYDRAULIC HOSE, 1" SUCTION, MIDDLE PORT TO 32cc 1" ED:EH o
GA3500102 2 HYDRAULIC HOSE, 1" SUCTION, FRONT PORT TO 22cc 1" ED:EH o
GA3500103 3 HYDRAULIC HOSE, 1" SUCTION, REAR PORT TO FAN PUMP 1 ED:DE
GA4905060 32 HYDRAULIC HOSE, OIL COOLER TO RETURN MANIFOLD 1" Qo———m
GA4905075 35 HYDRAULIC HOSE, TANK RETURN TO RETURN MANIFOLD 1" B————g
GA3500639-REVOO_HYDRAULIC HOSE KIT, G6é, MY17, STAGE 3, KIT-02
PART No HOSE No DESCRIPTON 5‘;5(/3%EPE ORIENTATION g EEDBSOTH
GA4904930 7 HYDRAULIC HOSE, PRIORITY VALVE TO ORBITAL 1/2" %D:m
GA4904935 8 HYDRAULIC HOSE, STEERING ORBITAL TO RETURN MANIFOLD 172" ﬁﬁ—ﬂa
GAS5067277 37 HYDRAULIC HOSE, PRESSURE TO SPOOL VALVES 1/2" Eﬂ:ﬂn
GA4905076 38 HYDRAULIC HOSE, SPOOL VALVE TO ACCUMULATOR 1/2" Qo———m
GA4905077 39A | HYDRAULIC HOSE, ACCUMULATOR TO LIFT CYLINDER 1/2" ED:D‘E
GA4905078 398 HYDRAULIC HOSE, ACCUMULATOR TO LIFT CYLINDER 1/2" ED:DE 1B
GAS5067281 40 HYDRAULIC HOSE, RETURN HOSE FROM SPOOL VALVE 3/4" ED:EE
GA3500640-REVO1_HYDRAULIC HOSE KIT, G6, MY17, CENTRE SECTION, KIT-03
PARTNo HOSE No DESCRIPTON ‘ s;é/)rsvgpg ‘ ORIENTATION ‘ 2P TIE BOTH
CENTRE
GA3500570 81 HYDRAULIC HOSE, SPOOL BLOCK A, CYLINDER CENTRE PORT 1/4" Bﬂ:ﬂﬂ 1Y
GA4905082 82 HYDRAULIC HOSE, SPOOL BLOCK B, CYLINDER ROD END 1/4" BO———|
GAB3500571 166 | HYDRAULIC HOSE, LINK HOSE 1/4" B—mn
i
GA3500447 47 HYDRAULIC HOSE, LEFTTILT 1, TILT CYLINDER LH ROD END 3/8" &\:Dﬂ 1Y
GA3500448 48 HYDRAULIC HOSE, LEFT TILT 2, TILT CYLINDER LH BASE END 3/8" [ e— 2Y
GA3500449 49 HYDRAULIC HOSE, RIGHT TILT 1, TILT CYLINDER RH ROD END 3/8" B:]:Dg 1B
GA3500450 50 HYDRAULIC HOSE, RIGHT TILT 2, TILT CYLINDER RH BASE END 3/8" 21— 2B
YA
GA5067285 51 HYDRAULIC HOSE, YAW HOSE 1 1/4" Qu—m 1Y
GA5067133 52 HYDRAULIC HOSE, YAW HOSE 2 174" S e 2y
GA5067134 53 HYDRAULIC HOSE, YAW HOSE 3 174" Q{Eo———m 1B
GA5067132 54 HYDRAULIC HOSE, YAW HOSE 4 1/4" Eg:m 2B
GA4903200 55 HYDRAULIC HOSE, YAW HOSE 5 1/4" &:Dﬂ 1R
GA5067136 56 | HYDRAULIC HOSE, YAW HOSE 6 1/4" B——m
GA5067137 57 HYDRAULIC HOSE, YAW HOSE 7 1/4" &:Dﬂ
GA3500116 59 HYDRAULIC HOSE, TANK TO YAW BLOCK 174" &:Dﬂ 2B, 2R
GA3500115-REV00_Gé, MY17, YAW HOSE WITHOUT BOOM HEIGHT CONTROL (NORAC)
PARTNo HOSE No DESCRIPTON SI;E?TSYEPE ORIENTATION P SE;SOT”
GA3500115 58 HYDRAULIC HOSE, PRESSURE TO YAW BLOCK 1/4" &:Dﬂ 2B, IR
GA3500623-REV00_G6, MY17, YAW HOSES WITH BOOM HEIGHT CONTROL (NORAC)_30071 OR 30072
PARTNo HOSE No DESCRIPTON SIZ"STSYEPE ORIENTATION o Q’E&OT”
GA3500623 588 HYDRAULIC HOSE, PRESSURE TO YAW BLOCK 1/4" B:‘:Dg 2B, IR
GA3500641-REVO0_HYDRAULIC HOSE KIT, G6, MY17, 30 TO 36m BOOMS, KIT-04_10174, 10177, 10180
PARTNo ‘ HOSE No DESCRIPTON ‘ SI;E?TSVEPE ‘ ORIENTATION ‘ o SESSOTH ‘
Fold Hoses
GA3500572 44 HYDRAULIC HOSE, SPOOL BLOCK A, RIGHT FOLD CYLINDER ROD END 174" B:‘:Dg 1R
GA3500573 45 HYDRAULIC HOSE, SPOOL BLOCK A, LEFT FOLD CYLINDER ROD END 1/4" &:Dﬂ 2R
GA3500574 46 HYDRAULIC HOSE, FLOW DIVIDER 2, RIGHT FOLD CYLINDER BASE END 1/4" -/ — 3R
GA3500575 167 HYDRAULIC HOSE, FLOW DIVIDER 4, LEFT FOLD CYLINDER BASE END 1/4" -1 — 4R
GA3500576 168 | HYDRAULIC HOSE, SPOOL BLOCK B, FLOW DIVIDER 3, FOLD CYLINDERS 1/4" go———m 18

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 16 - Schematics - 189



Hydraulic Hoses - Crop Cruiser

GA3500642-REVO0_HYD. HOSE KIT, Gé, MY17, 42m BOOMS AND 36m BOOMS WITH 42m INNERS, KIT-05_10188
PART No ‘ HOSE No DESCRIPTON ‘ sw?s%svgps ‘ ORIENTATION ‘ op ;EDB;)TH ‘
DUAL FOLD CYLINDERS
GA5067131 169 HYDRAULIC HOSE, FOLD LINK HOSE 1/4" -1 E—
GA5067131 169 HYDRAULIC HOSE, FOLD LINK HOSE 1/4" BO———08
GA3500016 170 | HYDRAULIC HOSE, SPOOL PORT A, DOUBLE PILOT CHECK VALVE PORT V1 174" Br——= 1B, 1Y, 1R
GA3500017 171 | HYDRAULIC HOSE, SPOOL PORT B, DOUBLE PILOT CHECK VALVE PORT V2 174" Bb—n 2B,1Y, 1R
GA3500624 172 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C2 TO MAIN FOLD FLOW DIVIDER PORT 3 174" Bo—f o 1Y
GA3500625 173 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C1 TO LH INSIDE CYLINDER BASE END 174" Br—m R
GA3500626 174 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C1 TO RH INSIDE CYLINDER BASE END 1/4" B—— 2R
GA3500627 175 HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C2 TO LH INSIDE CYLINDER ROD END 1/4" E]:Em 1B
GA3500628 176 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C2 TO RH INSIDE CYLINDER ROD END 1/4" br—= 28
GA3500629 177 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C1 TO RH OUTSIDE CYLINDER ROD END 1/4" br—m 2y
GA3500630 178 | HYD HOSE, DOUBLE PILOT CHECK VALVE PORT C1 TO LH OUTSIDE CYLINDER ROD END 174" B——— 3y
GA3500631 179 | HYD HOSE, MAIN FOLD FLOW DIVIDER PORT 4 TO LH OUTSIDE CYLINDER BASE END 174" o———m 1R, 1Y
GA3500632 180 | HYD HOSE, MAIN FOLD FLOW DIVIDER PORT 2 TO RH OUTSIDE CYLINDER BASE END 1/4" ;| — -} 2R, 1Y
HYDRAULIC HOSE KIT, G6, MY17, BIFOLD, KITS
PART No ‘ HOSE No DESCRIPTON ‘ S\;E?TSYEPE ‘ ORIENTATION ‘ Z‘PEEDBSOT” ‘
GA3500643-REVO0_HYDRAULIC HOSE KIT, G6, MY17, BIFOLD, CHASSIS, KIT-06_30080
GA5067274 70 HYDRAULIC HOSE, Bl FOLD HOSE 1/4" [ —
GA5067273 71 HYDRAULIC HOSE, Bl FOLD HOSE 1/4" Br———e 1B
GA5067272 72 HYDRAULIC HOSE, BIFOLD RIGHT HAND GAUGE 172" %j:mg 1B
GA5067272 73 HYDRAULIC HOSE, BIFOLD LEFT HAND GAUGE 172" EU:D@
GA3500651-REVO0_HYDRAULIC HOSE KIT, G6, MY 17, BIFOLD, HYDRAULICS, KIT-07_30080
GA3500566 74 HYDRAULIC HOSE, SPOOL VALVE A, DOUBLE PILOT CHECK VALVE V1 1/4" E:‘:m 270° 1B, 1Y
GA3500567 75 HYDRAULIC HOSE, SPOOL VALVE B, FLOW DIVIDER 3, BI-FOLD 1/4" ar——w 270 2B, 1Y
GA5067131 76 HYDRAULIC HOSE, BI-FOLD LINK HOSE 1/4" -1 E—
GA3500568 164 | HYDRAULIC HOSE, FLOW DIVIDER 2, FRONT DOUBLE PILOT CHECK VALVE V2, BI-FOLD 174" QU:D@ 180° 18, IR
GA3500569 165 | HYDRAULIC HOSE, FLOW DIVIDER 4, BACK DOUBLE PILOT CHECK VALVE V2, BIFOLD 174" QD:DE 180" 28, IR
GA3500652-REVO0_HYDRAULIC HOSE KIT, G6, MY17, BIFOLD, BOOMS, KIT-08_30080
GA3500634 77 HYDRAULIC HOSE, BI-FOLD RV1 1/4" -1 E— 1Y
GA3500635 78 HYDRAULIC HOSE, BI-FOLD RV2 1/4" - —- 2Y
GA3500636 79 HYDRAULIC HOSE, BI-FOLD LV1 174" EO——@ 1B
GA3500637 80 HYDRAULIC HOSE, BI-FOLD LV2 1/4" BO————1| 2B
GA3500644-REVO0_HYDRAULIC HOSE KIT, G6, MY17, 2WD. 3m AXLES. STAGE 3, KIT-09_40084

PART No HOSE No DESCRIPTON S‘;E?%EPE ORIENTATION P EESST”
GA4904950 98 HYDRAULIC HOSE, ORBITAL TO STEERING CYLINDER, 2WD 3M AXLE 172" %U:Dﬂ
GA4904945 10 HYDRAULIC HOSE, ORBITAL TO STEERING CYLINDER, 2 AND 4WD 172" %j:l:m

GA3500645-REVO0_HYDRAULIC HOSE KIT, G6, MY17, 4WD. STAGE 3, KIT-10_40086

PART No HOSE No DESCRIPTON S\;E?TSYEPE ORIENTATION P ;Egso""
GA4904940 9A HYDRAULIC HOSE, ORBITAL TO STEERING CYLINDER, 4WD 172" EEA:DE
GA4904945 10 HYDRAULIC HOSE, ORBITAL TO STEERING CYLINDER, 2 AND 4WD 172" %U:Dﬂ

GA4904915-REV00_G6, MY17, NO AUTO STEER OPTIONED_60101

PART No HOSE No DESCRIPTON sw;EC/JTSvEPE ORIENTATION o EE&OTH

GA4904915 4 HYDRAULIC HOSE, LOAD SENSE PRIORITY VALVE TO ORBITAL 1/4" BO0————8
GA3500646-REVO0_HYDRAULIC HOSE KIT, Gé, MY17, TRIMBLE AUTO STEER. STAGE 3, KIT-11_60100

PART No HOSE No DESCRIPTON S\;E[/JTSYEPE ORIENTATION P EES;JTH
GA4904885 114 HYDRAULIC HOSE, STEERING ORBITAL TO BLOCK 1/4" BO———08
GA4904890 15 HYDRAULIC HOSE, PRIORITY VALVE TO BLOCK 1/4" -1 E—
GA4904865 110 HYDRAULIC HOSE, PRESSURE HOSE 172" B 90"
GA4904870 111 | HYDRAULIC HOSE, RETURN HOSE 172" (G
GA4904875 112 HYDRAULIC HOSE, LEFT TO A ON BLOCK 1/2" EU:DE
GA4904880 113 | HYDRAULIC HOSE, RIGHT TO B ON BLOCK /2 R—¢
GA3500633 116 HYDRAULIC HOSE, BLOCK TO RELIEF VALVE 172" Br——mn

GA3500647-REVO0_HYDRAULIC HOSE KIT, Gé, MY17, JOHN DEERE AUTO STEER. STAGE 3, KIT-12_60110

PART No HOSE No DESCRIPTON S\;E[/JTSYEPE ORIENTATION P EESSOT”
GA5067969 121 HYDRAULIC HOSE, STEERING ORBITAL TO BLOCK 1/4" Br———me
GA5067970 122 HYDRAULIC HOSE, PRIORITY VALVE TO BLOCK 1/4" ;| — -}
GA5067965 17 HYDRAULIC HOSE, PRESSURE HOSE 172" Br—mo 90
GA5067966 118 | HYDRAULIC HOSE, RETURN HOSE 1/2" f—
GA5067967 119 HYDRAULIC HOSE, LEFT TO A ON BLOCK 172" EU:DE
GA5067968 120 HYDRAULIC HOSE, RIGHT TO B ON BLOCK 1/2" %U:Dﬂ
GA5067971 123 HYDRAULIC HOSE, BLOCK TO RELIEF VALVE 172" EU:DIE

GA3500648-REVO0_HYDRAULIC HOSE KIT, G6, MY17, 3" FILL PUMP, KIT-13_50055

PART No HOSE No DESCRIPTON S\;E[/JTSYEPE ORIENTATION P EEDBSOT”
GA4905040 28 | HYDRAULIC HOSE, SUB MANIFOLD TO BANJO PUMP PRESS /2" B—=
GA4905045 29 | HYDRAULIC HOSE, SUB MANIFOLD TO BANJO PUMP RETURN 1/2' B—m

Continued over page

190 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Hoses - Crop Cruiser

G6 - 2WD. 2m AXLE. STAGE 3_40087

PART No HOSE No DESCRIPTON S ORIENTATION P Iesom
GA4905019 9C HYDRAULIC HOSE, ORBITAL TO STEERING CYLINDER, 2WD, 2M AXLE 1/2" %:1:1:]5
PART No ‘ HOSE No DESCRIPTON ‘ S ORIENTATION ‘ ™ ‘
ADJUSTABLE AXLE HOSES - 1 BLUE=ROD END - 1 RED =SOLID END - TO TAP
GA4906480 83 HYDRAULIC HOSE, REAR AXLE - LEFT HAND SIDE 1/4" -1 o — ;] 1R
GA4906481 84 HYDRAULIC HOSE, REAR AXLE - LEFT HAND SIDE 1/4" O———» 1B
GA4906482 85 HYDRAULIC HOSE, REAR AXLE - RIGHT HAND SIDE 1/4" BO——8 1R
GA4906483 86 HYDRAULIC HOSE, REAR AXLE - RIGHT HAND SIDE 1/4" |1 = — ) 1B
ADJUSTABLE AXLE HOSES - 1 BLUE=ROD END - 1 RED =SOLID END - TO TAP
GA4906484 87 HYDRAULIC HOSE, FRONT AXLE - LEFT HAND SIDE 1/4" gOo———1;g 1R
GA4906485 88 HYDRAULIC HOSE, FRONT AXLE - LEFT HAND SIDE 1/4" o) — - 1B
GA4906486 89 HYDRAULIC HOSE, FRONT AXLE - RIGHT HAND SIDE 1/4" BO———18 1R
GA4906487 90 HYDRAULIC HOSE, FRONT AXLE - RIGHT HAND SIDE 1/4" 51— ) 1B
ADJUSTABLE AXLE HOSES - 1 BLUE =ROD END - 1 RED = SOLID END - TO TAP
GA4906488 91 HYDRAULIC HOSE, FRONT AXLE TO A ON SUB MANIFOLD 1/4" %3:1:]5 1R
GA4906489 92 HYDRAULIC HOSE, FRONT AXLE TO B ON SUB MANIFOLD 1/4" %:1:133 1B
GA4906490 93 HYDRAULIC HOSE, REAR AXLE TO A ON SUB MANIFOLD 1/4" %:1:1:]5 1R
GA4906491 94 HYDRAULIC HOSE, REAR AXLE TO B ON SUB MANIFOLD 1/4" %tl:ﬁ]ﬁ 1B
ADJUSTABLE AXLE HOSES - STEERING
GA4906492 95 HYDRAULIC HOSE, STEERING RIGHT HAND SIDE 1/2" QC:EH [0}
GA4906493 96 HYDRAULIC HOSE, STEERING RIGHT HAND SIDE 1/2" %1:125 0
GA4906494 97 HYDRAULIC HOSE, STEERING LEFT HAND SIDE 1/2" %:1:1:8 0
GA4906495 98 HYDRAULIC HOSE, STEERING LEFT HAND SIDE 1/2" Qlj:]:a 0
GA49064%96 99 HYDRAULIC HOSE, CROSSOVER HOSE 1/2" BO————18
GA4906497 100 HYDRAULIC HOSE, ORBITAL L TO LEFT 1/2" -1 o — ;]
GA4906498 101 HYDRAULIC HOSE, ORBITAL R TO RIGHT 1/2" Bo——8
GA3500649-REVO0_HYDRAULIC HOSE KIT, G6, MY17, NORAC ACTIVE ROLL, KIT-14_30072
PARTNo HOSE No DESCRIPTON S\;E(/)TSYEPE ORIENTATION P e
GA3500445 150 HYDRAULIC HOSE, PRESSURE TO NORAC BLOCK 1/2" B:I:Dﬂ 1R
GA3500446 151 HYDRAULIC HOSE, TANK TO NORAC BLOCK 1/2" B:I:DE 2R
GA3500447 152 HYDRAULIC HOSE, TILT CYLINDER LH ROD END 3/8" B::m 1Y
GA3500448 153 HYDRAULIC HOSE, TILT CYLINDER LH BASE END 3/8" BOo——8 2Y
GA3500449 154 HYDRAULIC HOSE, TILT CYLINDER RH ROD END 3/8" E::DE 1B
GA3500450 155 HYDRAULIC HOSE, TILT CYLINDER RH BASE END 3/8" BO0———1| 2B
GA3500451 156 HYDRAULIC HOSE, NORAC BLOCK, 1B TO SPOOL BLOCK LH A 3/8" BO———18 1B, 1R
GA3500452 157 HYDRAULIC HOSE, NORAC BLOCK, 1A TO SPOOL BLOCK LH B 3/8" BOo———8 1B, 2R
GA3500453 158 HYDRAULIC HOSE, NORAC BLOCK, 2B TO SPOOL BLOCK RH A 3/8" BO———18 1Y, 1R
GA3500454 159 HYDRAULIC HOSE, NORAC BLOCK, 2A TO SPOOL BLOCK RH B 3/8" BO———8 1Y, 2R
GA3500455 160 HYDRAULIC HOSE, TILT CYLINDER BASE LINK 3/8" &1:1:5 0 1B, 3R
GA3500456 161 HYDRAULIC HOSE, NORAC BLOCK, 3B TO TOP OF WRC 2 3/8" Bj:m 1Y, 1B
GA3500457 162 HYDRAULIC HOSE, NORAC BLOCK, 3A TO TOP OF WRC 1 3/8" B:l:tm 1Y, 2B
GA3500458 163 HYDRAULIC HOSE, LEFT END OF WRC TO LEFT A 3/8" BOo———8 2Y, 1B
GA3500594 164 HYDRAULIC HOSE, RIGHT END OF WRC TO RIGHT A 3/8" EZ:DE 2Y, 2B
GA3500650-REVO0_HYDRAULIC HOSE KIT, G6, MY17, NORAC PASSIVE ROLL, KIT-15_30071
PART NoO HOSE No DESCRIPTON Ui ORIENTATION ap IEsom
GA3500445 150 HYDRAULIC HOSE, PRESSURE TO NORAC BLOCK 172" E::Dn 1R
GA3500446 151 HYDRAULIC HOSE, TANK TO NORAC BLOCK 1/2" Bj:m 2R
GA3500447 152 HYDRAULIC HOSE, TILT CYLINDER LH ROD END 3/8" BZ:DE 1Y
GA3500448 153 HYDRAULIC HOSE, TILT CYLINDER LH BASE END 3/8" o———m 2Y
GA3500449 154 HYDRAULIC HOSE, TILT CYLINDER RH ROD END 3/8" B::Dﬂ 1B
GA3500450 155 HYDRAULIC HOSE, TILT CYLINDER RH BASE END 3/8" r———T1g 2B
GA3500451 156 HYDRAULIC HOSE, NORAC BLOCK, 1B TO SPOOL BLOCK LH A 3/8" BO———§ 1B, IR
GA3500452 157 HYDRAULIC HOSE, NORAC BLOCK, 1A TO SPOOL BLOCK LH B 3/8" O———8 1B, 2R
GA3500453 158 HYDRAULIC HOSE, NORAC BLOCK, 2B TO SPOOL BLOCK RH A 3/8" BOo——8 1Y, 1R
GA3500454 159 HYDRAULIC HOSE, NORAC BLOCK, 2A TO SPOOL BLOCK RH B 3/8" r———T1g 1Y, 2R

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Continued over page

Chapter 16 - Schematics - 191



Plumbing Schematic - Zeta 260 Pump

—>
3ATWA JO3HO
:

dung 092 ©33Z

T

CR; V
390ud 1o3jWaY) 14 U § 2314 uoINs L2

A m& [T ey d.r
AN 1
oe

4.0 d

21 SE ot ¥
veddon unmuan
AINd 2/1 T

- "
0)N: )9,
09 Gronapay
03030y HUOL UOW  d

3

«
R
11

dant
”
N4 U044 ¥O 3pIS d2n (Ioud2ix3)
uo] uyo T 25Uy
N4 HuoL UKW LE i P -
d /8 13T - INWA JRIDTT AVA © d e d .v\%
70 748
(SIIADE_L1ITRI00 W04 SIS T
SL3F-TAL 30v3 013> AvAeS
n d /€ d2rt
0 b Bk T W A Tk b Tk Tk ) 2
0% 1% = -
H.;.“ 433 FANSSIAd VWD
2 | | S
2o 5998 : | S
4t
S

“Bpt®

G6 Crop Cruiser Parts Manual MY'19 - REV 7

192 - Chapter |6 - Schematics



Plumbing Schematic - Arag MSP400 Pump

200ud 103JWaYY

N4 3Uodd 0 3RIS
N4 HuoLl UK LE

puvpUDLS
o7 wep .2

—
IAWA XOTHO
00baN dund Aouds
9Nd 2 s .2
€22 £
INd 2]
vee MDA VA 2
T
s .2
CE, 1 v
L “33)|4 uopons L2
d w1 a4t
N a N
I SE Lajuy aupur e
d /e
S
) =
—
T
i)
S ﬁi (33:0In2uPY)
r asupy
/ V03030y DL UON  d it

dant

”
4.2 Qouddy x>

T ISUR
|- oL UoW
d /8 13T - INWA JRIDTT AVA © d e d .v\%
A e 748
(SIIADE_LITW00 AD4 SIITIHS
SL3F-TAL 30v3 013> AvAeS
L A A A A dant

O % 5 4

EVE -

“Bpltd

asupy ouAul

Chapter 16 - Schematics - 193

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pneumatic Schematic - Chassis

dS 31714 1Y
0€0690SYD

J030D|PUL 8DIAUSS
5250106V

3SIAY3HLO Q314103dS SSIINN
3SOH JIINYAAAH (dW3L HOIH)
3N74 .¥/1 36 OL 3SOH W

$0v040r0-2ES
SS0UD Ypim 233 ao0)dad

©31314 USYM Bdly pidoy oL

—F

IATWA © 9
1HOI3H 3a1y
£98010SY9
(o] (e,

N

9va Y
H/Y Y3y
STIS00SYD

ot _I|_I_ 14

]

€ X SIAWA NIvC _“_
(INISNZ NO T3LNNOW) n
AOSSTAIADD ATV S AR
IAWA Ak e
LHOI3H 31N STS00SYD
80099 Ho
0g |
ST
JAWA XI3HO _
WA NI N <7 € 0d 40 03y Wo43 KIIA S64v105Y9 vi
e T OINVL ¥IY
= 01€0£05vD
L=
ol = uado A)OWJON ‘UOKONIDD ISd S-E
ol ‘anessag 448 do3S UDMMS dUNSSIU VY
3SOH dW3L HOMH ,2/1 o 18091089 ¥3Lsong Juved
65011069
AN —D_ 123U0D 3sinu  3yBp Boug 11£900Sv9
2 4303Y 1Sd0SE /
< _ 69EL10GYD
j m —
10pad DivAT —
- 2 IAWA X03HO F20E06YV el
H/3 INDNA S A\ 962+10vD ©as ) =
TIES00SY i«
©) dns \ /
el
| —
S € INVL Y 2 INVL AV 6
01€0£0S¥D 01£0£08v0
£98010599 L —
_Hm M 02 1
INDY4
© 9 ¥3LSO0E DIvaE
o1 _H T1£9008V9
(0] 9
¥3Lsoog
DIVIE ANVH
0£1690G¥9
N / 81 8 mw
ATEWISSY QI0INVN 90LE06HYD — Ak g
—
H/T N © YL£96905%9
TIES00SYD - 34no Lovovw. ‘3A)OA MO)4 ve s
100000LY9 voY3vaug \_ 000000299 e
JAIHISOALY OL Lz,
1e Corn 9y s e ~ s
103738 aMY

3SYO ¥3ANVAL 0L

3ATWA NOLLO310¥d
NINSSIId EEPETOSYD

G6 Crop Cruiser Parts Manual MY'19 - REV 7

[94 - Chapter |6 - Schematics



Pneumatic Schematic - Boom Sections

%a31y ‘Apo0 212Zou e or Ui et aea Y @
ofoal ans ‘augpdoy wup ‘dors Kouds eotasanyy & ¥/€ ‘340 ANUS Jiy OoNp ‘U] ‘ApOg 31ZZON ‘GHBSI0SYD

M3} P/E ‘340 INUS Uly 10U3UOD
€B3lY ‘AN0 WUy ‘Ul Wwg ‘Bulgpidoy
(OURUOD 335U Prousios dose Avuds rcoacaocys O 3D2Ui0 PIOUBI0S ONP UL ‘APOY 21ZZON ‘9Y8GI0GYD

gmusuwmssoo»zzmac_t:&sm:n_ﬁ:moom«o g u_vmzﬂ_ﬁsmanbSc_mzﬂ_ssm\_o:uuamh\m,&msm«u &b
4a3npay uuwp 03 wwg BURII UL Usnd 009¥S0SYD 3S501d »o0g SdAL Ul UShd Wwg onb3 ‘331 ‘010L90GYI

cl-8 cl-L 01-9 01-G 0l-v 01-€ 01-¢ 01-1

WG
sajpog 21zzoN a\Buls UM SLE
3dld SS0JU) WWEG2 ENV

}@@@@@}@@&@@}&&&ﬁ}&&&}}&&&ﬁ}&&&ﬁ}&&&}&&&&}

Salpog 2)1ZZON 10NC UaiM SIE
_ PaguUN|d 84D0PVOUT WWO0S ENAV
[/9-8

:&E@%% LILCIECECECCCLCCOIrte

RO Sy sy wibgg WY
01-8 01-£ 01-9 01-G 8-v 8-¢ 8-2 8-1
ta.:vax.z.wa eax.z:: deee .T.F.z.vaeata .F.z.»auata z..:.:ta vafﬁlawa eavaxﬁ.wa wﬁﬁq&

L

______Q"_?'____'&

—_——

Q

salpog 212ZON 2)6UIS UM SIE
dJ|4 SSOUD WWOSZ imm

}mmmm&mwmmﬂmwm@&mmwwﬁﬁﬁﬁﬁﬁﬁﬁiﬁﬁxﬁ&&ﬁ

53100g 21ZZON 1ONA UMM SIE |
Pa0WN|d 84DVPVOUg WWORG Awm

—e e

9/5-8

f}mwm@&mwm@&m@w@&&&&}&&&}l&&}&&$%ﬁ&%ﬂ

mm.vomm_#oz_%n_._«_sﬁm
paqund 3333 wugos W3 E

a.«a::ﬂ.ea eamavaﬂ&ia eamaﬂ.vaea etaﬂ.mia f:ﬂ.vaea eamaﬂ.eaea wavaﬂ.eaf .Imaﬁmaeam

Chapter 16 - Schematics - 195

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pneumatic Hose List

HESE HOSE SIZE DESCRIPTION QTY | ORIENTATION PART No
1 172" BLUE AIR FEED FROM COMPRESSOR TO TANK 1 1 GA4912090
2 174 BLUE AIR SIGNAL FROM TANK 1 TO GOVENOR VALVE | ! GA4912091
3 174" BLUE DRAIN FROM TANK 3 ! GA4912092
4 174" Blue TANK 1 TO TANK 2 b |L——— | ca4ot093
5 174 BLUE DRAIN FROM TANK 2 1 GA4912094
6 174" BLUE TANK 1 TO TANK 3 U e 1] GA4912095
7 174" BLUE PRESSURE PROTECTION TO MANIFOLD 1 GA4912096
8 174 BLUE TANK 2 TO LOWER BRAKE pedal SUPPLY L GA4912097
9 1/4* BLUE TANK 3 TO UPPER BRAKE pedal SUPPLY L 0A4912098
1 1/4” BLUE MANIFOLD TO REAR RIDE HEIGHT VALVE TEE 1 GA4912100
12 174 BLUE BRAKE peclal TO FRONT BRAKE BODSTER (CATAD| 1 GA4912112
13 174" BLUE BRAKE peclal TO REAR BRAKE BOOSTER (CATAD 1 GA4912113
14 174" BLUE REAR RIDE HEIGHT VALVE TO AIR BAG 2 GA4912103
15 174" BLUE LEFT RIDE HEIGHT VALVE TO TEE 1 GA4912104
16 174" BLUE RIGHT RIDE HEIGHT VALVE TO TEE 1 GA4912105
18 174" BLUE MANIFOLD TO FRONT RIDE HEIGHT VALVE 1 GA4912107
19 1/4” BLUE FRONT RIDE HEIGHT TO LEFT AIR BAG 1 GA4912108
20 174" BLUE FRONT RIDE HEIGHT VALVE RIGHT AIR BAG 1 GA4912109
30 1/4” Blue Air bag to centre rapid fire 1 GA4912110

[96 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY'19 - REV 7



G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 16 - Schematics - 197



Chapter 17

DECALS

Decals - Base Kit

AUTO STEER

( AUTO STEER ﬁ AUTO STEER
REMOTE SWITCH

REMOTE SWITCH || REMOTE SWITCH

s, KT
__msqams_a:g GABIMN:ssembly N

[C Joystick Fusebox _]

GOLDACRES [ =3l

I , w
; offEE  [ERY EOMES | | g s

. 2 2

Spoo S\ - SEEe

= o a3 om | | ES M mW CTe:

DRSS =2 =t

g <l

m.h.. &m.. Mmm..

soms = I SOOn

Sans Sk = Snnn

] g@ﬁm I | am sl NEMMW

= DD | SEHTE Y
|

IS | DIESEL oz_.< (

Diesel tank fill point_

W =i

RIGHT HAND DOOR

Norac Boom Levelling Module

@ Evemeon (_ALTER

o c_mmm_. DIESEL ONLY

(R} HYDRAULIC
OILDRAIN_ | Diesel tank fill point ...

-
=
[
—

p z - H

@ PADIATOR INLINE ARTANK! >_3>=x

DRAIN FUEL || “pRaIN || DRAIN | m q G N

(=]
>
F | | xermosa

AWARNING
CHECK WHEEL NUTS |

1" AWARNING
nzmnxizmm_.z_:m\

_
| ENGINE:soni miwmm_sw_k_ga EB___ _._"E__ FOLDINGLADDER AWARNING
WARNING .mm 0 I 18 | CHECK WHEEL NUTS |
Prre— (t
EEREE | 27 " @ @ - AWARNING
B A i P i - CHECK WHEEL NUTS
1
1
1

@@@

KEEP HANDS CLEAR || KEEP HANDS CLEAR | | KEEP HANDS CLEAR

xnu HANDS cLenR || KEEP HANDS cLEAR |

1/ 66 MY19

1
1
1
1
)1 A\WARNING
1
1
1
1
1

WELDING PROCEDURE
‘Whan ramo o the weding l e

[[rones 1 o mz_w_kEE

MAIN dbzx

| ,si: _%%_H

GA8701037

, U , FILL PUMP _

@mm Kim ™

5P SHED GAUGE ;| GAUGE g

NVEE_____E

Keep clear when folding booms__

MAYERTO LoD 0N

(_DRAIN §j| DRAIN @

IF YOU CAN'T SEE |

| B N /|~ MY MIRRORS
4 NTTTM |CANTSEEYOU
wsﬁnhD IF YOU CAN'T SEE |
MY MIRRORS
I CAN'T SEEYOU

DO NOT PRESSURE WASH
ELECTRICAL CONNECTIONS

AWRRNING

applcatons. waysensur ht th pezies ited match the

s Ry e e rris ed e e

] ﬁ AWARNING

Continued over page

Chapter 17 - Decals - 198

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Base Kit

-

|

g
E

<

: C
MAIN TANK MAIN TANK
RINSE AGITATION
(RECIRCULATE)

nD

PART NUMBER | DESCRIPTION

Decal, Base Kit, Goldacres G6, MY |9

GA8701037

Chapter 17 - Decals - 199

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Base Kit

®

KEEP MOVING PARTS OILED FOR SMOOTH

OPERATION

ALIGN HOLES
FOR CORRECT
OPERATION

KEEP MOVING PARTS
OPERATION — [T~
ALIGN HOLES

FOR CORRECT

OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

RIGHT

D FOR SMOOTH

®

AWARNING

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles fitted match the
recommended spray quality as stated on the chemical label.

KEEP HANDS CLEAR

TOW BAR
LOAD LIMITS

DO NOT TOW WITH MACHINE
FULLY LOADED

?

CHAINW POINT

MAX VERTICAL LOAD ON
TOW BAR - 100KG

MAX TOWING LOAD ON
(UNBRAKED) - 750KG

MAX TOWING LOAD

(BRAKED) - 2250KG

MAX SPEED 40KM/HR
WITH TRAILER ATTACHED
100K6

l VERTAL

@

— 500G

@ RADIATOR =
DRAIN
(M) ENGINE OIL
DRAIN
@ HimRALC DIESEL ONLY
oL DRAIN Diesel tank fill point ____
@
INUNE | © [ yp7ank L HYDRAULIC OIL FILL }
FUEL DRAIN =
FILTER
I GA5064 166 3D Breakaway adjustment - Left / Right 2
2 GA5063878 Keep me oiled 2
3 GA5063370 Warning nozzle 2
4 GAS5015991 Keep hands clear 16
5 GA8700670 Chain point 4
6 GAS5060510 Tow bar load limits I
7 GA5064122 Radiator drain / Engine oil drain / Hydraulic oil drain I
8 GA8700296 Inline fuel filter I
9 GA5063840 Air tank drain 2
10 GA8700666 Diesel only 2
[l GA8700283 Hydraulic oil fill I

200 - Chapter 17 - Decals

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Base Kit

&L A\ CAUTION A

v HOT EXHAUST

SPRAY

LIGHT

CLOSED

FILLPUMP |~ MAITAK

MAIN TANK PRIME
il i
iy - © " GAUGE - ? WARNING
© ‘ FUSE | g
NEGATIVE o | BREpSE
~STUD O AN TANK
A WARNING ® AWARNING REFILL NO

EXCESS OIL WILL
BLOCK ALTEK AIR

MORE THAN

DO NOT PRESSURE WASH

ELECTRICAL CONNECTIONS ONCE PER

1000 HOURS

VALVE BREATHERS

ITEM NO. | PART NUMBER | DESCRIPTION

I GA8700668 Spray pump 2 / Light |
2 GA8700871 Caution hot exhaust 2
3 GA8700124 Main tank drain - Open / Closed - 6000 L I
4 GA5063855 Fill pump prime I
5 GA5063860 Main tank drain I
6 GA5063880 Gauge drain 2
7 GA5064 160 Warning - Do not use ether I
8 GA5062455 Negative stud I
9 GA5062490 Fuse - Engine ECM I
10 GA5063865 Main tank overflow |
Il GA222 Grease point |
12 GA8701003 Warning - Do not pressure wash |
I3 GA8701004 Warning - Excess oil block breathers |
14 GA8701061 Refill no more than once per 1000 hours I

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter |7 - Decals - 201



Decals - Base Kit

® ®

AWRRNING A AWARNING

Keep clear when folding booms WELDING PROCEDURE

When frame or other g is required on the spray
the following precautions are to be taken to protect the
electronic control components:

1. Disconnect the wiring harness connectors at the
transmission electronic control unit.

and any electronic control ground wires connected to the

frame or chassis.
3. Cover electronic control components and wiring to protect
from hot sparks etc.
4. Do not connect welding cables to electronic control
components.
>

@ 2. Disconnect the positive and negative battery connections

GAS015971 R2

a
MAC FRONT
VALVE AIRBAG

PRESSURE
IN

Tank capacity is 6000L (6000 kg water).
< AUXILIARY REAR AIRBAG » Damage may occur if tank capacity is exceeded
= if filled with liquids with specific gravity greater
than water. (i.e liquid fertiliser UAN = 1.28 kg/1)
You may vold warranty by exceeding tank
performance recommendations.

@ g
AWARNING
. CHECK WHEEL NUTS

POSITIVE BATTERY
B gTUD ISOLATOR

STOP ENGINE BEFORE SWITCHING
T0 "OFF" POSITION

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5063876 Warning - Keep clear when folding booms 2
2 GA5063995 Warning - Welding procedure I
3 GA5015971 Drain only I
4 GA5064605 Pneumatic manifold I
5 GA8700872 Warning - Tank capacity I
6 GA5017555 Warning - Check wheel nuts 4
7 GA5064 165 Positive stud / Battery isolator I

202 - Chapter |7 - Decals G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Base Kit

® @ ®

LIGHT

@ FUSED RELAYS ONLY
DRIVING DRIVING LIGHT HYDRAULIC
LIGHT FRONT RELAY ROOF RELAY 0IL COOLER
k / h 30 AMP 30 AMP RELAY 10 AMP
m oo s

@

©) ® ®

RINSE FILL SPRAY RPM

TANK

PUMP PUMP RAISE

CLOSED

GOLDACRES

ITEM NO. | PART NUMBER

I GA8700761
2 GA8700762
3 GA8700763
4 GA8700874
5 GA8700875
6 GA8700876
7 GA8700877
8 GA5064500
9 GA5068330
10 GA8700003
Il GA8700285
12 GA5063885

DESCRIPTION
Light

Wash down
Rinse tank

Fill pump

Spray pump
RPM raise
Chemical pump
Open / Closed
50 km/h

Super flow
Decal, Fuse Layout/Relay

Goldacres - Cabin exterior front

G6 Crop Cruiser Parts Manual MY'19 - REV 7

—_—_— —_— = N — — = — = —= ==

Chapter 17 - Decals - 203



Decals - Base Kit

©

Park
Brake

@

« NEVER WORK UNDER HYDRAULICALLY
RAISED BOOM.

 CLOSE HYDRAULIC LIFTING CYLINDER TO
MINIMUM HEIGHT POSITION BEFORE

MAIN TANK
AGITATION

ATTEMPTING ANY BOOM MAINTENANCE.
 KEEP CLEAR OF OVERHEAD POWERLINES.
CONTACT CAN CAUSE DEATH.
© MAKE SURE SPRAYER CAN SAFELY PASS
UNDER ALL OVERHEAD OBSTRUCTIONS.

ACAUTION

DO NOTTRAVEL WITH THE BOOM IN THE.
FOLDEDPOSITION UNTIL THE BOOM IS
LOWERED ONTO RESTS.

« BOOM MUST BE RAISED GLEAR OF RESTS
WHEN UNFOLDED OR SERIOUS BOOM
DAMAGE MAY RESULT.

@
IFYOU CAN'T SEE
MY MIRRORS
| CAN'T SEE YOU
©F  \DANGER
Plasobmmt / |\
@ OPERATING AREA

DO NOT FILL
PAST THIS POINT

@2
\'|[:11/(] (-] KEEP CLEAR FOLDING LADDER

GA8700286 Park brake

I I
2 - Goldacres I
3 GA8700329 Fence line LED I
4 GA8700665 Danger / Caution I
5 GA8700802 Decal Kit, G Motion joystick 2
6 GA8700760 EZ control station - Upper section I
7 GA5063895 Goldacres - Cabin exterior rear I
8 GA8700669 If you can’t see my mirrors I
9 GA8700664 Danger - Stand clear boom 2
10 GA8700759 EZ control station - Lower section I
I GA5065170 Do not fill past this point I
12 GA8700891 Decal, platform ladder warning suit SP I

204 - Chapter |7 - Decals G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Base Kit

@ <@ Front RIGHT HAND DOOR
Norac Boom ling Module

Auxiliary
Fuse Box

Transmission Control Module

Fuse Box

F2 F1 Fo
GA A SA GA DO Dot Dot D7+ Joystick

R RD O RS
SR 20A 75A 75

GA5060326

R

2
3

i H Bl

®@ Q@ @ © ® © ©

£
FI F3 F7 F6  RIT Ri6
16A T6A 10A 5A

FCBI Fo F5 R4
20A 1A 104 164 Cabin

] Auxiliary
Ml Fuse Box

* .

F20 FI9 FI6 FI7 Fi2 Fii Fl0 FO
SA 5A SA 5A 30A 30A 30A 30A

FI3 Fi4 FI5 Fl6 R4
SA 5A A 6A

5l 5
B

FCB2 F25 F24 F23 F22 F2i
30A 30A  30A20A  20A 20A

30A 30A

©® ©

R FI7 F18  R2
T5A T5A

> 10A
5060033
F8 F3 M F6 F7 F5 F11 F12 F14 F15 Fl16 F10
RI6 10A 20A 15A 10A 15A s I0A 15A 15A 20A 20A 20A 15A
Cabin " "
e Main Fuse
Canelay Box
R R

® O

F2 FlFI3 F9 Fi9 DI¥ D2#
20A 16A 16A 10A T6A 6A 6A

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA8700127
GA5063918
GA506391 |
GA5063912
GA5063915
GA5063914
GA5063913
GA8701019
GA8700893
GA8700892
Il GA8701018
12 GA8701033
I3 GA8700889
14 GA8700890

O 00 N o U1 AW N

IS

G6 Crop Cruiser Parts Manual MY'19

Fuse box layout

Line |

Line 2

Product |

Product 2

Bi-fold Left

Bi-fold Right

Decal, HC Power / Logic Power
Decal, ISO Main Power
Decal, ISO Logic Power
Decal, RCM Power
Decal, Boom diodes

ULTRA |[FUSE30A
1SO MAIN

'!,("E?_ﬁ$ POWER
10A

FUSE 10A
ISO;LOGIC-:POWER

Decal, Induction hopper warning, Arm

Decal, Induction hopper warning, Catch release, SP

-REV7

AWARNING

FLUSH CHEMICAL
FROM EQUIPMENT
IMMEDIATELY
AFTER USE
INDUCTION
EQUIPMENT

WILL NOT OPERATE
WITH A SYSTEM
PRESSURE

BELOW 80PSI

NOT FOR USE
WITH FLAMMABLE
LiqQuins

AGAUTION

HOPPER MUST BE
LOCKED INTO RAISED
POSITION WHEN
SPRAYER IS MOVING

GREASE
A 4

GA8700889

@

AWARNING

HOPPER
RELEASE

Use caution when
lowering hopper

1 Support hopper

2 Release hopper catch

3 Gently lower hopper
into working position

N I GA87008%0 )

Chapter 17 - Decals - 205



Decals - Base Kit

DRIVER DRIVER

PRESENCE PRESENCE

DRIVER DRIVER
PRESENCE PRESENCE

®

@ RAVEN 4400 RAVEN 4400
AMP

@ TRANSFER  TRANSFER
PUMP PUMP

25 AMP 25 AMP

@ JOHN DEERE JOHN DEERE

10 AMP 10 AMP

1SO BUS I1SO BUS

10 AMP

10 AMP

@ ISO BUS ISO BUS

.
~

| RAVEN Control ™
| Calibration Settings

GAB700539 R1 applies

TYRE BRAND

HARVEST
HARVEST

HARVEST
AGRIMAX
HARVEST
HARVEST

45’3 'G6 MAX SPEED FULLY LOADED IS 25 KW/H [inrrgererd)

TYRE SIZE
[ B0/o0R46 (14.9R4c) MA@ 150A8 | 400 | 58 |
| 480/80R46 (18.4R46) HR45 T66A8/159D | 282 |
[ ooo/some osmas)tseAs | 262 |
-n_m-
[ o20/7oma2 R4S 16oABAGoB | 240 |

[\GLY PSI

N

AUTO STEER
REMOTE SWITCH

AUTO STEER
REMOTE SWITCH

Boom width

/ cm

Section

© O N O U A W NP

‘;’ Speed cal h .
," Meter cal ™~
| Ratecal1 RPM =
; Rate cal 2 Tier 1
Valve cal Tier 2

[/,;‘\ Cabin Main Fuse boxm]

ITEM NO. | PART NUMBER

I GA8700292
2 GA8700289
3 GA8700290
4 GA8700291
5 GA8700288
6 GA8700287
7 GA8700293
8 GA8700539
9 GA5065165
10 GA8700328
Il GA8700417
12 GA8700801
I3 GA8700327
14 GA8700693
I5 GA5060025
6 GA5060326

206 - Chapter |7 - Decals

Joystick Fuse box ]

DESCRIPTION

Driver presence

Driver presence - 5 AMP
Raven 4400 - 30 AMP
Transfer Pump - 25 AMP

John Deere - 10 AMP
ISOBUS - 10 AMP
ISOBUS

Tyre pressure guide

Auto steer switch

Boom width calibration chart
Switch bank - IN / OUT

G motion control guide

Raven control calibration chart
Cabin main fuse box A

Cabin auxilliary fuse box B
Joystick fuse box C

NN — — — — N — — — — = = = —

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Cabin & Miscellaneous

@ # \ B e Crui N ™, W
Boom Boom Boom LIRS0 Boom Spray Auto
Rest Fold Bi-Fold RPM Recirc Pump Steer
i b Raise \
N O i =
Fenceline | Cruise | | Spray | T ol |
Axie LH ‘ RH Res‘Set Road 4WD Rear E‘.preader
i b, N \_Mode | J o J

Tilt

X

4

Tilt
Right

Diff Lock.
Centre |
"

ra st
[+
Auto R.es

e
‘ Steer Cruise

WHENEVER YOU SEE 'VHIS sm!m. IT MEANS: Warning be alert your safety mny be mvo\vsd The information below explains these and other items.
below

requiring your

AWARNING A

the.

s in motion.

+ Do not enter main product tank or climb on main product tank.
2 B ST A W S

the sprayer with

o oty e Batsan 400 540 P! o i i s
* Induction hopper must be raised and locked into position when sprayer is moving.
Do not store chemicals in induction hopper.

to chemical manufactures label for requirements.

* If operated

+ Gheck wheel nuts dally.

operators manual or all safety procedures.

. Read the

PRECAUTION

+ Tum the battery isolator switch of at the end of day or when the machine is parked.
+ Flush chemicals from the sprayer after use.

. Refer

+ Drain the air tanks daily.

‘Speed must

. Do sprayer is moving.

+ Keep bystanders clear when opening booms. Remove lid from

bottom of the it cyinders and pace stands under he oo

’s manual.

ACAUTION A

are lowered on the boom rests before moving. Always raise
booms off boom rests before unfolding.

foam marker tank when bottom filing. Clean foam marker air
fiter daily. Adjust needle valves to alter the foam concentration.
he water contained in tank s

drinking.

under the boom, atthe

wings.

DANGER!

KEEP CLEAR OF OVERHEAD POWERLINES,
CONTACT CAN CAUSE DEATH. CHECK THE
HEIGHT OF THE SPRAYER BEFORE TRAVELLING
UNDER OBSTACLES.

GAB700284

ITEM NO. | PART NUMBER | DESCRIPTION

| GA8700284 Decal, Cabin Control Panel, Gé

2 GA8700356 Warning / Caution / Precaution / Danger

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 17 - Decals - 207



Decals - Bonnet
P /6

ITEM NO. | PART NUMBER | DESCRIPTION

I GA8700307 Decal, Crop Cruiser G6, Bonnet, Left and Right I

Decals - Tank

[26036= GOLDACRES

9€09= - STIOVATOD

ITEM NO. | PART NUMBER | DESCRIPTION

GA8700209 Decal, Tank, 6030, Left and Right, Goldacres G6 I
GA8700210 Decal, Tank, 6033, Left and Right, Goldacres G6 I
GA870021 | Decal, Tank, 6036, Left and Right, Goldacres G6 I
GA8700212 Decal, Tank, 6042, Left and Right, Goldacres G6 |

208 - Chapter |7 - Decals G6 Crop Cruiser Parts Manual MY'19 - REV 7



Decals - Dry Sight Tube
®

200
400
600
800
1000
1200
1600
1800

1400

2000

2200

2400

2600

3000

°
GA5065075
CCEVO 6000 Dry
2800
3200
3400
3800
4200
4400

3600
4000

4600
4800
5000
5400
5600
5800
6000
6100

5200

ITEM NO. | PART NUMBER | DESCRIPTION

GA5064170 Dry sight tube decal - 1250L tank
GA5062660 Dry sight tube decal - 3500L tank I

GA5063955 Dry sight tube decal - 5200L tank |
GA5065075 Dry sight tube decal - 6000L tank I

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 17 - Decals - 209



Chapter 18

HYDRAULICS

Hydraulic Oil Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5072700 Pinchweld, Top Blister, 16.3mm x 30mm - Cut 660 mm length |

I * Oil Tank Assembly I
2 - Oil Tank Support Frame I
3 * Steel Gauge Pane Assembly I
4 GA3500333 Hydraulic adapter, Elbow, 90 degree, [ /2" male x | /2" female swivel [
5 GA3500200 fl:)r::J;Zuli\j:vs:IeTpten Tee, 1/2” male BSP x | /2" male BSP x /2" |
6 - Port Retaining Plate I
7 GA4504235 Bracket, Bonnet buffer, Mount on oil tank 2
8 GA5075600 Buffer, Isolator, Suit Claas cabin door and Oil tank frame 2
9 - Washer 6mm Large 2
0] GA5070470 Mounting Flange Donaldson Air Cleaner Service Indicator Remote |

Il GA5010525 Service Indicator kit 25 I

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 18 - Hydraulics - 210



Hydraulic Oil Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

I3
14
I5
6
|7
18
19
20
21
22
23
24
25
26
27
28
29
30

GA5045 145
GA4552860
GA5048090
GA50061 13
GA5051445
GA5004437
GA5004055
GA50481 15
GA5004023
GA5000335
GA5000577
GA501246|
GA5004050
GA50201 15
GA5000137
GA50001 17
GA5071085
GA5020495

Elbow, swivel, push in 6mm, Brass |/8” BSP
Header tank Assembly

Crush tube, 12.51D x 19 OD x 30 mm long
Clamp P 35mm 56487

Bolt M10 x 20 ZP GR8.8

Nut M10 Nyloc SS

Washer 6mm Flat SS

SHCS M6 x 20 ZP GR12.9

Nut M6 Nyloc ZP

BHCS Mé x 10 SS GR8.8

Bolt M2 x 60 ZP GR8.8

Washer |12mm Flat SS HD

Nut M12 Nyloc ZP

BHCS Mé x 16 SS GR8.8

SHCS M10 x 30 ZP GR12.9

Washer 10mm Spring SS

Washer 10mm Flat SS HD

SHCS MI10x 25 ZP GRI2.9

SHCS M10x 16 SS GR12.9

* Sub-assembly on following pages

~ See Chapter 20 ‘Engine & Transmission’

G6 Crop Cruiser Parts Manual MY'19 - REV 7

o © N A~ 00 A N DA N O D W N N —

N
Sl )

Chapter 18 - Hydraulics - 21 |



Hydraulic Oil Tank Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

GA5072110 Hydraulic Oil Reservoir Assembly

|

2 GA5075435 Level Gauge, Thermometer, Oil Reservoir |
3 GA5075450 Breather Cap, Oil Reservoir Filler |
4 GA5075440 Nipple, 1" BSPT x 1” BSPP O-ring 3
5 GA5075445 Nipple, 3/4” BSPP x | /2” BSPT I

212 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Oil Tank - Steel Gauge Pane

ITEM NO. | PART NUMBER | DESCRIPTION

- Steel Gauge Pane I

I
2 GA5075420 Gauge, 100mm, 3/8” BSP Rear Port, Large 2
3 GA5075425 Gauge, 63mm, [/4” BSP Rear Port, Small 2
4 GA5075430 Light, LED, Gauge Light, Oil Reservoir 2
5 GA5069975 SHCS M5 x 10 SS 4
6 GA50061 13 Bolt M10 x 20 ZP GR8.8 3
7 GA5000137 Washer 10mm Spring SS 3
8 GA50001 17 Washer 10mm Flat SS HD 3
9 GA5075460 Gauge Retainer; Mounting Bracket, 100mm Gauge 2
10 GA5075455 Gauge Retainer, Mounting Bracket, 63mm Gauge 2
Il S72-0406 Hydraulic adaptor, |1/4” BSPT male x 3/8” BSPT female 2
Hydraulic adaptor, Tee, |/4” female BSPT x |/4” female BSPT x
2 GA3500242 I/y4” BSPT fe:qale 2
13 GAS016233 Pneumatic fitting, Elbow, 90 degree, | /4” BSP male x 6mm push 4
type, Metal
14 GA3500209 ]:)r/:;zulic adaptor, Elbow, 90 degree, | /4" BSPT male x 1/4" BSPT )

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |18 - Hydraulics - 213



Hydraulic Oil Tank - Return Filter

ITEM NO. | PART NUMBER | DESCRIPTION
!

GA5069055 Filter, Hydraulic Return, Tank top, RMF BN/HC 330 I
Hydraulic adaptor, Elbow, 90 degree, |17 BSPT male x |” BSPP male

2 GA3500327 O-ring I
3 GA350019] ]:)r;:j;zullc adaptor, Reducing bush, | 1/2” BSPP male x |” BSPP |
4 GA50201 15 SHCS M10x 30 ZP GR12.9 4
5 GA5000137 Washer 10mm Spring SS 4
6 GA50001 17 Washer 10mm Flat SS HD 4
7 GA3500313 Hydraulic adaptor, Nipple, 3/4” BSPT male x | /2” BSPP male I
8 GA5070580 Gasket Hydraulic Oil Return Filter Housing I
9 GA5070780 Clogging Service Indicator Oil Return I
10 GA5069910 Pipe Black Steel riser 2" x 150mm, 2" BSPT male thread one end I

I GA5069056 Filter element, suit tank mounted filter GA5069055, Hydac |

214 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Oil Cooler Assembly

/
O)0)

FAN SPARE PARTS
GA5071855 Fan shroud, Complete including motor & connector, Hydraulic Oil Cooler, Hydac
GA5071860 Core, Bare with no fittings, Hydraulic Oil Cooler, Hydac

ITEM NO. | PART NUMBER | DESCRIPTION

GA5069045 Oil cooler, Hydac OK-ELD3H size 3
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x |” BSPP

2 GA3500326 )
male O-ring

3 GA5069050 Thermostat, Suit Oil cooler, Hydac |
4 GA3500317 Hydraulic adaptor, Nipple, |” BSPT male x |” BSPP male I
5 GA5071200 Hydraulic Elbow |” male / female nut I
6 GA500471 1 Bolt M8 x 25 ZP GR8.8 6
7 GA5003643 Washer 8mm Flat SS HD 12
8 GA5052590 Nut M8 Nyloc SS 6

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |18 - Hydraulics - 215



Steering Orbital

ITEM NO. | PART NUMBER | DESCRIPTION
I GAS500003 | Steering Orbital , 250cc, Load Sensing I
2 GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x | /2” BSPP male 4
3 GA3500320 Hydraullc‘ adaptor, Elbow, 90 degree, |/4” BSPT male x | /4" BSPP |
male O-ring
4 GA3500200 Hydraulic adaptf)r, Tee, 1/2” BSPT male x | /2” BSPT male x /2 )
BSPP female swivel

216 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Auto Steer - Trimble Manifold

ITEM NO. | PART NUMBER

|
2

10

12
I3

GA5069860
GA3500354

GA3500363

GA3500336

GA3500310

GA3500200

GA5006933

GA3500198

GA3500333

GA4904895
GA5070350

GA5069865

DESCRIPTION

Trimble auto steer platform kit

Hydraulic adaptor, Nipple, 9/16” JIC male x 7/16” UN male 2

O-ring
Hydraulic adaptor, Nipple, | /2” BSPT male x 3/4” UN ma
O-ring

Hydraulic adaptor, Tee, | /2" BSPP female swivel x | /2" BSPT

male x | /2” BSPP female swivel

le 4

Hydraulic adaptor, Nipple, | /2” BSPT male x | /2" BSPP male 2

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x |/2”

BSPP female swivel

Hydraulic pressure relief (CartReliefDIR.OP.BI Directional)

Hydraulic adaptor, Inline test point, 1/2” BSPP female swivel x

| /2” BSPT male x M16 x 2.0 test port

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 1/2”

BSPP female swivel

Hydraulic hose assembly

Pressure Sensor - Trimble P/No 49669

P Comp - Trimble P/No 56907

Trimble valve cartridge PTS 40 - Trimble P/No 56904

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 18 - Hydraulics - 217



Auto Steer - John Deere Manifold

ITEM NO. | PART NUMBER | DESCRIPTION

10

12

GA3500358

GA3500363
GA3500364
GA3500310

GA3500333

GA3500332

GA3500336

GA5006933

GA3500200

GA5067971
GA3000143
GA5076952

218 - Chapter 18 - Hydraulics

Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male

O-ring 2
Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” UN male O-ring 2
Hydraulic adaptor, Nipple, |/2” BSPT male x 7/8” UN male O-ring 2
Hydraulic adaptor, Nipple, |/2” BSPT male x | /2” BSPP male 2
Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2" BSPP
female swivel

Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x | /4” BSPP )

female swivel

Hydraulic adaptor, Tee, | /2" BSPP female swivel x | /2” BSPT male
x | /2” BSPP female swivel

Hydraulic pressure relief (CartReliefDIR.OP.BI Directional) I

Hydraulic adaptor, Tee, |1/2” BSPT male x | /2” BSPT male x |/2”
BSPP female swivel

Hydraulic Hose Assembly, John Deere Auto Steer, H123 I

Hydraulic valve block, Steering, |D, Raven |

Pressure Transducer, sensor, 0-3000 PSI, 4-20mA, Raven |

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pump Flow Control Manifold

Note:- Arrow on filter denotes
direction

FILTER SERVICE PARTS

PART NUMBER DESCRIPTION

GA500872 1 Filter screen, Hydraulic pressure, |0 micron, suit GA5010013
GA5052870 Filter repair kit, suit GA5010013

ITEM NO. | PART NUMBER | DESCRIPTION

Priority Flow Block with Unloader and Relief, 60 LPM Reg, 120 LPM

I GA3500000 |
Inlet

2 GA3500213 Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female |

3 GA5010013 Hydraulic pressure filter 10 micron |

4 GA3500314 Hydraulic adaptor, Nipple, 3/4” BSPT male x 3/4” BSPP male 4

5 GA3500255 Hydraulic adaptor, Tee, 3/4” BSPT male x 3/4” BSPT female x 3/4 |
BSPT female

GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x |/2” BSPP male |

7 GA3500227 Hydraulic adaptor; Nipple, 3/4” BSPT male x 3/4” BSPT male |

Hydraulic adaptor, Inline test point, 1/2” BSP female swivel x 1/2”

8 GA3S00I98  pop e x MI6 x 2.0p test port

9 - Pressure Filter Service Indicator (Indicator supplied with Item 3)

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 18 - Hydraulics - 219



Priority Valve & Pressure Filter

FILTER SERVICE PARTS

PART NUMBER DESCRIPTION

GA5008721
GA5052870

Filter screen, Hydraulic pressure, |0 micron, suit GA5010013
Filter repair kit, suit GA5010013

ITEM NO. | PART NUMBER | DESCRIPTION
|

I GA5010013 Hydraulic pressure filter 10 micron
2 GA5010957 Load sensing priority valve I
3 GA3500198 Inline test point | /2" BSP |
4 GA5078076 Gauge, Pressure, 250 bar |
5 GA3500312 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” BSPP male 2
6 GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x |1/2” BSPP male 2
7 GA3500320 Hydraulic adapFon Elbow, 90 degree, 1/4” BSPT male x 1/4” |
BSPP male O-ring
8 GA3500200 E'Sys;il;:;:istizree' [/2” BSPT male x 1/2” BSPT male x 1/2 )
9 GA3500333 :S)'s;a:ctél;:aa::a;stizlElbow, 90 degree, |/2” BSPT male x | /2” |
10 GA5077350 Adaptor, Direct Gauge, M16 x 2.0 female x 1/4” BSPP female I
" GA3500248 Hy'draulic adaptor, Nipple, | /2” BSPP male x |/2” BSPP female |
swivel
12 GA5004437 Washer 6mm Flat SS 4
I3 GA5004065 Bolt M6 x 20 ZP GR8.8 4
4 - Pressure Filter Service Indicator (Indicator supplied with Item )

220 - Chapter |18 - Hydraulics

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Rest/Fill Pump Hydraulic Block

Continued over page

Chapter 18 - Hydraulics - 221

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Rest/Fill Pump Hydraulic Block

GA4912463 - Partial Block assembly GA4903747 - Full block assembly

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5047622
GA5047726
GA5047750
3 GA5048570
4 GA5003629
5 GA5017335
6 GA504758|
7 GA5020520
8 GA5054410
9 GA501 1441
10 GA5047335
[ GA3500301
12 GA3500310
I3 GA5047615
14 GA5004437
I5 GA50481 15
6 GA3500300
17 GA3500299
I8 GA3500307
19 GA3500309

Manifold - option | normally closed

Valve solenoid ] spool 12v 2 pin amp connector

Solenoid coil, 12V DC, Slip on, 2 pin AMP

SHCS M5 x 130 GR12.9 ZP

Washer 5mm Spring SS

Valve check modular

Hydraulic Valve, Flow control, NG6 A+B, Suit spool

M5 x 20mm SHCS

SHCS M5 x 50 GR12.9 ZP

SHCS M6 x 80 GR12.9 ZP

Plate blanking, Spool valve NG6

Hydraulic adaptor, Plug, 1/2” BSPP male

Hydraulic adaptor, Nipple, | /2” BSPT male x | /2” BSPP male
Plate, O-ring

Washer 6mm Flat SS

Nut M6 Nyloc ZP

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Plug, 1/4” BSPP male

Hydraulic adaptor; Nipple, 1/4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male

NOTE: Fitting quantity and fitting types will depend on machine options.

222 - Chapter |8 - Hydraulics

G6 Crop Cruiser Parts Manual MY'19 - REV 7

2

N N — D NN — NN — N DM DN — — 00 b



Pressure Relief - Radiator Fan

ITEM NO. | PART NUMBER | DESCRIPTION

GA5006933 Hydraulic pressure relief (CartReliefDIR.OP.BI Directional)
2 GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x |/2” BSPP male |
3 GA3500308 Hydraulic adaptor, Nipple, |/4” BSPT male x | /2” BSPP male |

Hydraulic adaptor, Tee, 1/2” BSPT male x | /2” BSPT male x |/2”

4 GA3500200 BSPP female swivel

Hydraulic Return Manifold

ITEM NO. | PART NUMBER | DESCRIPTION

LO69A Manifold, Return, 7 port
GA3500231 Hydraulic adaptor, Nipple, 1” BSPT male x |” BSPT male 2
GA3500226 Hydraulic adaptor; Nipple, 3/4” BSPT male x |/2” BSPT male 4

GA5078472 Switch, Temperature, 95C, NO, Spade Terminal, | 5mm Probe I
GA4551095 Reducer Bush, 3/4” BSPT male x |1/8” NPT female I
GA5003643 Washer 8mm HD SS
GA5004919 Washer 8mm Spring SS
GA501 1465 Bolt M8 x 16 ZP

0o N oo N W N —

B

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |8 - Hydraulics - 223



Boom Lift Accumulator Lockout

ITEM NO. | PART NUMBER

I
2
3
4
5

GA5047789
GA3500310
GA3500253
GA5007787
GA5047730

224 - Chapter |8 - Hydraulics

DESCRIPTION

Manifold, Hydraulic, Accumulator Lockout MY |4 |
Hydraulic adaptor, Nipple, 1/2” BSPT male x | /2” BSPP male 3
Hydraulic adaptor, Nipple, |/2” BSPP male x | /2” BSPP male 2
2
I

Accumulator |.0L Precharge 70 Bar
Valve cartridge hyd sol poppet NC-12V with overide plus body

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pressure Reducing Valve Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
! !

GA5047708 Valve, Pressure reducing, Hydraulic, 10 - |40bar
2 GA3500309 Hydraulic adaptor, Nipple, 1/2" BSPT male x 3/8" BSPP male 3
Hydraulic adaptor, Elbow, 90 degree, |1/2” BSPT male x | /4” BSPT
male

Valve, Check, Hydraulic, 1/2 BSPP female inlet & outlet, 45L/min
flow, Maximum 320bar

Hydraulic adapter, Elbow, 90 degree, |/2” BSPT male x | /2” BSPP
female swivel

3 GA3500260
4 GA5007060

5 GA3500333

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |8 - Hydraulics - 225



Double Pilot Check Valves - Bi-fold 30-36m

LEFT SIDE

>
(=N ©

%

RIGHT SIDE

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5007957 Double pilot check (RA) 12LPM | /4" BSPP 2

5 GA3500320 Hydraulic_ adaptor, Elbow, 90 degree, | /4” BSPT male x 1/4” BSPP )
male O-ring

3 GA3500306 Hydraulic adaptor, Nipple, |1/4” BSPT male x | /4” BSPP male 6

4 GA3500211 Hydraulic adaptor, Socket, | /4” BSPT female x | /4” BSPT female 2

5 GA4562025 Restrictor nipple 1/4” BSPT 0.5mm orifice 2

6 GA5078005 Bush, Reducing, Poly, |/2” Male Thread x |/4” Female Thread 2

Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x | /4" BSPP

7 GA3500332 ) 5
female swivel

8 GA3500199 Hydraulic adaptor, Tee, | /4" BSPT male x |1/4" BSPT male x |/4 3
BSPP female

9 GA3500328 :Z:EUHC adaptor, Nipple, | /4” BSPT male x | /4” BSPP female |

226 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Double Pilot Check Valves - Bi-fold 42m

LEFT SIDE

RIGHT SIDE

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5007957 Double pilot check (RA) 12LPM | /4" BSPP |
2 GA3500306 Hydraulic adaptor, Nipple, 1/4” BSPT male x |/4” BSPP male 3

Hydraulic adaptor, Tee, | /4" BSPT male x | /4" BSPT male x | /4"
BSPP female - Left Side

Hydraulic adaptor, Tee, | /4" BSPT male x |1/4" BSPT male x 1/4"
BSPP female - Right Side

Hydraulic adaptor, Reducing bush, 1/2” BSPT male x | /4” BSPT
female

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x | /4" BSPP
male O-ring

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic adaptor, Nipple, 1/4” BSPT male x |/4” BSPP female
swivel

3 GA3500199

4 GA3500203

5 GA3500320

6 GA3500332

7 GA3500328

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |18 - Hydraulics - 227



Double Pilot Check Valves - 42m

FRONT CYLINDERS

REAR CYLINDERS

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5007957 Double pilot check (RA) [2LPM [ /4" BSPP 2
2 GA3500306 Hydraulic adaptor; Nipple, |/4” BSPT male x |/4” BSPP male 8
Hydraulic adaptor, Tee, | /4" BSPT male x | /4" BSPT male x | /4"

o el BSPP female

228 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Flow Dividers

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500106 Hydraulic Valve, Flow Divider, | - 3 I/min - Bi-fold
GA5078462 Cartridge, Flow Divider, | - 3 I/min, Suit GA3500106
GA3500120 Hydraulic Valve, Flow Divider, 5 - |3 |/min - First stage fold
GA5078463 Cartridge, Flow Divider, 5 - 13 |/min, Suit GA3500120

3 GA3500308 Hydraulic adaptor, Nipple, 1/4” BSPT male x |/2” BSPP male

2

Yaw Control Valve Assembly

ITEM
- PART NUMBER | DESCRIPTION .

GA5078083 Valve, Ball, Hydraulic, 1/4” BSPP female ports
Hydraulic adaptor, Tee, |1/4” BSPT male x | /4” BSPT male x | /4"

2 GA3500269 BSPT male 3
3 GA350021 | Hydraulic adaptor, Socket, |/4” BSPT female x |/4” BSPT female 2
4 GA5078076 Gauge, Pressure, 250 bar, 3500psi 2
5 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
6 GA5020510 Washer 4mm Flat SS 4
7 GA5003501 Nut M4 Nyloc ZP 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 18 - Hydraulics - 229



Hydraulic Cylinder - Boom Lift

ITEM NO. | PART NUMBER

GA5055510
GA5052731

GA507008|

GA5000835
GA5012203
GA5065487

GA3500349
GA3500223

230 - Chapter |8 - Hydraulics

# Quantities shown are per side.

DESCRIPTION
Kit, Rod Eye, Weld on -

Seal kit, suit 3” borex 2 | /2” rod -

Hydraulic cylinder, 3" bore, 2 1/2” rod, 26" stroke, pin eye ends with

glacier bushes and grease nipples !
Valve, Ball, Hydraulic, | /2" female thread inlet / outlet [
Grease nipple, Short, |/4” UNF 2
Glacier Bush 1” ID x |” long 4

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” UN
male O-ring

Hydraulic adaptor, Nipple, 1/2” BSPT male x |1/2” BSPT male I

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Cylinder - Yaw 30-36m

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare

parts availability.

ITEM NO. | PART NUMBER

2

LEFT SIDE

GA5052745
GA5060817
GA5012203
GA3500358

GA3500332

GA3500203

GA5067605
GA5067610
GA5021925

DESCRIPTION
Seal Kit, suit 2” bore x | 1/4” rod, suit GA50608 |7

Hydraulic cylinder, 2” bore x | 1/4” rod x | | 7.5mm stroke,

Spherical bearing ends
Grease nipple, Short, | /4” UNF

Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male

O-ring

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP

female swivel

Hydraulic adaptor, Reducing bush, 1/2” BSPT male x | /4” BSPT

female
Bearing, suit screw on rose end
Circlip, suit bearing screw on rose end

Small bearing bush, Suit screw on rose end

G6 Crop Cruiser Parts Manual MY'19 - REV 7

RIGHT SIDE

# Quantities shown are per side.

I
2

Chapter 18 - Hydraulics - 23|



Hydraulic Cylinder - Yaw 42m

RIGHT SIDE

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

LEFT SIDE

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5052732 Seal kit, suit 3” bore x | [/4” rod, suit GA50608 18 -
Hydraulic cylinder, 3" bore x | 1/4” rod x | 17 .5mm stroke, with

| GA5060818 . I
bearing ends
2 GA5009637 Grease nipple, Elbow, 90 degree, 1/4” UNF male 2
3 GA3500358 Hyd.raullc adaptor, Nipple, | /4” BSPT male x 9/16” UN male 4
O-ring
4 GA3500332 Hydraulic .adaptor, Elbow, 90 degree, |/4” BSPT male x | /4" BSPP 4
female swivel
5 GA3500203 Hydraulic adaptor, Reducing bush, |/2” BSPT male x | /4” BSPT )
female
6 GA5067605 Bearing, suit screw on rose end 2
GA5067610 Circlip, suit bearing screw on rose end 2
8 GA5021925 Small bearing bush, Suit screw on rose end 2

232 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Cylinder - Yaw Charge Line

I

ITEM NO. | PART NUMBER

I
2
3
4

GA4903220
GA5049695
GA3500394
GA5078000
GA5077350

GA3500397
GA350022|

< S Jiil

/N
/N

DESCRIPTION

Hose assembly charge / discharge line for hydraulic yaw suspension -

Hose, Hydraulic, 1/4”, 2 wire, Black

Hydraulic crimp coupling, Straight, 1/4” hose x 1/4” BSPT male

Quick connect fitting, | /2” male tip x | /2" female thread

Adaptor, Direct Gauge, M16 x 2.0 female x | /4” BSPP female
Hydraulic crimp coupling, Straight, 1/4” hose x |/4” BSPP female

swivel

Hydraulic adaptor, Nipple, |/2” BSPT male x | /4” BSPT male |

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter |8 - Hydraulics - 233



Hydraulic Cylinder - Boom Tilt

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5052730 Seal kit, suit 3 /2" bore x | 3/4” Rod -
| GAS5065051 Hydraulic cylinder, 3 1/2” bore x | 3/4” rod x 5" stroke I
2 GA5065487 Glacier Bush 171D x |” long

GA5012203 Grease nipple, Short, | /4” UNF

Hydraulic tilt cylinder adjusting rod end, Ball End with nut, suit 3
[/2” x 57 tilt ram GA506505 |

GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS -
GA5067610 Circlip, suit bearing screw on rose end, RTW 55 -
GA4572535 Bush, Rose end pivot wide suit tilt ram |
6 GA3500147 Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring 2

GA5052762

234 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Cylinder - Fold

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA5018538 30-36 m - Hydraulic cylinder, 3” bore x | 1/4” rod x 18” stroke |

GA5018538 42 m - Hydraulic cylinder, 3” bore x | 1/4” rod x 18” stroke 2
Seal Kit, suit 3” bore x | 1/4” rod, suit cylinder GA5018538,

' GAS052680 5018540 '
Rod, suit Hydraulic Fold Cylinder GA5018538, GA5018540,

‘ GA3000%8  Gas018542 ‘

GA5021930 Large bearing bush, Suit screw on rose end

GA5021925 Small bearing bush, Suit screw on rose end

GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS

GA5067610 Circlip, suit bearing screw on rose end, RTW 55

GA5012203 Grease nipple, Short, |/4” UNF

GA3500359 Hydraulic adaptor, Nipple, |1/4” BSPT male x 3/4” UN male O-ring
LO68A Reducing restrictor nipple, 3/4” UNO x | /4” BSPT, |.5mm orifice

N o O AW —
— — N N N NN

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |8 - Hydraulics - 235



Hydraulic Cylinder - Bi-fold

# Quantities shown are per side.
- GA5052733 Seal kit, suit 2 1/2” bore x | |/4” rod, suit GA5070845 -
| GA5070845 Hydraulic Cylinder, 293mm stroke, 2 | /2" Bore, | |/4" Rod |
Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x 3/4” UN
male O-ring
3 GA5012203 Grease nipple, Short, | /4” UNF 2

2 GA3500348 2

Hydraulic Cylinder - Boom Rest

# Quantities shown are per side.
| GA5069110 Hydraulic cylinder, Boom rest, 2" bore x 6" stroke, std F clevis |
2 GA3500359 Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/4” UN male O-ring 2
- GA5052734 Seal kit, suit 2” bore x 1.25” rod, suit GA50691 10 -

236 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hydraulic Cylinder - Centre Leveling

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500477 Hydraulic Cylinder, Centre Level |
2 GA3500359 Hydraulic adaptor, Nipple, 1 /4" BSPT male x 3/4" UN male O-ring 3

Hydraulic adaptor, Tee, 1/4" BSPT male x | /4" BSPT male x | /4"

3 GA3500199 BSPP female

Cylinder Rose End - Spare Parts

@ NOTE: Item H contains

g items C,D & E plus snap
rings shown on the lower
right.

ITEM NO. | PART NUMBER | DESCRIPTION

A GAG052965 (Fomﬂete ‘Rose end, M28 Screw on, suit Hydraulic cylinder & Delta |
link, including Bushes (Item E)

GA5012203 Grease nipple, Short, | /4” UNF

GA5067610 Circlip, suit bearing screw on rose end, RTW 55

GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS

GA5021925 Small bearing bush, Suit screw on rose end, Hypower, R-10424
GA5021930 Large bearing bush, Suit screw on rose end, Hypower, R-10429
GA4572535 Bush, Rose end pivot wide suit tilt ram

GA5052966 Bearing Kit, suit screw on rose end, cylinders and delta links
GA5009637 Grease nipple, Elbow, 90 degree, |/4" UNF male

NOTE: Quantities shown represent the number of parts needed per rose end and depend on your
configuration e.g. the rose end will have either 2x Item E or 2x Item F but not both.

— I O mm0OOw
— - = NN =N —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 18 - Hydraulics - 237



NORAC Assembly & Spool Block

| * Spool valve manifold I
2 GA3500136 Hydraulic cylinder, Wing roll with position sensor, Norac |
GA3500138 Valve block, 2 station assembly, Open centre, Proportional, DT 4 Bolt |
GA3500164 Valve block, 2 station assembly, Closed centre, Load sense, DT 4 Bolt |
4 GA3500139 Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac |
4

5 GA3500146 Hydraulic adaptor, Nipple, 9/16" JIC male x 9/16" UN male O-ring
* Sub-assembly on following pages

NORAC Valve Block

4x orifices and éx 9/16"
JIC nipples come in
the kit GA3500137

for direction of fitment. °

ITEM
PART NUMBER | DESCRIPTION

GA3500827 Solenoid Poppet Valve, Deutsch Connector with Override
- GA3500137 Hydraulic fitting kit, 12 parts, GNI, Norac -
| GA3500138 Valve block, 2 station assembly, Open centre, Proportional, DT 4 Bolt I
GA3500139 Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac |
3 GA3500363 Hydraulic adaptor, Nipple, |1/2” BSPT male x 3/4” UN male O-ring I

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

4 GA3500144

238 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY'19 - REV 7



Spool Block - Parts in Common

ITEM NO. | PART NUMBER | DESCRIPTION

GA5047750
| GA5047759
GA5047727
GA504758|
GA5047726
GA5017335

o N W N

6 GA5047734

7 GA5047645

8 GA5047737

9 GA5067050
[0 GA5048570
I GA5003629

G6 Crop Cruiser Parts Manual MY'19 - REV 7

’Q 0f ‘ :‘1‘ /
""
=

%

—y

Solenoid coil, 12V DC, Slip on, 2 pin AMP

Manifold, Blank, 6 Station spool, Bare

Valve Hydraulic, ] spool, 12V, Single, 2 pin amp connector
Hydraulic Valve, Flow control, NG6 A+B, Suit spool
Valve solenoid | spool |2v 2 pin amp connector

Valve check modular

Valve cart hyd sol poppet 2/2-8-2 cav |2vdc 2 pin amp without
manual overide, Boom lower

Cartridge Valve, Hydraulic Pressure Relief, Pilot Operated

Valve Cartridge, Hydraulic, Poppet, Solenoid, AMP Plug, 12V DC,
Normally Open (Used for Open Centre System)

SHCS M5 x 90 GR12.9 ZP
SHCS M5 x 130 GR12.9 ZP

Washer 5mm Spring SS

Chapter 18 - Hydraulics - 239



Spool Block - 30-36m - Base Assembly

ITEM
NO.
|

o U1 N W

16
17
18
19
20

W (© O EW@EE @

GA504774 |

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332

GA3500002

GA3500145
GA5047726
GA5054410
GA5047335
GA500358|

240 - Chapter |8 - Hydraulics

G I

PART NUMBER | DESCRIPTION
|

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x | /2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, | /4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Tee, 1/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x | /4” BSPP
female swivel

Hydraulic Adaptor Elbow, 90 Degree, 9/16” male JIC, 9/16” Female
Swivel JIC

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/16” JIC male

Valve solenoid ] spool |12v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

G6 Crop Cruiser Parts Manual MY'19 - REV 7

PO O ®

A= A~ — N



Spool Block - 30-36m - NORAC Passive

ITEM
NO.
|

N

o U1 N W

17
18
9
20

() (& () (9 (3 (2 () (9 (9 @ G

PART NUMBER | DESCRIPTION
I

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332
GA3500145
GA3500144

GA5047726
GA5054410
GA5047335
GA500358|

G6 Crop Cruiser Parts Manual MY'19 - REV 7

.....

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, 1 /4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Tee, |1/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x | /4” BSPP
female swivel

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool |2v 2 pin amp connector
SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

A - N —

Chapter 18 - Hydraulics - 241



Spool Block - 30-36m - NORAC Active

ITEM
NO.
|

o U1 MW

17
I8
19
20

PART NUMBER | DESCRIPTION

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213

GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332
GA3500145
GA3500144

GA5047726
GA5054410
GA5047335
GA500358|

242 - Chapter |8 - Hydraulics

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, | /2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, |/2” BSPT male x 1/2” BSPT male x /2"
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Tee, |1/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x 1/4” BSPP
female swivel

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid ] spool |2v 2 pin amp connector
SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

G6 Crop Cruiser Parts Manual MY'19 - REV 7

I

A — N —



Spool Block - 30-36m - Bi-fold

ITEM
PART NUMBER | DESCRIPTION QTY.

6
|7
18
19
20
21

G6 Crop Cruiser Parts Manual MY'19 - REV 7

@
&
@
®
&)
§ SRR
) s
W
H O00e0e® @ XI5

GA5047741

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213

GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332

GA3500002

GA3500145
GA5047726
GA5054410
GA504758|
GA5017373
GA5048570

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, |/2” BSPT male x 1/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Tee, |/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x | /4” BSPP
female swivel

Hydraulic Adaptor Elbow, 90 Degree, 9/16” male JIC, 9/16” Female
Swivel JIC

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/16” JIC male
Valve solenoid ] spool |12v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Hydraulic Valve, Flow control, NG6é A+B, Suit spool

Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

N

A — — KN b

Chapter |8 - Hydraulics - 243



Spool Block - 30-36m - Bi-fold & NORAC Passive

ITEM
NO.
|

o U1 N W

|7
18
19
20
2|

PART NUMBER | DESCRIPTION

GA504774 |

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332
GA3500145
GA3500144

GA5047726
GA5054410
GA504758|
GA5017373
GA5048570

244 - Chapter |8 - Hydraulics

®

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x | /2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, | /4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Tee, |1/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x | /4” BSPP
female swivel

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool |2v 2 pin amp connector
SHCS M5 x 50 GR12.9 ZP

Hydraulic Valve, Flow control, NG6 A+B, Suit spool
Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

|

A - — NN



Spool Block - 30-36m - Bi-fold & NORAC Active

ITEM
NO.
|

N

o U1 N W

|7
18
19
20
2|

PART NUMBER | DESCRIPTION

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500199

GA3500332
GA3500145
GA3500144

GA5047726
GA5054410
GA504758|
GA5017373
GA5048570

G6 Crop Cruiser Parts Manual MY'19 - REV 7

69@996@96@

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Tee, |1/4 BSPT male x | /4 BSPT male x | /4 BSPP
female

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |/4” BSPP
female swivel

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool |2v 2 pin amp connector
SHCS M5 x 50 GR12.9 ZP

Hydraulic Valve, Flow control, NG6 A+B, Suit spool
Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

Chapter 18

|

A - — NN

- Hydraulics - 245



Spool Block - 42m - Base Assembly

ITEM
NO.
|

o U1 N W

I5
16
17
18
9

PART NUMBER | DESCRIPTION
|

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500332

GA3500002

GA3500145
GA5047726
GA5054410
GA5047335
GA500358|

246 - Chapter |8 - Hydraulics

V%

iz
&X 0

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female
Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, | /4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic Adaptor Elbow, 90 Degree, 9/16” male JIC, 9/16” Female
Swivel JIC

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Valve solenoid ] spool 12v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N

B



Spool Block - 42m - NORAC Passive

ITEM
NO.
|

N

o U1 MW

16
|7
18
19

PART NUMBER | DESCRIPTION
[

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500332

GA3500145

GA3500144

GA5047726
GA5054410
GA5047335
GA500358|

G6 Crop Cruiser Parts Manual MY'19 - REV 7

D6 eoeoB

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |/4” BSPP
female swivel

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/16” JIC male
Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool |2v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

N

A - N —

Chapter |18 - Hydraulics - 247



Spool Block - 42m - NORAC Active

ITEM
NO.
|

o U1 N W

16
|7
18
19

PART NUMBER | DESCRIPTION
|

GA5047741

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500332

GA3500145

GA3500144

GA5047726
GA5054410
GA5047335
GA500358|

248 - Chapter |8 - Hydraulics

A %%
(e)

;.:\: = Y
)
A NN
= Av‘
AN

D
N
0}

U

N

©

¢ >4
) P~ //
.K”Q}"l@
(15) (9 (9) () &)

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1 /2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, |/2” BSPT male x 1/2” BSPT male x /2"
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Nipple, | /4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x | /4" BSPP
female swivel

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/ 16” JIC male
Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool |2v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Plate blanking, Spool valve NG6

SHCS M5 x 20 SS A2-70

G6 Crop Cruiser Parts Manual MY'19 - REV 7

B



Spool Block - 42m - Bi-fold

ITEM
NO.
|

o U1 N W

I5
6
|7
18
9
20

GA5047741

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500332

GA3500002

GA3500145
GA5047726
GA5054410
GA504758|
GA5017373
GA5048570

G6 Crop Cruiser Parts Manual MY'19 - REV 7

SN ()

PART NUMBER | DESCRIPTION
I

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1 /2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, |/2” BSPT male x 1/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic Adaptor Elbow, 90 Degree, 9/16” male JIC, 9/16” Female
Swivel JIC

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male

Valve solenoid | spool |2v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

SHCS M5 x 20 SS A2-70

Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

A — — A N BN

Chapter 18 - Hydraulics - 249



Spool Block - 42m - Bi-fold & NORAC Passive

o U1 MW

6
|7
I8
19
20

ITEM
PART NUMBER | DESCRIPTION

GA5047741

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213

GA3500272

GA3500200

GA3500300
GA3500307

GA3500332

GA3500145

GA3500144

GA5047726
GA5054410
GA504758|1
GA5017373
GA5048570

250 - Chapter |8 - Hydraulics

D
%
5.

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/16” JIC male
Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

Valve solenoid | spool [2v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Hydraulic Valve, Flow control, NG6é A+B, Suit spool

Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7

A - — NN



Spool Block - 42m - Bi-fold & NORAC Active

ITEM
NO.
|

N

o U1 N W

6
17
18
9
20

PART NUMBER | DESCRIPTION

GA504774|

GA3500324

GA5078076
GA3500309

GA3500325
GA3500213
GA3500272

GA3500200

GA3500300
GA3500307

GA3500332
GA3500145
GA3500144

GA5047726
GA5054410
GA504758|
GA5017373
GA5048570

G6 Crop Cruiser Parts Manual MY'19 - REV 7

N
o

PHOLLDOOE®

7.

«©
IS

r}g:’o‘/\
<O ,
©)

%
52

Manifold Assembly Option THREE Normally open Fitted with AMP
plug coils

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 3/4” BSPP
male O-ring

Gauge fitment no longer requires adaptor

Gauge fitment no longer requires adaptor

Gauge, Pressure, 250 bar, 3500psi

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 3/4” BSPT female x 3/4” BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Hydraulic adaptor, Tee, 1/2” BSPT male x 1/2” BSPT male x 1/2”
BSPP female swivel

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Nipple, 1 /4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic adaptor, Nipple, 3/8” BSPP male x 9/ 16” JIC male
Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” ]IC
female swivel

Valve solenoid ] spool 12v 2 pin amp connector

SHCS M5 x 50 GR12.9 ZP

Hydraulic Valve, Flow control, NG6 A+B, Suit spool

Valve reducing modular

SHCS M5 x 130 GR12.9 ZP

Chapter 18

|

o

A - — K~ N

- Hydraulics - 251



Spool Valve Mounting Assembly

ITEM NO. | PART NUMBER

|
2
3
4
5

COMPO013
MACHO0035
GA5004437
GA5069870
GA50481 15

252 - Chapter |8 - Hydraulics

(£ -
Mias)

\Y

DESCRIPTION
Spool valve cover

Mounting Bolts, for solenoid cover
Washer 6mm Flat SS

Knob, Star grip, M6 x 32 DIA

Nut M6 Nyloc ZP

G6 Crop Cruiser Parts Manual MY'19 - REV 7



G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter |8 - Hydraulics - 253



Chapter 19

PLUMBING

Dual Pressure Filter Assembly

Pressure Filter Tool

GA4522610
FILTER MESH ALTERNATES
/  GA5077391 |6 mesh
GA5077392 32 mesh
GA5077393 50 mesh
GA5077394 80 mesh
GA5077395 00 mesh
GA5077396 120 mesh

FILTER COMPLETE

PART NUMBER | DESCRIPTION

Filter, 75 series flange inlet &

CROIA outlet, with 80 mesh, Blue
Filter, 75 series flange inlet
GA5077284 & outlet, with 100 mesh,

Green

ITEM
PART NUMBER DESCRIPTION
I 2

N o O AN

12
I3

GA5078386
GA5077539
GA5077833
GA5077834
GA501 1503
GA5003643
GA5004917
GA5077541
GA5077542
GA5067620
GA20001 14
GA5077540
GA5077564
GA5077565
GA50773%4
GA5077395

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Strainer head, | 1/2" inlet / outlets

Filter bowl

Hose barb, Flange, Straight, 2" flange x | /2" hose

Hose barb, Elbow, 90 degree, 2" flange x | 1/2" hose
Bolt M8 x 140 ZP GR8.8

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Seal, 98 OD x 91 ID x 7mm thick, EPDM type - Alternate
Seal, 98 OD x 91 ID x 7mm thick, VITON type - Alternate
Ball Valve, |” Male / Female, Tee Handle, Brass

Flange Clamp, and Gasket, 1.5, series 200, Hypro

Filter bowl cap, AA 126, Polypropylene

Seal, suit GA5077540, EPDM type - Alternate

Seal, suit GA5077540, VITON type - Alternate

Filter screen, 80 mesh, Blue, SS & polypropylene

Filter screen, 100 mesh, Green, SS & polymer

N oo N — —

Chapter 19 - Plumbing - 254



Suction Filter Assembly

|

Z S 0 ® N o AW

X W

o »

© ®

N
o

PART NUMBER | DESCRIPTION

GA2000018
GA5076981
GA5076799
GA5048385
GA5076262
GA5076605
GA5077838
GA20001 14
GA20001 15
GA5077842
GA5077839
GA2000022
GA5014857
GA5016617
GA5048550
GA4507315
GA5003643
GA5004919
GA501 1489
GA4552135

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Ball Valve, Electric 3 way, 2” Full Port

Valve, Ball, 2 way, 2” female thread inlet / outlet, Lever handle
Filter, Suction, 317, 2” BSP male inlet and outlet, 32 mesh screen
O ring, 42.5 x 2.62 mm, BSI31, suit 2” hose barb

Hose barb, Elbow, 90 degree, 2” fly nut end x 52 mm hose

Fly nut, 2”

Hose barb, Elbow, 90 degree, 2” flange x 2” hose

Flange Clamp, with Gasket, |.5"

Flange Clamp, with Gasket, 2"

Elbow, 90 degree, 2” flange x 2” flange

Connector, Manifold, 2”, Male

Flange Adaptor, 2” Full Port, 2” BSP Male

Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

Connector, Female, 3 Pin, Weather pack

Plate Filter Mount Suit Electric Suction Valve

Washer 8mm Flat SS HD

Washer 8mm Spring SS

Bolt M8 x 60 GR8.8 ZP

Spacer for Altek Rotary valve

— - W W =N = — W= =N = — —

o o5

Chapter 19 - Plumbing - 255



Suction Filter Bowl Assembly

Right: Filter spanner GA4524995
suits the suction filter.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5076799 Suction filter, 317, 2” BSP male inlet / outlet, 32 mesh - Complete -
| GA5076773 Filter Body, 317, “2”, Inlet Outlet thread I
GA5076793 317 Suction Filter Bowl |
2 GA5076769 O Ring 126.4 x 7 mm, suit 317 filter bowl, BS429 - Alternate [
GA5076770 O Ring 126.4 x 7 mm, suit 317 filter bowl, Viton - Alternate |
3 GA5076768 Nut, Plastic, Suit 317 suction filter, 8 Threads I
GA5076797 32 Mesh Screen - Red - Standard fitment
GA5076795 50 Mesh Screen - Blue - Alternate |
GA5076798 80 mesh Screen - Yellow - Alternate

GA5077684 O ring, 2.62 x 94.92 mm, EPDM, G| 1046, suits filter screen 2

256 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



3" Direct Fill - Front Mount Option

:5\ooo\lo\m.r.~.wr\>—

X woo

o

© ®

N
o

2|

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5077875
GA20001 16
GA5000527
GA4550590
GA5077741
GA5003835
GA200023 |
GA2000232
GA5070905
GA4509820
GA4509825
GA50001 17
GA5000141
GA5077742
GA5077642
GA4509400
GA5078204
GA50061 13
GA5000137
GA5001491
GA5076719

ITEM
PART NUMBER | DESCRIPTION

Hose barb, Elbow, 90 degree, 3” flange x 3” hose

Flange Clamp, and Gasket, 3”

Screw Pan Head |2g x 25mm SS

Tank Top Inlet Fitting, 3” Banjo Flange and 3” NPT Female Thread
Hose barb, Straight, 3” male thread x 3” hose

Hose Clamp 3” S/Steel (70-90/12w3)

Hose, Suction, PVC, 75mm, Black

Hose, Suction, 75mm, Wire reinforced

U bolt, Round top, M10 x |18 x | 15mm, with stopper washers, ZP
Plate, U-bolt Mount, 3" Fill Hose

Plate, U bolt Mount, Boom Rest Mount, 3” Fill Hose

Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

Hose barb, Elbow, 90 degree, 3” male thread x 3” hose
Coupling, socket, 3” female thread

Plate, Ball Valve Mount 3”

3” NPT Male x 3” Male Adaptor Long Handle

Bolt M10 x 20 ZP GR8.8

Washer 10mm Spring SS

Chain 2mm x 20 SS 316 - Cut 150 mm long

Cam lever, Female cap, 3”

|
|
6
|
|
6
|
|
2
|
|
6
4
|
|
|
|
2
2

3
|

Chapter 19 - Plumbing - 257



Fill Flow Meter - Teejet

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5077191 Kit, Flowmeter 40D2 Hose Barbs |
2 75-30018 Console, Fill flow, Metric |

Fill Flow Meter - Teejet & Shut Off Valve

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5010191 Hose Clamp 2” T-bolt SS 8

2 FC200 Clamp, Worm screw, Use with 2” standard flange port 2

3 GA5076868 Ball Valve Electric 2 way 2” flange [
GA5077048 Motor, Replacement only, 346 Style, 25RPM, Bare wires, Teejet

4 GA5009335 Seal, 41.5 ID x 55 OD x 6.5 mm thick, EPDM, suit | 1/2” flange 2

GA5077837 Hose barb, Straight, 2” flange x 2” hose 2
6 GA5077193 Kit, Fill Flow, 40D F.m.metric, 70 Series Monitor |

258 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Flow Control Valve - Centrifugal Pump

ITEM NO. | PART NUMBER

O 00O N o U AW

© ® N o~ wWN — O

GA5065815
GA5065820
GA2000065
GA2000067

GA2000066

GA4948470
GA0500022
GA5065690
GA5003643
GA5052600
GA5052590
GA5060059
GA4582385
GA5065620
GA5065590
GA5065565
GA5065615
GA4509460
GA2000077
GA4582160
GA5077820
GA2000138
GA20001 13

DESCRIPTION
O ring, 35 x 4 mm, Suit AS40 fittings
O ring, 38 x 3 mm, Suits AS40 plumbing fittings

Regulator valve, |” NPT, full port, 3 way, 0.8 sec |12v, KZ valve |

Regulator valve, valve only, suit GA2000065, KZ valve

Regulator valve, Actuator only, 0.8 sec |2v, suit GA2000065, KZ

valve

Gauge, Pressure, Small face, |160psi

Set Screw Self Tapping Trilobe M6 x 16 ZP

Retaining pin, Suit AS40 plumbing fittings, Altek

Washer 8mm Flat SS HD

Bolt M8 x 75 SS A2-70

Nut M8 Nyloc SS

Loom Boom Recirc Bypass Module

Coupling, AS40 female x |” NPT male thread

Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb
Hose barb, Straight, AS40 x 39mm hose

Tee, 4 Port, AS40 female, no M8 inserts

Hose barb, Elbow 90 degree, AS40 x 25mm

Plate, Regulator Valve Assembly Mount

Plumbing Fitting, AS40 to |” NPT Male Thread
Plumbing adaptor, Plug, AS40 male x G|/4” Female Thread
Coupling, Flanged, 1" flange x |" male thread

Hose barb, Elbow, 90 Degree, |” Flange, x | 1/2” Hose
Flange Clamp, and Gasket, |”

G6 Crop Cruiser Parts Manual MY'19 - REV 7

— — - - == - - =M~ RN -

Chapter 19 - Plumbing - 259



Flow Control Valve - Diaphragm Pump

ITEM NO. | PART NUMBER

GA5065815
GA5065820
GA2000065

o U1 AW N

GA2000066
GA2000067
GA2000068

GA2000069
GA4948470
GA0500022
GA5065690
GA5003643
GA5052600

260 - Chapter |9 - Plumbing

DESCRIPTION

O ring, 35 x 4 mm, Suit AS40 fittings

O ring, 38 x 3 mm, Suits AS40 plumbing fittings

Regulator valve, |” NPT, full port, 3 way, 0.8 sec |2v, KZ valve

Regulator valve, Actuator only, 0.8 sec |2v, suit GA2000065, KZ
valve

Regulator valve, valve only, suit GA2000065 GA2000069, KZ valve

Regulator valve, Actuator only, 2.5 sec |2v, suit GA2000069, KZ
valve

Regulator valve, |” NPT, full port, 3 way, 2.5 sec |2v, KZ valve
Gauge, Pressure, Small face, 160 psi

Set Screw Self Tapping Trilobe M6 x 16 ZP

Retaining pin, Suit AS40 plumbing fittings, Altek

Washer 8mm Flat SS HD

Bolt M8 x 75 SS A2-70

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7

NOTE: Item | - KZ valve fitted
as standard uses 0.8 second
specification. Alternative 2.5
second version is also available.

I
4
5
4
2



Flow Control Valve - Raven controller

ITEM NO. | PART NUMBER | DESCRIPTION

10
Il
12
13
14
I5
16
|7

19
20
2|
22
23

GA5052590
GA5060059
GA4582385
GA5065620
GA5065590
GA5065565
GA5065615
GA4509460
GA2000077
GA5065595
GA5077639

GA5075640

GA5077655
GA5077722
GA5077820
GA2000138
GA20001 13

Nut M8 Nyloc SS
Loom Boom Recirc Bypass Module
Coupling, AS40 female x |1” NPT male thread

Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb, Altek

Hose barb, Straight, AS40 x 39mm hose, Altek

Plumbing coupling, Cross, AS40 female inlets / outlets, Altek
Hose barb, Elbow 90 degree, AS40 x 25mm, Altek

Plate, Regulator Valve Assembly Mount

Plumbing Fitting, AS40 to |” NPT Male Thread, Altek
Plumbing adaptor, AS40 |-1/4" male thread

Coupling, socket, | |1/4” female thread

Valve, Pressure relief, |5 bar, |”
thread outlet, Polmac

Street elbow, 90 degree, |” female thread x |” female thread
Hose barb, Straight, | male thread x | 1/4” hose

Coupling, Flanged, | flange x | male thread

Hose barb, Elbow, 90 Degree, |” Flange, x | 1/2” Hose

Flange Clamp, and Gasket, |7, series

G6 Crop Cruiser Parts Manual MY'19 - REV 7

male thread inlet x | 1/4” male

Chapter 19 - Plumbing - 26



Flow Meter - Raven Controller - Flange Clamps

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075890* Flowmeter, RFM60P High Pulse, Raven I
GA5077840 Plumbing coupling, Straight, 2" flange x " flange x 4 /2" long 4
GA5077834 Hose barb, Elbow, 90 degree, 2 flange x | 1/2" hose 2
GA5006689 Exhaust clamp - 66mm C12 2
GA4552080 Crush tube, 10.2 ID x 15 OD x 5 mm 4
GA5003643 Washer 8mm Flat SS HD 4
GA5052590 Nut M8 Nyloc SS 4
8 GA20001 14 Flange Clamp, and Gasket, 1.5, series 200, Hypro 6

* Sub-assembly on following pages

~N oy O AW N —

NOTE: The flange clamps come with a built in seal/gasket.

262 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Flow Meter Assembly

RAVEN

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5075890 Flowmeter;, RFM60P High Pulse, Raven - Complete Assembly
- Body, Moulded, Flowmeter RFM-60, 1060159514
0630173062F Turbine, Stud, Poly, Flowmeter RFM-60

I

2

3 GA5075870 Hub/Bearing Assembly, Upstream, Flowmeter RFM-60

4 GA5075869 Rotor/Magnet Assembly RFM-60

5 GA5075871 Bearing, Down Stream End Bearing suit RFM-60

6 - Retaining ring, Wireform, Flowmeter RFM-60, 3350003200

7 GA5076734 Screw 10-16 x 3/8" Sltd Hex

8 GA5076966 Clamp Cable Plastic | /4" x | /2"

9 GA3000399 Sensor, External Flow Meter, High Pulse, suit 5P and 60P, Deutsch |

connector, Raven

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 263



Flow Distributor & Boom Recirculation Valve

Pressure
fransducer
fitted here.

ILEOM PART NUMBER | DESCRIPTION

GA3000199 Pressure Transducer, 0-250PSI, 1-5V, deutsch, Sealed |
GA5065815 O ring, 35 x 4 mm, Suit AS40 fittings

GA5065820 O ring, 38 x 3 mm, Suits AS40 plumbing fittings

GA5077319 Valve, Electric ball 3 way, Shutoff/Bypass, |” - Complete unit |
GA5077047 Replacement |2v motor, suit Teejet valve GA50773 19, bare wires

2 GA2000077 Plumbing Fitting, AS40 to |” NPT Male Thread |
3 GA4582160 Plumbing adaptor, Plug, AS40 male x G|/4” Female Thread |

Pneumatic fitting, Elbow, 90 degree, | /4 BSP male x 6mm push in
type, Metal

5 GA5078089 Nipple, Reducing, Poly, |” x 3/4” Thread |
6 GA5078150 Tee, Threaded, 3/4 female, Banjo, TEE075 I

Continued over page

4 GA5016233

264 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Flow Distributor & Boom Recirculation Valve

lTEM PART NUMBER | DESCRIPTION .

10

12
13
14
I5
16
|7
18
19
20

21

22
23

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5077709
GA5065560

GA2000082
GA5065590
GA4400975

GA5003643
GA5004917
GA5004749
GA5065690
GA5065610
GA5077719
GA5065555
GA5065735
GA5077909

GA5048300

GA5077717
GA5065575

Hose barb, Straight, 3/4" male thread x 3/4" hose
Tee, 3 Port, AS40 female, M8 inserts

Plumbing Fitting, Cross, AS40, 3x Female Ix Male, 2x M8 Inserts, No

O-Rings
Plug in hose tail AS40/39

Plate, Bracket, Flow Distributer and Boom Recirculation Valve
Assembly

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Bolt M8 x 80 GR8.8 ZP

Safety pin AS40

Hose barb, Elbow, 90 degree, AS40 x 20mm hose

Hose barb, Elbow, 90 degree, |" male thread x 3/4" hose
Tee, 3 Port, AS40 female, no M8 inserts

Plumbing adaptor, AS40 male x AS40 male

Nipple, Short, | /4 male thread x |1/4 male thread

Tee, 1/4 female thread x | /4 female thread x | /4 female thread,
Brass

Hose barb, Elbow, 90 degree, 3/4 male thread x 3/4 hose
Hose barb, Straight, AS40 male x 20mm hose

— — — — N 0 N DN DN

Chapter 19 - Plumbing - 265



Nozzles - Teejet Single Body

NOTE: Item 6 & 7 are
discarded when attaching

Spray-Stop

GA5077964 Nozzle body, Single, 3/4", Teejet -
| GA5077532 Nozzle body clamp, Upper, 3/4", Teejet I
2 GA5077537 Pin, Nozzle body clamp, Teejet |
3 GA5077538 3/4" Nylon body I
4 GA5077596 O-ring, 14.5 x 2.5mm, Buna |
GA5077597 O-ring, Viton
5 GA5077536 Screw, suit Teejet Nozzle bodies, |-1/4" long, SS |
¢ GA5077439 Chemsaver, Diaphragm, Teejet |
GA5077440 Diaphragm, Viton, Nozzle body check valve, Teejet
7 GA5076670 Chemsaver, |0psi, Black, Teejet [
8 GA5055245 Washer, Nozzle cap seal, Rubber;, [9 OD x 9mm |D |
9 GA5077159 Filter, Nozzle tip, Red, 50 mesh, Polypropylene & SS, Teejet |
GA5077160 Nozzle filter screen, Blue 80 mesh, Polyproylene / SS, Teejet
Nozzle cap, Black, Teejet, Suit flat spray smaller capacit
10 GABI00464 nozzles (uf:)) to 08) ! i e
GA8100059 Nozzle Cap, |0mm across flats, Black, Lechler
[ GA5004085 Bolt M8 x 20 GR8.8 ZP |
12 GA5070710 Nut Flange Plastic M8 x 1.25 |

NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts guide.

266 - Chapter |9 - Plumbing

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - Teejet Clock Face Body

NOTE: Item 3 & 4 are discarded
when attaching Spray-Stop

ITEM NO. | PART NUMBER DESCRIPTION

Nozzle body assembly, Clock face, 3 outlet, 3/4", Teejet -

GA5077972
GA5077974
GA5077977
GA5077970
2 GA5077496
GA5077439
3 GA5077440
4 GA5076670
GA5077493
> GA5077494
GA5077596
¢ GA5077597
7 GA5077536
GA5077532
8 GA5077533

9 GA5077537
10 GA5004085
I GA5070710

12 GA5077057

Nozzle body assembly, Clock face, 4 outlet, 3/4", Teejet -

Nozzle body assembly, Clock face, 5 outlet, 3/4", Teejet -

Nozzle body, Triple, Trijet, Clock face, 1”7, Teejet

E clip, Nozzle body, Teejet

Chemsaver, Diaphragm, Teejet

Diaphragm, Viton, Nozzle body check valve, Teejet
Chemsaver, 10psi, Black, Teejet

Body, 360 series 3/4”, Teejet

Body, 360 series |, Teejet

O-ring, 14.5 x 2.5mm, Buna

O-ring, Viton

Screw, suit Teejet Nozzle bodies, |1-1/4" long, SS

Nozzle body clamp, Upper, 3/4", Teejet

Nozzle body clamp, Upper, |", Teejet

Pin, Nozzle body clamp, Teejet

Bolt M8 x 20 GR8.8 ZP

Nut Flange Plastic M8 x 1.25

Nozzle body extension, Quick Teejet type, |” long, Black,

Teejet

NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts guide.

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 19 - Plumbing - 267



Nozzles - Altek Clamp

Q A>T

GA5025235
- S 82481
DN N GA5025240
| ~_ | /04427
* “ > g
‘

),

PART NUMBER | DESCRIPTION

GA5065900 Clamp, Dual Nozzle Body, suit 3/4” Boom Poly, Includes Screw, Nut and O Ring -
GA5025235 Screw, M6, Nozzle body clamp, Altek

|
82481 Nozzle body clamp, Upper section, Altek |
GA5025240 O-ring, 9.5 x 3 mm EPDM, Nozzle body clamp, Altek |
GA5004427 Nut M6 SS |
47915 Pin, Nozzle body clamp, Altek |
82410 Nozzle body clamp, Lower section, Altek |
GA5025245 O-ring, 19 x 2.65 mm FPM80, Nozzle body clamp, Altek |

268 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - Altek Dual Spray Body

3/4" BOOM POLY VERSION MOUNTING HARDWARE

SUITS 3/4" & 1"

GA5070710 @
|
GA5004085 %

GA5065860 P
GAS5055110 \@/

GA5065895

: %\ GA5065875
GA5065880

GAS5065905 GA5065885
GASO@ | GA5078497

GA5065870
GA5065855

I
S ;‘k GA5053739
@\ GAS053740
GA5053741

%/ GA5065865

GA5065845

Nozzle body, Twin, dual, Air shut off, 3/4”, Altek

PART NUMBER | DESCRIPTION

GA5070710 Nut Flange Plastic M8 x 1.25 |
GA5004085 Bolt M8 x 20 GR8.8 ZP |
GA5065900 Nozzle body clamp, suit 3/4” Boom poly, Includes Screw, Nut and O-ring |
GAS5065905 Lower body, Multi spray, Altek |
GA50551 15 U clip, 20 x 40 x 3mm |
GA5065875 Top cap 2
GA5065880 Spring 2
GA5065885 Stainless piston complete with O-ring 2
GA5078497 O-ring, 23.5 x 2.6 mm, FPM80 -
GA5065870 Outer body |
GA5065855 U-Clip 2
GA5065865 Outlet, Valve inner, Nozzle body, Altek 2
GA5065860 Hose barb, Air fitting, 6mm hose, male thread, includes seal 2
GA5055110 U Clip 30 x 41 x 2.5mm |
GA5065895 Shutoff Plug |
GA5053739 O-ring, 5.6mm x |.8mm FMP, suit GA5065845, Altek 2
GA5053740 Retaining disk, | 1.8mm x 6.8mm x 2mm, suit GA5065845, Altek 2
GA5053741 Lip seal, 6mm x [2mm x 4.2mm FMP, suit GA5065845, Altek 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 19 - Plumbing - 269



Nozzles - Altek Spray Stop - Push On Type

[tem 4 - GA5053734

GA2000172

GA5055370

[tem 6 - GA5053736

GA5053737

GA5053743

GA5053744

ITEM NO. | PART NUMBER

GA5065520
GA5053731
GA5053732
GA5053733
GA5053734
GA5053735
GA5053736

o U1 N W N —

270 - Chapter |9 - Plumbing

DESCRIPTION

Spray Stop, RapidFire, Suit Teejet nozzle body, Altek

End Cap with Breather
Spring, 10 Bar

Piston

Valve Body

O-ring external

Plunger

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - Altek Spray Stop - Push In Type

GA5053733 GA5053736
GA5053737

GA5053733
GA2000167

GAb5053731 GA5053744

GA5053732

GA5053735
GAb5053736

GAS5078504
GAS5053742 (2x)
GA2000172 (2x)
GA2000170

GAS5053738
GA2000171
GA5053737

PART NUMBER | DESCRIPTION
GA5065523 Spray Stop, 4mm, Rapidfire, Suit Teejet nozzle body, Altek -
GA5053731 End Cap with Breather I
GA5053732 Spring, 10 Bar |
GA5053733 Piston I

I

I

I

GA5053734 Valve Body
GA5053735 O-ring external
GA5053736 Plunger

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 271



Nozzles - Direct Control - Single

GA2000166

GA2000166

GA5078810

PART NUMBER | DESCRIPTION

GA5065525 Spray Stop, Solenoid Direct control, Rapidfire, 6mm in, 4mm out -
GA5053731 End Cap with Breather, suit GA5065520 Spray Stop, Altek

GA2000172 Circlip, Spray stop, Altek, 81376

GA5053732 Spring, 10 Bar, suit Spray Stop, Altek

GA2000166 Single nozzle body assembly, Direct control, Deutsch connector
GA507881 | Clip, Breather Retainer, Altek, 84033

GA5078812 Breather Insert, Direct Control, Altek, 84003
GA2000168 Inlet cartridge, 6mm, Plastic, Includes O-ring, Altek, 83250

|
|
|
[
GA5078810 Cartridge, Spray-Stop, Teejet, 83224 |
|
|
[
GA2000169 Oulet cartridge, 4mm, Plastic, Includes O-ring, Altek, 83759 |

272 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - Direct Control - Dual

PART NUMBER | DESCRIPTION

GA5065846

Air shut off, 3/4"
GA5070710 Nut Flange Plastic M8 x 1.25
GA5004085 Bolt M8 x 20 GR8.8 ZP

3/4" BOOM POLY VERSION

MOUNTING HARDWARE
SUITS 3/4" & 1"

GA5070710
GA5004085

GAbL055115

GA2000165

Spray Stop, Nozzle body, Twin, dual, Solenoid Direct control Multi-Spray master,

GA5065900 Nozzle body clamp, suit 3/4” Boom poly, Includes Screw, Nut and O-ring

GA2000165 Dual nozzle body assembly, Direct control

I
|
I
GA2000133 Nozzle body clamp, suit |” Boom poly, Includes Screw, Nut and O-ring |
I
|

GA5055115 U clip, 20 x 40 x 3 mm, 82297, Suit Altek nozzle body GA5065845

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 19 - Plumbing - 273



Nozzles - Direct Control - Dual Assembly

GA5078545
GAb5078546

PART NUMBER

GA5078544
GA5065870
GA5053739
GA5053740
GA5053741
GA5065865
GA5065855
GA5065885
GA5078497
GA5065880
GA5065875
GA5065895
GA5055110
GA5078547
GA5078545
GA5078546
GA5078548

274 - Chapter |9 - Plumbing

82748
GA5065870
Montagefett
+ Teflon GA5065855
10ml

DESCRIPTION

GA5065875
GAb5065880
GA5065885  GA5078497 ‘

GASL065865

Dual solenoid valve, including 200mm cables & Deutsch connectors |

Housing Multi-Spray 2-Nozzle
O-Ring

Stainless washer

Lip Seal 6 x 12 x4.2 mm

Nozzle Holder 5° Complete, 0°, 0°
U-Clip AS20

Stainless piston complete with O-ring
O-ring, 23.5 x 2.6 mm, FPM80
Spring

Cylinder Cap

Blanking Plug

U-clip 30 x 41 x 2.5 mm

Seal, White PVC

Breather insert, 25.5 x 12 x |2 mm
Circlip, 26 x1.2 mm

Push fitting, Air line, 6mm

N N NN NN —

N — — A= = NN

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - Fence Line - Solenoid Operated

MOUNTING HARDWARE
SUITS 3/4" & 1"

GAS5070710

GA5004085

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GAb5077964 Nozzle body, Single, 3/4”, Teejet |
GA5077962 Nozzle body, Single, 1", Teejet I
GA5070710 Nut Flange Plastic M8 x 1.25 I
GA5004085 Bolt M8 x 20 GR8.8 ZP |
GAb5055245 Washer, Nozzle cap seal, Rubber, 19 OD x 9mm ID |
GA5077986 Nozzle cap & washer, 90 degree cap, | /4" NPT female outlet |
GA8100339 Nozzle, Fence line, Orange, Polymer, Left side, | /4" NPT, |
Teejet
GA8100340 Nozzle, Fence line, Orange, Polymer, Right side, |1/4" NPT, |
Teejet
GA5071785 Solenoid, e-Chemsaver suit 2 Pin Metri-pack, Fence Line I
GA5077497 Hose barb suit nozzle body, Single |/2”, Nylon, Teejet I
GA5076947 Check valve & filter screen, Nozzle tip, 5psi valve, 50 mesh |

Chapter 19 - Plumbing - 275



Nozzles - Tip Strainers

PART NUMBER | DESCRIPTION

GA5076947 Tip strainer, Check valve, 5 PSI, Polypropylene / Stainless steel, 50 mesh, Teejet

GA5077158 Tip strainer, Polypropylene / Stainless steel, 24 mesh, Teejet
GA5077159 Tip strainer, Polypropylene / Stainless steel, 50 mesh, Teejet
GA5077160 Tip strainer, Polypropylene / Stainless steel, 80 mesh, Teejet
GA5077156 Tip strainer, Polypropylene / Stainless steel, 100 mesh, Teejet
GA5077157 Tip strainer, Polypropylene / Stainless steel, 200 mesh, Teejet

Nozzles - IDK - Cap

GA8100464 Cap to suit IDK nozzle
GA5055245 Cap washer, IDK nozzle

Nozzles - IDK - Tips

GAS8100018 IDK 120-01, Orange, Lechler 80 mesh
GAS8100019 IDK 120-015, Green, Lechler 50 mesh
GA8100020 IDK 120-02, Yellow, Lechler 50 mesh
GA8100021 IDK 120-025, Purple, Lechler 50 mesh
GA8100022 IDK 120-03, Blue, Lechler 50 mesh
GA8100023 IDK 120-04, Red, Lechler 50 mesh
GA8100024 IDK 120-05, Brown, Lechler 24 mesh
GA8100025 IDK 120-06, Grey, Lechler 24 mesh
GA8100026 IDK 120-08, White, Lechler 24 mesh

276 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Nozzles - ID3 - Cap

GAB8100059 Cap to suit ID3 nozzle
GA5055245 Cap washer, ID3 nozzle

Nozzles - ID3 - Tips

GA8100000 ID3 120-01, Orange, Lechler 80 mesh
GA8100001 ID3 120-015, Green, Lechler 50 mesh
GA8100002 ID3 120-02, Yellow, Lechler 50 mesh
GA8100003 ID3 120-025, Purple, Lechler 50 mesh
GA8100004 ID3 120-03, Blue, Lechler 50 mesh
GA8100005 ID3 120-04, Red, Lechler 50 mesh
GA8100006 ID3 120-05, Brown, Lechler 24 mesh
GA8100007 ID3 120-06, Grey, Lechler 24 mesh
GA8100008 ID3 120-08, White, Lechler 24 mesh

Nozzles - AIXR - Tips

GA8100429 AIXRIT00I5VP, Green 015, Polymer, Teejet 100 mesh
GA8100430 AIXRI10025VP, Violet 025, Polymer, Teejet 50 mesh
GA8100431 AIXRI1002VP, Yellow 02, Polymer, Teejet 50 mesh
GA8100432 AIXRI1003VP, Blue 03, Polymer, Teejet 50 mesh
GA8100433 AIXRI [004VP, Red 04, Polymer, Teejet 50 mesh
GA8100434 AIXRIT005VP, Brown 05, Polymer, Teejet 50 mesh
GA8100435 AIXRI1006VP, Grey 06, Polymer, Teejet 50 mesh

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 277



Plumbing Lines - Miscellaneous

8 mm

# Quantities vary

| GA5070710 Nut with flange, Plastic, M8 x .25P #
2 GA5004085 Bolt M8 x 20 GR8.8 ZP #
3 GA5065521 O ring, 6.02 x 2.62 mm, Suits spray stop inner #
4 GAS5053135 O ring, 18 x 2 mm, Suit spray stop outer #
GA5016246 Tee, Equal, 4mm push in type, Black plastic #
5 GAS5016245 Tee, Equal, 6mm push in type, Black plastic #
GA5067010 Tee, Equal, 8mm push in type, Black plastic #
6 GA5004405 Plug, Push in, 6mm H#
GA506699 | Pneumatic fitting, Push in, Joiner, 6mm #
7 GA5054600 Push in fitting, reducer, straight, 6mm to 4mm #
GA5065175 Push in fitting, reducer, straight, 8mm to 6mm #
8 GA5071215 Stem Elbow, suit 6mm air line, push in #
GA5004384 Tube, Nylon, 4mm, Black #
GA5004386 Tube, Nylon, 4mm, Blue #
9 GA5004383 Tube, Nylon, 6mm, Black #
GA5004385 Tube, Nylon, 6mm, Blue #
GA7000002 Tube, Nylon, 6mm, Red #
GA5004382 Tube, Nylon, 8mm, Black #
10 GA5077637 Coupling, socket, 3/4" female thread #
GA5077638 Coupling, socket, |" female thread #
" GA5078150 Tee, Threaded, 3/4" female #
GA5078151 Tee, Threaded, |” female #
12 GA5077710 Hose barb, Elbow, 90 degree, 3/4" male thread x | /2" hose #
GA5077723 Hose barb, Elbow, 90 degree, |” male thread x |” hose #

Continued over page

278 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Plumbing Lines - Miscellaneous

I3

4

I5

PARTNUMBER | DESCRIPTION

GA5077746
GA5049090
GA5077743
GA5077747
GA5077653
GA5077655
GA5078135

GA5078137
GA5018315

Hose barb, Elbow, 90 degree, 3/4" female thread x 3/4" hose

BSP Riser 3/4" x 100 mm

Hose barb, Straight, 3/4" female x 3/4" hose
Hose barb, Straight, 1" female thread x |" hose
Street elbow, 90 degree, 3/4" female thread
Street elbow, 90 degree, |" female thread

Street elbow, 90 degree, 3/4" female thread x 3/4" male

thread

Street elbow, 90 degree, |” female thread x |” male thread
Valve, Ball, 20mm male & female thread, Black Butterfly handle

Boom Poly - Pipe Clamps - Singles

#
#
#
#
#
#
#
#
#

o U1 AW N —

GA5078038
GA5078049
GA5078048
GA5004933
GA5004727
GA5052590

# Quantities vary

lLE;/] PART NUMBER | DESCRIPTION

RCD clamp jaws, Double 28mm hose, Black polyproylene

Hose clamp, Double RCD, Top plate, Grade 4, Suit clamp 28-30

Double Clamp Plate Bottom Gr4
Bolt M8 x 110 ZP GR8.8

Bolt M8 x 50 ZP GR8.8

Nut M8 Nyloc SS

G6 Crop Cruiser Parts Manual MY'19 - REV 7

HOH OH H R H

Chapter 19 - Plumbing - 279



Boom Poly - Pipe Clamps - Multi

ALUMINIUM OUTER WING STEEL INNER WING

# Quantities vary

ILEOM PART NUMBER | DESCRIPTION

GA5004933 Bolt M8 x | 10 GR8.8 ZP

| #
2 GA5078049 Mounting Clamp, Double type, Plate, Top, Group 4 #
3 GA5078038 Mounting clamp, Double type, Jaw, Pair, Group 4, 28mm #
4 GA5003643 Washer 8mm Flat SS HD #
5 GA5052590 Nut M8 Nyloc SS #
6 GAS501 1501 Bolt M8 x 120 GR8.8 ZP #
7 GA5004919 Washer 8mm Spring SS #
8 GA507803 1 Mounting clamp, Double type, Jaw, Pair, Group 2, [4mm #

280 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Plumbing Lines - Nozzle Brackets

& O

ILE;/l PART NUMBER | DESCRIPTION
| [

GA5018259 Nozzle bracket, plastic, U shape
GA5018257 Nozzle bracket, plastic, L shape, short

2 GA5018258 Nozzle bracket, plastic, L shape, long |
3 GAS5066965 Spacer suit nozzle brackets |
4 GA5018255 Bracket, Nozzle extension, Plastic I
5 GA5003645 Washer 5/16" ID x | 1/4" OD Flat SS 4
6 GA500474 | Bolt M8 x 75 GR8.8 ZP I
7 GA5004085 Bolt M8 x 20 GR8.8 ZP I
8 GA5004917 Nut M8 Nyloc ZP 2

Plumbing Lines - Nozzle Bracket Kits

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4948675-SK  Nozzle bracket kit, Single line, Suit 50mm RHS
2 GA4948695-SK  Nozzle bracket kit, Single line with extension, Suit 50mm RHS
3 GA4948685-SK  Nozzle bracket kit, Dual line, Suit 50mm RHS

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 281



Plumbing Lines - Mid Breakaway Assembly
cfl @

\_}
.=

\
u««...muir'...ﬁm.—§ =%
(.) .M[(N_-d)(‘l%gs
‘

i~ _ - =7
[l ] q i | \-i
i .j..-wg- T :'ﬂ-i-' j —

i =

Continued over page

282 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Plumbing Lines - Mid Breakaway Assembly

I GA5000999 Hose Clamp, 3/4”, SS (16-27/12W) 2
2 GA5077709 Hose barb, Straight, 3/4” male thread x 3/4” hose 2
3 GA5078150 Tee, Threaded, 3/4” female 2
4 GA5077710 Hose barb, Elbow, 90 degree, 3/4” male thread x |/2” hose 2
5 GA5004865 Hose Clamp, 3/8”,SS (8-16/9W) 4
6 GA5052600 Bolt M8 x 75 SS A2-70 2
7 GA5003645 Washer 5/16” ID x | 1/4” OD Flat SS 5
8 GA5004917 Nut M8 Nyloc ZP 3
9 GA5066965 Spacer, square, plastic, 21 x 24 x 50 mm, suits nozzle brackets I
10 GA5018259 Nozzle bracket, plastic, U shape 3
I GA4537810 Nozzle bracket Long SS |
12 GA5018255 Bracket, Nozzle extension, Plastic |
I3 GA5004713 Bolt M8 x 25 SS A2-70 2
14 GA5023620 Teejet Nozzle Body Inline Manifold Assembly |/2” |
|5 GA5065520 Spray Stop, 6mm, Rapidfire, Suit Teejet nozzle body, Altek |
|6 GA200021 | Hose, Pressure, 12mm, Black, 250psi, HOSI3P - Cut to 1000 mm |

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 283



Boom Poly - 3/4”- 600mm

O—{] ]
@] o o |]
@—TD o o o []

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018287 Boom line, Poly, 3/4”, 600 long, No holes
2 GA2000510 Boom line, Poly, 3/4”, 600 long, 2 holes, 500mm spacing
3 GA200051 | Boom line, Poly, 3/4”, 600 long, 3 holes, 250mm spacing

Boom Poly - 3/4”- | |00mm

(O—11 [
{1 o o 1]
—To o o 0 o]

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018269 Boom line, Poly, 3/4”, 1100 long, No holes
2 GA2000506 Boom line, Poly, 3/4”, 1100 long, 3 holes, 500mm spacing
3 GA2000507 Boom line, Poly, 3/4”, 1100 long, 5 holes, 250mm spacing

Boom Poly - 3/4”- 1200mm

OO 0
@—-ﬂ] o o o o 1]
ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018271 Boom line, Poly, 3/4”, 1200 long, No holes

2 GA2000515 Boom line, Poly, 3/4”, 1200 long, 3 holes plus fenceline, 500mm spacing

284 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Boom Poly - 3/4”- [600mm

O—0 ]
@—1e ° ° o T}
T o o B o B B o []
O—11_ \@\ 1
O \@\ T
O—{1 [O] 0

O—— (@] 1
ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018273 Boom line, Poly, 3/4”, 1600 long, No holes

2 GA2000500 Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing

3 GA2000501 Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing

4 GA2000520 Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing, Tee |75mm

5 GA2000521 Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing, Tee |75mm

6 GA2000522 Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing, Tee 675mm 90

Deg.
7 GA2000523 Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing, Tee 675mm 90
Deg.
b3

Boom Poly - 3/4”- 2100mm
(O— a]
(—{To 5 5 5 5 1]
(—+{To 5 5 5 5 5 5 5 5 1]
(o—T> o 5 5 5 1)
O~ "
(O— (M1 0
(r—11= 5 G 5 5 5 5 o 1]
(s—T= 5 s B 5 s 5 s s T
Gr—a M1 0
— D
W S — D

(—{1_ |
EEDM PART NUMBER | DESCRIPTION

O 00 N o U1 AW N —

o — o

GA5018275
GA2000502
GA2000503
GA2000525
GA2000526
GA2000527
GA2000530
GA2000531
GA2000532
GA2000533
GA2000534
GA2000535

Boom line, Poly, 3/4”, 2100 long, No holes
Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing
Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing

Boom line, Poly, 3/4”, 1700 long, 4 holes plus fenceline, 500mm spacing

Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing, Tee |75mm

Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing, Tee 925mm

Boom line, Poly, 3/4”, 1700 long, 7 holes plus fenceline, 250mm spacing

Boom line, Poly, 3/4”, 1950 long, 8 holes plus fenceline, 250mm spacing

Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 425mm

Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 675mm

Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 925mm

Boom line, Poly, 3/4, 1850 long, 8 holes, 250mm spacing

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 19 - Plumbing - 285



Boom Poly - 3/4”- 2600mm

O 0
@——ﬂo B B B B 5 1)
@——Uo S S S S S S S S S s
(o {7 D
©— 0

(o Bua {17 D

O m—

—fhr—
(—a ]
(o—a @

ITEM NO. | PART NUMBER | DESCRIPTION

GA5018279 Boom line, Poly, 3/4”, 2600 long, No holes

DEE:

|
2 GA2000504 Boom line, Poly, 3/4”, 2600 long, 6 holes, 500mm spacing
3 GA2000505 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing
4 GA2000540 Boom line, Poly, 3/4”, 2600 long, 6 holes, 500mm spacing, Tee | 175mm
5 GA200054 | Boom line, Poly, 3/4”, 2350 long, 10 holes, 250mm spacing
Boom line, Poly, 3/4”, 2600 long, 10 holes, 250mm spacing, Tee 175mm &

6 GA2000542 1925mm

7 GA2000543 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 175mm
Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 675mm
angled

9 GA2000545 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee | | 75mm

Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 175mm

8 GA2000544

10 GA2000546

angled
Boom Poly - 3/4"- 3100mm
@—.[\ s \\\ \\\ s \\\ \\\ s \\\ \\\ s \\\ \\\ s \\\ \\\ s CHR|
@—.r‘ S :\/ :\/ S :\/ :\/ S ‘/\/ ‘/\/ . :\/ :\/ . ‘/\/) ‘/\/) S S ‘—l
I GA5018281 Boom line, Poly, 3/4”, 3100 long, No holes

2 GA2000508 Boom line, Poly, 3/4”, 3100 long, 7 holes, 500mm spacing
3 GA2000550 Boom line, Poly, 3/4”, 2700 long, 6 holes, 500mm spacing

286 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hoses

SUCTION HOSE

C

A (ID)

B (OD)

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA20002 18
GA2000222
GA2000224
GA2000226
GA2000229
GA2000230
GA2000232

NOTE: Suction hose can be identified by its external green stripe and wire reinforcement.

PRESSURE HOSE

20mm Suction Hose
25mm Suction Hose
32mm Suction Hose
38mm Suction Hose
51mm Suction Hose
63mm Suction Hose
75mm Suction Hose

20mm
25mm
32mm
38mm
5Imm
63mm

75mm

32mm
35mm
45mm
48mm
63mm
76mm

93mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000200
GA200021 1|
GA2000216
GA2000219
GA2000223
GA2000225

NOTE: Pressure hose can be identified by its blue internal layer.

PVC HOSE

7mm Pressure Hose

| 3mm Pressure Hose
20mm Pressure Hose
25mm Pressure Hose
32mm Pressure Hose
38mm Pressure Hose

[3mm
20mm
25mm
32mm

38mm

12.5mm
20mm
28mm
34mm

43mm
48mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220
GA2000227
GA2000228

NOTE: PVC Hose can be identified by its ribbed outer surface.

25mm PVC Hose
40mm PVC Hose
50mm PVC Hose

SIGHT TUBE HOSE

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000209

GA2000210

LAY FLAT HOSE

[2mm Clear Sight Tube

Hose

[2mm Clear Sight Tube

Hose with wire

25mm
40mm
50mm

[2mm

[2mm

32mm
50mm

58mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220

25mm PVC Hose

G6 Crop Cruiser Parts Manual MY'19 - REV 7

25mm

32mm

Chapter 19 - Plumbing - 287



Hose Clamps

PART NUMBER DESCRIPTION

GA5004865 8-16mm Hose Clamp
GA5000469 12-20mm Hose Clamp
GA5000999 |6-25mm Hose Clamp
GA500168]1 20-32mm Hose Clamp
GA5016813 25-40mm Hose Clamp
GA5002783 30-45mm Hose Clamp
GA5002873 32-50mm Hose Clamp
GA5003325 40-60mm Hose Clamp
GA5016815 50-70mm Hose Clamp
GA5004241 60-80mm Hose Clamp
Cable Ties

GA5002173 Cable Tie, Black, 100 x 2.5mm
GA5003517 Cable Tie, Black, 140 x 3.5mm
GA5004455 Cable Tie, Black, 190 x 4.5mm
GA5000685 Cable Tie, Black, 320 x 7.5mm
GA5000687 Cable Tie, Black, 360 x 4.5mm
GA5021235 Cable Tie, Black, 540 x 7.5mm
Spiral Guard

PART NUMBER | DESCRIPTION

GA5015669 Spiral guard, Black

288 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY'19 - REV 7



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION

GA4948250 Chemical suction probe, Assembled

I GA5013603 Poly Pipe 25 (cut 630mm long) |
2 GA2000220 Hose, Suction, PVC, 25mm, Black - cut 3200 mm long |
3 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo |
4 GA507601 | Cam lever, |” male coupling x |” hose barb, Banjo |
5 GA5018319 Valve, Ball, 25mm female thread inlet / outlet, Lever handle, SS |
6 GA500168I Hose Clamp, 17 SS (20-32/12W) 2

Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

GA5020600 Enviro drum / micromatic coupling with suction hose
GA5018803 Micromatic drum valve coupling, 3 pin, Viton seals |
GA5018799 Seal kit, Suit micromatic / enviro drum coupling GA5018803 -
GA507601 | Cam lever, |” male couplingx |” hose barb, Banjo
GA500168l1 Hose Clamp, 1”7 SS (20-32/12W)

GA2000220 Hose, Suction, PVC, 25mm, Black - cut 2840mm long
GA5077718 Hose barb, Straight, |” male thread x |” hose

Ul N W N
= — ISl —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 19 - Plumbing - 289



Chapter 20

Chapter 20 - Engine & Transmission - 290

ENGINE & TRANSMISSION

=mi |
(© fﬂ%@ &

//// I .‘.. S
\

X A
%, Z
© 1777
a /A

\ ﬁ‘.« G : - . \ 7, .

AR .,,m\o/ @
\/— £ 2
i aYAN

2l
)
<
4
Vv
4

Cummins Engine / Allison Transmission

G6 Crop Cruiser Parts Manual MY'19 - REV 8



Allison Transmission

ALLISON TRANSMISSION SERVICE PARTS

PART NUMBER

GA5048280
GA5048285
GA5013769
GA5068650
GA2700002

2

DESCRIPTION

Filter, Allison - Spin On

Filter , Allison - Internal

Rear main oil seal - Allison transmission
Pad Assembly, Park Brake, Allison 2500 Transmission
Brake Drum, Park Brake, Allison 2500 Transmission

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5005350
GA4658075

GA5016079

GA5016080
GA5010868
GA3500258
GA3500218
GA3500351
GA4503735

G6 Crop Cruiser Parts Manual MY'19 - REV 8

Automatic transmission, Allison 2500 series suit CC QSB6.7L
engine
Handbrake mount |

Switch, 10A, 12V SPST 2 leads, 10mm Shank, Push for ON, suit
Stop Lamp, no connector

Switch, 10A, 12V SPST 2 leads, 10mm Shank, Push for ON, suit
Stop Lamp, with 2 pin connector

Ride height valve, 1/4” connecting rods I

Hydraulic coupling, Elbow, 90 degree, 1/4” BSPT male x | /4” BSPT
male

Hydraulic adaptor; Nipple, 1/4” BSP x 1/4” BSP 2
Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT malex | /16"

X 2
UN male O-ring

Bracket, Trans dip stick I
Continued over page

Chapter 20 - Engine & Transmission - 291



Allison Transmission

9

10
I
12
I3
14
I5
16
17
18
19
20
21
22
23
24

PART NUMBER | DESCRIPTION
3

GA5049825
GA5049830
GA5011489
GA5003643
GA5052590
GA5065455
GA50001 17
GA5004065
GA5004437
GA50481 15
GA500607 |
GA5050120
GA501 1465
GA5004085
GA5002627
GA3000077

Clamp P 19 mm 56483
Clamp P 27 mm 56485
Bolt M8 x 60 ZP GR8.8
Washer 8mm Flat SS HD
Nut M8 Nyloc SS

Bolt M10 x 30 ZP GR8.8
Washer 10mm Flat SS HD
Bolt M6 x 20 ZP GR8.8
Washer 6mm Flat SS

Nut M6 Nyloc ZP

Bolt M10 x 40 ZP GR10.9
Clamp P 10 mm -56840
Bolt M8 x 16 ZP GR8.8
Bolt M8 x 20 ZP GR8.8
Washer, 3/8” ID x | 1/8” OD, High Tensile

Actuator, drive motor assembly, push button gear selector, Arens

Air Governor - Air Pump Fitting

2
4
12
4
4

ITEM NO. | PART NUMBER

I
2

N o o b

O

GA5007623
GA3500217

GA3500208

GA5077883
GA5078122
GA5011489
GA5003643

292 - Chapter 20 - Engine & Transmission

DESCRIPTION
D2 Governor Valve

Hydraulic adaptor, Nipple, | /4” BSP male x | /8" BSP male

Hydraulic adaptor, Elbow, 90 degree, 1/8" BSPT male x 1/8" BSPT
female

Hydraulic adaptor, Nipple, | /16" ]IC thread x M27 x 2.0p thread
O-Ring BSPP 3/4”

Bolt M8 x 60 ZP GR8.8

Washer 8mm Flat SS HD

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Air Cleaner

AIR FILTER SERVICE PARTS

PART NUMBER

GA506903 |
GA5069032

ITEM NO. | PART NUMBER

O 0O N o0 U1 AW —

o — o

1 NS
1L A
\\‘Qf’/ e

DESCRIPTION
Air cleaner primary element, suit GA5069030, Donaldson

Air cleaner safety element, suit GA5069030, Donaldson

GA5069030
GA4658940

GA5010347
GA5066526
GA4552830
GA5010197
GA5010201
GAS5065171
GA500471 |
GA501 1481
GA5003643
GA5070450

DESCRIPTION
Air cleaner Donaldson PDS|0-0072
Mount, Air cleaner, Crop Cruiser QSB 2012

Hump Reducer 5” x 4”

Rubber hump joiner 4”

Spacer, Seat base

Hose Clamp 4” T-bolt

Hose Clamp 5” T-bolt

Exhaust tube, stainless steel 4", 100mm long
Bolt M8 x 25 ZP GR8.8

Bolt M8 x 35 ZP GR8.8

Washer 8mm Flat SS HD

Female Adaptor Push In 6mm x |/8” BSP

G6 Crop Cruiser Parts Manual MY'19 - REV 8

2177

Chapter 20 - Engine & Transmission - 293



Charge Air Intake Pipes

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4503755 Bracket, Charge air pipe to throttle body mount

|

2 GA5069230 Pipe, charge air, includes weld on tab SP 201 | |
3 GA5002297 Clamp Exhaust 3 1/8” |
4 GA5069235 Pipe, Charge air, LH suit SP 201 | I
5 - Hose Clamp, Intercooler Pipes 4
6 - Hump Hose, Cummins 2
7 GA4552830 Spacer, Seat base |
8 GA5003643 Washer 8mm Flat SS HD 2
9 GAS501 1481 Bolt M8 x 35 ZP GR8.8 I
10 GA5000141 Nut M10 Nyloc ZP [

294 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Hydraulic Pumps - Fan & Main

ITEM
NO.
|

O 00O N o AW

GA4659456
GA4659455
GA4659350
GA4552881
GA5047765
GA4553170
GA3500310
GA3500316
GA5003643
GA5000577
GA5000307
GA5051090
GA5001043
GA5000325
GA5001029
GA5003705
GA5000335
GA5012461

G6 Crop Cruiser Parts Manual MY'19 - REV 8

Engine mount, Front left hand, Includes fan pump mount
Bracket, Hydraulic fan pump, Pump mounting side

Adjuster bolt, M16, Crop Cruiser fan drive pump belt tension
Nut, Suit fan drive pump adjuster, M16 x 2mm pitch

Pump, Hydraulic, 22cc / rev, Radiator Fan MY 14

Pulley, Fan Pump Suit Bosch Rexroth Pump, MY 14 On
Hydraulic adaptor, Nipple, |/2” BSPT male x | /2” BSPP male
Hydraulic adaptor, Nipple, |” BSPT male x 3/4” BSPP male
Washer 8mm Flat SS HD

Washer |2mm Flat SS HD

SHCS M12 x 30 ZP GR12.9

Bolt M16 x 190 ZP GR8.8

Washer |6mm Flat SS HD

SHCS M2 x 45 ZP GR12.9

Nut M16 Nyloc ZP

Washer 5/8” Flat ZP Large Heavy Duty

Bolt M12 x 60 ZP GR8.8

Nut M12 Nyloc ZP

\Z\\s\ \
PART NUMBER | DESCRIPTION
[

w N N

N NN

Continued over page

Chapter 20 - Engine & Transmission - 295



ITEM
19
20
2|
22
23

24
25

GA5068927
GA5070765
*

GA3500312
GA35003 14
GA3500317
GA4552735

Hydraulic Pumps - Fan & Main

PART NUMBER | DESCRIPTION
2

V belt, Notched, suit remote mounted hydraulic fan pump

SHCS M8 x 30 ZP GR 12.9 4
Hydraulic Pumps - 32cc/22cc |
Hydraulic adaptor, Nipple, | /2” BSPT male x 3/4” BSPP male |
Hydraulic adaptor, Nipple, 3/4” BSPT male x 3/4” BSPP male |
Hydraulic adaptor, Nipple, 1” BSPT male x |” BSPP male 2
Pulley, Belt drive |

Hydraulic Pumps - 32cc/22cc

ITEM
PART NUMBER | DESCRIPTION

GA3500121
GA3500007
GA3500064

GA5071850
GA3500065
GA5076059
GA35003 14
GA3500317
GA3500312

296 - Chapter 20 - Engine & Transmission

Seal kit, Hydraulic pump, Single only, suit GA3500055 and
GA3500007 (2 required per pump)

Pump, Hydraulic, 22+32cc, | | tooth spline, Including port adaptors |
Port adaptor inc. O-ring, Hydraulic, 90 degree, 3/4”, suit Salami

2
pump
O-Ring, 2.62 x 22.2mm, Nitrile, Suit 3/4” Port Adaptor -
Port adaptor inc. O-ring, Hydraulic, 90 degree, |”, suit Salami pump 2

O ring, 29.75 x 3.53 mm, Nitrile, Suit |” Port Adaptor -
Hydraulic adaptor, Nipple, 3/4” BSPT male x 3/4” BSPP male |
Hydraulic adaptor, Nipple, |” BSPT male x |” BSPP male 2
Hydraulic adaptor, Nipple, /2" BSPT male x 3/4” BSPP male |

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Hydraulic Pumps - Fan

ITEM
PART NUMBER | DESCRIPTION
|

|
2
3
4
5

GA5047765
GA3500310
GA3500316

GA501323|
GA5005193

Pump, Hydraulic, 22cc / rev, Radiator Fan

Hydraulic adaptor, Nipple, 1/2” BSPT male x | /2” BSPP male |
Hydraulic adaptor, Nipple, |” BSPT male x 3/4” BSPP male |

Port Adaptor, 90 degree, 3/4”
Port Adaptor, 90 degree, /2"

G6 Crop Cruiser Parts Manual MY'19 - REV 8

Chapter 20 - Engine & Transmission - 297



Air Conditioner Compressor & Belts

ITEM NO. | PART NUMBER

| GA507 1641
2 GAS500609|
3 GA50001 17
4 GA5071435
5 GA5075275

298 - Chapter 20 - Engine & Transmission

~ \\1«%
. g\
PTAZ IR

\{
A
S

A%
S~
e \

/Ay

\,,'/5

=2

\

DESCRIPTION

Air Conditioner Compressor, Pad Mount
Bolt M10 x 100 ZP GR8.8

Washer |0mm Flat SS HD

V Belt, Air Conditioner, I3A1080

Belt, Serpentine, Water Pump Alternator

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Coolant System Plumbing

ITEM NO. | PART NUMBER | DESCRIPTION

O O N o0 1 AW —

o

GA5077825
GA5010211
GA5000469
GA5048340
GA4657280
GA5016815
GA5070485
GA5004053
GA4903350
GA5020615

GA3500262

GA3500204

GA5000999
GA5022070

GA3500210

GA5070486

G6 Crop Cruiser Parts Manual MY'19 - REV 8

Hose, fuel line, 5/16” 1D, Black (cut to 1000mm)
Hose, fuel line, 3/8” ID, Black (cut to 1000mm)

Hose clamp, 1/2”, SS

Elbow, 90 degree, | /4” male thread x | /4" hose, Brass
Thermostat Housing Elbow 304 Stainless Steel

Torro Hose Clamp

Radiator hose, Upper, Green silicone, HYDAC

BHCS M6 x 20 SS A2-70

Water Restrictor suit QSB engine

Valve, Ball, 12mm, | /2" Male, Female Butterfly, Brass

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2" BSPT
male

Hydraulic adaptor, Reducing bush, 3/4” BSPT male x | /2” BSPT
female

Hose Clamp, 3/4”, SS
Hosetail brass | /2” thread x 3/4” barb

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2” BSPT
female

Radiator hose, Lower right hand side, Green silicone, Hydac

|

I
2
I

Chapter 20 - Engine & Transmission - 299



Combi Cooler

MOTOR & SEALS
DESCRIPTION
GA5070840 Gear Motor, Hydraulic, GR2 Fan Drive
GA5078412 Seal kit, suit GA5070840, Combi cooler hydraulic motor, HYDAC, Exc. shaft seal
GA3500844 Seal, Motor Shaft, Hydraulic Fan Drive Motor GA5070840, G6 & G8

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5069040 Radiator, Combi cooler kit suit G6 including header tank & hydraulic |

fan
) GA3500343 Hydraullc. adaptor, Reducing bush, 1/2” BSPT female x |1 5/16” UN )
male O-ring
3 GA3500340 Hydraullc. adaptor, Reducing bush, |1/4” BSPT female x 3/4” UN )
male O-ring
4 GA3500223 Hydraulic adapter, Nipple, |/2” BSP male x 1/2” BSP male 2
5 GA5013231 Port Adaptor, 90 degree, 3/4” 2
6 GA3500312 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” BSPP male 2

Continued over page

300 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Combi Cooler

ITEM NO. | PART NUMBER | DESCRIPTION

7

G6 Crop Cruiser Parts Manual MY'19 - REV 8

GA3500254

GA5020695
GA5068780

GA3500203

GA3500269

GA3500320

GA4503655
GA4503660
GA5069130
GA5002627
GA5000141
GA5049290
GA5004865
GA5007361

Hydraulic adaptor, Tee, 1/2” BSPT female x |1/2” BSPT female x
[ /2” BSPT male

Hosetail (brass) 1/4” x | /8” Male Thread

Hose barb, 1 /4" BSPT male x 5/ 16" hose, Brass

Hydraulic adaptor, Reducing bush, [/2” BSPT male x | /4” BSPT
female

Hydraulic adaptor, Tee, |1/4” BSPT male x | /4” BSPT male x |/4”
BSPT male

Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x |/4” BSPP
male O-ring

Bracket, LH AC mount to Radiator

Bracket, RH AC mount to Radiator

Isolator, Sandwich mount, 28 long x 40mm OD, M10 x 25
Washer, 3/8” ID x | 1/8” OD, High Tensile

Nut M10 Nyloc ZP

Elbow |/4” male thread x 3/8” barb brass

Hose Clamp, 3/8”,SS (8-16/9W)

Condensor assembly (tube & fin 6 rows 5/16”)

10
10

Chapter 20 - Engine & Transmission - 301



Header Tank Assembly

ITEM NO. | PART NUMBER

N

N o o hNw

302 - Chapter 20 - Engine & Transmission

GA5025150
GA350022|

GA3500333

GA5048340
GA5020540
GA5069335
GA5020615
GA5003697
GA506904 |
GA5025150
GA5049290
GA5066280

DESCRIPTION
Radiator cap, |.2 bar
Hydraulic adaptor; Nipple, 1/2” BSPT male x |/4” BSPT male

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x |/2” BSPP
female swivel

Elbow, 90 degree, | /4" male thread x | /4" hose, Brass
Hose barb, Straight, | /4” male thread x | /4” hose, Brass
Plug, [/4” BSPT male thread, Brass

Valve, Ball, 12mm, |/2” Male, Female Butterfly, Brass
Hose barb, |1/2" BSP female x 5/8" hose, Brass

Header tank - Includes cap

Radiator cap, 1.2 bar, G6 G8, Hydac

Elbow [/4” male thread x 3/8” barb brass

Sensor low coolant level

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Engine Mounts

ITEM NO. | PART NUMBER

O 00 N o0 U1 AN W N —

IS

GA4659456
GA5070020

GA5001043
GA501 1269
GA5001029
GA4502820
GA5000577
GA5000325
GA5000307
GA4654971
GA4656610

$

S

’K- \

DESCRIPTION

Engine mount, Front left hand, Includes fan pump mount

Vibration Isolator, 80mm

Washer |6mm Flat SS HD

Bolt M16 x 100 ZP GR8.8

Nut M6 Nyloc ZP

Washer, 70mm OD x 16.5mm ID x 5mm thick
Washer |2mm Flat SS HD

SHCS M12 x 45 ZP GRI2.9

SHCS M12 x 30 ZP GR12.9

Engine mount, CCSP Rear

Engine mount, CCSP front RH

G6 Crop Cruiser Parts Manual MY'19 - REV 8

o 2 A~ A~ 00O A~ —

Nal\)

Chapter 20 - Engine & Transmission - 303



Sump Drain

ITEM NO. | PART NUMBER | DESCRIPTION
|

I GA5070725 Copper Washer 18 mm x |.5

2 GA5077886 Hydraulic Seal, Metal bonded, M 18 |
3 GA3500484 Hydraulic Adaptor Nipple, M18 x | /2” BSPP I
4 GA4908095 Hydraulic Hose, Hydraulic Hose, Sump, Drain, Engine I

304 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Heat Shield

ITEM NO. | PART NUMBER

[
2
3
4
5

GA4503765
GA5006161
GA50001 17
GA5000137
GA5002627

DESCRIPTION

Heat Shield, Air Cleaner SS

Bolt M10 x 25 GR8.8 ZP

Washer |0mm Flat SS HD

Washer |0mm Spring SS

Washer 3/8"ID x | 1/8" OD High Tensile

G6 Crop Cruiser Parts Manual MY'19 - REV 8

Chapter 20 - Engine & Transmission - 305



Engine Air Divider

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660745 Radiator Infill Baffle and Intake

I

2 GA4502586 Seal, Rubber, Radiator infill panel [

3 GA4502765 Bracket Upper Support Radiator Infill Panel I

4 GA4502626 Plate, Infill Panel Clamp |

5 GA5004065 Bolt M6 x 20 GR8.8 ZP 9
6 GA5004077 Bolt M6 x 30 GR8.8 ZP 2
7 GA50481 15 Nut M6 Nyloc ZP Il
8 GA5004437 Washer 6mm Flat SS 22

306 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Fuel Tank

ITEM NO. | PART NUMBER | DESCRIPTION
|

GAb5069065 Tank, Diesel, 300L, Bare

|

2 GA5070420 Fuel sender assembly, Suction & return tubes, adjustable float arm I
3 GA5069066 Fuel tank cap 2
4 GA4502550 Fuel Sender Mounting Plate SS I
5 GA4502570 Fuel Sender Mount Retaining Plate I
6 GA4502635 Fuel Sender Gasket Cork I
7 GA5020525 Screw M4 x 20 Phillips Head SS 6
8 GA5069120 Tank Strap, Outer come with Rubber Fuel Tank 2
9 GA5069125 Tank Strap, Centre, comes with Rubber Fuel Tank I
10 GA5000577 Washer 12mm Flat SS HD 9
Il GA5012461 Nut M2 Nyloc ZP 6
12 GA5000271 Bolt M12 x 140 ZP GR8.8 2
I3 GA5000265 Bolt M12 x 120 ZP GR8.8 I
14 GA5004437 Washer 6mm Flat SS 6
I5 GA5070504 Set Screw M6 x 35 ZP GR8.8 6
16 GA5048560 Plug male 1/2” BSPT Magnetic I

G6 Crop Cruiser Parts Manual MY'19 - REV 8 Chapter 20 - Engine & Transmission - 307



Fuel Filters

/5/5!(0<

I
%’a‘

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5051765 Fuel Filter, Spin on, suit QSB Engine I

Fuel Filter Assembly, Primary, Includes Pump Head, Filter Element and
Glass Bowl

2 GA5071020*

3 GA5069895 Fuel filter, Inline, 3/8” male hose barbs |

* Sub-assembly on following pages

308 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Fuel Filter - Primary Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5051760 Filter cartridge, Suit primary fuel filter on self propelled with QSB |
2 GA5070560 Fuel Filter Bowl Clear Glass Suit Primary, with sensor |

Sensor, Water in Fuel, Suit Primary Fuel Filter With Glass Bowl,

} GAS066275 3 eh. 39119405

G6 Crop Cruiser Parts Manual MY'19 - REV 8 Chapter 20 - Engine & Transmission - 309



Fluid Drain Point

)
.
i R )
il é_-,)' ) _—
(A=
ugsl~
) ——
() o C
&S ‘\’
=~ 1 <D Z
N, D /
——
[ @5 (2)
@ !‘_-J
388

ITEM NO. | PART NUMBER

I GA5001045
2 GA3500278
3 GA5049290
4 GA5066940
5 GA3500249
6 GA3500277
7 GA5017673
8 GAS99-603

310 - Chapter 20 - Engine & Transmission

DESCRIPTION

Washer, 3/4”, Flat ZP

Cap, Swivel, | /2" BSPP female

Elbow |/4” male thread x 3/8” barb brass

Socket, | /4” female thread, Hex, Brass

Hydraulic adaptor, Bulkhead nipple, | /4” BSPP male x | /4" BSPP
male

Cap, Swivel, | /4” BSPP female

Washer |/2” High Tensile

Hydraulic adaptor, Bulkhead nipple, | /2" BSP male x 1/2" BSP male

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Exhaust - Turbo Pipe

ITEM NO. | PART NUMBER | DESCRIPTION

fibreglass Black, Sold per roll

Exhaust heat wrap
Tie Cable SS 520mm SS316

GA5053700

GA5055470
GA5006 143

Bolt M0 x 16 GR8.8 ZP

2
3
4
5
6
7
8

Exhaust Pipe, Turbo to Bellow

GA5062502

Exhaust clamp bracket ‘S’ bend pipe

GA4658836

Plate, Exhaust Support Bracket
Washer |2mm Flat SS HD

GA4402135

GA5000577
GA5012461

Nut M12 Nyloc ZP
Set Screw M2 x 30 GR8.8 ZP

Washer [Omm Flat SS HD

GA5000305

GA50001 17

Chapter 20 - Engine & Transmission - 31 |

G6 Crop Cruiser Parts Manual MY'19 - REV 8



Exhaust

View C

,/‘ View B View A

View A

Continued over pag

312 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY 19 - REV 8



Exhaust

GA4505080 Plate Spacer Exhaust Mount Bracket (not shown)

|7 GA5000903 Bolt M6 x 25 ZP GR8.8
18 GA5014609 Rubber buffer
19 GA50001 17 Washer [Omm Flat SS HD

I * Exhaust stack, 6000L |
2 GA5070995 Exhaust Pipe Section C, Suit 6000L |
3 GA506874 1 Exhaust Bellow, 4” ID, 16.6” long, Heavy duty, braided, with clamps |
4 GA5070985 Exhaust Pipe Section A, Suit 6000L |
5 GA5070990 Exhaust Pipe Section B, Suit 6000L |
6 GA5068955 Exhaust Pipe S Shape, suit RH Access Platform |
7 GA4658835 Exhaust clamp / buffer bracket Single 3
8 GA50061 13 Bolt M10 x 20 ZP GR8.8 8
9 GA4658836 Exhaust clamp bracket 'S' bend pipe |
10 GA4503855 Mounting bracket, Exhaust to air bag bracket |
I GA4504420 Mounting bracket, Exhaust to chassis |
12 GA5000577 Washer 12mm Flat SS HD 4
I3 GA5000319 Set Screw M2 x 40 ZP GR8.8 2
14 GA5012461 Nut M12 Nyloc ZP 2
I5 GA5001043 Washer 16mm Flat SS HD 4
6 GA500096 1 Washer | 6mm Spring ZP 2

2

4

8

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 8 Chapter 20 - Engine & Transmission - 313



Exhaust Stack

éﬁ

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o 1 AW N —

o

Il
12
I3
14
I5

314 - Chapter 20 - Engine & Transmission

GA5065135
GA2700010
GA4659785
GA5001043
GA5000903
GA5014609
GA4658830
GA5000117
GA50061 13

GA5071980

GA4505985
GA5048485
GA5003631
GA4552080
GA5000141

Exhaust Stack - 4"

Exhaust Pipe, Chrome Deflector Tip, 4”, 600mm
Exhaust Stack Stand Rear Mounted

Washer |6mm Flat SS HD

Bolt M16 x 25 GR8.8 ZP

Rubber Buffer, 50mm Dia x 40mm Long, M10 x 25 Male x M10 Fem.

Exhaust clamp / buffer bracket Double
Washer |0mm Flat SS HD
Bolt M10 x 20 GR8.8 ZP

Mount Bracket Kit, Exhaust Muffler Heat Shield (includes 2x
brackets)

Heat Shield Exhaust 360 degree

Set Screw 5/16" BSW x 3/4" SS A2-70
Washer 5/16" Flat SS

Crush tube, 10.2 ID x 15 OD x5 mm long
Nut M10 Nyloc ZP

AN 0O N A DN DN — —

A 0O 0O O —

G6 Crop Cruiser Parts Manual MY 19 - REV 8



Chapter 21

DRIVE LINE, TRANSFER CASE &
DIFFERENTIAL

Front Axle - 2WD - Drop Leg

LEFT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

| GA465254| Drop leg, fabricated, Front 2WD Left Hand I
GA4652546 Drop leg, fabricated, Front 2WD Right Hand

2 2AFAQI3LAS Access plate I

3 GA5001741 Washer 20mm Flat SS HD 12
4 GA5069220 Bolt M20 x |.5 pitch x 60 long, Gr8.8 ZP 6
5 GA4652800* Hub, Front Axle, 2WD I

6 GA4507085 Shim, 2mm Stainless I

7 GA5001513 Nut M20 x 1.5 Pitch Nyloc ZP 6
8 GA5000305 Set Screw M2 x 30 GR8.8 ZP Il
9 GA5000577 Washer |12mm Flat SS HD Il
10 GA5000575 Washer |2mm Spring SS Il

* Sub-assembly on following pages # Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 315



Front Axle - 2WD - Hub

O 00 N o L1 N

10

12

GA4652800
GA5024080
GA5024081

GA5052205

GA5018892
GA5024083
GA5024084
GA5024085
GA5024086
GA5024087
GA5024088
GA5024089
GA5024090

316 - Chapter 21 - Drive Line, Transfer Case & Diff

# Quantities shown are per side.

PART NUMBER | DESCRIPTION

Hub, Front Axle, 2WD, Self Propelled -
Bearing, 33114, 70 x 120 x 37, 100 Series, ADR |
Bearing, 33018, 90 x 140 x 39, 100 Series, ADR I
Stud Wheel Kit, M22 x 1.5, 90, 100, I 10 Series, ADR (set of
10)

Wheel nut (not shown) [0
Cap, with gasket, 100 Series, ADR |

SHCS M8 x |.25P, 100 Series, ADR 6
Seal, Oil, steel housing, 100 Series, ADR |

Grease Nipple, M8 Straight, 100 Series, ADR |

Wheel Hub, 10 stud, 335.mm PCD, 100 Series, ADR |

Crown Nut, 100 Series, ADR |

Spring Pin, 100 Series, ADR |

Stub Axle Body, Mount flange, 100 series, ADR |

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 2WD 3m - King Pin Assembly

. D
ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4660785 Axle Housing, Front 3m, 2WD

I

2 * Drop leg, Front assembly, 2WD 2WS LHS |
3 * Drop leg, Front assembly, 2WD 2WS RHS I
4 GA5009454 Glacier bush, M liner with dimples, | 10 ID x 60mm long 4
5 2M-FAOI ILAS  King pin retaining cap, bolt on 2
6 F70544A Shim, 0.5mm thick 2
7 GA5000307 SHCS M2 x 30 ZP GR12.9 6
8 GA5009637 Grease nipple, Elbow, 90 degree, 1/4” UNF male 6
9 2MFAQ04-IGR  Thrust ring 2
10 GA5048245 Bearing, Ball thrust bearing, 110 1D x 145 OD x 25mm thick 2
Il GA5048635 Oil seal, 120 ID x 145 OD x |2mm thick 2

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 317



Front Axle - 2WD 3m - Steering Cylinder

STEERING SERVICE PART

PART NUMBER

GA5050215

DESCRIPTION
Seal kit, to suit 3” steering cylinder GA5066585, GA5066586, Hypower

ITEM NO. | PART NUMBER | DESCRIPTION
| |

S\OW\IO\U'IAWN

o —

® Yo s W

O

GA5066586
GA5048680
GA5001043
GA4514635
GA4514640
GA5070250
GA5001029
GA5054685
GA501 1341
GA4583135
GA4572170
GA5065041
GA501 1305
GA5065045
GA4912497
HYDO002LAS
GA5008793
GA5004049
GA4912498

318 - Chapter 21 - Drive Line, Transfer Case & Diff

Hydraulic Cylinder, Bore 3”, Rod |.5”, Stroke 7.5”, Steering
SHCS M6 x 60 GR12.9 ZP

Washer |6mm Flat SS HD

Flange plate for steering ram

4
16

I
Steering ram shim plate 3
SHCS 7/16 UNF x | GRI12.9 ZP 4
Nut M16 Nyloc ZP 8
End cap, Plastic, Black, Cover, Hex. Hose End, M6 8
Nut M24 x |.5P Lock ZP 2
Tie Rod 3m MY | (450mm Long) 2
Lock nut, M28 x |.5, Suit tie rod end 2
Ball joint, Right angle, M28 x 1.5 thread 2
SHCS M16 x 70 GR12.9 ZP 4
Ball joint, Inline, M24 x 1.5 pitch x M22 x 1.5 pitch 2
Brake line, Front axle, Left side, 2wd 3m, Crop Cruiser MY |5 |
Clamp bracket, Hydraulic fitting I
Tee, Flare, 7/16” 24 TPI female thread, Suit | /4” tube I
SHCS Mé x 16 GR12.9 ZP |
Brake line, Front axle, Right side, 2wd 3m, Crop Cruiser MY |5 |

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD 3m - Steering & King Pins

SERIAL #202105 TO #202213

TR
H

—T]

STEERING SERVICE PART

PART NUMBER DESCRIPTION

GA5050215 Seal kit, suit 3" steering cylinder
ITEM NO. | PART NUMBER DESCRIPTION
| GA5012203 Grease Nipple /4" UNF Short 4
2 GA5000307 SHCS M12 x 30 GRI12.9 ZP 24
3 DL24 Steering assembly top cap (I0mm FMS) 4
STEERSHIM-MK2- .
4 3MM Steer shim, 3 mm 4
5 SUE Al o Steer shim, | mm 4
IMM
STEERSHIM-MK2- .
6 0.5MM Steer shim, 0.5 mm 4
7 GA5009489 Washer, Glacier, 48 ID x 74 mm OD 4
MACHO0039 King pin, suit 4WD axle 4
9 GA500948| Glacier bush, 70 ID x 75 OD x 40 mm long 4
10 GA4550300 Kingpin Housing, Cast Outer, 4WD Front 2
Il GA5018907 Seal, 70 ID x 100 OD x 10 mm 4
12 GA5070210 Circlip, 100mm Metric, Internal 4
13 GA4583275 Steering stop, Short I
14 GA5070250 SHCS 7/16" UNF x 1" GR12.9 ZP 4
I5 GA4514640 Steering ram shim plate 3
16 GAb5054685 End cap, Plastic, Black, Cover, Hex. Hose End, M6 8

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 319



Front Axle - 4WD 3m - Steering & King Pins

GA5001029 Nut M 16 Nyloc ZP

I8 GA5001043 Washer |6mm Flat SS HD 16

19 GA501 1305 SHCS MI6 x 70 GR12.9 ZP 4

20 GA3500363 Hyd.raulic adaptor, Nipple, | /2" BSPT male x 3/4" UN male )
O-ring

X GA5066587 Hydrfiulic Cylinder, Bore 3”, Rod |.5”, Stroke 33|.6mm, |
Steering

22 GA5048680 SHCS M16 x 60 GR12.9 ZP 4

23 GA4514635 Flange plate for Steering ram I

24 GA5065041 Ball joint, Right angle, M27 x |.5 thread 2

25 GA4572170 Lock nut, M28 x 1.5, Suit tie rod end 2

26 GA4583135 Tie Rod 3m MY | (450mm Long) 2

27 GA501 1341 Nut M24 x |.5P Lock ZP 2

28 GA5065045 Ball joint, Inline, M24 x 1.5 pitch x M22 x |.5 pitch 2

29 GA4583280 Steering Stop, Long I

320 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD 3m - Steering Cylinder

SERIAL #202198 ONWARDS

STEERING SERVICE PART

PART NUMBER

GA50502 15

DESCRIPTION
Seal kit, suit 3" steering cylinder

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5066587
GA5011305
GA5048680

GA3500363

GA5001043
GA4514635
GA5070250
GA4583275
GA5065045
GA4583135
GA4572170
GA5065041
GA4583280
GA4514640
GA5001029
GA5054685

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Hydraulic Cylinder, Bore 3”, Rod 1.5”, Stroke 33 1.6mm, Steering
SHCS M16 x 70 GR12.9 ZP

SHCS M6 x 60 GR12.9 ZP

Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” UNO male
O-ring

Washer |6mm Flat SS HD

Flange plate for steering ram

SHCS 7/16" UNF x 1" GR12.9 ZP

Steering stop, Short

Ball joint, Inline, M24 x |.5 pitch x M22 x |.5 pitch

Tie Rod 3m (450mm Long)

Lock nut, M28 x |.5, Suit tie rod end

Ball joint, Right angle, M27 x 1.5 thread

Steering Stop, Long

4
4

2

o

Steering ram shim plate - Quantity required may vary
Nut M 16 Nyloc ZP
M16 Nut Cover

W 0 — — NN NN — N —

Chapter 21| - Drive Line, Transfer Case & Diff - 321



Front Axle - 4WD 3m - Drive Shafts

SERIAL #202105 TO #202213

4WD FRONT AXLE SERVICE PARTS

PART NUMBER

GA5051595

| GA5010609
2 GA50I 177
3 GA0500024
4 GA5000141
5 |480-1ISUZU
6 GA50I15157
7 DL30

8 MACHO0027
9 GA5006141
10 GA5048455
|l GA5007959
12 GA5010501
13 GA5048560
|4 GA5066770
|5 GA5050670
|6 GA4536100
|7 GA5003643
|18 GA5004919
19 GA5004707
20 GA5010576
21 GA5010651
22 GA5010653
23 GA50001 17

322 - Chapter 21| - Drive Line, Transfer Case & Diff

DESCRIPTION
Uni Cross, suit 2600 series

DESCRIPTION

Diff centre Isuzu 5.125:1 ratio 41/8 tooth count

Stud, M10 x 55 long Gr8.8

Stud, M10 x 50 long Gr8.8

Nut M10 Nyloc ZP

Adapter, 1480 drive shaft yoke to Isuzu diff

Shaft, Diff output, With spacer, 294.10 long, Spline each end

Spacer ring, Self propelled drop leg and diff output
Bearing housing, 85mm, Bolt on, suit Diff output shaft on fabricated
housing

SHCS M10 x 40 ZP GR12.9

Oil Seal, 55 ID x 85 OD x 8mm thick

Bearing, Double Row Barrel Roller, Diff output shaft
O-ring, 89 x 2.5mm, Diff Output Shaft

Plug male |1/2” BSPT Magnetic

Air breather screw in style |/2”

Plug male brass 1/2” BSPT

Axle cover plate, drive shaft bolts, 4WS 4WD
Washer 8mm Flat SS HD

Washer 8mm Spring SS

SHCS M8 x 20 ZP GR12.9

Inter drive axle suit 4400 2WS

Joint Assembly 2500 series

Joint Assembly 2600 series

Washer |0mm Flat SS HD

Top two and bottom
two studs are 55mm long

N

N NN DA DN DD — — — N DNDND

w

G6 Crop Cruiser Parts Manual MY'19 - REV 7




Front Axle - 4WD 3m - Drive & King Pins

SERIAL #202198 ONWARDS

4WD FRONT AXLE SERVICE PARTS

PART NUMBER DESCRIPTION

GA5051595 Uni Cross, suit 2600 series
I GA2700085 Dropleg Assembly with Cast Housing, LH, Front, 4AWD Axle |
2 GA2700086 Dropleg Assembly with Cast Housing, RH, Front, 4WD Axle I
3 GA4660735 Axle Housing, 4WD Front I
4 GA5012203 Grease nipple, Short, | /4" UNF 4
5 GA5000307 SHCS M2 x 30 GR12.9 ZP 24
6 DL24 Steering assembly top cap (10mm FMS) 4

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 323



Front Axle - 4WD 3m - Drive & King Pins

ITEM NO. | PART NUMBER | DESCRIPTION

0

I
12
I3

14

I5
6
|7
18
19

20

21
22
23
24
25
26
27
28
29
30
31
32
33

324 - Chapter 21

GA5009489
STEERSHIM-
MK2-3MM
STEERSHIM-
MK2-IMM

STEERSHIM-MK2-

0.5MM

MACHO0039
GA500948|
GA5010653

GA5010576

GA5010651
GA5010609
GA5015157
GA5007959
GA5010501

MACHO0027

GA5048455
DL30

GA5000141
[480-1SUZU
GA50001 17
GA5000297
GAS501 1177
GA0500024
GA5006141
GA4536100
GA5004703
GA5004919
GA5003643

Washer, Glacier, 48 ID x 74 mm OD

Steer shim, 3 mm
Steer shim, | mm

Steer shim, 0.5 mm

King pin, suit 4WD axle

Glacier bush, 70 ID x 75 OD x 40 mm long 4

Joint Assembly 2600 series
Inter drive axle suit 4400 2WS SP 201 |, 456mm, (Joint Assembly’s

not included)

Joint Assembly 2500 series

Diff centre Isuzu 5.125:1 ratio 41/8 tooth count

Shaft, Diff output, With spacer, 294.10 long, Spline each end
Bearing, Double Row Barrel Roller, Diff output shaft

O ring, 89 x 2.5mm, Diff Output Shaft

Bearing housing, 85mm, Bolt on, suit Diff output shaft on fabricated

housing

QOil Seal, 55 ID x 85 OD x 8 mm thick

Spacer ring, Self propelled drop leg and diff output
Nut M10 Nyloc ZP

Adapter, 1480 drive shaft yoke to Isuzu diff
Washer |0mm Flat SS HD

SHCS MI12 x 25 GR12.9 ZP

Stud, M10 x 55 long

Stud, M10 x 50 long

SHCS M10 x 40 GR12.9 ZP

Axle cover plate, drive shaft bolts, 4WS 4WD
SHCS M8 x 20 GR12.9 ZP

Washer 8mm Spring SS

Washer 8mm Flat SS HD

- Drive Line, Transfer Case & Diff

NN NN — NN

w T w

A A DN N O O N N

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD 3m - Drop Leg Mounting

SERIAL #202105 TO #202213

Q

=]

N... AN
.
0 EAL

o E

Drop leg Assembly, Front 4WD LH, G5 G6
Drop leg Assembly, Front 4WD RH, G5 G6

Washer 20mm Flat SS HD

ITEM NO. | PART NUMBER | DESCRIPTION

28

GA5001741

3
4

28

Nut M20 x |.5P Nyloc ZP

GA5001513
* Sub-assembly on following pages

- Drive Line, Transfer Case & Diff - 325

Chapter 2|

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD - Drop Leg

SERIAL #202105 TO #202213

CHAIN LINK SPARE PARTS
DESCRIPTION

PART NUMBER

GA4907655 Complete Assembly Left Side

GA4907660 Complete Assembly Right
Side

GA5007373 Connecting Link, Chain Joining Link, 120HT, Tsubaki
GA5048350 Connecting Link, Chain Joining Link, [40HT, Tsubaki

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4661 175
GA4661 180
2 *
3 GA4552060
4 GA5070195
5 GA5048275
6 DL30

# Quantities shown are per side.

Drop leg Housing, Front 4WD LH
Drop leg Housing, Front 4WD RH
Front Axle - 4WD - Lower Drive Hub Assembly I

Bearing holder, Inside, Top idler shaft, Drop leg |
Oil seal, 55 ID x 100 OD x 8mm thick I
Bearing, Spherical roller, Self aligning, 45 ID x 100 OD x 25mm 2
Spacer ring, Self propelled drop leg and diff output I

Continued over page

326 - Chapter 21| - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD - Drop Leg

ITEM NO. | PART NUMBER | DESCRIPTION

Shaft, Rear Dropleg Input, 20 Tooth 45mm Spline, 12 Tooth

/ GAS016795 Sprocket, Pre MY |4

8 GA4552055 Bearing holder, Outside, Top idler shaft, Drop leg I

9 DLI5-shim-OILAS  Shim, Imm, Drop leg top shaft bearing, External fitment I

[0 DLI14 Top, outside bearing mount, OD 240mm (|Omm FMS) I

I GA5069220 Bolt M20 x 60 Fine 1.5 pitch Gr8.8 ZP 14
12 GA4502006 Cover plate, Lower, Driven drop legs I

I3 GA5015665 Bearing, Double row spherical roller, 60 ID x |10 OD x 28mm I

14 60BRGHOLD Bearing Holder Bottom 60mm [

I5 GA4504340 Plate, 60brghold outer [

16 GA4502000 Plate, drop leg cover, Front 4WD I

|7 GA4656465 Cover Drop leg upper 4400 I

I8 GA5051290 CSCSMI2x30ZP GR12.9 4
19 GA5000289 CSCSMI12x25ZP GR8.8 6
20 GA5000297 SHCS M2 x 25 ZP GRI2.9 4
21 GA5000321 SHCS MI12 x40 ZP GRI2.9 16
22 GAS501 |53 SHCS M10x 20 ZP GR12.9 23
23 GA4503060 Scraper keeper, suit Drop leg |

24 GA4503065 Scraper, Teflon, suit Drop leg |

25 * Front Axle - 4WD - Idler Sprocket & Shaft assembly I

26 GA5069920 CSCSMI6x2x40ZP GRI2.9 38
27 GA5059995 Chain, Super 140HT, Tsubaki, No joining link, Lower drop leg I

)8 GAS015259 S;:;r:.,dS:oppe:*elg’ZSI\;I\;l'l,DTsubakl, No joining link (17 Link), Front |

29 GA5048560 Plug male |1/2” BSPT Magnetic I

30 GA5050670 Plug male brass | /2” BSPT I

31 GA5049340 SHCS 1/2” UNF x |” ZP GR12.9 2
32 GA5004055 SHCS M6 x 20 ZP GR12.9 2
33 GA5012753 P6 1/2” x 1 /2" Male Elbow [

* Sub-assembly on following pages # Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 327



Front Axle - 4WD - Idler Sprocket & Shaft

SERIAL #202105 TO #202213

Fit with Loctite 263

IDLER SPROCKET SHIMS

PART NUMBER | DESCRIPTION

GA4513120 Shim, idler shaft 06 Drop leg, |mm, OD 62mm x ID 50.2mm

ITEM NO. | PART NUMBER | DESCRIPTION

GA4552015 Housing idler bearing 2

I

2 GA4652005 Idler sprocket assembly I

3 GA4552020 Idle shaft, suit Drop leg I

4 GA5065000 Bearing, Double row spherical roller, 50 ID x | 10 OD x 40mm thick 2
5 GA5065005 Locknut M50 x 1.5, KMI0 2
6 GA5065010 Tab washer 50mm, MB10 2
7 GA455201 | Spacer, Idler shaft assembly I

8 GA4552005 Idler Spacer |

9 F70930A End Plate Oil Resevoir 2
10 GA5003977 Bolt M5 x 16 Pan Head SS 4
Il GA5006127 SHCS M10 x 25, Low head, Black GR12.9 3
12 F70932A Cover plate, for idler bearing 2
I3 GA5004050 BHCS Mé x 16 SS GR8.8 12
14 GA4502050 Shim, Imm, Drop Leg Idler Bearing 4
I5 GA5069335 Plug, | /4” BSPT male thread, Brass 2

# Quantities shown are per side.

328 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY'19 - REV 7



Front Axle - 4WD - Lower Drive Hub Assembly

SERIAL #202105 TO #202213

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5068835 Bearing, Taper roller, 90 ID x 150 OD x 45 mm thick 2
2 GA5068830 Stub Axle, Drive, Self Propelled I
3 GA1700024 Seal, Cassette I
4 GA500852| Circlip, External, 75 nominal ID x 2.5 mm thick 2
5 GA4659385 Lower sprocket assembly, One piece I
6 DL27LAS Shim washer, Imm, Suit drop leg bottom sprocket 2
7 GA4550880 Spacer Ring, Inner, ScotSeal, Drop Leg Output Shaft I
8 MACHO138 Wheel stud, M22 x 1.5 pitch x 90 mm long 10
9 GA4552900 !_ock nut M90 x 2mm - Suit SP bottom drive axle GA5068830, |
includes 3 x SHCS
10 GA5004049 SHCS M6 x 16 GR12.9 ZP 3

|l GA4505140 Shim for bottom axle 2mm

Lower Hub, Cast, inc Caliper Mount and Bolts, Machined to suit
Cassette Seal

12 GA4550910* |

* Sub-assembly on following pages # Quantities shown are per side.

Front Axle - 4WD - Lower Drive Hub Caliper Mount

SERIAL #202105 TO #202213

0 # Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
|

| GA4505990 Caliper Mounting Plate, Suit Cast Hub
2 GA5069115 CSCS M20 x 60 ZP GR12.9 3

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 329



Rear Axle - Cast Differential Assembly

2WD AXLE HOUSING SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4600925 Rear Axle Housing, 3m, 2WD, G4.7, G5, G6 |

GA4600930 Rear Axle Housing, 3m, 4WD, G4.7, G5, G6 I
2 * Differential Assembly I
; GA2700065 LD(::;e ;Taacfli, Diff to Drop Leg, 2600 Series UC included, 789mm
GA5051595 Universal Cross, 2600 series, 42mm End Caps
GA4550150 Drive Flange Rear Dropleg 2600 Series with 55mm Spline
GA5000313 SHCS M12 x 35 GR12.9 ZP
GA5069220 Bolt M20 x 1.5P x 60 GR8.8 ZP

7 GA5001741 Washer 20mm Flat SS HD

* Sub-assembly on following pages

o U1 N
A A N — N

330 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY'19 - REV 7



Rear Axle - Drive Shaft, Diff to Drop Leg

ITEM NO. | PART NUMBER | DESCRIPTION

GA2700127 FLANGE, DRIVE SHAFT, 12 BOLT FLANGE TO 2600 UNI
GA5012203 GREASE NIPPLE, SHORT, |/4 UNF, MACHO0207
GA270013 | TUBE, STAR S6, 3m REAR, G6

GA2700128 UNIVERSAL JOINT, 2600

GA2700130 YOKE, 2600 UNI TO | 3/4” 20 TOOTH FEMALE SPLINE
GA2700129 YOKE, 2600 UNI TO S6 STAR TUBE

o U1 A W DN —
N — NN — W —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 331



Rear Axle - Differential

ITEM NO. | PART NUMBER | DESCRIPTION
|

0 N o U1 AW N —

S =3

I3

14
I5
16

332 - Chapter 21 - Drive Line, Transfer Case & Diff

GA2700063
GA5010610
GA5007959
GA5048455
GA4550620
DL30
GA5066770
GA5050670
GA5072635
GA5000117
GA5000141
[480-1SUZU

GA5070440

GAO0500050
GA0500049
GA5048560

Differential Housing suit Isuzu Centre, Cast Aluminium
Diff centre, 5.125:1 ratio 41/8 tooth count, LSD, Isuzu
Bearing, Double Row Barrel Roller, Diff output shaft
Oil Seal, 55 ID x 85 OD x 8 mm thick

Shaft, Diff Output, Spline

Spacer ring, Self propelled drop leg and diff output
Air breather screw in style | /2"

Plug male brass 1/2" BSPT

Circlip, Internal, suit 85mm Bore, 3mm Thick

Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

Adapter, 1480 drive shaft yoke to Isuzu diff

SHCS M12 x 25, machined head diameter |6mm , suit Isuzu diff
input, GR12.9

Stud, M10 x 60 with 20mm long Tap End
Stud, M10 x 50 with 20mm long Tap End
| /2" Brass Magnetic Plug

N N — NN NN —

A - w

O A

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Rear Axle - Drop Leg Mounting

DROP LEG TOE ADJUSTMENT SHIMS

PART NUMBER DESCRIPTION

GA4537200 Shim rear drop leg 0.5mm
GA4537205 Shim rear drop leg |mm

m

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA2700052* Drop leg RH

|

2 GA270005 I* Drop leg LH I

3 GA5048125 Nut M20 Nyloc Coarse ZP 8
4 GA5001741 Washer 20mm Flat SS HD 32
5 GA501 1333 Bolt M20 x 60 GR8.8 ZP 8
6 GA5011319 Bolt M20 x 50 GR8.8 ZP 6

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 333



Drop Leg - Rear Lower Assembly

ITEM
e PART NUMBER DESCRIPTION

:a\om\lO\U'l-lkwN—

aOx W o

N — — = —
O Vv 00 N o

GA5073260
GA5073265

GA5070065
GA5073275
GA5073280
GA5073285
GA5073290
GA5073295
GA1700002
GAO050005 |
GA5073300
GA5073305
GA5055645
GA5006305
GA5051430
GA5073310
GA5016069
GA5073315
GA5073320

334 - Chapter 21| - Drive Line, Transfer Case & Diff

3 14

LEFT SIDE SHOWN

# Quantities shown are per side.

CSCS, M8 x 25 Grl0.9

Wheel Nut, M22 x 1.5

Not used

Brake Disc, Drop Leg

Stud, M22 x 1.5 x 90 Grl0.9, Drop Leg, Rear

Shaft, Output, with Wheel Hub, Drop Leg, Rear
Output shaft Seal Protection Ring, Drop Leg, Rear
SHCS, Mé x 14, Gr8.8

Seal, Oil, Cassette, T3 190x220x16/ 18 NBR, Drop Leg, Rear
Bearing, Taper Roller 110 1D, 200 OD, SKF 32222 ]2
CSCS, M20 x 50, ZP Grl10.9

Plate, Brake Caliper Mount, Drop Leg, Rear

Dowel Pin, M18 x 40

Brake pad backing, anti squeal, self adhesive, pack of 4
Brake pads, Suit JCB & Stilfreni caliper, 2 pads = | set
Pin kit t/s Stilfreni caliper (I set)

Bleeder Valve, M10x|, Brake Caliper, Stilfreni

Stilfreni brake caliper for SP

Washer, Flat, 21 x 37 x 3 mm, ZP

SHCS, M20 x 50, Fine Thread 1.5P, Gr10.9

2

10

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Drop Leg - Rear Lower Assembly

ITEM
PART NUMBER DESCRIPTION
9

2| GA5000925 SHCS M16 x 40 GR12.9 ZP

22 - Outer casing |

23 GA5073325 Dowel Pin, M12 x 24 3

24 GA5073330 Spacer Ring, Long, Output Shaft, Drop Leg, Rear I

25 GA5073335 Sprocket, with Splined Hub, 32 Tooth, Drop Leg, Rear |

% GA5059995 (Fhain, Super 140HT, Tsubaki, No joining link, Lower drop leg (14 |

link)

27 - Inner casing |

28 GA5000935 SHCS M16 x 50 GR12.9 ZP 12
29 GA5073340 SHCSMI16 x 110 GRI2.9 ZP 5
30 GA5073345 Spacer Ring, Short, Output Shaft, Drop Leg, Rear |

31 GA5073350 SHIM, Output Shaft, 0.15mm, Drop Leg, Rear 2
32 GA5073355 SHIM, Output Shaft, 0.xxmm, Drop Leg, Rear 4
33 GA5073360 SHIM, Output Shaft, 0.30mm, Drop Leg, Rear 2
34 GA1700006 Bearing, Taper Roller 100 ID, 180 OD, SKF 32220 J2 |

35 GA5073365 Ring Nut, Drop Leg, Rear |

36 GA5073370 Grub Screw, M10x 16 I

37 GA5073375 Plate, Cover, Output Shaft, Drop Leg, Rear |

38 GA5071085 SHCS MI10x 25 GR12.9 ZP 8

# Quantities shown are per side.

Drop Leg - Rear Upper Assembly

LEFT SIDE SHOWN

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 335



Drop Leg - Rear Upper Assembly

# Quantities shown are per side.

ITEM
PART NUMBER DESCRIPTION

| GA5050690 SHCS M8 x 16 GR12.9 ZP 2
2 GA5073380 Plate, Brake Hose Fixing, Drop Leg, Rear |
3 GA1700003 Bearing, Single Row Cylindrical Roller ID 50 OD |10 NJ 2310 ECP 2
4 GAO0500009 M10 x 20 Dowel Pin |
5 GA5073385 Idler Shaft, Drop Leg, Rear, G5 G6, Dromos |
6 GA4660490 [5-25 Tooth Idler Sprocket Drop Leg 2015 |
7 GAS014599 ﬁ}hkz;in, Super 120HT, Tsubaki, No joining link, Upper drop leg (19

8 GA1700004 Bearing, Taper Roller 45 ID, 100 OD, SKF 30309 J2Q |
9 GA4552945 Shaft Rear Dropleg Input 25 Tooth Spline |
10 GA 1700005 Bearing, Taper Roller 55 ID, 100 OD, SKF 30211 J2Q |
|l GA5073390 SHIM, Input Shaft Bearing Holder, 0.15mm, Drop Leg, Rear 2
12 GA5073395 SHIM, Input Shaft Bearing Holder, 0.20mm, Drop Leg, Rear 4
I3 GA5073400 SHIM, Input Shaft Bearing Holder, 0.30mm, Drop Leg, Rear 2
14 GA5073405 O-Ring, 2-158 - 120.32 x 2.62 NBR 70 |
I5 GA5073410 Bearing Holder, Input Shaft, Drop Leg, Rear |
16 GA5071085 SHCS M10 x 25 GR12.9 ZP 6
|7 GA5073415 Ring Race, Oil Seal , Input Shaft, Drop Leg, Rear |
|8 GA5073420 Oil Seal, 65 x 90 x 7, Input Shaft, Drop Leg, Rear |
|9 GA5073425 Breather Plug without Valve with tube M8 x |.5, Drop Leg, Rear |
20 GA5073430 Washer, Copper Gasket, 18 x 24 x .5 mm |
21 - Temporary Plastic Plug - Not needed |
22 GA5073435 Washer, Copper Gasket, 22 x 28 x 1.5 mm 2
23 GA5073440 Plug, Drain, Not Magnetic, M22 x |.5, Drop Leg, Rear |
24 GA5073445 Plug, Drain, Magnetic, M22 x |.5, Drop Leg, Rear |

336 - Chapter 21 - Drive Line, Transfer Case & Diff

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Remote Breathers - Front Drop Legs

RIGHT SIDE SHOWN
ITEM NO. | PART NUMBER | DESCRIPTION
[ GA5066770 Air Breather screw in style [ /2" 2
2 GA5052700 Hose barb, 1/2” BSP Female x | /2” hose, Brass 2

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 337



Suspension - Front

ITEM NO. | PART NUMBER

O O N o U1 AW N

o — o

338 - Chapter 21 - Drive Line, Transfer Case & Diff

GA5068850~
GA5068851~

GA2500000
GA4660670
GA4659840
GA5078038
GA5078049
GA5050450
GA5053 145
GA5053150
GA5017673
GA5006167
GA500531 |

DESCRIPTION

Suspension link, Torque rod, 650mm centre, Hollow
Suspension link, Torque rod, 650mm centre, Solid
Shock Absorber, Suspension Damper, Black, Monroe
Shock Absorber Mount, Front Axle

Mount Steering Hose to Panhard

Mounting clamp, Double type, Jaw, Pair, Group 4, 28mm
Mounting clamp, Double type, Plate, Top, Group 4
Grease nipple 6mm

SHCS 3/4” UNF x 2 |1 /2” GR12.9 Blue Zinc Plated
SHCS 3/4” UNF x 3” GR12.9 (Blue Zinc)

Washer |/2” High Tensile

Bolt, 1/2” UNCx | 1/2”, ZP GR8

Air spring HT230 single air stud

o

N 0O 0 o

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Suspension - Front

ITEM NO. | PART NUMBER | DESCRIPTION

GA5002599 Set screw, 3/8” UNCx | /4", SS

14} GA5017623 Washer 3/8” Flat ZP Heavy Duty 4
I5 GA5001741 Washer 20mm Flat SS HD 2
16 GA5048430 Nut, Nyloc, 3/4” UNC, ZP 2
|7 GA3500258 Hydraulic coupling, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPT )
male

18 GA5010868 Ride height valve, |/4” connecting rods |

19 GA5001893 Washer 1" x | 7/8” x 14G 12
20 GA501 1346 Bolt M24 x | 15, special 75 to 77mm shank, ZP, GR8.8 6
21 GA5012469 Nut M24 Nyloc ZP 6

22 GA5004727 Bolt M8 x 50 ZP GR8.8 |
~ NOTE: Fit Ix GA5068850 (Panhard postion) and 4x GA5068851 (axle position).

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 339



Suspension - Rear

ITEM NO. | PART NUMBER

O 00 NN o8 U1 AW DN —

o

I
12
I3
14
I5

GA5068850
GA5068851
GA2500000
GA50051 15
GA501 1344
GA5017659
GA5012469
GA5053 145
GA5069335

GA3500258

GA5048430
GA5001045
GA5053150
GA5016192
GA5002487

DESCRIPTION

Suspension link, Torque rod, 650mm centre, Hollow

I
Suspension link, Torque rod, 650mm centre, Solid 4
Shock Absorber, Suspension Damper, Black, Monroe 2
Air Spring AA300 dual air stud 2
Bolt M24 x 120 GR8.8 ZP 4
Washer " Flat ZP HD (5mm thick) 8
Nut M24 Nyloc ZP 4
SHCS 3/4"UNF x 2 1/2" GR12.9 ZP Blue 12
Plug 1/4" BSPT Brass 2
Hydraulic coupling, Elbow, 90 degree, | /4” BSPT male x 1/4” BSPT )
male
Nut 3/4" UNC Nyloc ZP 6
Washer 3/4" Flat ZP 10
SHCS 3/4" UNF x 3" GR12.9 ZP Blue 8
Rear Swaybar, 42mm [
Bolt 3/4" UNC x 6" GR8 ZP 4

* Sub-assembly on following pages

340 - Chapter 21| - Drive Line, Transfer Case & Diff

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Suspension - Rear Sway Bar - 3m 2WD & 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

GA5016192 Rear Swaybar, 42mm

I |
2 GA5016195 Bush, Sway bar pivot, Pigthane 90A duro 8
3 GA4654805 Clamp, Upper, Sway bar, Crop Cruiser 2
4 GA5006129 SHCS M10 x 30 GR12.9 ZP 8
5 GA4583285 Nylon Bush for Sway Bar, 42mm (This part comes in two halves) 2
6 GA4654800 Clamp, Lower, Sway bar, Crop Cruiser 2
7 GA5000141 Nut M10 Nyloc ZP 8
8 GA5001029 Nut M6 Nyloc ZP 4
9 GA5001043 Washer |6mm Flat SS HD 8
10 GA4654790 Mounting, swaybar to axle 2
[ GA501 1307 Bolt M16 x 80 ZP GR8.8 4

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21| - Drive Line, Transfer Case & Diff - 34|



Suspension - Front & Rear - Miscellaneous

PANHARD ROD SHIMS

GA4537165 Panhard shim | mm
GA4537170 Panhard shim 3mm
GA4537175 Panhard shim 5mm

TORQUE ROD SHIMS

PART NUMBER | DESCRIPTION

GA4505076 SI:E Spacer Block Torque Rod Suspension Arm,

Shim, Spacer Block Torque Rod Suspension Arm,

GA4505075
5mm

FRONT SUSPENSION SERVICE PARTS
PART NUMBER | DESCRIPTION

Bush, Suspension link end replacement, 3/4" bolt
holes, TS38750, ATRO

GA5069825

GA5069825

REAR SUSPENSION TOOL

PART NUMBER DESCRIPTION

PT59-59100 / PT00-52100 Atro bush tool

342 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY'19 - REV 7



Ride Height Valve - Front

ITEM NO. | PART NUMBER

O 0 N o0 1 AN WwWwN

- o

o

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5010868
GA5004865

GA501465|
GA5011499
GA5004919
GA5004437
GA5003643
GA5052590
GA5011489

GA3500258

GA3500218

;\\’ N
S
E’ﬁ
(J

DESCRIPTION
Ride height valve, |/4” connecting rods |

Hose Clamp, 3/8”, SS (8-16/9W) 2
Tee, Rubber, Suit ride height levelling valve rods 2
Nut M8 Hex ZP 3
Washer 8mm Spring SS |
Washer 6mm Flat SS 2
M2 Split pin |
Washer 8mm Flat SS HD 8
Nut M8 Nyloc SS 4

4

Bolt M8 x 60 ZP GR8.8

Hydraulic coupling, Elbow, 90 degree, |/4” BSPT male x | /4” BSPT
male

Hydraulic adaptor, Nipple, 1/4” BSPT male x | /4" BSPT male 2

Chapter 21 - Drive Line, Transfer Case & Diff - 343



Ride Height Valve - Rear

ITEM NO. | PART NUMBER

|
2
3
4

5

LEFT SIDE SHOWN

GA5010868
GA5052600
GA5003643
GA5069335

GA3500258

GA5014651
GA5004865
GA5052590

DESCRIPTION
Ride height valve, 1/4” connecting rods

Bolt M8 x 75 SS 2
Washer 8mm Flat SS HD 4
Plug, 1/4” BSPT male thread, Brass I
Hydraulic coupling, Elbow, 90 degree, | /4" BSPT male x | /4" BSPT

male

Tee, Rubber, Suit ride height levelling valve rods 2
Hose Clamp, 3/8”,SS (8-16/9W) 2
Nut M8 Nyloc SS 2

344 - Chapter 2| - Drive Line, Transfer Case & Diff

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Drive Shafts - 2WD

DIFFERENTIAL

TRANSMISSION

ITEM NO. | PART NUMBER | DESCRIPTION

GA5007003 Centre bearing assembly 40mm e/yoke

A GAS5017113 Uni Joint kit 1480 series 4
I GA5048226 Drive shaft 2WD 201 | Front |

2 GA5048227 Drive shaft 2WD 201 | middle |

3 GA5048228 Drive shaft 2WD 201 | rear |

4 GA4536225 Mount Centre Bearing Plate 2
5 1480-ISUZU Adapter, 1480 drive shaft yoke to Isuzu diff |

6 GA5050325 Washer M4 Flat SS 8
7 GA5000343 Bolt M14 x 45 GR8.8 ZP 4
8 GA5012427 Nut M14 Nyloc ZP 4
9 GA5000577 Washer M2 Flat SS HD 16
10 GA5051725 Bolt M12 x |.5P x 40 GR8.8 ZP 8
I'l GA501246| Nut M2 Nyloc ZP 8
12 GA5006045 Bolt /2 UNFx | 1/4 GR8 ZP 8
13 GA500978| Bolt /2 UNFx | 1/2 GR8 ZP 8
14 GA5049605 Nut | /2 UNF Nyloc ZP 12
I5 GA5000307 SHCS MI2 x 30 GRI12.9 ZP 4

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 21 - Drive Line, Transfer Case & Diff - 345



Drive Shafts & Transfer Case - 4WD

ITEM NO. | PART NUMBER

A
B

O N o o AW

10
Il
12
I3
14
I5
)
|7

GA5017113
GA2700084

GA2700072

GA5078531
GA5078532
GA4661820
GA2700073
GA5048226
GA2700075
GA2700074
GA4536225
GA0500032
GA0500026
GA5066235
GA5073685
GA5012427
GA5017655
GA5006167
GA5050580
GA5050325
GA5000343

DESCRIPTION
Universal Joint Cross, 1480 series

Universal Joint Cross, 1610 Series

Transfer Case, Full Time 4WD with Variable Differential (33:67) and

Lock, SAE 1600 Flanges, G4.7 G5 G6, Marmon Herrington

Sealing ring, Plug, Transfer case

Drain plug no seal ring, Transfer case

Plate, Transfer Case Bracket Isolator Mount

Drive Shaft, Transmission to Centre Bearing

Drive Shaft, Front Axle to Marmon Herrington Transfer Case

Drive Shaft, Rear Axle to Marmon Herrington Transfer Case

2
Drive Shaft, Centre Bearing to Marmon Herrington Transfer Case |
I
I
I
I

Mount Centre Bearing Plate
Bolt 3/8"x | 1/2, UNF, ZP, Gr8
Nut 3/8", Nyloc, ZP, UNF
Washer 14mm HD ZP Yellow
Bolt, M14 x 55, ZP GR8.8

Nut M14 Nyloc ZP

Washer | /2" Flat SS

Bolt 1/2"UNC x | 1/2" GR8 ZP
Nut /2" UNC Nyloc ZP
Washer [4mm Flat SS

Bolt M14 x 45 GR8.8 ZP

346 - Chapter 21| - Drive Line, Transfer Case & Diff

16
)

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Drive Shafts & Transfer Case - 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

19
20
21
22
23

GA4403935
GA501 1307
GA5001043
GA5070020
GA4502820
GA5001029

Plate, Hose Support Bracket, 4WD Transfer Case
Bolt M16 x 80 GR8.8 ZP

Washer |6mm Flat SS HD

Vibration Isolator - 80mm

Large washer - eng mount SP09

Nut M16 Nyloc ZP

Transfer Case - 4WD - Axle Engage

B - N

6
|
O

ITEM NO. | PART NUMBER

|
2
3

MVG751107
MVG751108
MVG751109
MVG751 1 10A
MVG751110B
MVG751110C
MVG751 110D
MVG751 114
MVG751115
MVG751116
MVG751117
MVG751118
MVG751119
MVG751120
MVGI21125
GA5078540
MVG121040

# Quantities vary.

G6 Crop Cruiser Parts Manual MY'19 - REV 7

DESCRIPTION
Shift Fork

Piston Rod

Piston

30 x42 .10mm Shim
30 x42 .20mm Shim
30 x42 .50mm Shim
30 x42 |.0mm Shim
Sealing Ring
Threaded Pin
Sealing Ring

Pressure Spring

Screw Plug

Bushing

Pin

Retaining Ring

Pressure switch, NC, Axle engage, Transfer case

Sealing Ring

Chapter 2|

— - = — = - = - — — ¥ H#H - — —

- Drive Line, Transfer Case & Diff - 347



Transfer Case - 4WD - Rear Housing

ITEM NO. | PART NUMBER

| MVG751009
2 MVG751010
3 MVG75101 |
4 MVG751012
5 -

6 GA5078531
7 MVG751014
8 11504610

9 MVG751015
10 MVG751016
I 11500878
12 MVG751018
I3 | 1500878
14 MVG751020
I5 GA5078533
6 GA5078531
|7 MVG751023
18 MVG751024

DESCRIPTION
Core Hole Plug
Oil Tube

Core Hole Plug
Fill Plug

Sealing ring, Plug, Transfer case
Closing Cover

M10x125 Hexagon Head Bolt
Key

Bearing Cover

M10x35 Hexagon Head Bolt
Bearing Cover

M10x35 Hexagon Head Bolt
Bearing Housing

Plug, Bearing housing, Transfer case
Sealing ring, Plug, Transfer case
Hexagon Head Screw

Sealing Ring

348 - Chapter 21| - Drive Line, Transfer Case & Diff

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Transfer Case - 4WD - Power Take Off

13

ITEM NO. | PART NUMBER

O 00 N o U1 AN

N DD N NP NN — — — = = = — — — —
N o O A WD — O VvV 0O N0y NN — O

G6 Crop Cruiser Parts Manual MY'19 - REV 7

MVGI21153
MVGI21163
11500731

GA5078535
MVGI2115]
MVGI21150
[ 1500796

1500713

MVGI21 154
MVGI21155
MVGI21156
MVGI21157
MVGI21158
MVGI21159
MVGI21160
MVGI2100]|
MVGI121037
MVG121038
MVGI121033
MVGI121032
MVGI21034
MVGI2103]|
MVGI2116]
MVGI21036
GA5078540
MVG121040
MVGI21162

14

1

DESCRIPTION

Flange 1410

Washer

M12x35 Bolt

Oil seal, Power take off, Transfer case

Housing Front
Housing Rear
M12x100 Bolt
M8x20 Bolt

Pin

Bearing Shaft
Snap Ring
Output Shaft
Needle Bearing Caged
Shifting Sleeve
Shifting Fork
Snap Ring
Piston

Gasket

Spring
Distance Sleeve
Bushing
Washer

Snap Ring
O-Ring
Pressure switch, NC, Axle engage, Transfer case
Gasket

Plug

Chapter 21| - Drive Line, Transfer Case & Diff - 349



Transfer Case - 4WD - Input Shaft

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o U1 AW N —

oo =5

MVG751046
MVG751047

GA5078537
GA5078538

MVG751050
MVG751051
MVG751052
MVG751053
MVG751054
MVG751055
MVG751056
MVG751050
MVG751058
MVG751059
MVGI21017A
MVGI121017B
MVGI121017C
MVGI21017D

# Quantities vary.

350 - Chapter 21

- Drive Line, Transfer Case & Diff

Input Shaft

Baffle Washer

Oil seal outer, Input/output shaft, Transfer case
Oil seal inner, Input/output shaft, Transfer case
Roller Bearing

Retaining Ring

Thrust Washer

Drive Gear

Shifting Sleeve

Drive Gear

Thrust Washer

Roller Bearing

Angular Ball Bearing

Plain Nut

Shim .10mm

Shim .20mm

Shim .50mm

Shim .15mm

I
|

I
|

I
|
I
|
I
|
I
|
I
#
#
#
#

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Transfer Case - 4WD - Ouput Shaft

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o8 1 WD —

I
12
I3
14
I5

MVG751078
GA5078537
GA5078538
MVG751070
MVG75107 |
MVG751072
MVG751073
MVG751079
MVG751075
MVG201046A
MVG201046B
MVG201046C
MVGI21064A
MVGI21064B
MVGI121064C
MVGI121064D
GA5078538
GA5078537
MVG751080
MVG75108|
MVG751082

# Quantities vary.

Front Output Shaft
Oil seal outer, Input/output shaft, Transfer case
Oil seal inner, Input/output shaft, Transfer case

Retaining Ring
Ball Bearing

Shifting Sleeve
Roller Bearing

Rear Output Shaft

Roller Bearing
Shim .60mm
Shim .80mm
Shim 1.0mm
Shim . [0mm
Shim .20mm
Shim .40mm

Shim .15mm

Oil seal inner, Input/output shaft, Transfer case

Oil seal outer, Input/output shaft, Transfer case

Inside Ring
Needle Sleeve
Retaining Ring

G6 Crop Cruiser Parts Manual MY'19 - REV 7

— — — — — ¥ R EHE - — — — = — = — —

Chapter 21| - Drive Line, Transfer Case & Diff - 351



Chapter 22

CABIN

Cabin - Claas

=R

EEg=EEs)

_A

L

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 352



Cabin - Claas

OpfZ=4o)- DiNC

13

4 q_° __ -
\ - [:] 35
| — I
- = X7 wow 41) 44 ) 44 ) 43
[]
= = = 4
1 e ,
— : z 42 ) 44 ) 44 ) 43
43 44 ) 44 ) 42 @
49
48
47 36
37)38) 39 ) 40

Located in roof

Glass, Rear Windscreen/[.

1 0% :

Glass, LH Door

Glass, RH Doof 28 i

I p 27 ) Glass, Front Windscreen
Le® 45

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 353



Cabin - Claas

A b

=
PART NUMBER | DESCRIPTION

O 00 N o8 1 AW N —

NN RN NN — — — — — — — — — —
KW — 0O v ®o~No U X W — O

GA5054100
GA5048125
GA5054110
GA5054105
GA5054 155
GA5054150
GA5054 145
GA5054195
GA5054665
GA5054180
GA5054285
GA5054280
GA5054125
GA5054130
GA5054120
GA5054135
GA5054635
GA5054206
GA5054250
GA5054270
GA5054210
GA5054215
GA5054095
GA4659380

354 - Chapter 22 - Cabin

Cup holder

Nut M20 Nyloc Coarse ZP
Bushing

Damper, shock absorber
Wiper Blade

Wiper Arm

Wiper Motor

Indicator Stalk

Door Lock

Handle Exterior

A/C - Heater Control Unit
Sender Temperature

Side mirror glass

Cover Cap Mirror

Side mirror, Complete assembly
Handle Internal RHS

Locking Cylinder

Master Key

Rotary Knob, for light

Switch Insert, for Lighting Knob
Switch Light, LHS

Switch Light, Middle

Switch Light, RHS

Panhard rod, 655mm centres

I
2
I
2
I
I
I
[
I
I
[
3
|
I
|
|
|
|
3
3
|
I
I
I

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Cabin - Claas

- PART NUMBER | DESCRIPTION -

25 GA5054535 Bearing bush, for Panhard rod 2
26 GA5065481 Glass, Claas cab, Rear I
27 GA5065489 Glass, Front Windscreen, laminated I
28 GA5065483 Glass, suit Claas cab, door right I
29 GAb5065484 Glass, suit Claas cab, door left |
30 GA5054470 Sunshade Rear I
31 GA5065463 Side blind, LH I
32 GA5065462 Side blind, RH |
33 GA506546 | Seal, suit Claas cab door 2
34 GA5070404 Cover Panel Fuse Box |
35 GA5070330 Mirror, Convex, Lower, manual adjust - Not used I
36 GA5054530 Cabin Roof I
37 GA5054275 Fan Blower Assembly, I

|
|
|
2
4
6

38 GA5054185 Evaporator coil

39 GA50541 15 Heater Exchange / core

40 GA5054190 Expansion Valve

41 GA501 1263 Bolt M12 x 90 ZP GR8.8

42 GA5000259 Bolt M12 x 100 ZP GR8.8

43 GA5012461 Nut M2 Nyloc ZP

44 GA5000577 Washer |12mm Flat SS HD 24

45 GA5055540 Gas Strut, Steering Column Lower |

46 GA5075270 Mirror Bracket, Adjustable [
GA5066805 Roof Panel, Rear Roof, Plastic |
GA5071950 Roof Support Panel, Rear Roof, Steel I

48 GA5054255 Antenna Aerial Radio AM FM GME with Base and Lead I

49 GA5054265 Aerial, UHF, AE409L GME (includes Base & Lead) I

50 GA5001531 Bolt M20 x 150 GR8.8 ZP 2

51 GA5001741 Washer 20mm Flat SS HD 4

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 355



Cabin - Assembled

Continued over page

356 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



Cabin - Assembled

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 N W N

9
10
Il

GA4536285
*

GA4658850
GA5007099
GA5017909
GA4504390
GA4505035
GA5070785
GA5012199
GA4503820
GA4503815
GA5054170
GA5069905
GA4504105
GA501 1465
GA5003643

Cover Plate Back of SP Cabin Small

ISOBUS Raven Plug

ISOBUS John Deere Plug

Carbon Filter Air Intake

Extinguisher, Fire B&E Flameguard |Kg ABE

Xmas Tree Clip, Black, |6mm Head, 27mm Length
Cover plate, Access port, Right side door jam
Mounting Bracket Washer Bottle

Windscreen Washer Bottle 5.8L

Grommet, 29mm OD, Neoprene

Plate Receiver Mount Rear Claas Cabin

Plate Receiver Mount Front Claas Cabin

Cover Cap for screws

Fitting Brass 5/8” - 5/8” straight hose barb (Heater hose joiner)
Plate, Round, Aluminium, Steering Wheel Centre
Bolt M8 x 16 ZP GR8.8

Washer 8mm Flat SS HD

* Sub-assembly on following pages

Cabin - Overhead Components

ITEM NO. | PART NUMBER | DESCRIPTION

G6 Crop Cruiser Parts Manual MY'19 - REV 7

GA5017409

GA5017131
GA5069290
GA5069277

Audio head unit, CD/MP3/WMA AM/FM Radio, Bluetooth, |[Pod
Control & Remote

UHF 477 MHz CB radio, DIN size
SWEF switch ON/OFF [2v

SWEF switch insert, Beacon

Chapter 22 - Cabin - 357



Cabin - Right Corner Panel

.

N A=

er}'f,’

e

\\\ \
N

ITEM NO. | PART NUMBER | DESCRIPTION

GA3000084 Auxiliary Power Socket, Dual USB
2 GA5053425 Emergency Exit Hammer |
GA5069290 SWEF switch ON/OFF |2v |
GAb5069276 SWE switch insert, Fan |
GA5069295 SWEF Dual warning lamp |2v |
4 GA5069285 SWEF switch insert, Pneumatic suspension |
GA5069275 SWEF switch insert, Park brake |
5 GA5054170 Cover Cap for screws 4

Fuel Gauge

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5069037 Fuel gauge, COBO I
2 GA5072515 Fuel Gauge Mount, suit Claas Cabin RH Pillar I
3 GA5054395 Screw Mushroom Head 4.2 x 16mm Black Self Tapper 4

358 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



GPS Accessories Bar

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660680 Accessory Rail Bar, Straight, Cabin

GA4509450 Plate, Bent, Console Rail Mount Front, Claas Cabin
GA5004437 Washer 6mm Flat SS

GA5004053 BHCS M6 x 20 SS

GA5071085 SHCS M0 x 25 ZP GR12.9

GA5000319 Set Screw M12 x 40 ZP GR8.8

GA5000577 Washer |2mm Flat SS HD

N o U AW —
— — NN = —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 359



Fuse Box Cover Mount

ITEM NO. | PART NUMBER | DESCRIPTION

[
2
3
4
5

GA4402220
GA5066600
GA5004065
GA5004437
GA50481 15

360 - Chapter 22 - Cabin

Plate, fuse box lid mount suit claas cabin

Rawl action latch suit Advance pod door

Bolt M6 x 20 GR8.8 ZP
Washer 6mm Flat SS
Nut M6 Nyloc ZP

N AN N

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Seat & Console

AR
N
Y S E iy o B AR R %

[ 7 N

/

(S 777
m.l...lb\e

|
i

T TR
N
Ty

\
I
9
QM
~
AR

Seat Cover, Driver and Training Seat, Suit Claas Seat
Claas Cabin Seat Assembly with Air Suspension

GA5071930
GA5070385*

\v,,.\.... \

x,Qv /

SIS
\i(\&v.”//@ 7

W

2
* Sub-assembly on following pages

| ML~ =
I \\\,ﬁ\. & A -
N \ ¥,
ITEM NO. | PART NUMBER | DESCRIPTION

Chapter 22 - Cabin - 361

Claas Console

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Seat - Upper Section

ITEM NO. | PART NUMBER | DESCRIPTION

- Seat assembly, no suspension -

|

2 GA5078556 Seat belt buckle |
3 - Seat back |
4 - Seat back adjustment handle I
5 - Seat back adapter plate I
6 - Arm rest I
7 - Arm rest cover I
8 - Seat base I
9 - Lever I
10 - Seat rail sliders I
Il - Seat base adapter I
12 GA5078557 Handle, front adjustment |
13 GA5078558 Seat switch I

362 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



Seat - Lower Section

s
(&

!

ITEM NO. | PART NUMBER

N o U AW N —

GA5078559
GA5078560
GA507856 |
GA5078562
GA5078563
GA5078564
GA5078565

DESCRIPTION

Suspension kit - Includes item 2

Level control mechanism
Air spring

Air compressor

Shock absorber

Swivel handle kit

Air outlet panel

G6 Crop Cruiser Parts Manual MY'19 - REV 7

Chapter 22 - Cabin - 363



Claas Console

ITEM NO. | PART NUMBER | DESCRIPTION

* CANTRAK Assembly

|

2 * Ram Mount Assembly

3 * G Motion Joystick Assembly
4 * Gear Selector Assembly

5 * Switch Panel Assembly

* Sub-assembly on following pages

364 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



CANTRAK Assembly

== "'-\.‘-“ ’ T g_"i‘: " 0% \\ ) \

= NS M \ﬁ
N RN TN
T

—]

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5066210 Engine monitor, CANtrak, Kantrak, 2700, IP 67, 3.8”
2 GA5072065 Monitor Mount, CANTRAK, Claas Console

3 GA5054395 Screw Mushroom Head 4.2 x | 6mm Black Self Tapper
4

5

I
I
3
GA5011360 Bolt M4 x 10 Pan Head SS 4
GA5020510 Washer 4mm Flat SS 4

Ram Mount Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5020825 RAM Mount, Universal, Adjustable kit 101U |
2 GA5004437 Washer 6mm Flat SS 3
3 GA5004050 BHCS Mé x 16 SS GR8.8 3

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 365



G Motion Joystick Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA300007 | Joystick, multi function, ergonomic, Claas |
GA4660660 Mount Bracket, Angle Adjuster, Claas Joystick I
GA4660655 Mount Bracket, Base, Claas Joystick I
GA5004437 Woasher 6mm Flat SS 7
GA5004447 Washer, 6mm, Spring, SS 7

4

3

GA5004050 BHCS Mé x 16 SS GR8.8
GA5004065 Bolt M6 x 20 ZP GR8.8

N o o AN —

366 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



Gear Selector Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3000076 Push button gear selector controller; programmed, Arens |
2 GA4504630 Plate, Gear Selector Switch Mount |
3 GAO0500019 Screw, 8G x | /2", Self Tapping, Countersunk Phillips, Black 4

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 367



Switch Panel Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4504630 Plate, Gear Selector Switch Mount

| |
2 GA0500019 Screw, 8G x | /2", Self Tapping, Countersunk Phillips, Black 4
3 GA5072140 Switch Panel, Side Console, G5 Gé G8, Claas Console [
4 GA5071507 Switch, Rocker, (On) / Off / (On) momentary, DPDT, Blue LED 12v 3
5 GA5006397 Mounting bracket, Rocker, End switch 2
6 GA5006387 Mounting bracket, Rocker switch, Centre 2
7 GA3000074 Light, LED Pilot Lamp, Red I
8 GA0500023 Screw, 4G x 1/2", Self Tapping, Phillips Head, SS 2
9 GA500642 | Carling Switch Blank Hole Panel Plug (black) 3
10 GA5071506 Switch, Rocker, On / Off / On DPDT, Blue LED 12v [
I'l GA5071505 Switch, Rocker, On / On DPDT, Blue LED |2v 3
12 GA5071508 Switch, Rocker, On / On DPDT, Locking, Orange LED [2v I

368 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



Left Foot Rest

ITEM
PART NUMBER | DESCRIPTION
I I

GA4658680 Cabin Left Foot Rest

GA4583150 Crush Tube, 15 OD x 10 ID x 25mm long I
GA500408| Bolt M6 x 40 GR8.8 ZP

GA5004437 Washer 6mm Flat SS

AW N

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 369



Pedal Assembly

ITEM
PART NUMBER | DESCRIPTION
I

GA465868| Brake throttle pedal mount

|

2 GA5016965 Treadle assembly, Brake Pedal, air |

3 GA5065460 Throttle Pedal Electronic, with idle validation |

4 GA500471 1 Bolt M8 x 25 ZP GR8.8 3
5 GA5003643 Washer 8mm Flat SS HD 10
6 GA5004917 Nut M8 Nyloc ZP 5
7 GA5004437 Washer 6mm Flat SS 8
8 GA5048115 Nut Mé Nyloc ZP 3
9 GA5004065 Bolt M6 x 20 ZP GR8.8 3
10 GA5004727 Bolt M8 x 50 ZP GR8.8 2
Il GA500408| Bolt Mé x 40 GR8.8 ZP 2

370 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



Pneumatic Foot Valve

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5005769 Basic Foot Valve, Dual Circuit |

2 GA5002575 Plug, 3/8” NPT male taper, brass 4
3 GA3500259 Hydraulic adaptor, Elbow, 90 degree, 3/8” BSPT male x |/4” BSPT
male
4 GA3500199 Hydraulic adaptor, Tee, | /4” BSPT male x |/4” BSPT male x 1/4 |
BSPP female
5 GA5048300 ;i:s,sl /4” female thread x |1/4” female thread x |/4” female thread, |

Pressure switch, Stop light, 3-5 PSI actuation, Normally open, SPST,

6 GA501608I D

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 371



Cabin - Carbon Filter

00]0000

] See Carbon Filter
Spare Parts

4) (3

[ S—
(J
f—
-
N

11

CARBON FILTER SERVICE PART

PART NUMBER DESCRIPTION

GA5066740 Carbon filter; Replacement insert suit Donaldson
I GA5066741 Carbon filter, External mount, 12V, Ultraguard |
2 GA4658845 Carbon Filter Mounting Bracket |
3 GA5002179 Air Ram 3 inlet I
4 GA5004241 Hose Clamp 60-80mm (3 1/2”) SS 3
5 GA5012199 Neop Grommet 29mm OD |
6 GA5016849 Duct 3” TPRDS - (Cut to 300 mm) I
7 GA5004085 Bolt M8 x 20 ZP GR8.8 2
8 GA5003643 Washer 8mm Flat SS HD 14
9 GA5004917 Nut M8 Nyloc ZP 4

372 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



ISOBUS Raven Plug

/ @

ITEM
PART NUMBER | DESCRIPTION
I I

GA4509350 Plate, Iso Connector Mount, Cabin Rear, Crop Cruiser
- ISOBUS Raven Plug Mount I
GA5004053 BHCS M6 x 20 SS
GA5004437 Washer 6mm Flat SS
GA501 1465 Bolt M8 x 16 GR8.8 ZP
GA5003651 Washer 8mm Flat SS
GA5004429 Nut M6 Nyloc SS

N o o AN
A O O 0O »

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 373



John Deere Roof Mount

e~

A Y

GA4660140 Receiver Mount Universal John Deere I
GA5004437 Washer 6mm Flat SS 4
GA5004081 Bolt M6 x 40 ZP GR8.8 4
GA4552075 Crush tube, 10.2 1D x 15 OD x |5 mm long 4

N w N —

374 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY'19 - REV 7



G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 22 - Cabin - 375



Chapter 23

BRAKES

Brakes - Front

# Quantities shown are per side. LEFT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5051440 Seal kit, suit Stilfreni brake caliper, | set -
| GA5070065 Brake Disc Rotor, Cast |
2 GA5016069 Stilfreni brake caliper I

Brake Disc Rotor, Cast, 335mm PCD, 600mm OD, 282mm Centre
A507 ’ ’ ’ ’ [
3 GAS070065 Bore, Crop Cruiser MYl | On, Super Cruiser, MY08 - MY |0

4 GA4912496 Brake line, Drop leg, Front, 2wd, Crop Cruiser I

5 GA5010359 Clip for brake hose 2

6 JCB-CALIPER- JCBcaliper shim Imm FMS 5/9/03 |
SHIM

7 GAS501 1093 Lower brake Hose, Steel line to caliper, 470mm long Self propelled I

GA5001741 Washer M20 Flat SS HD 3

9 GAS5001515 Set Screw M20 x |.5P x 50 GR8.8 ZP 2

I

10 GA5007475 Washer M|[2x22mm Copper

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 23 - Brakes - 376



Brakes - Rear

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM
PART NUMBER | DESCRIPTION

- GA5051440 Seal kit, suit Stilfreni brake caliper, | set
- JS(;ili;Callper— JCB caliper shim Imm -
GA5016069 Stilfreni brake caliper

GA5070065 Brake Disc Rotor, Cast

GA5001515 Set Screw M20 x |.5P x 50 GR8.8 ZP

GA5001741 Washer 20mm Flat SS HD

N R
NN - —

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 23 - Brakes - 377



Brakes - Service Parts - Front & Rear

PART NUMBER DESCRIPTION

GA5006305 Brake pads, Suit JCB & Stilfreni caliper, 2 pads = | set
GA5051430 Pin kit, suit Stilfreni caliper (I set)

GA5051435 Piston kit, suit Stilfreni caliper (I set)

GA5051440 Seal kit, Suit Stilfreni brake caliper (| set)

GA5055645 Brake pad backing, anti squeal, self adhesive, pack of 4

378 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY'19 - REV 7



Brakes - Rear - Lines

i

LEFT SIDE SHOWN

ITEM NO. | PART NUMBER

GA5006303
GA5017019
GA5008793
HYDOO02LAS
GA5004055
GA5011360
GA5007205
GA5011093
GA5010359

O 00O N o U1 AW N —

G6 Crop Cruiser Parts Manual MY'19 -

DESCRIPTION

Brake hose, Chassis to Axle, STD axle, 470mm long
Tube nut 1/4” 24 TPi male thread, Suit 7/16” tube
Tee, Flare, 7/16” 24 TPI female thread, Suit | /4” tube
Clamp bracket Hydraulic fitting

SHCS M6 x 20 GR12.9 ZP

Bolt Pan Head M4 x 10 SS

Clip for brake line 3/16”

Lower brake Hose, Steel line to caliper, 470mm long

Clip for brake hose

REV 7

N N OO — — — N —

Chapter 23 - Brakes - 379



Brakes - Covers - Front 2WD

LEFT SIDE SHOWN

# Quantities shown are per side.
GA4541955 Brake cover, Front axle 2WD
GA5006139 SHCS M10 x 16 GRI12.9 ZP
GA50001 17 Washer 10mm Flat SS HD
GA501 1473 BHCS M8 x 25 SS A2-70
GA5003643 Washer 8mm Flat SS HD
GA5004917 Nut M8 Nyloc ZP
GA4404855 Stiffener, Brake cover, Front axle 2WD/4WD

N o O NN —
- N AN DN D=

380 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY'19 - REV 7



Brakes - Covers - Front 4WD

LEFT SIDE SHOWN

# Quantities shown are per side.
| GA4541950 Brake cover, Front axle 4WD 2
2 GA4404855 Stiffener, Brake cover, Front axle 2WD/4WD
3 GA501 1473 BHCS M8 x 25 SS A2-70
4 GA5003643 Washer 8mm Flat SS HD
5 GA5052590 Nut M8 Nyloc SS

A 00 A~ N

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 23 - Brakes - 38|



Brakes - Covers - Rear

ITEM NO. | PART NUMBER

o U1 N W N

GA4541960
GA4541965
GA4541975
GA4541970
GA500616
GA5000117
GA5000141

382 - Chapter 23 - Brakes

DESCRIPTION

RIGHT SIDE SHOWN

# Quantities shown are per side.

Brake cover, Rear axle 2WD/4WD, Right side |
Brake cover, Rear axle 2WD/4WD, Left side |
Mount plate, Brake cover, Rear axle 2WD/4WD, Front side 2
Mount plate, Brake cover, Rear axle 2WD/4WD, Rear side 2

8

Bolt M10 x 25 GR8.8 ZP
Washer |0mm Flat SS HD
Nut M10 Nyloc ZP

®© o

G6 Crop Cruiser Parts Manual MY'19 - REV 7



Hand Brake Actuator Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4658420 Handbrake Actuator Mounting Bracket I
GA4658425 Handbrake Actuator Pivot Arm I
GA5069170 Handbrake Actuator (JA184) I
GA4536565 Actuator Link Handbrake Assembly I
I
I
I

GA5069750 Cable, Park brake complete including rod ends
GA5069140 Clevis, Cable, Park brake
GA5001557 Set Screw M20 x 60 ZP GR8.8

N oy U W —

Continued over page

G6 Crop Cruiser Parts Manual MY'19 - REV 7 Chapter 23 - Brakes - 383



Hand Brake Actuator Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o8 U1 AW N —

o — o

W

© © N o U

N
o

2|

22
23

GA4658420
GA4658425
GA5069170
GA4536565
GA5069750
GA5069140
GA5001557
GA5001709
GA5009639
GA5069150
GA5003643
GA5048115
GA5000577
GA5000141
GA5001043
GA5012461
GA5069160
GA5069155
GA5069165
GA5069145

GA5016233

GA5049700
GA5000305

384 - Chapter 23 - Brakes

Handbrake Actuator Mounting Bracket
Handbrake Actuator Pivot Arm

Handbrake Actuator (JA184)

Actuator Link Handbrake Assembly

Cable, Park brake complete including rod ends
Clevis, Cable, Park brake

Set Screw M20 x 60 ZP GR8.8

Nut M20 Coarse Hex ZP

Grease nipple, Long, 1/4” UNF male thread, | |/8” long
Bolt Shoulder SHCS M8 x 40 ZP

Washer 8mm Flat SS HD

Nut M6 Nyloc ZP

Washer |2mm Flat SS HD

Nut M10 Nyloc ZP

Washer |6mm Flat SS HD

Nut M12 Nyloc ZP

Bolt Shoulder SHCS M2 x 40 ZP

Bolt Shoulder SHCS M12 x 30 ZP

Bolt Shoulder SHCS M6 x 80 ZP

Nut M16 x 1.5 pitch Nyloc ZP

Pneumatic fitting, Elbow, 90 degree, |/4” BSP male x 6mm push

type, Metal

[
[
[
I
I
I
[
[
[
[
2
I
8
2
4
[
[
[
[
2

Reducing bush, 3/8” male thread x |1/4” female thread, Brass |

Set Screw M12 x 30 ZP GR8.8

4

G6 Crop Cruiser Parts Manual MY'19 - REV 7



e

GOLDACRES

www.goldacres.com.au



